
.~ ALLIS-CHALMERS 

~ "PRa­
;S 

Pall".s 

Ca.alog 

'0111" 

HD-21 
SERIES B 

CRAWLER 

TRACTO 

Milwaukee, Wisconsin, U. S. A. 

Utho in U.S.A. fORM 0664645-9 



~~~~~~~~~~~~~~--~~~~~~~~~ 

I MOST ACC~E~?!~ET!~~HIE~~~~~'N INDUSTRY, ON 

~ 
~ 

THE FARM, AT HOME OR ON THE HIGHWAY, ARE CAUSED BY THE 

FAILURE OF SOME INDIVIDUAL TO FOLLOW SIMPLE AND FUNDA­

MENTAL SAFETY RULES OR PRECAUTIONS. FOR THIS REASON 

MOST ACCIDENTS CAN BE PREVENTED BY RECOGNIZING THE REAL 

CAUSE AND DOING SOMETHING ABOUT IT BEFORE THE ACCIDENT 
OCCURS. 

REGARDLESS OF THE CARE USED IN THE DESIGN AND CON-

STRUCTION OF ANY TYPE OF EQUIPMENT THERE ARE MANY CON-

:·······~I§ :Y;,', 
'-/" " 

§ 
§ 

DITIONS THAT CANNOT BE COMPlETH Y SAFEGUARDED AGAINST 

WITHOUT INTERFERING WITH REASONABLE ACCESSIBILITY AND 

EFFICIENT OPERA TlON. 

f 
~ 

I 
§ 

A careful operator is the best insurance 
against an accident. The complete observ­
ance of one simple rule· would prevent 
many thousand serious injuries each year. 
That rule is: 
Never attempt to dean, oil or adjust a 

machine while it is in motion. 

L · NATIONAL SAFETY COUNCil 
~t.O'>tQ>t.O'>t.O'>t.O'>t.O'>t.O'><Q><..6nt.O'>~~.q.~t.O'>t.O'>~~~ 

~~~--~~~~~~~~~~~~~~~~~~~~--~~~~~~~l 

~ ON MACHINES HA VING H~!~L~!~~ MECHANICALLY, AND/OR 
~ CABLE CONTROLLED EQUIPMENT (SUCH AS SHOVELS, LOADERS, 

! 
DOZERS, SCRAPERS, etc.) BE CERTAIN THE EQUIPMENT IS LOWER­
ED TO THE GROUND BEFORE SERVICING, ADJUSTING AND/OR RE-

§ PAIRING. IF IT IS NECESSARY TO HAVE THE HYDRAULICALLY, 

I 
MECHANICALLY, AND/OR CABLE CONTROLLED EQUIPMENT PAR­
TIALLY OR FULLY RAISED TO GAIN ACCESS TO CERTAIN ITEMS, BE 
SURE THE EQUIPMENT IS SUITABLY SUPPORTED BY MEANS OTHER 
THAN THE HYDRAULIC LIFT CYLINDERS, CABLE, AND/OR ME-

§ CHANICAL DEVICES USED FOR CONTROL.LING THE EQUIPMENT. 
~~<Q'>tQ>t.O'>t.O'>~~~~~<Q">t.O'>~t.O'>t.O'>~t.O'><b>~ 

3·69 



MODEL IDENTIFICATION 

The symbol listed below is stamped in front of the model serial number on each unit. 

MODEL SYMBOL ENGINE MODEL DESCRIPTION 

HD-21P 21000- Mark II Diesel engine driven crawler tractor 

IUCORD YOUR SlEIUAi. NUMIURS BUOW 

TRACTOR SERIAL NO. _____ _ 

ENGINE SERIAL NO. 

/ 

SERIAL NUMBER LOCATIONS 

TRACTOR SERIAL NO. On steering clutch housing at the upper right hand corner of the rear 
face and vertically on right hand side of the rear edge. Also on small 
plate attached to top of steering lever housing. 

ENGINE SERIAL NO. On plate attached to the left hand side of the cylinder block near the 
rear end. Also on small plate attached to top of steering lever housing. 

3 



ALPHABETICAL INDEX 

Accessory Drive - - - - - - - - - - - - - - - - - - - - - 31 

Air Cleaner - - - - - - - - - - - - - - - - - - - - - - 73,77 

Air Intake and Exhaust Extensions - - - - - - - - - 71 

Air Restriction Indicator 

Alternator - - - - - - - - - - - - - - - - - - - - - - - -

73 

228 

Batteries and Cables - - - - - - - - - - - - - - - - - 225 

Battery and Tool Boxes - - - - - - - - - - - - - - - 227 

Battery Box Lock - - - - - - - - - - - - - - - - - - 227 

Belt, Drive - - - - - - - - - - - - - - - - - - - - - 89, 96 

Belt, Safety - - - - - - - - - - - - - - - - - - - - - - - 203 

Bevel Gear and Shaft - - - - - - - - - - - - - - - - - 149 

Bottom Guards 

Brake Control 

Brake Drum 

187 

177 

153 

Brakes 179,181 

Bumper - - - - - - - - - - - - - - - - - - - - - - - - - -

Camshaft - - - - - - - - - - - - - - - - - - - - - - - - -

Connecting Rod - - - - - - - - - - - - - - - - - - - - - -

Control Valve and Lines - - - - - - - - - - - - - - -

Coolant Filter - - - - - - - - - - - - - - - - - - - - - -

185 

29 

17 

170 

98 

Cowl - - - - - - - - - - - - - - - - - - - - - - - - - - - 209 

Crankcase Guard - - - - - - - - - - - - - - - - 185,187 

Crankshaft - - - - - - - - - - - - - - - - - - - - - - - - - 18 

Crankshaft Pulley and Damper - - - - - - - - - - - -

Cylinder Block - - - - - - - - - - - - - - - - - - - - - -

20 

12 

Cylinder Head - - - - - - - - - - - - - - - - - - - - - - 25 

Cylinder Sleeve - - - - - - - - - - - - - - - - - - - - - - 12 

Decelerating Brake - - - - - - - - - - - - - - - - - - 179 

- - - - -- - -- -- - - -- -- - - - -- 214,215 

Air Cleaner - - - - - - - - - - - - - - - - - - - - -

Coolant Filter 

75 

98 

Engine Oil Filter - - - -- - - - - - - -- -- 41,44 

Fuel Filter - - - - - - - - - - - - - - - - - - - - - 46 

Main Housi,ng Breather - - - - - - - - - - - - 151 

Steering Oil Filter - - - - - - - - - - - - - 168,169 

Transmission Breather - - - - - - - - - - - - 131 

Transmission Oil Filter 135 

Engine Breather - - - - - - - - - - - - - - - - - - - - - 23 

Engine Clutch Scavenging System - - - - - - - - - III 

Engine Decelerator - - - - - - - - - - - - - - - - - - - 61 

E'ngine and Mounting - - - - - - - - - - - - - - - - - -

Engine Primer - - - - - - - - - - - - - - - - - - - - - -

~ngine Shut- off Control - - - - - - - - - - - - - - - -

Equalizi~:g' Beam - - - - - - - - - - - - - - - - - - - -

Exhaust Extension - - - - - - - - - - - - - - - - - - - -

Exhaust Manifold 

Exhaust Pipe - - - - - - - - - - - - - - - - - - - - - - -

11 

79 

59 

202 

71 

68 

69 

Fan:':"- - - - - - - - - - - - - - - - - - - - - - - - - - - - - 89 

4 

Fan Guard 

Filters 

Coolant 

83 

98 

Engine Oil - - - - - - - - - - - - - - - - - - - - 41, 43 

Fuel - - - - - - - - - - - - - - - - - - - - - - - - - - 46 

Steering Oil - - - - - - - - - - - - - - - - - - - - 165 

Transmission Oil- - - - - - - - - - - - - - - - - 133 

Final Drive 

Housing ----------------------- 151 

Intermediate Gears - - - - - - - - - - - - - - - 160 

Outboard Bearing and Seal- - - - - - - - - - - 159 

Pinion Shaft - - - - - - - - - - - - - - - - - - - -

Sprocket, Shaft and Gear - - - - - - - - - - - -

Floor 

Flywheel - - - - - - - - - - - - - - - - - - - - - - - - - -

Flywheel Housing - - - - - - - - - - - - - - - - - - - -

Front Fenders 

Fuel Filter - - - - - - - - - - - - - - - - - - - - - - - - -

Fuel Injection Pump 

Fuel Lines - - - - - - - - - - - - - - - - - - - - - - - - -

153 

157 

206 

21 

22 

207 

46 

53 

48 

Fuel Tank - - - - - - - - - - - - - - - - - - - - - - - - - 51 

Fuel Tank and Seat Guard - - - - - - - - - - - - - - 238 

Gauges 

Air Restriction Indicator 

Ammeter 

73 

230 

Bevel Gear Compo Oil Level - - - - - - - - - 151 

Engine Oil Level - - - - - - - - - - - - - - - - - - 12 

Engine Oil Pressure - - - - - - - - - - - - - - 233 

Engine Temperature- - - - - - - - - - - - - - - 230 

Fuel Level - - - - - - - - - - - - - - - - - - - - - - 51 

Fuel Pressure - - - - - - - - - - - - - - - - - - -

Hour Meter - - - - - - - - - - - - - - - - - - - - -

Track Wear - - - - - - - - - - - - - - - - - - - -

Transmission Hydraulic Pressure - - - - -

Transmission Lube Oil Pressure - - - - -­

Transmission Oil Level- - - - - - - - - - - - -

Heat Exchangers - - - - - - - - - - - - - - - - - - - - -

Hood - - - - - - - - - - - - - - - - - - - - - - - - - - -

Hose Parts - - - - - - - - - - - - - - - - - - - - - - - - -

HOu,!c:"Meter - - - - - - - - - - - - - - - - - - - - - - - -

Inje'ction Nozzles and Lines - - - - - - - - - - - - -

Inj ection Pump - - - - - - - - - - - - - - - - - - - - - -

Instruments - - - - - - - - - - - - - - - - - - - - - - -

Intake Manifold 

Lights 

Dash - - - - - - - - - - - - - - - - - - - - - - - - -

Head - - - - - - - - - - - - - - '- - - - - - - - - - -

Rear Flood - - - - - - - - - -

Tail 

232 

235 

23;7,,; 

234 

234 

ll5 

93 

208 

66 

235 

55 

53 

230 

63 

230 

219 

222 

223 



ALPHABETICAL INDEX 

Lights and Wiring - - - - - - - - - - - - - - - - - - - 219 

Main Frame 185 

M-ain Housing - - - - - - - - - - - - - - - - - - - - - - 151 

Manifolds 

Exhaust 

Intake - - - - - - - - - - - - - - - - - - - - - - - - -

Water Inlet 

Wate r Outlet 

Numerical Index - - - - - - - - - - - - - - - - - - - -

Oil Cooler - - - - - - - - - - - - - - - - - - - - - - - - -

68 

63 

93 

90 

242 

93 

Oil Filter - - - - - - - - - - - - - - - - - - - - - - - - 41,43 

Oil Pan - - - - - - - - - - - - - - - - - - - - - - - - - - - 33 

Oil Pumps - - - - - - - - - - - - - - - - - - - - - - - - - 35 

Packaged Parts - - - - - - - - - - - - - - - - - - - - - - 8 

Painting and Marking - - - - - - - - - - - - - - - - - 216 

Piston and Connecting Rod - - - - - - - - - - - - - - 17 

Primer - - - - - - - - - - - - - - - - - - - - - - - - - - - 79 

Pull Hook - - - - - - - - - - - - - - - - - - - - - - - - 185 

Pumps 

Engine Oil 

Engine Primer - - - - - - - - - - - - - - - - - - -

Fuel Injection - - - - - - - - - - - - - - - - - - - -

Shift Inhibiting - - - - - - - - - - - - - - - - - -

Steering - - - - - - - - - - - - - - - - - - - - - -

Transmission - - - - - - - - - - - - - - - - - - -

Water - - - - - - - - - - - - - - - - - - - - - - - - -

35 

79 

53 

147 

165 

133 

96 

Pusher 239,241 

Radiator Guard - - - - - - - - - - - - - - - - - 211,213 

Radiator and Mounting - - - - - - - - - - - - - - - - - 83 

Rear Fenders 207 

Rear Flood Light - - - - - - _ - - - - - - - - - - - - - 222 

Rear Pusher - - - - - - - - - - - - - - - - - - - 239,241 

Seat _____ - - - - - - - - - - - - - - - - - - - - - - - 203 

Shift Inhibiting Pump and Lines - - - - - - - - - - 147 

Speed Control Linkage - - - - - - - - - - - - - - - - 139 

Speed Control Piping - - - - - - - - - - - - - - - - - 137 

Speed Control Valves and Lines - - - - - - - - - -

Starter 

Steering Clutch & Final Drive Housing - - - - - -

Steering Clutches - - - - - - - - - - - - - - - - - - -

Steering Control Hydraulics - - - - - - - - - - - -

Steering Control Valve and Lines - - - - - - - - -

Steering Levers and Linkage - - - - - - - - - - -

Steering Pump and Filters - - - - - - - - - - - - -

Switch 

Alternator Cut-off - - - - - - - - - - - - - - - -

Light 

143 

229 

151 

155 

163 

170 

173 

165 

219 

230 

Master - - - - - - - - - - - - - - - - - - - - - - - - 225 

5 

Switch (Continued) 

Safety - - - - - - - - - - - - - - - - - - - - - - - - 139 

Starter - - - - - - - - - - - - - - - - - - - - - - - 230 

Tail Light - - - - - - - - - - - - - - - - - - - - - - - - -

Thermostat 

223 

90 
Throttle Control - - - - - - - - - - - - - - - - - - - - - - 61 

Timing Gear Housing - - - - - - - - - - - - - - - - - - - 15 

Timing Gears - - - - - - - - - - - - - - - - - - - - -18,29,31 

Tool Box - - - - - - - - - - - - - - - - - - - - - - - - - - 227 

Tools - - - - - - - - - - - - - - - - - - - - - - - - - - - - - 237 

Torque Converter - - - - - - - - - - - - - - - - - - - - 101 

Track - - - - - - - - - - - - - - - - - - - - - - - - - - - - 200 

Track Carrier Roller - - - . - - - - - - - - - - - - - - 197 

Track Frame - - - - - - - - - - - - - - - - - - - - - - - 189 

Track Idler - - - - - - - - - - - - - - - - - - - - - - - - 195 

Track Release - - - - - - - - - - - - - - - - - - - - - - 199 

Track Roller - - - - - - - - - - - - - - - - - - - - - - - - 193 

Track Roller Guards - - - - - - - - - - - - - - - - - - 191 

Transmission 

Assembly - - - - - - - - - - - - - - - - - - - - - 115 

Bevel Pinion Shaft - - - - - - - - - - - - - - - - 118 

Case and Covers - - - - - - - - - - - - - - - - - 116 

Clutch Shafts - - - - - - - - - - - - - - 12l,JZ2,123 

Counter Shaft- - - - - - - - - - - - - - - - - - - - 120 

Transmission Guards - - - - - - - - - - - - - - - 185,187 

Transmission Oil Filler and Breather - - - - - - -

Transmission Oil Pump and Filter - - - - -

Turbocharger 

Universal Joint - - - - - - - - - - - - - - - - - - - - - -

Valve Operating Mechanism 

Valves 

Brake - - - - - - - - - - - - - - - - - - - - - - - -

Decelerating Brake - - - _., - - - - - - - - - -

Engine Clutch Check - - - - - - - - - - - - - -'­

Engine Clutch Control- - - - - - -

Engine Oil Pressure Regulating - - - - - - -

Exhaust - - - - - - - - - - - - - - - - - - - - - - -

112 

29 

181 

179 

Fuel Injection Pressure Relief - - - - - - - - -

Intake - - - - - - - - - - - - - - - - - - - - - - - - - 25 

PressUl:e Oil Pump Relief - - • - - - - - - - - - 35 

Shift Inhibiting - - - - - - - - - - - - - - - - - - 14,3 

Speed Control - - - - - - - - - - - - - - - - - - - 143 

Steering Control - - - - - - - - - - - - - - - - - 170 

Torque'Converter Pressure Regulating .,/- 107 

Track Rei'ease Check - - - - - - - - - - - - - - 199 

Water Inlet Manifold & Heat E~s_ha~~rs _·w - - - 9 

Water Outlet Manifold - - - - - - - - - - - - - - - - -

Water Pump - - - - - - - - - - - - - - - - - - - - - - - -



'" 

TYPE A 

~o 

FEMAL E FLA~E \ 
TYPE E 

c~. 
~ 

NIPPLES 

TYPE B 

r==FfiTio 
'-~~\ 

MALE FLARE 

TYPE f 

r-=7F~. ik_~~ __ 

~> 

TYPE C 

~~ 
PIPE THREAD 

~ 

'"J) 

TYPE D 

c,. 
11-........""." .... 

' ,'/II' 

TYPE L 

c~~ ~~(~ 

SOCKET HOSE 

rs;D 

T-39326 
HOSE PAR TS ' 

HOSE 
iASSEMBLY 

NO. 
(See NOTE 

4386238 

4386770 

4386771 

4386772 

4386773 

4386774 

~: Refer to right hand column for identity of interchangeable crimped-type hose (fittings not re-usable). 
Assembly number shown in left hand column indicates available replacement hose assembly with re­
usable cOIllponents; where ~ assembly number is listed, hose asse:m.bly is not available from fac­
tory but may be constructed in the field from data indicated. 

BULK HOSE NIPPLE NIPPLE SOCKET NIPPLE 
HOSE LENGTH (# 1 end) (#2 end) (both ends) FLANGE 

(25' roll) (inches) 
Including NIPPLE Incl\lding NIPPLE X 
SOCKET only Type SOCKET only Type Part No. Dim 

919821 28-1/4 921225 C 920513 E 919820 

920736 18 922406 C 920514 E 920509 

920736 22-1/8 920512 E 922207 H 920509 

919821 23-1/4 920513 E 922208 H 919820 

922045 11-3/4 922044 E 922044 E 922042 

919821 14-7/8 922221 E 922372 F 919820 

919156 9 920865 919081 E 919175 F 919076 

919156 9 920865 919081 E 919175 F 919076 

920221 121 920852 920344 A 920867 919277 E 919281 

CRIMPED-
TYPE 
HOSE 

(See NOTE) 

Part No. 

644603 

644604 

644607 



92022 I 16-3/4 920867 919277 E 920867 919277 E 919281 644608 

919218 14-3/8 920850 920303 A 920880 919254 D 919076 645074 

920ZZ1 113-1/2 920852 920344 A 920867 919277 E 919281 645239 

919196 21-3/8 920847 920301 A 920862 919194 E 919143 646910 

919156 11-1/2 920850 920303 A 920858 919080 B 919076 650967 

919155 16-3/16 920849 920302 A 920857 919079 B 919075 651999 

919155 39-3/8 920857 919079 B 920864 919082 E 919075 652025 

919156 37-1/2 920858 919080 B 920865 919081 E 919076 652026 

920211 23 920852 920344 A 920852 920344 A 919281 652911 

919156 31-3/4 920850 920303 A 920850 920303 A 919076 656849 

919196 48 920862 919194 ,!h~r 920869 919253 (l'i;ng) 919143 658639 

919196 14-3/8 920847 920301 A 920847 920301 A 919143 660842 

919196 20-1/2 920862 919194 E 920862 919194 E 919143 660850 

920222 30-13/16 921033 921034 A 922505 L 919282 660875 

920222 17-7/16 920868 920144 E 920868 920144 E 919282 660876 

--l 920222 38-3/4 921033 921034 A 920798 921495 D 919282 660877 

919155 32-1/4 920849 920302 A 920879 919159 D 919075 664399 

919156 7-1/4 920850 920303 A 920865 919081 E 919076 666196 

920221 26-3/4 920852 920344 A 920867 
" 

919277 E 919281 667245 

919156 20-3/4 920850 
. 

920303 A 920858 919080 B 919076 667718 

919156 11 920858 919080 B 920865 919081 E 919076 667719 

919156 19-3/4 920858 919080 B " 920880 919254 D 919076 667720 

919196 36-13/16 920847 920301 A '920862 919194 E 919143 668516 

~ . 
';/;2: 

I"i 



PACKAGE NO. 

4392042 

4391603 

PACKAGED PARTS 

DESCRIPTION 

GASKET KIT, cylinder head 
8 917806 SLEEVE, fuel line 
8 4254873 WASHER, rocker cover capscrew 
1 4361551 GASKET, air inlet elbow (Discard) 
1 4362458 GASKET, water manifold cover 
6 4376483 GASKET, water manifold 
1 4376520 GASKET, ther:mostat cover 
1 4376527 GASKET, water manifold connecting 
6 4378031 GASKET, injection nozzle 
1 4386137 GASKET, water by-pass tube 

12 4387697 GASKET, intake and exhaust manifolds 
2 4390170 GASKET ASSY., cylinder head 
1 4391707 GASKET, air inlet elbow 
2 4392037 GASKET, cylinder head lower cover 
2 4392038 GASKET, rocker cover 

GASKET KIT. intermediate, engine cylinder block (Does not include 
cylinder head or oil pan gaskets) 

2 667252 GASKET, oil drain plug (Only one (1) required) 
8 923379 O-RING, water tubes (Discard. Not used) 
8 923645 O-RING, injection line connectors 
2 923651 O-RING, bonnet tube 
2 923810 O-RING, flywheel housing dowel 
1 923935 O-RING, water pump body 

12 925612 O-RING, water inlet manifold 
2 4113897 GASKET, regulating valve nut (Discard. Not used) 
4 4119937 GASKET, plugging capscrews 
5 4255511 O-RING, heat exchanger and oil filter (Discard. 

2 
12 

4 
2 
1 
1 
1 
1 
1 
1 
1 
1 
2 
1 
3 
1 
1 
1 
1 
7 
2 
2 
1 
1 
1 
1 
1 
1 

4255513 
4255631 
4255665 
4255781 
4255898 
4255904 
4255912 
4310257 
4336897 
4361740 
4367090 
4371027 
4371160 
4371289 
4371345 
4371742 
4376398 
4376603 
4376609 
4376749 
4377120 
4378112 
4379070 
4386223 
4386495 
4386856 
4389291 
4389676 

Not used) 
O-RING, (Discard. Not used) 
O-RING, oil cooler and oil filter 
O-RING, injection pUlTIP bracket 
O-RING, heat exchanger elbows 
RING, sealing, flywheel housing 
RING, sealing, flywheel housing 
O-RING, flywheel to crankshaft 
GASKET, oil filler pipe 
RING, sealing, flywheel housing 
GASKET, water pum.p idler support 
GASKET, tachometer hole nut 
GASKET, gear housing hole cover 
GASKET, heat exchanger (Only one (1) required) 
GASKET, oil pan cover 
GASKET, oil lines (Discard. Not used) 
GASKET (Discard. Not used) 
GASKET, water pump 
GASKET, accessory pump 
GASKET, timing gear housing cover 
WASHER, push rod cover capscrew 
GASK;ET, push rod cover 
GASKET, lower water by-pass tube 
SEAL, oil pan 
GASKET, heat exchanger bonnet (Discard. Not used) 
GASKET, water and oil manifold, lower 
GASKET, heat exchanger (Discard. Not us ed) 
GASKET, water and oil manifold, upper 
GASKET, heat exchanger bonnet 

( Continued) 

8 



) 

PACKAGE NO. 

4391603 

4391490 

PACKAGED PARTS 

DESCRIPTION 

GASKET KIT.'",intermediate, engine cylinder block (Does not include 
cylinder head or oil pan gaskets)(Continued) 

1 4389678 GASKET, heat exchanger adaptor 
3 4389782 GAS~ET, oil lines 
1 4390432 GASKE'-J", timing hole cover 
1 4660423 GASKET;. oil pump dis char e tube 
1 4660492 GASKET, ti,ming gear ho ing 

GASKET KIT, turbocharger mounting ee TURBOCHARGER) 

PISTON AND SLEEVE KIT ~ 
2 4253749 RETAINER, pis 0 pin 
1 4379178 O-RING, cyl~ er s~eeve (black) 
2 4385485 O-RING'~Y nder 51 eve (red) 
1 4390175 PIN, pisto 
1 4391473 SLEEVE cylinder 
1 4391487 PISTON 
1 4391489 RINCSET, piston 

RING SET (See )"ISTON AND CONNECTIN ROD) 

SEAL K~:': !2:;';. FINAL DRIVE section, TRA 
1;RACyDLER and TRACK ROLLERS) 

CARRIER ROLLER, 

SEAL KiT, cylinder assembly (See DECELERATING BRAKE) 

"ALWAYS GIVE MODEl ANO SERIAL NUMBER WHEN ORDERING PARTS" 

9 



9 

T-74951 
'---HD-21 SERIES B CRAWLER TRACTOR (w/21HSDozerand2IRRipper)---' 

1. See 21 Dozer Parts Catalog 9. Sprocket 

2. Radiator Guard 10. Track Roller Guards 

3. See 21 Dozer Parts Catalog II. Track Frame 

4. Air Cleaner 12. Track Roller 

5. Rear Flood Lights 13. Track Carrier Roller 

6. Fuel Tank 14. Track Adjusting Yoke 

7. Battery Box IS. Track Idler 

8. See 21R Ripper Parts Catalog 

10 



PACKAGE NO. 

4391603 

4391490 

PACKAGED PARTS 

DESCRIPTION 

GASKET KIT, interITlediate l engine cylinder block (Does not include 
cylinder head or oil pan gaskets)(Continued) 

I 4389678 GASKET, heat exchanger adaptor 
3 4389782 GASKET, oil lines 
I 4390432 GASKET, timing hole cover 
I 4660423 GASKET, oil pump discharge tube 
I 4660492 GASKET, timing gear housing 

GASKET KIT, turbocharger mounting (See TURBOCHARGER) 

PISTON AND SLEEVE KIT 
2 4253749 RETAINER, piston pin 
I 4379178 O-RING, cylinder sleeve (black) 
2 4385485 O-RING, cylinder sleeve (red) 
I 4390175 PIN, piston 
I 4391473 SLEEVE, cylinder 
I 4391487 PISTON 

4391489 RING SET, piston 

RING SET (See PISTON AND CONNECTING ROD) 

SEAL KIT (See FINAL DRIVE section, TRACK CARRIER ROLLER, 
TRACK IDLER and TRACK ROLLERS) 

SEAL KIT, cylinder assembly (See DECELERATING BRAKE) 

"ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN DRDERING PARTS" 

9 0664645-9 



PACKAGE 
NUMBER 

0684272-8 

PACKAGED PARTS 

DESCRIPTION 

FINAL DRIVE KIT (For up-dating Top and Intermediate Pinion Shaft 
bearings on tractors prior to Serial No. 10818516) 

4 0023633-1 LOCKWIRE 
2 0052066-8 PIN 

16 0052444-7 LOCK 
8 0067520-7 SHIM 
8 0075679-1 KEY 
6 0080547-3 PIN 
4 0082303-9 RING 
2 0082309-6 GASKET 
2 0082312-0 BOOT 
2 0082317-9 FOLLOWER ASSY. 
2 0082320-3 GASKET 
4 0082322-9 RING 
2 0082323-7 BOOT 
4 0082356-7 SHIM 
4 0082357-5 SHIM 
4 0082358-3 SHIM 

12 0084050-4 SHIM 
12 0084432-4 PIN 

2 0621486-0 GASKET 
2 0623136-9 GASKET 
2 0623346-4 SEAL 
2 0623350-6 SEAL 
2 0667168-9 GASKET 
7 0667252-1 GASKET 
2 0669770-0 FOLLOWER ASSY. 
2 0681245-7 CUP AND CONE ASSY. (Consists of 1 CUP 

0042877-1 and 1 CONE 0051997-5) 
2 0681254-9 CUP AND CONE ASSY. (Consists of 1 CUP 

0082308-8 and 1 CONE 0082307-0) 
4 0681543-5 CAPSCREW 
2 0681558-3 LOCK 
4 0681559-1 WASHER 
2 0683970-8 BEARING 
2 0684126-6 PINION 
2 0684128-2 RETAINER 
2 0684130-8 RETAINER 
2 0684131-6 BEARING 
2 0684132-4 BEARING 
2 0684136-5 PINION 
2 0684137-3 BEARING 
2 0684138-1 BEARING 

12 0684139-9 SHIM 
2 0684140-7 RETAINER 
2 0684176-1 RING 
2 0684568-9 LOCK. 
2 0904016-3 PIN, cotter 
2 0905357-0 BALL 
4 0905358-8 BALL 
2 0905360-4 BALL 
2 0923575-5 O-RING 
2 0923824-7 O-RING 
4 0927597-5 CAPSCREW 
4 0928506-5 CAPSCREW 

--------- SKETCH S-5787 (For required re-work) 
--------- SUPPLEMENT NO.1 to Service Manual 

0677525-8 

Replaces page 9A in HD-21 Series B Parts Catalog 0664645-9 (Revised April 1972) 
Printed in U. S. A. 9A 



SUMMAR Y 

Make the following changes: (All changes are underlined) 

PAGE ITEM PART NO. QTY. DESCRIPTION 

13 13 4660440 2 BEARING (Engines prior to #21-11500) 

13Add: 4393373-8 

15 7 4027416 

20 4391308 

2 4391649 

29 4392182 

I Add: 4393399-3 

2 BEARING, camshaft, intermediate (Engines #21-11500 
and up) 

SEAL (Change part No. to 4028922-5) 

SCREW (Change part No. to 4393443-9); also add (If for 
first replacement on engines prior to #21-11367 
also order item 2) 

WASHER (Change part No. to 4393436-3) 

CAMSHAFT (Engines prior to #21-11500) 

CAMSHAFT (Engines #21-11500 and up) 

53 Add: USAGE: Engines prior to serial No. 21-11088 

55 Add: USAGE: Engines prior to serial No. 21-11088 

4392058 6 

I Add: 4392304-4 6 

HOLDER ASSY. (Engines prior to #21-10855; also change 
part No. to 4392121-2) 

HOLDER ASSY., nozzle (long-sac type)(Engines 
#21-10855 and up)(See page 57 for parts) 

57 In TITLE: Change part No. 4392058 to 4392121-2; also add to TITLE: Assy.4392304-4 

8 4390006 

8 Add: 4392305-1 

69 3 629755 

082013 
044973 2 
904206 
911026 

84 15 035733 4 

89 22 667360 2 

22 Add: 0675096-2 

90 2 4376527 I 

101 2 040013 19 

2Add: 0920648-3 3 

2 

NOZZLE ASSY. (For Holder Assy. 4392121-2) 

NOZZLE ASSY. (long-sac type)(For Holder Assy. 
4392304-4)(Includes item 10)" 

CLAMP (Change name to CLAMP ASSY. and add: 
hardware which is not serviced separately) 

CAPSCREW } WASHER Delete entirely 
LOCKWASHER 
NUT 

CAPSCREW (Change part No. to 0037573-3) 

BELT (Delete this listing) 

BELT SET (Consists of 2 matched belts) 

GASKET (Change part No. to 4392279-8) 

(Includes 

CAPSCREW (3 less used on tractors unit #17001 and up) 

CAPSCREW, 7 /16 r' NC x 211 (Also supports air cleaner 
mounting bracket) 

lllAdd: USAGE: Tractors prior to serial No. 16550; also tractorS serial No. 10816551 
thru IOSI7518 and IOSI7579 thru IOS17628 

120 9 629348 BEARING (Change part No. to 0647996-8) 

(Continued) 

10-71 A 



PAGE ITEM PART NO. 

123 9 629348 

123 12 918850 

12 Add: 0919140-4 

12 Add: 0921467-7 

129 656977 

130 31 642061 

141 6 923589 

170 1 651432 

1 Add: 0677645-4 

8 628458 

173 Add: 6A 0662487-8 
0916271-0 
0904206-0 
0911377-0 

185 660425 

Add: 0666417-1 

16 916221 

904209 

18 916221 

904209 

21 919190 

904208 

197 17 012762 

17 Add: 0927186-7 

205 8Add: 0928197 -3 

216 14 644534 

14Add: 0658630-9 

10-71 

SUMMAR Y (Continued) 

QTY. DESCRIPTION 

BEARING (Change part No. to 0647996-8) 

2 PLUG (Tractors prior to unit #17737) 

2 

2 

CONNECTOR. flare type, 1/4" tube, 
1/4"NPT male 

CAP, flare type, 1/4" tube 
} 

Tractors 
Unit #17737 
and up 

SHAFT ASSY. (Change part No. to 0679653-6) 

16 PLATE (Change part No. to 0679935-7) 

O-RING (Change part No. to 0923831-2) 

1 VALVE ASSY. (Tractors prior to unit #17610) 

2 

1 
2 
2 
2 

6 

6 

6 

6 

4 

4 

16 

16 

2 

VALVE ASSY., control (Cessna. See page 170A for 
parts)(Tractors unit #17610 and up) 

UNION (Change part No. to 0669565-4) 

BLOCK, lever stop } 
CAPSCREW, 3/8"NC x 3/4" 
LOCKWASHER, 3/8" 
WASHER, plain 

Tractors unit 
#17501 and up 

FRAME ASSY. (Tractors prior to unit #17001) 

FRAME ASSY. (Includes items 3 thru 6)(Tractors 
unit #17001 and up) 

CAPSCREW (Change part No. to 0921403-2 and length 
to~ 

LOCKWASHER (Change part No. to 0912942-0) 

CAPSCREW (Change part No. to 0921403-2 and 
length to~) 

LOCKWASHER (Change part No. to 0912942-0) 

CAPSCREW (Change part No. to 0927353-3 and 
length to 1-1/4") 

LOCKWASHER (Change part No. to 0912441-3) 

CAPSCREW (Tractors prior to unit #17604) 

CAPSCREW, attaching (7 /8"NF x 3-1 /2")(Tractors 
unit #17604 and up) 

RING, retaining 

TRANSFER (Tractors prior to unit #17197) 

TRANSFER, instruction, transmission oil filter 
(1-3/4" x 2-1/4")(Applied to filter)(Tractors unit 
#17197 and up) 

(Continued) 

B 

) 

) 



SUMMAR Y (Continued) 

PAGE ITEM PART NO. QTY. DESCRIPTION 

217 18 665147 1 TRANSFER (Tractors prior to #16231) 

18 Add: 0669933-4 1 TRANSFER. instruction, coolant filter (2-3/8" x 3-1/2") 
(Applied to filters)(Tractors #16231 and up) 

225 8 660189 CABLE (Change part No. to 0668990-5) 

227 Add: 22 0928052-0 1 PADLOCK 

232 4 644006 1 CLIP (Change part No. to 0620035-6) 

234 1 665909 1 GAUGE (Change part No. to 0676409-6) 

2 666185 GAUGE (Change part No. to 0676408-8) 

234Add: 2A 0088534-3 2 RESTRICTOR, gauge lines 

3 919174 1 CONNECTOR (Delete this item) 

4 919174 CONNECTOR (Delete this item) 

C 





) 

T-41826 
'------------- EN GIN E AND MO U N TIN G ---------:.-==~ 

ITEM 

2 

3 
4 

5 

6 

7 

8 
9 

10 

II 
12 

PART NO. 

4390467-1 

0655452-1 

---------
0669299-0 

0916009-4 

4336491-8 

0670451-4 
0926193-4 
0913280-4 
0900806-7 

0631774-7 
0665891-8 
0023633-1 

0631773-9 
0630773-0 
0910879-6 
0900808-7 

QTY. DESCRIPTION 

1 ENGINE ASSY. (Includes oil filters, oil coolers, fuel filter and 

I 
2 

14 

2 

2 
2 
2 
2 

2 
8 
4 

2 
4 
4 
4 

turbocharger but does not include air cleaner, fan, alternator 
or starter) 

HANGER engine supporting, front end (Includes item 3) 

CAP, engine hanger (Not serviced separately) 
SCREW, Nylok, flanged, hex-hd., 1/2"NC x 3" 

WASHER, shimming (1/32 11 thick. Use as required) 

LINER, engine supporting hanger 

CAPSCREW, engine hanger (drilled-end, 5/8"NF x 4-1/4") 
WASHER, plain, 5/8" 
NUT, high, slotted, 5/8"NF 
PIN, cotter, 1/8 11 x 111 

TR UNNION, rear mounting 
CAPSCREW, drilled-hd., 5/8"NC x 1-1/4" 
WIRE, locking, 1/16l! x 1211 

BRACKET, engine supporting, rear 
C1\PSCREW, drilled-end, 3/4"NF x 7" 
NUT, high, slotted, 3/4"NF 
PIN, cotter, 1/8 11 x 1-1/2 11 

Replaces page II in HD21 Series B Parts Catalog 0664645-9 (Revised October 1971) 
Printed in U. S. A. II 



ITEM PART NO. 

2 

3 

4 

5 

6 

{ 

4390809-4 

4393388-6 

0919840-9 
0918887-1 
0917673-6 
0918850-9 
0918851-7 
0912415-7 

4389235-5 

4389232-2 

4389234-8 

43899H -1 

'"~ 27__ - ?:> 

;~:---:cs ;1] _____ 37 
,f!.--

CYLINDER BLOCK T-37202 

QTY. DESCRIPTION 

BLOCK ASSY., cylinder (Includes items 2 thru 18 also hardware 
indented below)(Engines prior to #21- 11500) 

BLOCK ASSY. I cylinder (Includes items 2 thru 18 and hardware 
indented below)(Engines #21-11500 and up) 

3 PLUG, pipe, hex-hd., 1/4"NPT 
1 PLUG, pipe, hex-socket, 3/8"NPT 
3 PLUG, pipe, hex-socket, 1/8"NPT 
3 PLUG, pipe, hex-socket, 1/4"NPT 
3 PLUG, pipe, hex-socket, 3/4"NPT 
1 COCK, drain, l./4"NPT 

4 

3 

12 

DOWEL, valve lifter bracket (See VALVE OPERATING 
MECHANISM) 

~:~ CAP J main bearing, rear 

* CAP, main bearing, interITlediate 

~~ CAP, main bearing, intermediate (No.5) 

WASHER, plain, main bearing capscrew 

* Replacement bearing caps are semi-finished and must be 
lined - bored after insta lling 

(Continued) 

Replaces page 12 in HD2l Series B Parts Catalog 0664645-9 
Printed in U. S. A. 12 

(Revised October 1971) 

) 



ITEM 

7 

8 

9 

10 

11 

12 

13 

14 

15 

16 

17 

18 

19 

20 

21 

22 

23 

24 

25 

26 

27 

28 

29 

PART NO. 

4389924 

4389923 

4391160 

4389231 

4389292 

{ 

4660389 

4660440 

4660389 

919229 

4119937 

4389943 

4386262 

4705801 

C 
4390766 

4390767 

4500230 

4660358 

4389058 
910847 

4385485 

4379178 

4368204 

4368205 

4368206 

4369002 

4391473 

4377120 

QTY. 

12 

4 

4 

1 

4 

7 

2 

1 

2 

3 

3 

1 

6 

6 

3 

3 

1 

12 

6 

6 

2 

CYLINDER BLOCK (Continued) 

DESCRIPTION 

CAPSCRE W, main bearing cap (7/8" diam. ) 

CAPSCREW, center main bearing cap (5/8 11 diarn.) 

WASHER, center main bearing capscrew 

;;::CAP, main bearing, front 

';'CAP, main bearing, center 

PIN, dowel, thrust flange (See CRANKSHAFT) 

PIN, dowel, main bearing 

BEARING, camshaft, front 

BEARING, camshaft, intermediate 

BEARING, camshaft, rear 

PIN, dowel, flywheel housing (See FLYWHEEL HOUSING) 

CAPSCREW, hole plugging (1/2"NC x 1/2") 

DGASKET, plugging capscrew 

RESTRICTOR, oil by-pass 

seRE W, piston cooling jet 

LOCKWASHER, piston cooling jet 

JET ASSEMBLY, piston cooling, right hand (Includes dowel) 

JET ASSEMBLY, piston cooling, left hand (Includes dowel) 

PISTON, oil pressure regulating valve 

SPRING, oil pressure regulating valve 

SCREW, oil pressure regulating valve 
NUT, jam, 3/4"NF 

DO-RING, cylinder sleeve, lower groove (red) 

DO-RING, cylinder sleeve, upper groove (black) 

SHIM, cylinder sleeve (.005" thick) 

SHIM, cylinder sleeve (.010 11 thick) 

SHIM, cylinder sleeve (.015 11 thick) 

SHIM, cylinder sleeve (.020 11 thick) 

OSLEEVE, cylinder 

o GASKET, push rod cover 

Use as required when 
remachining block 

~:~Replacement bearing caps are semi-finished and must be 
line- bored after installing 

( Continued) 

13 



ITEM PART NO. 

30 4389810 
916316 

31 4389809 
916316 
916317 

32 4376749 

33 4310257 

34 4389040 
4379198 

35 4354449 

36 4391378 

37 4391366 

i , , 
p, 
~ 
~. 
f1'. 
k 

[~ 
i; 

CYLINDER BLOCK (Continued) 

QTY. DESCRIPTION 

1 COVER, push rod, rear 
3 CAPSCREW, 1/2"NC x 2-1/2" 

1 COVER, push rod, front 
2 CAPSCREW, 1/2"NC x 2-1/2" 
1 CAPSCREW, 1/2"NC x 2-3/4" 

7 OWASHER. push rod cover capscrew 

DGASKET, oil filler pipe 

1 ELBOW, oil filler 
2 CAPSCREW, Nylok, 1/2"NC x 1-3/8" 

1 CLOSURE ASSEMBLY, oil filler (Serviced only as a unit) 

1 ADAPTER, oil level gauge 

GAUGE, oil level 

14 

.~ 

1 



CYLINDER BLOCK 

IB=t---

7 8 9 

T-13103 1--____________ T 1M 1 N G G EAR H 0 U SIN G __________ C-.:..;..;'--I 

ITEM PART NO. QTY. DESCRIPTION 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

4389784 
916311 
904208 

4660492 

919229 

4119937 

4376609 

4391911 
916321 
919224 
904206 

4027416 

4371445 

4371444 

4390837 
915408 
904206 

4371027 

1 
8 
8 

1 

1 

1 
2 
7 
7 

1 

2 

2 

1 
2 
2 

HOUSING 
CAPSCREW, 1/2"NC x 1-1/4" 
LOCKWASHER, 1/2" 

OGASKET, gear housing 

CAPSCREW, plugging (1/2"NC x 1/2") 

OGASKET, plugging capscrew 

DGASKET, gear housing cover 

COVER, timing gear housing 
CAPSCREW, 1 /2"NC x 4-1/2" 
CAPSCREW, 3/ 8"NC x 1-1/8" 
LOCKWASHER, 3/8" 

SEAL, oil, crankshaft 

WASHER, plain, housing cover capscrew 

DOWEL, hollow, gear housing 

COVER, gear housing 
CAPSCREW, 3/8"NC x 3/4" 
LOCKWASHER, 3/8" 

DGASKET, gear housing cover 

15 



MEMO 

16 



7 

6 5 4 

I 
13 

L __________ PIS TON AND CON N E C TIN G ROD ________ T~-""74;:.:6::..:5~6!..J 

ITEM PART .NO. 

1 4391487 

2 4390175 

3 4253749 

4 ------

5 ------

6 ------

7 4390068 

8 4376986 

9 4388142 

10 4388146 

11 4390011 

4390698 

4391156 

12 4391157 

4391158 

4391159 

13 4391489 

QTY. DESCRIPTION 

6 DPISTON 

6 DPIN, piston 

12 DRETAINER, piston pin 

6 

12 

6 

RING, compression (#1) } 

RING, compression (#2 and #3) 

RING, oil control 

Order item 13 

6 ROD ASSEMBLY, connecting (Includes items 8 thru 11) 

6 BUSHING, connecting rod 

12 BOLT, connecting rod 

12 WASHER, connecting rod bolt 

12 NUT, connecting rod bolt 

12 BEARING, connecting rod {standard size} 

12 BEARING, connecting rod (. OIOIt undersize) 

12 BEARING, connecting rod (. 020 11 undersize) 

12 BEARING, connecting rod (.030" undersize) 

12 BEARING, connecting rod (.040 11 undersize) 

6 DRING SET (Consists of items 4 thru 6) 

17 



) 

2 

CRANKSHAFT T-37191 

ITEM PART NO. QTY. DESCRIPTION 

1 4392106 1 CRANKSHAFT 

2 4389052 GEAR, crankshaft 
905129 KEY, #D woodruff, 5/16" x 1-1/4" 

4387031 4 BEARING, front and rear main (standard size) 

4386480 4 BEARING, front and rear main (.010" undersize) 

3 4386481 4 BEARING, front and rear main (. 020" undersize) 

4386482 4 BEARING, front and rear main (.030" undersize) 

4386483 4 BEARING, front and rear main (.040" undersize) 

4387032 8 BEARING, intermediate main (standard size) 

4386473 8 BEARING, intermediate main (010 11 undersize) 

4 4386474 8 BEARING, intermediate main (. 0201! undersize) 

4386475 8 BEARING, intermediate main (.030 11 undersize) 

4386476 8 BEARING, intermediate main (. 040l! undersize) 

( Continued) 

18 



CRANKSHAFT (Continued) 

ITEM PART NO. QTY. DESCRIPTION 

4387033 1 BEARING, center main (standard size) 

4386469 1 BEARING, center main (.010 11 undersize) 

5 4386466 1 BEARING, center main (.020 11 undersize) 

4386467 1 BEARING, center rrlain (.030 11 undersize) 

4386468 BEARING, center main (. 040 11 undersize) 

4386360 Z FLANGE, thrust, center main, upper (standard size) 

4386456 Z FLANGE, thrust, center main, upper (.005" oversize) 
6 

4386457 Z FLANGE, thrust, center main, upper (. alan oversize) 

4386458 Z FLANGE, thrust, center main, upper (.015" oversize) 

4386359 Z FLANGE, thrust, center main, lower (standard size) 

4386453 Z FLANGE, thrust, center main, lower (. 005" oversize) 
7 

4386454 Z FLANGE, thrust, center main, lower (.010 11 oversize) 

4386455 Z FLANGE, thrust, center main, lower (.015" oversize) 

8 4250898 4 PIN, dowel, thrust flange 

19 



2 3 4 5 

I 0/ ----------\/ 
[--111 

---4L==-d 

-~ J 
CRANKSHAFT 

1..--------- C RAN K S H AFT P U L 1. E Y AND DAM PER ______ -=T..:-..!.7"-3.!..79z.:5~ 

ITEM PART NO. QTY. DESCRIPTION 

1 4391308 SCREW, pulley retaining 

2 4391649 1 WASHER, pulley bolt 

3 4391578 1 PULLEY ASSEMBLY, crankshaft (Includes locating pin) 

4 4388217 1 DAMPER, crankshaft 
5 4391022 6 BOL T, self-locking 

20 



FLYWHEEL 

2 
ITEM PART NO. QTY. DESCRIPTION 

1 4391231 1 FLYWHEEL ASSEMBLY (Includes item2) 

2 4303694 1 GEAR, ring 

3 4255912 1 DO-RING, flywheel to crankshaft 

4 4391666 8 CAPSCREW, flywheel 

T-75073 

, 
! 

"ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING PARTS" 

21 



6 5 

-~ j 
-<D 

12 

'----------___ FLY W H EEL H 0 US I N G __________ T=--4.:.;1:..:7~8:.::8~ 

ITEM PART NO. QTY. DESCRIPTION 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

4391387 
922884 
920132 

923810 

4373716 

926686 
912333 

4255335 

4255334 

4386651 
916284 
904204 
911114 

4386650 
915813 
904205 

4390432 

4336897 

4255904 

4391711 

4255898 

1 
1 

2 

2 

4 
4 

2 

8 

I 
2 
2 
2 

1 
4 
4 

1 

HOUSING, flywheel 
SETSCREW, hex-socket, cup-pt., Nylok, 7/16 11 NC x 1/211 
PLUG, pipe, 1/2"NPT 

DO-RING, housing dowel 

DOWEL, housing to crankcase 

CAPSCREW, oil pan to housing (l/2"NC x 7/8", flanged head) 
WASHER, plain 

BOLT, housing to crankcase (li2 'I NC x 2") 

BOLT, housing to crankcase (l/l"NC x 1-3/8 1' ) 

POINTER, timing 
CAPSCREW, 1/4"NC x 112" 
LOCKWASHER, 1/4" 
WASHER, plain, SAE std., 1/4" 

COVER, timing hole 
CAPSCREW, 5/16"NC x 7/8" 
LOCKWASHER, 5/16" 

DGASKET, timing hole cover 

DRING, sealing, housing to crankcase 

DRING, sealing, housing to crankcase (camshaft hole) 

SEAL, oil, crankshaft flange 

DRING, sealing, housing to crankcase (oil gallery hole) 

22 



11 :::: 
HEAD 

COVERI 

3 

T-72803 

ENGINE BREATHER 

ITEM PART NO. QTY. DESCRIPTION 

4390435 1 TUBE, breather 

2 4255351 1 ELBOW, rubber 
922198 2 CLAMP, hose, 1-9/16" to 2-9/16" 

diam. 

3 4255361 1 CLIP, tube supporting 
921865 1 CAPSCREW, Nylok, l/ZI!NC XIII 

23 



28-__ 

27~ .. 
. -.:c-...-! I 

'v", . --~·'f 
~~~J~.~L~.~~~~~~~~~~~~~~--26 

I 

22 20 

'\ 

s-db L 8 

10~ 8-=11 
°00000000000° 

D
o 00 0';; °6 

00 "0 0° .0 
18 

19 

000 ) 

L _____________ C Y LIN DE R HE A D __________ ---'T'-.:-:..:3c.!7-'-1~8::J3 

24 



ITEM PART NO. 

[

4392110-5 

4393613-7 

4255490-9 
4255491-5 
4255577-1 

2 4386413-1 

3 4392051-1 

4 0926672-7 

5 4392052-9 

6 4390547-0 

7 4390548-8 

8 {4392053-7 

4392068-5 

9 {4386628-4 

4386653-2 

9A 4392576-7 

10 4386790-2 

II 4392054-5 

12 4389685-1 

13 4389294-2 

14 4389293-4 

15 4389397-3 

16 

17 4376497-6 

18 4390170-1 

19 4390043-0 

20 4391306-0 

21 4391307-8 

22 4393443-9 

CYLINDER HEAD 

QTY. DESCRIPTION 

2 HEAD ASSY., cylinder (Includes items 2 thru 9 and plugs 
indented be low )(Engine s prior to #21- 10855) 

2 HEAD ASSY., cylinder (Includes items 2 thru 9A and plugs 

8 
2 

26 

12 

6 

6 

6 

12 

12 

12 

12 

12 

12 

6 

12 

12 

24 

24 

24 

24 

indented below)(Engines #21-10855 and up) 

PLUG, pipe, hex-socket, 1/8 IT NPT 
PLUG, pipe, hex-socket, 1/4"NPT 
PLUG, pipe, hex-socket, 3/4"NPT 

PIN, guide, valve bridge 

SLEEVE, injection nozzle 

O-RING, injection nozzle sleeve 

NUT, injection nozzle sleeve 

GUIDE, intake valve 

GUIDE, exhaust valve 

INSERT, exhaust valve seat {standard size} 

INSERT, exhaust valve seat (.005 11 oversize) 

INSERT, intake valve seat (standard size) 

INSERT, intake valve seat (.005 11 oversize) 

INSERT. injection nozzle (Effective with engine #21-10855) 

VALVE, intake 

VALVE, exhaust 

SEAT, va lye sp~ing 

SPRING ASSY,b~valve (Includes item 14) 

DAMPER, valve spring 

ROTOCOIL ASSY., valve (Serviced only as a unit) 

RETAINER, exhaust valve spring (Order item 15) 

48 LOCK, valve stem 

2 OGASKET ASSY., cylinder head (Includes item 19) 

6 OGASKET, cylinder sealing 

26 SCREW, cylinder head (5/8"NC x 7") 

2 SCREW, cylinder head (5/8"NC x 6") 

8 SCREW, cylinder head (3/4"NC x 7-1/4") 

(Continued) 

Replaces page 25 in HD21 Series B Parts Catalog 0664645-9 (Revised October 1971) 
Printed in U.S.A. 25 



ITEM PART NO. 

23 4389960-8 

4392059-4 

24 
4392062-8 

0916272-8 
0904206-0 
0913544-3 

25 4389961-6 

{ 4387726-5 

26 
0914847-9 

4386901-5 

27 4254873-5 

28 4386421-4 

29 4389965-7 

30 4386941-1 

CYLINDER HEAD (Continued) 

OTY. DESCRIPTION 

2 

4 
4 
4 

DGASKET, lower cover 

COVER, lower section, front (If for engines prior to #21-10117 
also order 1 PLUG 0921507-0 for rear cover and discard 
item 30) 

COVER, lower section, rear (If for engines prior to #21-10117 
also order 1 PLUG 0921507-0 for front cover and discard 
item 30) 

CAPSCREW, 3/8"NC x 1-1/4" 
LOCKWASHER. 3/8" 
WASHER, plain 

2 DGASKET 1 rocker cover 

COVER, rocker, rear 
CAPSCREW, 3 18"NC x 1-1/2" 

COVER, rocker, front 

8 OWASHER, sealing, rocker cover capscrew 

7 CAPSCREW, rocker cover 

BOLT, extension, rear lower cover 

COUPLING, breather, cylinder head cover (Used prior to 
engine #21- 10117) 

Replaces page 26 in HD21 Series B Parts Catalog 0664645-9 (Revised October 1971) 
Printed in U. S. A. 26 

1 



MEMO 

"ALWAYS GIVE MODEl AND SERIAL NUMBER WHEN ORDERING PARTS" 

27 



I 

28 



) 

VALVE OPERATING MECHANISM 

ITEM PART NO. QTY. DESCRIPTION 

1 

2 

3 

4 

6 

7 

8 

9 

10 

11 

12 

13 

14 

15 

16 

17 

18 

19 

20 

21 

22 

23 

24 

25 

26 

27 

4392182 

923738 

4386776 
916311 
904208 

4392183 

4391845 

{ 
4391869 

4391870 

915969 

4376277 

4303038 

4391849 

4390270 

4376538 

4348440 

4390254 

4390117 
918887 
915406 
904204 

4386406 

4386405 

4389317 
916311 
904208 
915807 
904205 

4377541 
910325 
904208 

{ 
4390296 

4390297 

{ 
4390294 

4390295 

4336646 

4348440 

4388428 

4253190 

1 

1 

1 
2 
2 

1 

12 

1 

1 

4 

4 

4 

12 

12 

12 

12 

12 

2 
4 
2 
2 

8 

4 

6 
6 
6 

12 
12 

6 
6 
6 

4 

2 

4 

2 

12 

12 

12 

4 

CAMSHAFT 

KEY, camshaft gear 

PLATE, thrust 
CAPSCREW, 1/2"NC x 1-1/4" 
LOCKWASHER, 1/2" 

GEAR, camshaft 

LIFTER, valve 

BRACKET, valve lifter, front 

BRACKET, valve lifter, rear 

CAPSCREW, 1/2"NC x 3" 

WASHER, valve lifter bracket capscrew 

DOWEL, valve lifter bracket 

ROD, push 

BRIDGE ASSEMBL Y, valve (Include s items 13 thru 15) 

INSERT, valve bridge 

NUT, valve bridge adjustment screw 

SCREW, valve bridge adjustrrlent 

SHAFT ASSEMBLY, rocker arm (Includes PLUGS indented below) 
PLUG, pipe, hex-socket, 3/8"NPT 
CAPSCREW, 1/4"NC x 3/4" 
LOCKWASHER, 1/4" 

RETAINER, rocker arm 

SPRING, rocker shaft 

BRACKET, rocker shaft 
CAPSCREW, 1/2"NC x 1-1/4" (attaching) 
LOCKWASHER, 1/2" 
CAPSCREW, 5/16"NC x 1-1/4" (clamping) 
LOCKWASHER, 5/16" 

STUD, rocker shaft bracket (Also retains injection nozzle holder) 
NUT, 1/2"NC 
LOCKWASHER, 1/2" 

ARM ASSEMBLY, roclcer, intake valve Nos. 1,2,4,5 

ARM ASSEMBLY, rocker, exhaust valve Nos. 3,6 

ARM ASSEMBLY, rocker, exhaust valve Nos. 1,2,4,5 

ARM ASSEMBLY, rocker, intake valve Nos. 3,6 

NOTE: Each Arm Assembly listed above includes items 23 thru2S 

SCREW, valve lash adjustment 

NUT, adjustment screw 

BUSHING, rocker arrn 

RING, snap, rocker arm' shaft 

BEARING, camshaft (See CYLINDER BLOCK) 

29 



w 
o 

((,:- . ." 

F;:\ 2 
..J 0 I 

( 
" / 

" f' ( 
/
"/,,1))) 

I,(~: '~( J;;\P. 

I \,,; ~ 
\ 

'\ \\ C
l 

: 
\ ii, I " \ r~l+ ~ 

\ 'J' \~\ j c/ 
'L -.t~ 

TIMING GEARHOUSlN~ 

7 8 

3 5 4 1 _________ " --'"~. TIMING GEAR HOUSING 

34 

- "=-----, ~ 

~~\ !0~?:~~, /7) (/~~~~ .~ .. ..'.\ 

~J I IC] 
'/ ~ ~"~ L',~// / 
/~~~" // 

L-----------OIL LlNE------------' 

33 31 30 29 

20 21 

-t~I,r, I 23 214 22 

~ 
~~' 1'- -~25 26 

'"'11
\. ~ / 

l;\~~_ WuQ 
=J .. J \'\ 

I 1~ .. ", .... " rn 28 27 

L-____________________ ACCESSOR Y DRIVE T .. 39416~ 



) 

ACCESSORY DRIVE 

ITEM PART NO. QTY. DESCRIPTION 

2 

3 

4 

5 

6 

7 

8 

9 

10 

II 

12 

13 

14 

15 

16 

17 

18 

19 

20 

21 

22 

23 

24 

4391441 
921520 

4376603 

4386826 

4389593 
904206 
910123 

4367090 

4371118 

4391419 
917409 
921732 

4391403 

4391412 

4376671 

900703 

923574 

4376598 
917014 

4391407 

4364404 

4376596 

4377122 

4391411 

4376591 
91 7673 

4376604 

4386711 
912069 
904206 
917023 

4389599 

4391019 

4251601 

1 
8 

1 

1 
5 
5 

1 

1 

1 
1 
1 

1 

1 

1 

1 
2 

1 

1 

1 

1 

1 

1 
1 

1 

1 
10 
10 

2 

5 

1 

1 

DRIVE ASSEMBLY (Consists of itelUs 7 thru 37) 
CAPSCREW, Nylok, 3/8"NC x 7/8" 

OGASKET, accessory drive to gear housing 

GASKET, housing cover plate 

PLATE, housing cover 
LOCKWASHER, 3/8" 
NUT, 3/8"NF 

DGASKET, tachometer hole nut 

NUT. cover, tachometer hole 

SHAFT, upper 
KEY, #9 woodruff, 3/16" x 3/4" 
KEY, straight, 3/16" x 7/81! 

GEAR, accessory drive 

WASHER, thrust, upper shaft, front 

NUT, auxiliary drive gear shaft 

WASHER, auxiliary drive gear shaft 

O-RING, auxiliary drive gear shaft 

WASHER, thrust, auxiliary drive gear 
PIN, dowel, 1/8" x 3/8" 

WASHER, thrust, rear 

GEAR, upper shaft (14 teeth) 

BUSHING, auxiliary drive gear 

GEAR ASSEMBLY, auxiliary drive (Includes item 16) 

PLATE, thrust, auxiliary drive gear 

SHAFT ASSEMBLY, auxiliary drive (Includes PLUG indented below) 
PLUG, pipe, hex- socket, 1/ 8"NPT 

GASKET, cover 

COVER ASSEMBLY, housing (Includes item 28) 
CAPSCREW, 3/8"NC x 2-1/2" 
LOCKWASHER, 3/8" 
PIN, dowel, 1/ 4!1 X 111 

STUD, housing cover 

SEAL, oil, upper shaft 

GASKET, tachometer drive adapter 

( Continued) 

31 



ITEM PART NO. 

25 4365627 

26 4386879 

27 4254742 

28 43772 78 

29 4391475 
917409 

30 918182 

31 4376590 

32 4391554 

33 

34 

35 

36 

37 

38 

39 

40 

4391412 

4391408 
917673 

4369746 

4364166 

918182 

4376627 
910141 
9f7013 

4391885 
917841 

4361829 
4335669 
904204 
4348691 

ACCESSORY DRIVE (Continued) 

QTY. DESCRIPTION 

1 ADAPTER, tachometer drive 

1 SEAL, oil, lower shaft 

1 RING, snap, bushing retaining 

1 BUSHING, housing cover 

1 SHAFT, lower 
1 KEY, il9woodruff, 3/16"x3/4" 

1 NUT, upper shaft (self-locking) 

1 GEAR, driving, fuel transfer pump 

1 GEAR, lower shaft (42 teeth) 

1 

1 
4 

4 

1 

1 

1 
1 
1 

1 
1 

1 
1 
1 
1 

WASHER, thrust, lower shaft, rear 

HOUSING ASSEMBLY (Includes item 35) 
PLUG, pipe, hex-socket, 1/81!NPT 

BUSHING, accessory drive housing 

WASHER, thrust, lower shaft, front 

NUT, lower shaft (self-locking) 

TUBE ASSEMBLY, lubricating oil (Includes nuts) 
CONNECTOR, flare type, 1/4" tube, 1/8"NPT male 
ELBOW, street, brass, 900 , 1/8"NPT 

ELBOW, lubricating oil tube 
NIPPLE, pipe, 1 /8"NPT x 7/8" 

CLIP, tube supporting 
CAPSCREW, drilled-hd., 1/4"NC x 1/2" 
LOCKWASHER, 1/4" 
WIRE, locking #18 x 6" 

32 



3~~ __ 

ITEM PART NO. QTY. 

2 

3 

4 

5 

6 

7 

8 

9 

10 

4391646 
919840 
916314 
915987 
922065 
912333 

4385796 
915343 
904204 

4365129 

4379070 

4385781 

4391390 
914847 
911423 
916326 
912333 

035250 

667252 

4371255 
919224 
904206 

4371289 

1 
1 

2'3 
1 
2 

26 

1 
6 
6 

1 

1 

1 

1 
26 
26 

4 
4 

1 

1 

1 
8 
8 

1 

~;K?3 

6 

OIL PAN _____________ .=.T.:...-::.39!..;3::..7~9~ 

DESCRIPTION 

PAN, oil, upper section 
PL UG, pipe, hex-hd., 1/4 "NPT 
CAPSCREW, 1/2 "NC x 2" 
CAPSCREW, 1/2"NC x 1-1/2" 
SCREW, 12-pt. head, 1/2"NC x 1-1/4" 
WASHER, plain 

PLATE, oil baffle 
CAPSCREW, 1/4"NC x 5/8" 
LOCKWASHER, 1/4" 

GASKET SET, upper oil pan 

OSEAL, oil 

GASKET SET, lower oil pan 

PAN, oil, lower section 
CAPS CREW, 3/8"NC x 1-1/2" 
WASHER, plain, 3/W ' 
CAPSCREW, 1/2"NC x 7-1/2" 
WASHER, plain, 1/2" 

PLUG. oil drain 

OGASKET, drain plug 

PLATE. clean- out hole 
CAPSCREW, 3/8"NC x 1-1/8" 
LOCKWASHER, 3/8" 

o GASKET, clean- out hole plate 

33 



IN ... 

~ 

29 I 30 31 

CF l)ob.Jm® 

25 

39 

26 2~~f-32 
~ ---------­'\ -

;--40 6 8 

I 
I 
I 
I 
I 

"----t~3 
£ 

12 

OIL PUMPS T-37Z0sl 



ITEM PART NO. 

I 4390252 
2 912274 

904207 

3 4371253 

4 4389782 

5 
6 

7 

8 

9 
10 

II 

12 

13 

14 
15 

16 

17 

18 

19 

20 

21 

22 

23 
24 

25 

26 

27 

28 

29 

30 

4390362 
4378558 
904206 
4377201 
904207 
4509035 

4388488 
4335610 
904206 
4509035 

4389732 
915813 

4374127 

4376294 

4390098 
912274 
904207 

4371253 

4386384 

4389782 

4385537 

4385536 

4385715 

4660423 

4388261 
916314 
904208 
4378558 
904206 
4509035 

4389782 

4354573 

OIL PUMPS 

QTY. DESCRIPTION 

I PUMP ASSEMBLY, pressure (See page 38 for parts) 
2 CAPSCREW, hex-socket-hd., 7/16"NC x 1-1/2" 
2 LOCKWASHER, 7/16" 

2 DOWEL, hollow, pressure pump 

1 OGASKET, pressure pump suction line 

I 
2 
2 
2 
2 
2 

I 
2 
2 
I 

I 
2 

I 

I 

I 
2 
2 

2 

I 

I 

I 

2 

I 

I 

I 
2 
2 
2 
2 
I 

I 

I 

I 

I 

TUBE, suction, pressure pump 
CAPSCREW, drilled-hd., 3/8"NC x 1-1/8" 
LOCKWASHER, 3/8" 
CAPSCREW, drilled-hd., 7/16"NC x 1-1/4" 
LOCKWASHER, 7/16" 
WIRE, locking, #18 x 10" 

TUBE, discharge. scavenging pump 
CAPSCREW, drilled-hd., 3/8"NC x I" 
LOCKWASHER, 3/8" 
WIRE, locking, #18 x 10" 

COVER, pressure pUITlP oil screen 
CAPSCREW, 5/16"NC x 7/8" 

SCREEN, pressure oil pump 
", 

RETAINER, pressure oil pump screen 

PUMP ASSEMBLY, scavenging (See page 39 for parts) 
CAPSCREW, hex-socket-hd., 7/16"NC x 1-1/2" 
LOCKWASHER, 7/16" 

DOWEL, hollow, scavenging pump 

SHIM, scavenging pu:mp 

DGASKET, scavenging pump suction line 

SHAFT, scavenging pump drive 

COUPLING, splined, scavengine pump drive 

SPRING, pump drive shaft 

DGASKET, discharge line to block 

TUBE, pressure pump discharge 
CAPSCREW, 1/2"NC x 2" 
LOCKWASHER, 1/2" 
CAPSCREW, drilled-hd., 3/8"NC x 1-1/8" 
LOCKWASHER, 3/8" 
WIRE, locking #18 x 10" 

DGASKET. discharge line to pump 

VALVE ASSEMBLY, pressure relief (Items 29 thru 31) 

BODY, pressure relief valve } 
Not serviced separately 

PISTON, pressure relief valve 

( Continued) 

35 



ITEM PART NO. 

31 4354568 
4359310 
916001 

32 4509035 

33 4390328 
34 4335548 
35 4509035 
36 4377202 

913755 
904206 
904205 

37 4348691 

38 4348684 
915813 

39 4348683 

40 4348682 

OIL PUMPS (Continued) 

QTY. DESCRIPTION 

1 SPRING I pressure relief valve 
1 WASHER, plain 
1 PIN, roll, 3/16" xl" 

1 WIRE, locking, pressure relief valve 

1 TUBE, suction, scavenging pump 
2 CAPSCREW, drilled-hd., 3/8"NC x 1-7/8" 
1 WIRE, locking, #18 x IOn 
1 CAPSCREW, drilled-hd., 5/16"NC xl" 
1 WASHER, plain 
2 LOCKWASHER, 3/8" 
1 LOCKWASHER, 5/16" 
1 WIRE, locking #18 x 6" 

1 COVER, scavenging pump screen 
2 CAPSCREW, 5/16"NC x 7/8" 

1 SCREEN, scavenging oil pump 

1 RETAINER, scavenging oil pump screen 

) 

36 



MEMO 

) 

) 

"ALWAYS GIVE MODEl AND SERIAL NUMBER WHEN ORDERING PARTS" 

37 



USAGE: See page 35 

T-19597 
OIL PUMP ASSEMBLY 4390252 ----------=--=..:..:.~ 

ITEM PART NO. QTY. DESCRIPTION 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

4386088 
915751 
910224 

923408 

4386077 

4377038 

4371270 

4386083 

4379415 

4390067 

4390064 

4371270 

4377039 

917555 

1 
1 
1 

8 

1 

1 

1 

1 

1 

1 

1 

2 

1 

2 

GEAR, driving 
PIN, spring, 3/16 11 x 1_1/211 
KEY, #6 woodruff, 5/32" x 5/8" 

CAPSCREW, pump cover (Includes lockwasher) 

COVER ASSEMBLY (Includes items 4 and 5) 

BUSHING, pump cover (flanged) 

BUSHING, pump cover (plain) 

GASKET, cover 

SHAFT AND GEAR ASSEMBLY, lower 

SHAFT AND GEAR ASSEMBLY, upper 

BODY ASSEMBLY (Includes items 10 thru 12) 

BUSHING, pump body (plain) 

BUSHING, pump body (flanged) 

PIN, dowel, pump body 

38 

) 



) 7 4 2 

= / 
{) a 

8 

0
8 

0 
0 

G 

~\ ~ 

\ \ ® 0 
~\ \ 

! --; , 
€) 9 

10 

OIL PUMP ASSEMB L Y 4390098 
T-19598 

USAGE: See page 35 

ITEM PART NO. QTY. DESCRIPTION 

) 1 923408 8 CAPSCREW, pump cover 

2 4377050 1 COVER ASSEMBLY (Include s item 3) 

3 4377039 2 BUSHING, pump cover 

4 4371300 GASKET I pump cover 

5 4377054 SHAFT AND GEAR ASSEMBLY, lower 

6 4379610 1 SHAFT AND GEAR ASSEMBLY, upper 

7 4390097 BODY ASSEMBLY (Includes items 8 thru 10) 

8 4371270 2 BUSHING, pump body (plain) 

9 4377039 BUSHING, pump body (flanged) 

10 917555 2 PIN, dowel, pump body 

39 



, --=-
c 

, 0 -=.=­, 

~. 

~. 
E9 
~~ 

I 
1---1 

I 

~-~ 

7 

16 

15 

14 

13 

12 

9 

T-70444 L-. __________ 0 I L F I L T E R (Full-flow type) ______ --';.;;..:.;;...:..:...:J 

40 



OIL FILTER 
(Full-flow type) 

ITEM PART NO. QTY. DESCRIPTION 

2 

3 

4 

4A 

5 

6 

7 

8 

9 

10 

11 

12 

13 

14 

15 

16 

17 

4391146 

918888 
918697 
915987 
916317 
916323 
912333 
904208 

4388810 

4388848 

4335666 

4391038 

4373613 

4388809 

4371021 

4372325 

4339021 
918951 

4388836 

4376749 

4379268 

4053410 

4053409 

4055971 

4379269 

4255631 

3 
1 
2 
2 
2 
6 
6 

1 

1 

1 

1 

1 

2 

2 

2 
2 

2 

2 

2 

2 

2 

2 

2 

2 

HEAD ASSEMBLY (Includes items 2 thru 6; also PL UGS indented 
below) 

PLUG, pipe, hex-socket, 111 

PLUG, pipe, hex-socket, 1_1/4" 
CAPSCREW, 1/2"NC x 1-1/2" 
CAPSCREW, 1/2"NC x 2-3/4" 
CAPSCREW, 1/2"NC x 5-1/2" 
WASHER, plain 
LOCKWASHER, 1/2" 

CAP, by-pass valve 

GASKET, by-pass valve cap 

SPRING, by-pass valve 

SPACER, by-pass valve 

PISTON, by-pass valve 

SLEEVE, by-pass valve piston 

ELEMENT KIT (Includes item 8) 

GASKET, filter body 

BODY 
PLUG, pipe, hex-hd., 3/8"NPT 

CAPSCREW, body retaining 

WASHER, sealing, body retaining caps crew 

SPRING, element 

WASHER, element seal 

SEAL, element 

ADAPTOR, element 

RING, snap 

O-RING, filter to manifold 

NOTE: See PAINTING AND MARKING for instruction transfer 
applied to filter 

41 



.. 
N 

., -"---------,,-- -'/:;: ';-

HEAT EXCHANGER ElBOW 

1:."''"" .•. """" .. ~, 
~'.l.. .i& ~~. _J:: 

./ 6 

10 "'0 12 11 

4 

9 

1 

/ TOOLBOX ~., 

~'-
o 

~ , 
C /' Q , , , 

o 
o 

~@ II 
Q 

.7 J ."'J & ' 
2 

5 

L---------------------OIL FILTER (By-pass type) T 75075 1 

~~--



OIL FILTER 
(By-pass type) 

USAGE: SupplelTIents engine-mounted full-flow oil filter 

ITEM PART NO. QTY. DESCRIPTION 

1 

2 
3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

4390593 
914392 
904205 
911025 
916277 
904205 

665949 
915987 
064531 
904208 
911028 

667720 
919128 

644713 
916310 
910244 
904208 
911028 

662995 
916310 
904208 

667717 

667719 
919063 

667716 

667718 
919206 

093752 

097534 
915408 
916271 
904206 
911115 
911993 

667676 

1 
8 
8 
8 
8 
8 

1 
3 
3 
3 
3 

2 
2 

2 
1 
1 
1 
1 

1 
1 
1 

1 

1 
1 

1 

1 
1 

8 

8 
2 
3 
5 
2 
6 

1 

FILTER ASSEMBLY (See page 44 for parts) 
CAPSCREW, 5/16"NC Xl") .. 
LOCKWASHER, 5/16" Not for UUlts wlth 
NUT, 5/16r1NC dozer hydrauhcs 

CAPSCREW, 5/16"NC x 5/8") For units with 
LOCKWASHER, 5/16" dozer hydraulics 

BRACKET, mounting } 
CAPSCREW, 1/2"NC x 1-1/2" 
WASHER, plain 
LOCKWASHER, 1/2" 
NUT, 1/2"NC 

HOSE, rear (See HOSE PARTS) 

Not used on units equipped 
with dozer hydraulics 

CONNECTOR, flare type, 1/2" tube, 1/2"NPT male 

CLIP, rear hose 
CAPSCREW, 1 /2"NC xl" 
WASHER, plain, SAE std., 1/2" 
LOCKWASHER l/Z" 
NUT, l/Z"NC 

STRIP, supporting, rear hose 
CAPSCREW, l/Z"NC xl" 
LOCKWASHER, l/Z" 

TUBE ASSEMBLY, oil supply (Includes nuts) 

HOSE, oil supply, line, front (See HOSE PARTS) 
CONNECTOR, flare type, 1/2" tube, 3/8"NPT male 

TUBE ASSEMBLY, oil return (Includes nuts) 

HOSE, oil return line, front (See HOSE PARTS) 
ELBOW, flare type, l/Z" tube, 3/8"NPT male 

BOOT, tube protecting (rubber) 

CLIP, tube supporting 
CAPSCREW, 3/8"NC x 3/4" 
CAPSCREW, 3/8"NC xl" 
LOCKWASHER, 3/8" 
WASHER, plain, SAE std., 3/8" 
WASHER, plain 

HOSE, oil drain 

NOTE: See PAINTING AND MARKING for instruction transfers 
applied to fil te r. 

43 



3 2 

LUBER-FINER DESIGN 

Iliff!!!! 
.::;' 

4 11 

c-~ ~ " g _. 

oo~" ,Qu 

-.. '- i 24 ~ 

, 

28252627 1 -n 24 1 
c, ~ 
I i 

FLEETGUARD DESIGN 

17 

T-74660 

15 21 

I \ 
--~ 

T-76480 

L _____________ 0 I L F I L T E R (By- pass type) _____________ -l 

USAGE: See page 13 
NOTE: This Filter Assembly is available in two designs, 

"Fleetguard 11 and "Luber-Finer ", Check which is 
applicable to your unit and order service parts 
accordingly. 

*Luber-Finer Design 
~:o}::Fleetguard Design 

ITEM PART NO. QTY. DESCRIPTION 

4390593-4 

4390593-4 

2 

Replaces page 44 in HD-21 
Printed in U. S. A. 

FILTER ASSY. (Includes items I thru 23) 

2 FILTER ASSY. (Includes items I thru 4, II, 15,21,24 thru 28) 

NOTE: Quantities indicated are for one (1) filter only 
( Continued) 

Series B parts catalog 0664645-9 

44 
(Revised October 1971) 

) 

) 



) 

ITEM PART NO. 

1 {4059262-8 

4059813-8 

2 { 
0630540-3 

4059814-6 

{ 
0082449-0 

0926772-5 

4 {4059266-9 

4060691-5 

3 

5 

6 

7 

8 

9 

10 

11 

12 

13 

14 

15 

16 

17 

18 

19 

20 

21 

22 

23 

24 

25 

26 

27 

28 

0082489-6 

0082490-4 

0082487-0 

0082488-8 

4059265-1 

4059343-6 

4059264-4 

0096816-4 
0911049-5 

0096815-6 

{ ---------
4059809-6 

0082444-1 

0082443-3 
0915406-3 
0911024-8 

0063891-6 

0063890-8 

0080758-6 

{ 
0094167-4 

4060693-1 

0084897-8 

0084899-4 

4059817-9 

4059810-4 

4059811-2 

4059812-0 

4253555-9 

OIL FILTER (By-pass type)(Continued) 

QTY. DESCRIPTION 

* ** 

3 

1 

1 

1 

1 
2 

1 

1 

2 

2 
8 
8 

3 

1 

1 

1 

1 

2 

COVER 

COVER 

RING ASSY. (Include s nut and bolt) 

COUPLING ASSY. (Includes hardware. Serviced only as a unit) 

GASKET 

GASKET 

HOLD-DOWN ASSY. (Includes items 5 thru 10) 

SUPPORT ASSY. (Includes O-ring. Serviced only as a unit) 

WASHER 

SPRING 

SEAL 

HANDLE 

STUD (Not serviced separately) 

PLUG 

ELEMENT 

TUBE ASSY. (Includes nut) 

SUPPORT 
NUT, jam, 5/8"NF 

RETAINER 

HOUSING (Not serviced separately) 

SHELL 

BRACKET 

BAND 
CAPSCREW, 1/4"NC x 3/4" 
NUT, 1/4"NC 

GASKET 

VALVE ASSY. (Includes 1 spring, 1 ring, 1 cup. 
Serviced only as a unit) 

VALVE ASSY. (Includes 1 spring, 1 ring, 1 cup, 
Serviced only as a unit) 

COCK 

COCK 

PLUG 

WASHER 

BRACKET ASSY. (2-piece, includes hardware. Serviced only 
as a unit) 

CAGE 

SPRING 

DISC 

RING 

Replaces page 45 in HD21 Series B Parts Catalog 0664645-9 (Revised October 1971) 
Printed in U.S.A. 45 



r--'-*~21·/ 

II 

'------------------ F U ELF I L T E R ___________ --'To.--..c3'-'9-'.3."-3-'-4 .... 

USAGE: Engines prior to Serial No. 21-11088 

ITEM 

2 

3 

4 

5 

PART NO. QTY. DESCRIPTION 

4389113-4 
0919288-1 
0914686-2 

4051484-6 

4389051-6 
0919134-7 
0920333-2 
0918887-1 
0916311-4 
0904208-6 

4051485-3 

4055565-8 

2 
2 
2 

2 

1 
2 
2 
2 
2 
2 

NUT, shell retaining 
CAPSCREW, 1/4"NC x 3/8" ) Air bleed 
WASHER, copper 

GASKET, shell retaining nut 

HEAD ASSY. (Includes PLUGS indented below) 
PLUG, pipe, hex-hd., 1/8"NPT 
PLUG, pipe, hex-hd., 3/8"NPT 
PLUG, pipe, hex-socket, 3/8"NPT 
CAPSCREW, 1/2"NC x 1-1/4" 
LOCKW ASHER, 1/2" 

GUIDE, centering, first stage filter element 

ELEMENT KIT, first stage filter (Includes item 6) 

(Continued) 

Replaces page 46 in HD21 Series B Parts Catalog 0664645-9 (Revised October 1971) 
Printed in U.S.A. 46 

) 

) 



F U ELF I L T E R (Continued) 

ITEM PART NO. QTY. DESCRIPTION 

6 4040013 2 GASKET, filter shell 

7 

8 

9 

10 

11 

12 

13 

14 

15 

16 

17 

18 

19 

20 

21 

4389172 

912415 

4388109 

912415 

4052174 

4052173 

4056632 

4055913 

4386771 

919062 
919172 

4386772 

919205 
919063 

4386774 

919063 

4387129 
910244 

4377253 

4387196 
916286 
904204 

1 

1 

1 

1 

1 

1 

1 

1 

2 

1 
4 

2 

1 
2 
2 

SHELL ASSEMBLY, first stage filter (Includes items 1,2,4,5,6 
and COCK 912415) 

COCK, drain, 1/4 "NPT 

SHELL ASSEMBLY. second stage filter (Includes items 1,2,6,9 thru 
14 and COCK 912415) 

COCK, drain, 1/4 11 NPT 

SPRING, second stage filter 

WASHER, element plate gasket (Not serviced separately) 

GASKET, element plate (Not serviced separately) 

PLATE, element seating, second stage filter 

ELEMENT KIT, second stage filter (Includes items 6,10 and 11) 

GUIDE, element centering. second stage filter 

HOSE ASSEMBLY, transfer pump to second stage filter (See HOSE 
PARTS) 

CONNECTOR, flare type, 3/8" tube, 1/4"NPT male 
CONNECTOR, flare type, 3/8" tube, 3/8"NPT male (At 

filter end) 

HOSE ASSEMBLY, first stage filter to transfer pump (See HOSE 
PARTS) 

CONNECTOR, flare type, 1/2" tube, 1/4"NPT male 
CONNECTOR, flare type, 1/2" tube, 3/8"NPT male 

HOSE ASSEMBLY, second stage filter to injection pump (See HOSE 
PARTS) 

CONNECTOR, flare type, 1/2" tube, 3/8"NPT male 

BRACKET J hose supporting 
WASHER, plain, SAE std., 1/2" 

INSER T, hose clamping (rubber) 

CLAMP, hose supporting 
CAPSCREW, 1/4"NC x 1-1/2" 
LOCKWASHER, 1/4" 

TRANSFER (See PAINTING AND MARKING) 

47 



~--i-- 3--~~ 
\ (9 
r~:/' 

o o o 

I 
~.. 2 

I 

~1 

'-=~--=---,c-----,--c-,,:----::-:--:-:- F U ELF I L T E R ______________ T_-_7_58_2-l5 
USAGE: Engines Serial No. 21-11088 and up 
ITEM PART NO. QTY, DESCRIPTION 

2 

3 

4 

4025230 

923934 

4392498 

919134 
919230 
904208 
912007 

4392482 
917810 
917807 
919005 
920280 

2 

2 

2 
2 
2 
2 

1 
2 
2 
I 
1 

ELEMENT, filter (Includes item 2) 

O-RING 

BASE ASSY., filter (Includes Plug and Inserts not serviced 
separately; and PLUGS indented below) 

PLUG, pipe, hex-hd., hd" 1/8"NPT 
CAPSCREW, 1/2"NC x 1-3/8" 
LOCKW ASHER, 1/2" 
WASHER, plain, 1/2" 

TUBE ASSY. (Includes SLEEVES and NUTS) 
NUT, Imperial, 3/8" tube 
SLEEVE, Imperial, 3/8" tube (rubber) 
ELBOW, Imperial, 3/8" tube, 3/8"PT (at filter base) 
ELBOW, Imperial, 3/8" tube, 1/4"PT (at transfer pump) 

Insert in HD21P Series B Parts 
Printed in U.S.A. 

(Continued) 
Catalog 0664645-9 

47A 
(Added May 1971) 

) 

) 



) 
ITEM PART NO. 

5 4392486 
917810 
917807 
919005 
9202-80 

6 4392801 

7 4251644 
912226 
904204 
910880 

QTY. 

I 
2 
2 
I 
I 

I 
I 
I 
I 

F U ELF I LT E R (Continued) 

DESCRIPTION 

TUBE ASSY. (Includes SLEEVE and NUTS) 
NUT, Imperia 1, 3/8° tube 
SLEEVE. Imperial, 3/8" tube (rubber) 
ELBOW, Imperial, 3/8" tube, 3/8"PT (at filter base) 
ELBOW, Imperial, 3/8" tube, 1/4"PT (at fuel pump) 

SUPPOR.T, clip 

CLIP 
SCREW. til. hd., 1/4"NC x 
LOCKWASHER, 1/4" 
NUT, 1/4"NC 

5/8" 

Insert in HD21P Series B Parts Catalog 0664645-9 
Printed in U.S.A. 47B (Added May 1971) 



2~,e! 
19"-...1 ~'mCJ! 1 4 21~I /~3 ,j ~~. 

\ /~ ~, 
~/~~ 16 .' tt-, 

, ------~ , '''-

15'", 

!~;:~~=~>i' 
TO FUEL TRANSFER PUMP ~-:::-1~;l' 

ITEM 

2 

3 

4 

5 

6 

PART NO. 

0092727-7 
0915389-1 

0082189-2 

0650967-3 
0919206-3 

0669177-8 

0664203-7 

0663995-9 
0921472-7 

0652026-6 
0919063-8 

0674771-1 
0922872-7 

8 0651999-5 
0921852-0 

9 0914378-5 

10 0663994-2 

{ 

0652025-8 
0919062-0 

II 0674770-3 
0919135-4 

12 0622992-6 

13 0094467-8 

OTY. 

2 
2 

2 

2 
2 

I 

I 
I 

I ;:: iLl 
7 

~=;U " 
I'ii; "'j{ III ~~~ 

LTD FUEL\~ 
FILTER 

'-----FIRST TYPE----.J 

FUEL LINES 

DESCRIPTION 

COCK, fuel shut-off (Includes item 2) 
ELBOW, street, 90°, 3/8"NPT 

HANDLE, fuel shut-off cock 

HOSE, fuel supply, rear (See HOSE PARTS) 

T-75076 

ELBOW, flare type, 1/2" tube, 3/8"NPT male 

TUBE ASSY., fuel supply, right rear (Includes nuts) 

TUBE ASSY" fuel supply, left rear (Includes nuts) 

TUBE ASSY" fuel supply, front (Includes nuts) 
TEE, union, flare type, 1/2!! tube 

HOSE, fuel supply, front (See HOSE PARTS) } 
CONNECTOR, flare type, 1/2" tube, 

3/8"NPT 

HOSE, fuel supply, front (See HOSE PARTS) } 
ELBOW, flare type, 90°, liz" tube, 

1/4!!NPT male 

HOSE, fuel return, rear (See HOSE PARTS) 

Tractors prior to 
unit #17565 inc!. 
#17569 

Tractors unit 
#17565 and up 
exc!. #17569 

ELBOW, flare type, 90°, 3/8" tube, 1/4"NPT male 

VALVE, shut-off. fuel return line 

TUBE ASSY., fuel return (Includes nuts) 

HOSE, fuel return, front (See HOSE PARTS)} 
CONNECTOR, flare type, 3/8" tube, 

1/4"NPT male 

HOSE, fuel return, front (See HOSE PAR TS) } 
ELBOW, flare type, 90°, 3/8" tube, 

9/16"NF male end 

CLIP, front fuel supply hose 

CLIP, front fuel return hose 

(Continued) 

Tractors prior to 
unit #17565 inc!. 
#17569 

Tractors unit 
1117565 and up 
exc!. 1117569 

Replaces page 48 in HDZI Series B Parts Catalog 0664645-9 
Printed in U. S. A. 48 (Revised May 1971) 

) 



FUEL LINES ( Continued) 

ITEM PART NO. QTY. DESCRIPTION 

1 14 097534 1 CLIP, front fuel supply tube 
916269 1 CAPSCREW, 3/8"NC x 7/8" 
904206 1 LOCKWASHER, 3/8" 
911115 1 W ASHER, plain, SAE std. , 3/8" 

15 624508 2 CLIP, rear fuel supply tubes 
916310 2 CAPSCREW, 1/2"NC xl" 
910244 2 WASHER, plain, SAE std., 1/2 " 
904208 2 LOCKWASHER, 1/2" 
911028 2 NUT, 1/2"NC 

16 650271 2 CLIP, rear fuel supply tubes 
916310 2 CAPSCREW, 1/2 "NC xl" 
910244 2 WASHER, plain, SAE std. , 1/2" 
904208 2 LOCKW ASHER, 1/2" 
911028 2 NUT 1/2"NC 

17 664232 2 ANGLE, tube supporting 

18 653989 1 ANGLE, tube supporting 

19 660748 1 ANGLE, tub e 5 uppo rting 

20 055234 3 CLIP, fuel return tube 
916269 2 CAPSCREW, 3/8"NC x 7/8" 
904206 2 LOCKWASHER, 3/8" 
911115 2 WASHER, plain, SAE std., 3/8" 

21 093752 3 BOOT, tube protecting (1/2" tube) 

22 093751 3 BOOT, tube protecting (3/8" tube) 

) 
"ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING PARTS" 

49 



~ 
c 

16~ 
15~. /.' .... ~' .. 

~.' ZVJ ""'f/.~ 
10 T _ .. 

~9'.: 
- , 14 , , 

13~ 

12 ~ 

11~ .. Il .. 
~ 

) 

FUEL TANK--------------------~------------------ 50 
T-75077 



FUEL TANK 

ITEM PART NO. QTY. DESCRIPTION 

2 

3 

4 

5 

6 

7 

8 

9 

10 

II 

12 

13 

14 

15 

16 

17 

18 

664142 
926381 
904369 
061689 

664166 

662132 
919224 
916274 
904206 

633519 

65622 7 

664075 

650509 

654840 

668252 

668263 

668806 
926699 

668804 

668805 

664867 

668262 
921181 

642441 
916422 
092163 

061528 

I 
8 
8 
8 

4 

I 
4 
2 
6 

I 

I 

I 

I 

I 

I 
4 

I 

I 

I 

I 
2 

4 
4 
8 

4 

TANK, fuel 
CAPSCREW, Nylok, 3/4"NC x 2-3/4" 
LOCKWASHER, 3/4" 
WASHER, plain 

PAD, tank mounting (fabric) 

COVER, fuel tank drain 
CAPSCREW, 3/8"NC x 1-1/8" 
CAPSCREW, 3/8"NC x 2-1/4" 
LOCKWASHER,3/8" 

COCK, drain 

GASKET, drain cover 

GAUGE, fuel level 

STRAINER, fuel filler 

RING, snap, fuel strainer 

CAP ASSEMBLY, fuel tank (Consists of items 10 thru 16) 

CAP only (Not serviced separately) 

GASKET, cap 

SEAT, relief valve 
SCREW, fil. -hd., brass, #10-24NC x 3/8" 

GASKET, valve seat 

VALVE ASSEMBLY, relief (Serviced only as a unit) 

ELEMENT, air filter 

COVER, tank cap 
SCREW ASSEMBLY, #10-24NC x 1/2" (Includes 

lockwashe r) 

SNUBBER, vibration 
CAPSCREW, 1/2"NF x 2-3/4" 
WASHER, plain 

BOSS, spacing 

Replaces page 51 in HD21 Series B Parts Catalog 0664645 9 (Revised May 1971) 
Printed in U. S. A. 51 



6 5 

2 
I 

0 

0 

\'f-

, 
"" , , 

co 

, 

22---.1 

, 

l TO fUEL fiLTER 

....--::::: 21 
~20 
~ 19 

rF~~ 
tfL- 16 

: 13 

~ 
0 

: IC§)_ ' 
oJ, ,.--1~ 

"L , , , , 
<1\>: 

~~ 
;x,~ 

,----------- F U ELI N J E C T 10 N P U M P ________ T:..:-~3.!..7.:.;18~1 

52 

) 

) 

) 



ITEM PART NO. 

4390709 
919228 
918801 
904207 

2 4390054 

3 4059012 
905845 

4 4059013 

5 4059014 

6 4390055 
916385 
916271 
904206 
4059015 

7 4379077 

8 4379076 
916310 
904208 

9 4386773 
919778 
919766 

10 4376529 
918850 
916311 
904208 

11 4253286 

12 4255665 

13 4379038 

14 4355843 

15 4337015 

16 ------

17 4337022 

18 4337023 

19 4337019 

20 4255017 

21 4255020 

22 4386770 
919062 

QTY. 

FUEL INJECTION PUMP </"6 
...-bt.rl_C14L ~ ;U .7/1'/1'..1- 1/00 

DESCRIP'Iiro'N f' 

1 PUMP ASSEMBLY, injection.(Includes iteITls 2 and 7) 
4 CAPSCREW, 7/16"NC x 1-1/8" 
2 CAPSCREW, 7/16"NC x 1-5/8" 
6 LOCKWASHER, 7/16" 

1 COUPLING ASSEMBLY, pUITlP drive (Consists of iteITls 3 thru 6) 

HUB, coupling 
KEY, #Awoodruff, 1/4"x7/8" 

1 SPIDER,coupling (rubber) 

FLANGE, coupling 

1 CLAMP, coupling 
1 CAPSCREW, 3/8"NF x 2" (claITlping) 
2 CAPSCREW, 3/8"NC x I" (attaching) 
3 LOCKWASHER, 3/8" 
2 WASHER, plain 

1 POINTER, tiITling 

1 GUARD, pUITlP flywheel 
1 CAPSCREW, I/2"NC x I" 
1 LOCKWASHER, 1/2" 

1 HOSE ASSEMBLY, oil supply (See HOSE PARTS) 
1 CONNECTOR, flare type, 5/16" tube, 1/4"NPT ITlale 
1 CONNECTOR, flare type, 5/16" tube, 1/8"NPT ITlale 

1 BRACKET, pump mounting 
1 PLUG, pipe, hex-socket, 1/4"NPT 
4 CAPSCREW, 1/2"NC x 1-1/4" 
4 LOCKWASHER, 1/2" 

2 PIN, dowel, mounting bracket 

4 DO-RING, mounting bracket 

1 COUPLING, oil drain, pump to bracket 

3 SEAL, anti-tampering 

VALVE ASSEMBLY, pressure relief (Consists of iteITls 16 thru 21) 

1 BODY, relief valve (Not serviced separately) 

1 BALL, relief valve 

SPRING, relief valve 

STOP, relief valve 

E-RING, relief valve stop 

RING, snap, relief valve 

HOSE ASSEMBLY, fuel return (See HOSE PAR TS) 
CONNECTOR, flare type, 3/8" tube, 1/4"NPT ITlale 

53 



'" ... 

1'@~!fo 12 11 

B 

,~@~~ 
6 i 

~
~~)\ ~. 5~13~12 6 {{\_' ~~~_. '''/''~ 

\ ~ L( ----. " ' " ,,-. . 
1 ~ , t~.~ .. :~~.'\~ <t;-'n ~n __ .-·-r)1 

l 111-,,-1 M'f= -, f20 21' r J"~ ~. I ;- " I -.LCft.1 (~I' I ,. \l v~ I \ 1 " =::=i; 
L~ t- .. _", .. .. 'C. ) 

~ :l 1,--22-r' /' 
t_.LJ .. L~~LTERlJ v .. _' 

I 17"['~ ~£ C---; 
I riB 0 --, 

1\ .... 19- n r .. 7 ,] 
"=-~=':':::r' .... .. .. \ I ) .. - ~~~ .. 

14 IS 
, h, 

12-11 ~ 

3~., ' --;:,., 
I 

~' : 
2 • 

l , I' 27 ,._, , : r 
tj 
'i U 

I ~ I 
~-=--=~d '~'~I ( n, \-., "T~'-~ ~ ~ ". I -, I'" ()_n7 

I ~L,j~1 Ii 1_. _.. 1 ~)"'c-/' 
26 25 /, 

~1\ 
@::=~tll-~·ID-

~!-L-j-n~l .. Jn~n~r'~Tj~~ 
~~. _._ .. nn~~-.. =_n--j~-.. ~-"----. ../ 

T-39341, L ________________ IN J E C T ION NO Z Z L E SAN D LIN E S ---------------':....:=-= 

. ~ ..... _/ 



ITEM 

1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

14 

15 

16 

PART NO. 

IzJ 
43920&8 
R)'jA. ;)~iI 
4387385 
4115287 

4020145 

4390093 

4390094 

4390095 

4386601 
919303 
914659 

923645 

4386602 

923645 

4377267 
914659 

4386433 

917809 
917806 

4255179 

4390085 

4390086 

4390087 

4390088 

18 4390089 

19 4390090 

20 

21 

4387301 

917809 
917806 
919797 
920242 

4377266 

917809 
917806 

INJECTION NOZZLES AND LINES 

QTY. 

6 
,; 
6 
6 

6 

2 

2 

2 

6 
6 
6 

6 

2 

2 

2 
2 

2 

8 
8 

2 

1 

1 

2 
2 
1 
1 

2 
2 

DESCRIPTI9,!;l~ P::7I/>! ;U·jjo'i:';j _ 
/AA'~ T"- - £--p?,Jr)-7o!»... 

/i:J6LIfER ASSEMBLY, nozzle/S".e page 57 for parts)/.JIM"1 
) J ;;.l .l J /A7 -.d<u:- -/;:;"" ~ ;:1,/-/0 'jJ 5Stl-'J~ 

CLAMP, nozzle holder ""'17""v . 
NUT, 3/8"NF 

WASHER, nozzle holder clamp 

TUBE ASSEMBLY, fuel injection, internal (II 1 and 114 CYl.)} 
Each 

TUBE ASSEMBLY, fuel injection, internal (112 and #5 cyl.) includes 
nuts 

TUBE ASSEMBLY, fuel injection, internal (113 and 116 cyl.) 

CONNECTOR, injection line 
NUT, jam, 9/16"NF 
WASHER, plain, SAE std., 9/16" 

DO-RING, injection line connector 

CONNECTOR, fuel return line 

DO-RING, return line connector 

NUT, return line connector (1/2 11 _24) 
WASHER, plain, SAE std., 9/16" 

MANIFOLD ASSEMBL Y, fuel return (Includes NUTS AND SLEE VES 
indented below) 

NUT, Imperial, 1/4" tube 
DSLEEVE, Imperial, 1/4" tube (rubber) 

CLIP, manifold supporting 

TUBE ASSEMBLY, fuel injection, external (Ill cyl. ) 

TUBE ASSEMBLY, fuel injection, external (112 cyl.) 

TUBE ASSEMBLY, fuel injection, external (113 cyl.) 

TUBE ASSEMBLY, fuel inj ection, external (114 cyl.) 

TUBE ASSEMBLY, fuel injection, externall (115 c yl. ) 

TUBE ASSEMBLY, fuel injection, external (116 cyl.) 

Each 
includes 
nuts 

TUBE ASSEMBLY, fuel retrun (Includes NUTS and SLEEVES 
indented below) 

NUT, Imperial, 1/4!! tube 
SLEEVE, Imperial, 1/4" tube (rubber) 
TEE, Imperial, 1/4 II tube 
CONNECTOR, Imperial, 1/4" tube, 1/41!NPT male 

TUBE ASSEMBLY, fuel return, front (Includes NUTS and SLEEVES 
indented below) 

NUT, Imperial, 1/4" tube 
SLEEVE, Imperial, 1/41! tube (rubber) 

( Continued) 

55 



INJECTION NOZZLES AND LINES (Continued) 

ITEM PART NO. QTY. DESCRIPTION 

22 

23 

24 

25 

26 

27 

4386617 
901171 
904203 
901310 
915408 
904206 
911115 

4379737 

917809 
917806 

4388148 

4507359 

4507415 
918794 
904204 
910880 

I 
I 
I 
I 
I 
I 
I 

I 

2 
2 

2 

4 

2 
4 
4 
4 

CLIP, fuel return tube 
SCREW, machine, #10-24NC x 3/8" 
LOCKWASHER, #10 
NUT, # I 0-24NC 
CAPSCREW, 3/8"NC x 3/4" 
LOCKWASHER, 3/8" 
WASHER, plain, SAE std. I 3/8" 

TUBE ASSEMBLY, fuel return, rear (Includes NUTS and SLEEVES 
indented below) 

NUT, Imperial, 1/411 tube 
SLEEVE, Imperial, 1/4" tube (rubber) 

BRACKET. supporting, injection lines 

SPACER, injection lines (rubber) 

PLATE, clamping, rear injection line s 
CAPSCREW, 1/4"NC x 1-3/8" 
LOCKWASHER, 1/4" 
NUT, 1/4"NC 

STUD, nozzle holder clamp (See VALVE OPERATING MECHANISM) 

56 

) 



) 



'" :2 

~ 
'" ~ 
OJ 
<9 
I 

.r:: 
u 
Ul 

~ 
0 

'" +> 
H 
OJ g 

~ 
:!2 

OJ 
~ 

~ 
I I 

'CI I I 
I I .:: 

0 I , u 

'''TjfJtD OJ 
Ul 

n ~ il< 

:>: 
~ ::0 

il< 

~ Z 

0 

H 

E-< 

'" 
~ 

U 
~ ::: 

r.1 ro N.--r I r, 
"- z 

I. 
H 

'" 
H 

U) I r.1 

I ::0 

:'2 
Ii< 

M ... 

) 

Insert in HD21P Series B Parts Catalog 0664645-9 (Added May 1971) 
Printed in U.S.A. 56A 



) 
USAGE: 
ITEM 

1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

14 

15 

16 

17 

18 

Engines serial 
PART NO. QTY. 

4393050 
919015 
904206 
913544 

4392350 

4390055 
916385 
4110730 

916271 
4110730 
4059015 

4060643 

4060644 

4060645 

4060646 

4060647 

9162S4 
4060656 

4392500 
916311 
90420S 

4255665 

4253286 

4392630 

4392494 
917810 
917807 
9202S0 
921841 

4392492 
917810 
917S07 
920279 

4355S43 

439251S 
917810 
917807 
920790 
927139 
913112 

1 
4 
4 
4 

1 

1 
1 
1 

2 
2 
2 

6 

3 
3 

1 
4 
4 

2 

2 

2 

1 
2 
2 

1 
2 
2 

1 
2 
2 

FUEL INJECTION PUMP 
(Robert Bosch-Germany) 

No. 21-11088 and up 
DESCRIPTION 

PUMP ASSY., injection (Includes item 2) 
CAPSCREW, 3/8"NCx 3-1/2" 
LOCKWASHER, 3/8" 
WASHER, plain, 3/8" 

COUPLING (Includes items 3 thru 10) 

CLAMP, hub 
CAPSCREW, 3/8"NF x 2" 
LOCKWASHER, 3/8" 

CAPSCREW, 3/S"NC x 1" 
LOCKWASHER, 3/8" 
WASHER, plain, 3/S" 

FLANGE, engine side 

COVER, flange 

INSERT 

INSER T (rubber) 

HUB, pump side 

CAPSCREW, 1/4"NC x 1/2" 
WASHER, plain, 1/4" 

BRACKET 

} Clamping 

CAPSCREW, 1 /2"NC x 1-1/4" 
LOCKWASHER, 1/2" 

O-RING 

PIN, dowel 

DOWEL, hollow 

TUBE ASSY. (Includes SLEEVES and NUTS) 
NUT, Imperial, 3/8 tl tube 
SLEEVE, Imperial, 3/S" tube (rubber) 
ELBOW, Imperial, 3/S" tube, 1/4"PT (at pump) 
TEE, service, Imperial, 3/8 11 tube, 1/4 t' PT (at bracket) 

TUBE ASSY. (Includes SLEEVES and NUTS) 
NUT, Imperial, 3/8" tube 
SLEEVE, Imperial, 3/S" tube (rubber) 
CONNECTOR, Imperial, 3/S" tubePT (at governor) 

SEAL, anti-tampering 

TUBE ASSY., lube oil feed (Includes SLEEVES and NUTS) 
NUT. Imperial, 3/8" tube 
SLEEVE, Imperial, 3/S" tube (rubber> 
ELBOW, Imperial, 3/8" tube, 1/8"PT (at pump) 
ELBOW, Imperial, 3/S" tube, 1/4"PTfemale) t block 
NIPPLE, pipe, hex, 1/4" x 1/4" a 

Insert in HD21P Series B Parts Catalog 0664645-9 (Added May 1971) 
Printed in U.S.A. 56B 



.1 r-I- - rr-'- -'-- ---
~+--4-(~~'--' Lj 

..... ,-~ 

Insert in HD21 Series B Parts Catalog 0664645-9 
Printed in U.S.A. 56C 

til 

f-<l 

Z 
H 

H 

f-<l 

H 

N 

N 

o 
Z 

z 
o 
H 

H 

(Added May 1971) 

) 

) 



INJECTION NOZZLE LINES 

(Robert Bosch-Germany) 
USAGE: Engines serial No. 21-11088 and up 

ITEM PART NO. QTY. DESCRIPTION 

2 

3 

4 

5 

6 

7 

8 

9 

10 

II 

12 

13 

14 

15 

16 

17 

18 

19 

20 

21 

22 

4387385 
4115287 

4020145 

4390093 

4390094 

4390095 

4386601 
919303 
914659 

923645 

4386602 

923645 

4377267 
914659 

4386433 

917809 
4255956 

4255179 

4392384 

4392385 

4392386 

4392387 

4392388 

4392389 

4392445 
917809 
917806 
919797 
919800 

4361829 
912226 
904204 
910880 

4392789 
917809 
917806 

6 

6 
6 

6 

2 

2 

2 

6 
6 
6 

6 

2 

2 

2 
2 

2 

8 
8 

2 

I 

I 

1 

I 
2 
2 
I 
I 

1 

1 
2 
2 

HOLDER ASSY., nozzle (See page 57) 

CLAMP, nozzle holder 
NUT, 3/8"NF 

W ASHER, nozzle holder clamp 

TUBE ASSY., fuel injection, 

TUBE ASSY., fuel injection, 

TUBE ASSY .. fuel injection, 

Each 
internal (# 1 and #4 cyl. ) } 

internal (#2 and #5 cyl. ) includes 
nuts 

internal (#3 and #6 cyl. ) 

CONNECTOR, injection line 
NUT, jam, 9/16"NF 
WASHER, plain, SAE std., 9/16" 

DO-RING, injection line connector 

CONNECTOR, fuel return line 

DO-RING, return line connector 

NUT, return line connector (1/2 11 - 24) 
WASHER, plain, SAE std., 9/16" 

MANIFOLD ASSY., fuel return (Includes NUTS AND SLEEVES 
indented below) 

NUT, Imperial, 1/4" tube 
OSLEEVE, Imperial, 1/4" tube (rubber) 

CLIP, manifold supporting 

TUBE ASSY., fuel injection, external (#1 cyl. ) 

TUBE ASSY., fuel injection, external (#2 cyl. ) 

TUBE ASSY., fuel injection, external (#3 cyl. ) 

TUBE ASSY., fuel injection, external (#4 cyl. ) 

TUBE ASSY., fuel injection, external (#5 cyl. ) 

TUBE ASSY. , fuel injection, external (#6 cyl. ) 

TUBE, fuel return 
NUT. Imperial, 1/411 tube 
SLEEVE, Imperial, 1/4" tube (rubber) 
TEE, Imperial, I /4" tube 
CONNECTOR, Imperial 

CI....AMP, return tube 
SCREW, fil. hd., 1/4"NC x 5/8" 
LOCKW ASHER, 1 /4" 
NUT, 1/4"NC 

TUBE, fuel return, front 
NUT, Imperial, 1/41! tube 
SLEEVE, Imperial, 1/4" tube (rubber) 

(Continued) 
56D 

Each 
includes 
nuts 

Insert in HD21 Series B Parts catalog 0664645-9 (Added May 1971) 
Printed in U.S.A. 



INJECTION NOZZLE LINES (Continued) 

ITEM PART NO. QTY. 

23 

24 

25 

26 

27 

28 

4386617 
90 II 71 
904203 
901310 
915408 
904206 
911115 

4392788 
917809 
917806 

4388148 

4507359 

4507415 
918794 
904204 
910880 

I 
2 
2 

2 

4 

2 
4 
4 
4 

6 

DESCRIPTION 

CLIP, fuel return tube 
SCREW, machine, if10-24NC x 3/8" 
LOCKWASHER, iflO 
NUT, if10-24NC 
CAPSCREW, 3/8"NC x 3/4" 
LOCKWASHER, 3/8" 
WASHER, plain, SAE std., 3/8" 

TUBE, fuel return) rear 
NUT, Imperial, 1/41! tube 
SLEEVE, Imperial, 1/4" tube (rubber) 

BRACKET, supporting, injection lines 

SPACER, injection lines (rubber) 

PLATE, clamping, rear injection lines 
CAPSCREW, 1/4"NC x 1-3/8" 
LOCKWASHER, 1/4" 
NUT, 1/ 4"NC 

STUD, nozzle holder clamp (See VALVE OPERATING 
MECHANISM) 

}S 
Insert in HD21 Series B Parts Catalog 0664645.".9 (Added May 1971 

Printed in U.S.A. 56E 

) 
/ 



I 

ENGINE SHUT-OFF CONTROL 
T-75866 

USAGE: Tractors serial No, 10817001 and up 

ITEM PART NO. OTY. DESCRIPTION 

0665458-8 CABLE ASSY .• push-pull (Includes mounting washers and nuts) 

2 {0665457-6 ANGLE, cable supporting (Tractors prior to unit #17565 inc!.#17569) 

0674754-7 ANGLE. cable supporting (Tractors unitill7565 and up exc!. #17569) 

3 

4 

5 

6 

0916272-8 2 CAPSCREW, 3/8!'NC x 1-1/4" 
0044973-6 2 WASHER, plain 
0904206-0 2 LOCKWASHER, 3/8" 
0911026-3 2 NUT, 3/8"NC 

{ 

0196606-8 

0674753-9 

0628738-7 
0900970-5 

0639314-4 
0927400-2 
0910287-2 

I 
I 

CLEVIS, control cable (Tractors prior to unit#17565 inc!. #17569) 

ROD, shut-off (Tractors unit #17565 excl. #17569) 

PIN, yoke, cable clevis 
PIN, cotter, 1/16 11 X 1/2" 

CLIP, cable supporting 
CAPSCREW, 3/S"NC x 5/8" 
LOCKWASHER, 3/S" 

BRACKET (See THROTTLE CONTROL) 

Insert in HD21 Series B Parts Catalog 0664645-9 
Printed in U. S.A. 56F 

(Added May 1971) 



) 



}zl T-27378 
'---------- N 0 Z Z L E H 0 L DE R ASS E M B L Y 439 2 ~' _ _:_----...!..:..:...~,.:;:.J 

HDr~ 307
'; 

USAGE: See page 55 

ITEM PART NO. QTY. DESCRIPTION 

NOTE: Quantities are for One (l) Holder Assembly only 

4021227 CAP 

2 4511243 2 GASKET, cap nut 

3 4511213 NUT, locking 

4 4378033 I SCREW, adjusting 

5 4380652 I SPRING 

6 4391240 SPINDLE 

7 ------ I BODY (Not serviced separately) 

8 4390006 
ti3 'f2JC?y 

9 4392057 

I NOZZLE ASSEMBLY (I.nclUdes it~IO} Ii / I" q/) ">",d 
I'?) /./ /~., ~.?'A:l ~(y./.I-fJ I A. I 
1 NUT, nozzle retainin~ < 

10 4378031 1 OGASKET, nozzle 

57 



12 

-"-" J" i'"" 13 
~""" \RY / ~, /' 

". ~ F:'~ \l ",/ 
)~INJECTION PUMP 

T-74966 
'----------- ENG IN E SHU T - 0 F F CON T R 0 L -----------'--'-

58 

\ 
j 



ENGINE SHUT-OFF CONTROL 

USAGE: Tractors prior to serial No. 10517001 

ITEM PART NO. QTY. DESCRIPTION 

2 

3 

4 

5 
6 

659075 

667218 

664832 
044973 
900817 

667469 
919761 

667466 
916272 
044973 
904206 
911026 

1 

1 

1 
1 
1 

1 
1 

1 
2 
4 
2 
2 

KNOB, shut-off rod 

ROD, shut-off 

SPRING, shut-off rod 
WASHER, plain (upper) 
WASHER, plain, U. S. std., 3/8" (lower) 

BLOCK, connecting, cable to rod 
PIN, spring, 1/8" x 1-1/4" 

BRACKET. guide and support, control 
CAPSCREW, 3/8"NC x 1-1/4" 
WASHER, plain 
LOCKWASHER, 3/8" 
NUT, 3/8"NC 

7 664818 

662427 
901174 
916529 
910243 
926673 

1 CABLE ASSEMBLY, push- pull (Serviced only as a unit) 

8 
9 

10 

II 

12 

13 

667253 

196606 

628738 
900970 

2 
2 
2 
4 
4 

1 

1 
1 

CLAMP ASSEMBLY, cable (Includes shim) 
SCREW, machine, 3/16"NC x 3/4" 
SCREW, machine, 3/16 11 NC x 211 

WASHER, plain, SAE std., 3/16" 
NUT, elastic stop, 3/ 16"NC 

BLOCK, spacing, cable clamp 

CLEVIS, control cable 

PIN, yoke, cable clevis 
PIN, cotter, 1/16" x 1/2" 

"ALWAYS GIVE MOOEL ANO SERIAL NUMBER WHEN OROERING PARTS" 

Replaces Page 59 in HD21 Series B Parts Catalog 0664645-9 
Printed in U.S.A. 59 (R evi s ed Ma y 1971) 



0-1 
2 

I 
"'-<fi! -

:~ 
,~ ~ 

!!IU 0 0 WVT:-'1 oJ~. / 

" "'yJllj/ ~ , .. 
//7"-:' _~ I "Q}'~ - 1Jb~e! - 31 

21 20 18 ~ -1 
2§ 24 25 

r---- FIRST TYPE 26 

~ ~ ~J 

'- \ 1 V'I -r~n 
36 32 31 

C 35 34\~Q ~ 
J(--r 33 y_ 

IU, 
.}~ INJECTION PUMP 

L______________________ 60 
CONTROL THROTTLE 

T-75078 

. d May t97t) {RevIse 
. B Par . HD21 SerIes age 60 In Replaces p SA. 

Printed In U .. 
t s Catalog 0664645-9 

) 

) 



THROTTLE CONTROL 

ITEM PART NO. QTY. DESCRIPTION 

2 

3 

4 

5 

6 

7 

8 

9 

10 
11 

12 

13 

14 

15 

16 

17 

18 
19 

20 

21 

22 

23 

24 

25 

090020 

631975 

666219 

078810 
900942 

081094 

052225 

628736 

653996 
911048 

633152 
919230 
904208 
911028 
900806 

631682 
904369 
916591 

632716 

632710 

632747 

632766 

632752 

631494 
916279 
904205 
911 025 

624584 

632756 

666795 

631476 

624584 

610563 

1 

1 

8 
8 

1 

1 

2 

1 
1 

1 
2 
2 
2 
1 

1 
1 
1 

2 

2 

2 

1 

1 
1 
1 
1 

1 

1 

1 

2 

1 

KNOB, operating lever 

LEVER operating 

SHAFT, operating lever (See STEERING LEVERS AND LINKAGE) 

ROD, upper 

PIN, yoke, control rod 
PIN, cotter, 3/32 0 x 5/8 '1 

BELLCRANK, upper rod 

RING, snap, belle rank retaining 

YOKE, control rod 

ROD, intermediate upper 
NUT, jaITl, 3/8"NF 

FRICTION ASSEMBLY (Includes items 12 thru 17) 
CAPSCREW, 1/2"NC x 1-3/8" 
LOCKWASHER, 1/2" " 
NUT, 1/2"NC 
PIN, cotter, 1/8" XIII 

SHAFT, friction 
LOCKWASHER, 3/4" 
NUT, elastic stop, 3/4!1NF 

KEY, friction washer 

WASHER, friction 

DISC, friction 

HOUSING ASSEMBLY, friction (Includes item 17) 

BUSHING, friction housing 

LEVER ASSEMBLY, friction shaft (Includes item 20) 
CAPSCREW, 5/16"NC x 1-1/2" 
LOCKWASHER, 5/16" 
NUT, 5/16"NC 

BUSHING, friction shaft lever 

KEY, friction shaft lever 

LEVER ASSEMBLY, intermediate lower rod (Includes items 23 and 
24) 

BUSHING, intermediate lower rod lever (large) 

BUSHING, intermediate lower rod lever (small) 

SPACER, lever 

(Continued) 

Replaces page 61 in HD21 Series B Parts Catalog 0664645-9 
Printed in U. S. A. 61 (Revised May 1971) 



ITEM PART NO. 

[ 
0666223-3 

26 0676043-3 

0677708-0 

{ 
0642165-5 

27 
0674774-5 

28 0624584-9 

29 0631476-9 

30 0624585-6 

31 0634650-6 
0911034-0 

{ 0644633-0 
32 

0674755-4 

0910267-4 

33 0628737-9 

34 0628738-7 
0900970-5 

{ 0667241-4 

35 
0665462-8 

0910244-3 
0900806-2 

36 0097494-9 
0904208-6 

37 0666221-7 
0911048-7 

38 0631488-4 

39 0063222-0 

40 0624584-9 

41 0630777 -1 
0918111-5 

42 0648477-8 
0911035-5 

43 0043881-2 

THROTTLE CONTROL (Continued) 

QTY. DESCRIPTION 

ROD, intermediate, lower (Tr.actors prior to unit #17197) 

ROD, intermediate, lower (Tractors unit #17197 thru #17573) 

ROD, intermediate, lower (Tractors unit #17574 and up) 

B ELLCRANK ASSY., lower rod (Tractors prior) 
to unit #17565 inc!. #17569) 

BELLCRANK ASSY., lower rod (Tractors unit 
#17565 and up exc!. 1117569) 

Each includes 
items 28,29 
and 30 

BUSHING, bellcrank (3/8" long) 

BUSHING, bellcrank (7/8" long) 

BUSHING, bellcrank (1/4" long) 

CAPSCREW, lever stop (3/8"NC x 1-1/2") 
NUT, jam, 3/8"NC 

ROD, lower (Tractors prior to unit #17565 inc!. #17569) 

ROD, lower (Tractors unit #17565 and up exc!. #17569) 

NUT, jam, 1/4"NF 

YOKE, lower rod 

2 PIN, yoke, lower rod 
2 PIN, cotter, 1/161!x 1/211 

BRACKET, supporting, control linkage (Tractor s prior to 
unit #17001) 

BRACKET, supporting, control linkage (Tractors unit #17001 and up) 

, 1 WASHER, plain, SAE std., 1/2" 
1 PIN, cotter, 1/8 11 

XIII 

3 CAPSCREW, Nylok, 1/2 "NC xl" 
3 LOCKWASHER, 1/2" 

ROD, decelerator 
NUT, jam, 3/8"NF 

PEDAL ASSY., decelerator (Includes items 39 and 40) 

2 BUSHING, decelerator pedal (large) 

BUSHING, decelerator pedal (small) 

SHAFT, decelerator pedal 
PIN, spring, 118 ft xI" 

CAPSCREW, pedal stop (1/2"NC) 
NUT, jam, 1/2"NC 

SPRING, retracting, intermediate rod 

Replaces page 62 in HD21 Series B Parts Catalog 0664645-9 (Revised May 1971) 
Printed in U. S. A. 62 

) 



fJ , , 

ff 
'"' 

, , 

, 
I , , , 

4-~ 
,,~-, 

'-------------- IN T AK E MAN I F 0 L D ___________ T=..-:.7!..;5:,::0!,.!7.;:2.J 

ITEM PART NO. QTY. DESCRIPTION 

1 4391581 1 MANIFOLD, intake 
901667 1 PLUG, pipe, ctsk-hd., 1-1/4"NPT 

2 4387697 6 OGASKET, intake manifold 

{ 4255895 
3 

4255914 

8 CAPSCREW, manifold attaching (1-1/4" long) 

4 CAPSCREW, manifold attaching (1-1/2" long) 

4371107 12 WASHER, plain 

4 4391707 OGASKET, elbow to manifold 

5 4391706 1 ELBOW, air intake 
919840 1 PLUG, pipe, hex-hd., 1/4"NPT (Not used when engine 

primer is installed) 
919230 4 CAPSCREW, 1/2"NC x 1-3/8" 
4371107 4 WASHER, plain 

6 4391131 1 HOSE,. elbow to turbocharger 
7 4255881 2 CLAMP, hose 

HD21 (Series B) 0664645-9 

63 



TO OIL 
~rFILTER 

L---__ FIIIST TYi'E------' 

11 ......... 
12 

! , , 

~ , 5 , 

..--T'r=F::.::-----, r TO A IR CLEANER 

, , , , , , , , , 
4' 13 
~ 

~ 

(((L1\ 
\~\l) 

15 

LSEE INTAKE 
MANIFOLD 

19 18 17~ 

--~r- -I~ 
'-------------- T U R B 0 C HA R G E R __________ -=T.::-=-37!.=2~0..oJl 
Replaces page 64 in HDZI (Series B) Parts Catalog 0664645-9 
Printed in U. S. A. 64 (Revised July 1969) 



ITEM 

1 

2 

3 
4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

14 

15 

16 

17 

18 

19 

20 

TURBOCHARGER 

* Engines prior to serial No. 21-10093 
::~::: Engines serial No. 21-10093 and up 

QTY. 
PART NO." "", DESCRIPTION 

{ 

4390769 

4391962 1 

4336558 1 

4339535 4 
4385387 4 
913544 4 

4335647 1 

4386237 1 
919226 2 
904206 2 

4386238 1 

919063 1 

4379283 1 
920552 2 

4254646 1 
915408 1 
904206 1 
910324 1 

4385412 1 
916268 1 
904206 1 

4391996 

917810 
917807 
919005 
916269 
904206 

4254961 
917393 
906964 
907154 
916270 
904206 

4335649 1 

4385614 1 
916269 2 
904206 2 

4390773 1 
4255974 2 

4379913 

4379723 1 
921911 1 
925757 

4379672 1 
921865 2 

4310257 1 

4387007 1 

1 

TURBOCHARGER ASSY. (Engines prior to #21-1 0019)(See page 66 
for parts) 

TURBOCHARGER ASSY. (Engines #21-10019and up)(See page 67a 
for parts) 

OGASKET, turbocharger to manifold 

4 STUD, turbocharger attaching 
4 NUT 
4 WASHER, plain 

1 DGASKET, oil supply line flange 

FLANGE, oil supply line 
CAPSCREW, 3/8"NC x 1-5/8" 
LOCKWASHER, 3/8" 

1 

1 
1 
1 
2 
2 

1 
1 
1 
1 
1 
1 

HOSE ASSY., oil supply line (See HOSE PARTS. Also includes 
item 8) 

CONNECTOR, flare type, 1/2" tube, 3/8"NPT male 

SLEEVE, hose protecting (asbestos) 
CLAMP, hose, 7/8" diam. 

CLIP, hose supporting 
CAPSCREW, 3/8"NC x 3/4" 
LOCKWASHER, 3/8" 
NUT, 3/8"NC 

BRACKET, hose supporting 
CAPSCREW, 3/8"NC x 5/8" 
LOCKWASHER, 3/8" 

TUBE ASSY., oil supply line (Includes NUT and SLEEVE indented 
below) 

NUT, Imperial, 3/8 11 tube 
SLEEVE, Imperial, 3/8" tube 
ELBOW, Imperial, 900

, 3/8" tube, 3/8"NPT male 
CAPSCREW, 3/8"NC x 7/8" 
LOCKW ASHER, 3/8" 

CLAMP; tube supporting 
SCREW, machine, #8-32 x 3/8" 
LOCKWASHER, #8 
NUT, #8-32 
CAPSCREW, 3 /8"NC x 1/2" 
LOCKWASHER, 3/8" 

1 OGASKET, oil drain line, upper 

1 TUBE, oil drain line, upper 
2 CAPSCREW, 3/8"NC x 7/8" 
2 LOCKWASHER, 3/8" 

1 HOSE, oil drain line 
2 CLAMP, hose 

1 TUBE, oil drain line, lower 

1 
1 
1 

1 
2 

ADAPTER, oil drain line 
CLAMP, hose (11/16" to 1-1/4" diam.) 
CLAMP, hose (1-1/4" to 1-15/16" diam.) 

ELBOW, oil drain line 
CAPSCREW, Nylok, 1 /2"NC xl" 

1 o GASKET , oil dl'ain line elbow 

GASKET KIT (Consists of items 2,5,13 and 19)(Not illustrated) 

OIndicates components of item 20 

Replaces page 65 in HD21 (Series B) parts catalog 0664645-9 
Printed in U. S. A. 65 (Revised July 1969) 



:r: 
t:J 
N ..... -CIl 
(]) 

'i 
~. 

(]) 
OJ 

IJ:I -
o 
e-­
e-­
>l>­
e-­
>I>­
\J1 
I 

'" 

'" '" 

18 19 17 20 

T-36187 

23 24 25 

! ~~ / _-0 

_/-p=,~ 

21 

~ 

'" '~ 
I\~ \ ~-// IIUV-__ J.9r-" - 22 

) ) -\ 
1 

\ 
12 14 15 

__ 6 
15 16 

13 11 5 2 4 3 7 

TURBOCHARG ER ASSEMBLY 4390769 



TURBOCHARGER ASSEMBLY 4390769 

USAGE: See page 65 

ITEM PART NO. QTY. DESCRIPTION 

2 

3 

4 

5 

6 

7 

8 

9 

10 

II 

12 

13 

14 

15 

16 

17 
18 
19 

20 

21 

22 

23 

24 

25 

4059017 

4056617 

4055187 

4055190 

4056620 

4059016 

4055201 

4056494 

4056339 

4055195 

[

4055197 

4055198 

4055199 

4055192 

4056295 

4056296 

4055193 
4055196 
4055194 

4053336 

4055982 
4056026 
4055981 

4059018 

4055203 
915809 
917356 

4055206 
4049009 

I 

2 

I 

I 

I 

2 

3 

I 
4 
4 

I 

I 
6 
3 

I 

6 
12 
12 

I 
4 

HOUSING AND ROTATING ASSEMBLY (Consists of items 2 thru 20) 

HOUSING ASSEMBL Y, center (Includes items 3 thru 6) 

SHROUD, wheel (Not serviced separately) 

WASHER, locking, wheel shroud (Not serviced separately) 

PIN, dowel. center housing 

PLUG, oil reservoir, center housing 

SHAFT AND WHEEL 

IMPELLER 

NUT, impeller retaining 

RING, thrust 

SPACER, thrust 

RING, sealing 

SHIM, impeller (.002" thick) 

SHIM, impeller (. 005" thick) 

SHIM, impeller (.010" thick) 

BEARING, thrust 

BEARING, impeller shaft 

RING, snap 

PLATE ASSEMBLY, thrust, center housing (Includes riveted washe"r) 
CAPSCREW, 1110-24NC x 7/8" 
PLATE, locking 

O-RING, thrust plate 

HOUSING, turbine 
CAPSCREW, 3/8"NC x 3/4" 
PLATE, capscrew locking 

HOUSING ASSEMBLY, compressor (Includes venturi) 

CLAMP, compressor housing 
CAPSCREW, 5/16"NC x 3/4" 
LOCKWASHER, plated, 5/16" 

PLATE, name 
SCREW, drive 

HD21 Series B (0664645-9) 

67 

• 



._-

~-----

Insert in HD2lP parts catalog 0664645-9 
Printed in U. S. A. 67A 

O--~---'" 

@) 

\ 

CD----~ 

(Added July 1969) 
J 



TURBOCHARGER ASSEMBLY 4391962 

USAGE: See page 64 

ITEM PART NO. QTY. DESCRIPTION 

1 4059751 1 

2 4059748 1 

3 4059745 1 

4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

14 

15 
16 
17 

18 

19 

20 

21 

22 

23 

4959111'{05, 181 2 

4059746 

4059744 

4059016 

4055201 

4056494 

4056339 

4055195 

4055192 

4056295 

4056296 

4055193 
4055196 
4055194 

4053336 

4059747 
4056026 
4055981 

4059018 

4055203 
903626 
917356 

4055206 
4049009 

1 

1 

1 

1 

1 

1 

1 

2 

3 

1 
4 
4 

1 

1 
6 
3 

1 

6 
12 
12 

1 
4 

HOUSING AND ROTATING ASSY. (Consists of items 2 thru 18) 

SHROUD, wheel 

HOUSING ASSY., center (Includes item 4) 

PIN, dowel, center housing 

RING, sealing shaft 

SHAFT AND WHEEL 

IMPELLER 

NUT, impeller retaining 

RING, thrust 

SPACER, thrust 

RING, sealing 

BEARING, thrust 

BEARING, impeller shaft 

RING, snap 

PLATE ASBY., thrust, center housing (Includes riveted washer) 
CAPSCREW, 1110-24NC x 7/8" 
PLATE, locking 

O-RING, thrust plate 

HOUSING, turbine 
CAPSCREW, 3/8"NC x 3/4" 
PLATE, caps crew locking 

HOUSING ASSY., compressor (Includes venturi) 

CLAMP, compressor housing 
CAPSCREW, 5/16"NC x 3/4" 
LOCKWASHER, plated, 5/16" 

PLATE, name 
SCREW, drive 

Insert in HD21P parts catalog 0664645-9 
Printed in U. S. A. 67B (Added July 1969) 



4 

EXHAUST MANIFOLD 
T-19672 

ITEM PART NO. QTY. DESCRIPTION 

4374694 MANIFOLD, rear section 

2 4387014 1 MANIFOLD, exhaust, center section 
917425 2 PLUG, pipe, hex-hd., brass, 1/4"NPT 

3 4391425 2 SLEEVE, connecting 

4 4374695 1 MANIFOLD, front section 

5 915987 10 CAPSCREW, manifold attaching (1-1/2" long) 

6 916317 2 CAPSCREW, manifold attaching (2-3/4" long) 

7 4371107 12 WASHER, manifold stud nut 

8 4387697 6 OGASKET, manifold 

HD21 (Series B) 0664645-9 

68 



T -74658 

EXHAUST PIPE 

ITEM PART NO. QTY. DESCRIPTION 

I 

2 

3 

4 

4391715 

4390080 
919230 

904208 

629755 
082013 

044973 
904206 
911026 

096055 

69 

I 
4 

4 

I 
I 

2 
I 
I 

I 

DIFFUSER, exhaust 

ELBOW, exhaust 
CAPSCREW, 1/2"NC x 

1-3/8" 
LOCKWASHER, 1/2" 

CLAMP, exhaust pipe 
CAPSCREW, 3/8"NC x 

3-1/4" 
WASHER, plain 
LOCKWASHER, 3/8" 
NUT, 3/8"NC 

PIPE, exhaust 

NOTE: See page 7l for special 

exhaust extension. 



~ 

10 

~ 

11 

'1 

/ \ 
14:-iJ~~~tlt-t15 
16W~2=~ 
13----1 

/ 

7 

~-

~------.::::::,.-

1" -1 '\ 

,-----

i # 
if. ~ IV 5 

1/ 

T-75080 L-______ AIR INTAKE AND EXHAUST EXTENSIONS ___ --'=-=-.!.~C!!J 

70 

) 



AIR INTAKE AND EXHAUST EXTENSIONS 

USAGE: Special equipment 

ITEM 

Z 

3 

4 

5 

6 

7 

8 

9 

10 

II 

IZ 

13 

14 

15 

16 

PART NO. QTY. 

0665601-1 

0665600-3 
0920582-4 
0677008-5 
0912441-3 
0911028-9 

0658633-3 
0927339-2 
0677006-9 
0910287-2 
0911026-3 

0665598-9 
0925894-8 

0665614-4 
0927339-2 
0677006-9 
0910287-2 
0911026-3 

0665606-0 
0911041-2 
0628736-1 
0924228-0 
0913434-7 

0057148-9 
0911115-4 
0911041-2 

0665609-4 

0097354-5 

0665591-4 

0665592-2 

0665585- 6 
0920582-4 
0677008-5 
0912441-3 
0911028-9 

0665594-8 
0927339-2 
0677006-9 
0910287- 2 
0911026-3 

0665590- 6 

0665596- 8 
0927339-2 
0677006-9 
0910287-2 
0911026-3 

0665588-0 

I 

I 
2 
2 
2 
2 

I 
I 
2 
I 
I 

I 
2 

I 
2 
4 
2 
2 

4 
8 
8 
8 
8 

8 
8 

16 

8 

I 

I 

I 
4 
4 
4 
4 

2 
2 
4 
2 
2 

I 
I 
2 
I 
I 

I 

DESCRIPTION 

TUBE, extension, air intake 

BRACKET, air intake tube 
CAPSCREW, 1/2"NC x 1-1/4" 
WASHER, plain 
LOCKWASHER, 1/2" 
NUT, 1/2"NC 

CLAMP, air intake tube 
CAPSCREW, 3/8"NC x 3-1/4" 
WASHER, plain 
LOCKWASHER, 3/8" 
NUT, 3/8"NC 

HOSE, intake tube bracket to air cleaner 
CLAMP, hose, 7-1/4" to 7-1/2" diam. 

BRACKET, bracing rod, air intake tube 
CAPSCREW, 3/8"NC x 3-1/4" 
WASHER, plain 
LOCKWASHER, 3/8" 
NUT, 3/ 8"NC 

ROD, extension tube bracing 
NUT, 3/8"NF 
YOKE, rod end, adjustable, 3/8"NF 
CAPSCREW, 3/8"NF x I-I/Z" 
NUT, high, 3/8"NF 

BOLT,eye 
WASHER, plain, SAE std., 3/8" 
NUT, 3/ 8"NF 

WASHER, hood reinforcing 

CAP, weather 

TUBE, extension, exhaust 

BRACKET ASSY., bracing rod, exhaust tube (Includes 
hardware which is not serviced seperately) 

BRACKET, exhaust tube 
CAPSCREW, 1/2"NC x 1-1/4" 
WASHER, plain 
LOCKWASHER, 1/2" 
NUT, 1/2"NC 

CLAMP, exhaust tube and adapter 
CAPSCREW, 3/8"NC x 3-1/4" 
WASHER, plain 
LOCKWASHER, 3/8" 
NUT, 3/8"NC 

RING, adapter 

CLAMP, adapter ring 
CAPSCREW, 3/8"NC x 3-1/4" 
WASHER, plain 
LOCKWASHER, 3/8" 
NUT, 3/8"NC 

ADAPTER, exhaust tube bracket 

Replaces page 71 in HD-21 Series B parts catalog 0664645-9 
Printed in U. S. A. 71 (Revised October 1971) 



r TURBOCHARGER 

17 

/ 

~/(~ \..UU, 
1 

FIRST TYPE 

5 

0 
o c 

, , , , , , 

~ 

=- ~ 

( - -- - .':, 

7 

~ ...... --=-~ 
""" ~~ 

Ii: 

24~ 13 

~ ,--

, 
16 III 12 

@ - ., , , 

® 

" 

~~=Y 
11 10 

6 

'---------------AIR CLEANER (Dry-type) 
Replaces page n in HD-Zl Series B parts catalog 0664645-9 
Printed in U. S. A. 72 

" 
" 

9 

UNLOADER 
EXTENSION 

-~ 

©> 

25 

T-75079 

(Revised October 1971) 



AIR CLEANER (Dry-type) 

USAGE; Standard equipment. See page 77 for optional oil-bath air cleaner 

ITEM PART NO. QTY. DESCRIPTION 

1 CAP, air inlet tube (IncludES mounting claITlp) 

2 

0197576-2 

0658509-5 1 TUBE, air inlet (Not for units with special air and exhaust 
extension stacks) 

3 

4 

0658633- 3 
0916389-0 
0044973- 6 
0904206-0 
0911041-2 

0659386-7 
0912060-1 

5 r 0658518- 6 

l 0669199-2 

6 

7 

8 

9 

10 

11 

12 

13 

14 
15 
16 

0920574-1 
0904208- 6 

0660857-4 
0035061-1 
0904208-6 
0064531-7 

0664855-4 

0670011-6 
0916313-0 
0064531-7 
0904208-6 
0911028-9 

0670012-4 

0920574-1 
0904208-6 

0670295- 5 

0670294-8 

0667182-0 
0916273-6 
0044973-6 
0918308-8 

0660841-8 

0660776- 6 
0035439-9 
0040382- 6 
0904206- 0 
0911026-3 

1 
1 
2 
1 
1 

1 
1 

3 
3 

1 
2 
2 
2 

1 

1 
4 
8 
4 
4 

3 
3 

2 

2 
4 
4 
4 

1 
2 
4 
6 
4 

CLAMP, inlet tube 
CAPSCREW, 3/8"NC x 3-1/4" 
WASHER, plain 
LOCKWASHER, 3/8" 
NUT, 3/8"NF 

CLEANER ASSEMBLY, air (See page 75 for parts) 
CAP, pipe, 1/8"NPT 

BRACKET, mounting (Also serves as engine 
lifter )(Tractors prior to #16160) 

BRACKET, rrlOunting (Also serves as engine 
lifter)(Tractor # 16160 and up) 

CAPSCREW, 1/2"NC x 1-3/8" 
LOCKWASHER, 1/2" 

PLATE, mounting bracket 
CAPSCREW, 1I2"NC x 1-1/4" 
LOCKWASHER, 1/2" 
WASHER, plain 

SPACER, mounting bracket 

BRACKET, mounting (upper) 
CAPSCREW, 1/2"NC x 1-3/4" 
WASHER, plain 
LOCKWASHER, 1/2" 
NUT, 1/2"NC 

BRACKET, mounting (lower)(Also serves 
as engine lifter) 

CAPSCREW, 1/2"NC x 1-3/8" 
LOCKWASHER, 1/2" 

SHIM, mounting bracket 

SPACER, mounting bracket 

BAND, mounting 
CAPSCREW, 3/8"NC x 1-3/4" 
WASHER, plain 
NUT, elastic stop, 3/81!NC 

GASKET, air intake elbow 

ELBOW, air intake 
CAPSCREW, 3/8"NC x I" 
CAPSCREW, 3/8"NC x 1-3/8" 
LOCKWASHER, 3/8" 
NUT, 3/8"NC 

17 0658619-2 1 HOSE, air intake elbow 
(Continued) 

Replaces page 73 in HD-21 Series B parts catalog 0664645-9 

Tractors prior 
to unit #17001 

Tractor unit # 
17001 and up 

Printed in U. S. A. 73 (Revised October 1971) 



ITEM 

18 

19 

20 

21 

22 

23 

24 

25 

26 

PART NO. 

0659163-0 

0658510-3 

0658532-7 
0921254-9 
0900816-0 

4388648-0 

3045531-5 
0924956- 6 
0904204-5 
0911040-4 

0646910- 0 
0919174-3 
0904273-0 

0631769-7 

0645267- 6 
0921915-5 

QTY. 

2 

1 

2 
6 
6 

1 

1 
2 
2 
2 

1 
1 
1 

1 
2 

AIR CLEANER (Dry-type)(Continued) 

DESCRIPTION 

CLAMP, intake elbow hose 

GASKET, cleaner 5 ealing 

PLATE, sealing gasket 
CAPSCREW, Nylok, l/4"NC x 7/8" 
WASHER, plain, U. S. std., 1/4" 

INDICATOR, air restriction (Serviced only as a unit) 

FLANGE, mounting, air restriction indicator 
CAPSCREW, cd-pltd., 1/4"NF x 3/4" 
LOCKWASHER, 1/4" 
NUT, 1/ 4"NF 

HOSE, restriction indicator (See HOSE PARTS) 
CONNECTOR, flare type, 1/4" tube, 1/8"NPT female 
NIPPLE, pipe, 1 /8"NPT xl" 

FITTING, safety, restriction indicator line 

HOSE, unloader extension 
CLAMP, hose, 2-13/16" to 3-3/4" 

} Special eguipment 

PLATE (See FLOOR) 

NOTE: See PAINTING AND MARKING for transfers 

Replaces page 74 in HD-21 Series B parts catalog 0664645-9 
Printed in U. S. A. 

74 
(Revised October 1971) 



, , , , 

, , , 

6 7 

/ 

/ / 
I 

I \ 
\1 
.' 

4 

9 

~10 

3 

- ----

4 5 

Ii , , , , 

'------------AIR CLEANER ASSEMBLY 659386 
T-73590 

USAGE: See page 73 

ITEM PART NO. QTY. DESCRIPTION 

1 ------

2 197588 

3 659387 

4 ------

5 664343 

6 197805 

7 197806 

8 197808 

9 197809 

10 3042943 

1 BODY (Not serviced separately) 

1 ELEMENT ASSEMBLY, safety (inner) } 
Each include s item 4 

ELEMENT ASSEMBLY, filtering (outer) 

2 GASKET, element retaining nut 

2 NUT ASSEMBLY, element retaining (Includes item 4) 

1 O-RING, cup sealing 

1 CLAMP ASSEMBL Y (Includes tightening screw) 

BAFFLE ASSEMBLY (Includes wing nut) 

1 CUP, sediment 

UNLOADER 

75 



'" _ iT ------" .;' 

"­~~-- o 
-r 

1 Series B Parts Catalog 4 45-9 

76 

) 

) 

Revised October 1971) 



AIR CLEANER (Oil-bath) 

USAGE: Special equipment 

ITEM PART NO. QTY. DESCRIPTION 

1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

0082524-0 

0655271-5 

0658774-5 

0056100-1 

0056099-5 

0924842-2 

0053667-2 

0660043-1 

0644001-0 
0922848-7 
0677006-9 
0910287-2 
0911026-3 

0669848-4 

0659163-0 

1 

2 

4 

4 

4 

4 

1 

1 
1 
2 

1 

2 

PRE-CLEANER ASSY., air (See page 78 for parts) 

CLEANER ASSY., air (See page 78 for parts) 

BAND, air cleaner mounting 

PIN, mounting band (threaded hole) 

PIN, rrlOunting band (plain hole) 

CAPSCREW, mounting band 

SPACER, ITlOunting band capscrew 

TUBE, air inlet 

CLAMP, air inlet tube 
CAPSCREW, 3/8"NC x 3-1/4" 
WASHER, plain 
LOCKWASHER, 3/8" 
NUT, 3/8"NC 

HOSE, air intake tube 

CLAMP, intake tube hose 

NOTE: See PAINTING AND MARKING for transfers 

Replaces page 77 in HD-21 Series B parts catalog 0664645-9 
Printed in U. S. A. 

77 
(Revised October 1971) 



3 

T-18151 

~7 
T-72429 

AIR PRE-CLEANER ASSEMBLY 082524 

USAGE: See page 77 

ITEM PART NO. Q1Y. DESCRIPTION 

1 082661 1 COVER ASSEMBLY (Includes wing 
nut) 

2 082662 1 BODY 

3 082663 1 SLEEVE ASSEMBLY (Includes stud) 

AIR CLEANER ASSEMBLY 655271 

USAGE: See page 77 

ITEM 

1 

2 

3 

4 

5 

6 

7 

PART NO. 

656647 

4055454 

4055455 

656644 

656645 

656646 

78 

QTY. 

1 

1 

2 

2 

1 

1 

1 

DESCRIPTION 

BODY ASSEMBLY (Not serviced 
separately) 

BAND ASSEMBLY (Includes screw 
and nut) 

BOLT ASSEMBLY (Includes item 4) 

NUT, wing 

ELEMENT, filtering 

cup. inner 

CUP, outer 

) 



i--

~AIRTUBE OR ELBOW 

_... J 

I 
rGJ 

L~ .. 

6 

(, ~ 
I~ 
\~' .~ 

5 

4 

3 

T-13111 
I..--------------E N G IN E PRIM ER ______________ --l 

USAGE: Special equipment 

ITEM PART NO. QTY. DESCRIPTION 

075771 I 
913 706 4 
904203 4 
901310 4 

2 066261 6 

3 ------ I 
915488 2 
915486 2 
915556 2 

4 092160 I 

5 ------
915488 I 
915486 I 
915557 

6 066517 I 

7 066253 

DISPENSER ASSEMBLY, priming fuel (See page 81 for parts) 
CAPSCREW, #10-24NC x I" 
LOCK WASHER, #10 
NUT, #10-24NC 

GASKET, dispenser mounting 

TUBE, dispenser to pump (Order item 7) 
NUT J Sealastic, 1/8 11 tube 
RING, Sealastic, 1/8 11 tube (Includes ferrule) 
CONNECTOR, Sea1astic, 1/8" tube, 1/ 8"NPT male 

PUMP ASSEMBLY (See page 80 for parts) 

TUBE, pUlTlP dischal'ge (Order item?) 
NUT, Sealastic, 1/8 11 tube 
RING, Sealastic, 1/8" tube (Includes ferrule) 
ELBOW, Sealastic, 1/8 11 tube, l/S"NPT male 

ELBO W ASSEMBLY J fuel spray (Includes nozzle, nut and sleeve. 
Serviced only as a unit) 

TUBING, copper, 1/8"0. D., 10ft. roll (Use as req'd)(Not Illustrated) 

79 



234 

\~~~ 
) 

" 

....... ------------ PUMP ASSEMBLY 092160 
T-10676 

USAGE: See page 79 

ITEM PART NO. QTY. DESC-RIPTION 

I I PISTON ASSEMBLY (Not serviced separately) 

2 923560 2 O-RillG, plunger 

3 066873 I W ASHER, mounting 

4 066872 3 NUT J mounting 

5 I BARREL ASSEMBLY (Not serviced separately) 

6 066876 2 BALL, check valve (5/32!1 diam.) 

7 066875 2 SPRING, check valve 

8 066874 2 RETAINER, check valve 

80 



" 

o,-~\\ 
=. 

I~=I 

j\ 
8 4 5 6 

USAGE: See page 79 

ITEM PART NO. QTY. 

068878 

2 068879 

3 069164 

4 905357 

5 066251 

6 066252 

7 066255 

8 068881 

9 068875 
915432 

10 075770 

II 068876 

12 075769 
901781 

/ 
2 3 7 

9 11 10 12 

T-ZZII 
DISPENSER ASSEMBLY 075771--------------J 

DESCRIPTION 

BODY, fuel dispenser 

CHAMBER, fuel dispenser 

GASKET, fuel dispenser chamber 

BALL, steel, 3/16" diarn. 

SPRING, plunger locking ball 

PL UG, retaining, locking ball spring 

PL UNGER, fuel dispenser 

KNOB, fuel dispenser plunger 

STRAINER, fuel dispenser 
SCREW, rnachine,lj4 11 NC x 5/16 11 

PLUG, fuel dispenser strainer 

GASKET J fuel dispenser strainer plug 

CHAIN p strainer plug retaining 
SCREW, machine, fil-hd., #10-32NF x 1/2" 

81 



00 
N 

5 

1-'-= 8 

fRONT BUMPER 

'------ RADIATOR DRAIN ____ --....J 

o 11 11 

~rr+} r 19 

-~ha~ - - - - - - - -II I_~ 

11 

rI'-'L 
~. \ 
;~ -I ,J-, 
'--. _____ ·1>--1---' 

LER~ 

17 
16 

--------Q---
18-~ 

~ ... 

10~_ 

11 

22 

~15 

'-------------------RADIATOR AND MOUNTING '1'-746341 



RADIATOR AND MOUNTING 

ITEM PART NO. QTY. DESCRIPTION 

666955 

669332 

666832 

2 { 660606 

660480 

3 660387 
916314 
904208 
064531 

4 095575 

5 061671 

6 061655 

7 061656 

8 656332 
904206 
023756 

9 081627 

10 661354 
916272 
920275 
904206 

II 073539 
921914 

12 660700 

{ """ 
650223 

13 

910335 

14 081611 

915813 
904205 
911025 
092665 

2 

1 
4 
4 
4 

16 

8 

8 

8 
8 
2 

I 
2 
2 
4 

2 
4 

2 

RADIATOR ASSY. (Staggered tubes. Copper-finned)(Standard 
on tractors prior to #16195; special thereafter) 

RADIATOR ASSY. (Canted tubes. Steel-finned)(Standard on 
tractors #16195 and up) 

RADIATOR ASSY. (Has armored tubes at rear of core to 
resist sand- blasting by push-type fan) 

NOTE: See following page for radiator parts 

SHIM. adjusting, support collar (1/32" thick) 

SHIM, adjusting, support collar (1/16" thick) 

COLLAR, radiator supporting 
CAPSCREW, 1/2"NC x 2" 
LOCKW ASHER, 1/2" 
WASHER, plain 

RING, cushion 

SNUBBER, vibration, radiator mounting 

TUBE, spacing, vibration snubber 

WASHER, vibration snubber 

CAPSCREW, radiator mounting 
LOCKWASHER, 3/8" 
WIRE, locking, 1/16 11 

X 26 11 ' 

GASKET, outlet elbow 

ELBOW radiator outlet 
CAPSCREW, 3/8"NC x 1-1/4" 
CAPSCREW, 3 /S"NC x 3" 
LOCKWASHER, 3/8" 

HOSE, inlet tube 
CLAMP, hose, 2-5/16" to 3-1/4" diam. 

TUBE, engine inlet 

} Use as required 

BAFFLE, air, radiator bottom (For standard radiator)(Not used 
when special radiator grid is installed) 

2 BAFFLE, air, radiator bottom (For special radiator with 
armored core) 

4 WASHER, plain, SAE std., 5/16" 

2 

6 
6 
6 
6 

BAFFLE, air, ra¢liator side (Not used when special 
radiator grid is installed) 

CAPSCREW, 5/16"NC x 7/8" 
LOCKWASHER, 5/16" 
NUT, 5/16"NC 
WASHER, plain 

(Continued) 
Replaces original page 83 in the HD21 (Series B) Parts Catalog 0664645-9 
Printed in U. S. A. 83 (Revised April 1970) 



RADIATOR AND MOUNTING (Continued) 

ITEM PART NO. QTY. 

14A 669533 

15 

16 

17 

18 

19 

20 

21 

22 

23 

24 

25 

26 

27 

28 

915813 6 
904205 6 
9!l025 6 
092665 6 

667438 
035733 
064810 
92 !l70 
061689 

081614 

082608 
916271 
904206 

067884 
921914 

660561 

660557 
043886 
904207 

4310257 

667078 
920539 
904206 
044973 

667097 
920539 
904206 
044973 

916272 
900817 
915891 

060689 

668947 
911046 
916288 
904369 

668948 
911046 
916288 
904369 

666196 
919063 
918951 

1 
4 
4 
4 
4 

1 
4 
4 

2 
4 

1 
2 
2 

1 
3 
3 
3 

1 
3 
3 
3 

2 
4 
2 

2 

1 
2 
1 
1 

1 
2 
1 
1 

1 
2 
1 

DESCRIPTION 

GRID, radiator protecting (Special. Used with canted tube 
radiator when operating under extreme abrasive conditions) 

CAPSCREW, 5/l6"NC x 7/8" 
LOCKWASHER, 5/16" 
NUT, 5/l6"NC 
WASHER, plain 

SUPPOR T, radiator 
CAPSCREW, 5/8"NC x 2-3/4" j 
WASHER, plain 
CAPSCREW, 3/4"NF x 2-1/2" 
WASHER, plain 

GASKET I radiator inlet 

INLET, radiator 
CAPSCREW, 3/8"NC xl" 
LOCKWASHER, 3/8" 

HOSE, inlet tube 

Tractors prior to #16121 

Tractors 1116121 and up 

CLAMP, hose, 2-1/4" to 3-1/4" diam. 

TUBE, radiator inlet 

ELBOW, engine outlet 
CAPSCREW, 7 /16"NC xl" 
LOCKW ASHER, 7/16" 

GASKET, outlet elbow 

GUARD, fan, left section 
CAPSCREW, Nylok, 3/8"NC xl" 
LOCKWASHER, 3/8" 
WASHER. plain 

GUARD, fan, right section 
CAPSCREW, Nylok, 3 /8"NC xl" 
LOCKWASHER, 3/8" 
WASHER, plain 

CAPSCREW, 3 /8"NC x 1-1/4" 
WASHER plain, U. S. std., 3/8" 
NUT, elastic stop, 3/8"NC 

BOSS, spacing, radiator support brace 

BRACE, radiator support, left 
NUT, 7/8"NF 
CAPSCREW, 3/4"NC x 2-1/2" 
LOCKWASHER, 3/4" 

BRACE, radiator support, right 
NUT, 7/8"NF 
CAPSCREW, 3 /4"NC x 2-1/2" 
LOCKWASHER, 3/4" 

HOSE, radiator drain (See HOSE PARTS) 
CONNECTOR, flare type, 1/2" tube, 3/8"NPT male 
PLUG, pipe, hex-hd., brass, 3/8"NPT 

Replaces original page 84 in the HD21 (Series B)Parts Catalog 0664645-9 
Printed in U. S. A. 84 (Revised April 1970) 



REVERSIBLE FAN PARTS 
(!tHuber1!) 

.-___________ ...,USAGE: See page 89 

ITEM PART NO. 

~ 
------

2 668595 
. 1 

3 668592 
4 --_ •• ,l~.---2 926339 
5-...; 
6 

4 918623 

5 927229 

6 ------

T-75560. 

QTY. DESCRIPTION 

6 BLADE (See NOTE below) 

6 SPRING 

I COVER, dust 
6 CAPSCREW, #10-24 x 5/16" 

(Includes lockwasher) 

6 PIN, blade retaining, outer{3/8"0.D.) 

6 PIN, blade retaining, inner (7/32"0. D. ) 

HUB (See NOTE below) 

NOTE: Blade and Hub replacements 
require precision balancing. Return 
complete fan to HUBER REVERSIBLE 
FAN CO., 2103 Hershey Rd., Erie, 
Pa. 16509. 

Replaces page 85cin HD21 Parts Catalog 0664645-9 
Printed in U. S. . 85 

(Revised April 1970) 



6 

4 
0-12 

Q 

• 

T-12587 
'--------------- R AD IA TOR PAR T S -----------"---'=~ 

86 

HD2l Parts Catalog 0664645-9 



RADIATOR PARTS 

" 666955 RADIATOR ASSEMBLY) 
,,,:' 666832 RADIATOR ASSEMBLY See page 83 

QTY. 
ITEM PART NO. * ** DESCRIPTION 

1 654096 CAP ASSEMBLY, filler (Includes gasket) 

2 654098 CHAIN, filler cap 

3 666831 1 1 TANK, top 
903773 54 50 CAPSCREW, 5/16"NC x 1-1/4" 
903772 4 CAPSCREW, 5/ 16"NC x 1" 
904205 54 54 LOCKWASHER, 5/16" 
911025 54 50 NUT, 5/16"NC 

{ 083071 1 CORE 
4 

632647 CORE 

5 083599 2 2 GASKET, core 

6 083072 8 8 CLAMP, core flange 

7 083065 2 2 CLAMP, core center 
903772 4 4 CAPSCREW. 5/16"NC x 1" 
904205 4 4 LOCKW ASHER, 5/16" 

8 083068 1 1 TANK, bottom 
903773 54 50 CAPSCREW, 5/16"NC x 1-1/4" 
903772 4 CAPSCREW, 5/16"NC x 1" 
904205 54 54 LOCKW ASHER, 5/16" 
911025 48 44 NUT, 5/16"NC 

9 083073 2 2 SIDE 

10 083069 4 2 GUSSET, corner 
903772 8 4 CAPSCREW, 5/16"NC x 1" 
904205 8 4 LOCKWASHER, 5/16" 
911025 8 4 NUT, 5/16"NC 

11 083070 4 2 GUSSET, corner 
903772 8 4 CAPSCREW, 5/16"NC x 1" 
904205 8 4 LOCKW ASHER, 5/16" 
911025 8 4 NUT, 5/16"NC 

12 642254 2 GUSSET, corner 
903772 4 CAPSCREW, 5/16"NC x 1" 
904205 4 LOCKW ASHER, 5/16" 
911025 4 NUT, 5/16"NC 

13 642255 2 GUSSET, corner 
903772 4 CAPSCREW, 5/16"NC x 1" 
904205 4 LOCKWASHER, 5/16" 
911025 4 NUT, 5/16"NC 

87 



10 9 8 7 6 5 

4 

18 

_\ 0 
@~ o 

, j 0 

"-- 0'; 
20~-il - <, 
21_~-?l-

22 

_~19 

F AN ___________ 2.::2±~ 

88 T-



QTY. 
ITEM PART NO. ,', *" 

1 065777 1 

FAN 

* Tractors prior to serial No. 16195 
;~~~ Tractors serial No. 16195 and up 

DESCRIPTION 

FAN (Push type)(Standard equipment) 

FAN (Suction type)(Specia1 equipment) 
( 

078393 

666518 1 FAN ASSY., re,:er .. sib1e (Special equipment)(See page 85 for parts) 

2 

{ 

916273 
013058 
915990 
919227 
916271 
904206 

3 083461 
( 

669548 

668850 

4 {662058 

669558 

5 

6 

7 

8 

9 

10 

913798 
915692 
905122 

662038 

4371707 

4640973 

052106 

4640975 

075203 

( 
092122 

11 669557 

12 

13 

14 

15 

16 

17 

18 

19 

20 
21 

22 

051715 

4640978 

4253862 

919108 

08B561 

40420B1 

067962 

666760 

035712 
041917 
90420B 

667360 

6 
6 

6 
6 

1 

1 

1 

1 

1 
2 
3 

2 

6 

6 
6 
6 

1 

1 

1 

1 
2 
3 

2 

(For push fan) CAPSCREW, 3/8"NC x 1-3/4" j 
CAPSCREW, 3 /8"NC x 1-1/4" 
CAPSCREW, 3/8"NC x 2-3/4" , 
CAPSCREW, 3/8"NC x 3-1/4" (For suctIon fan) 
CAPSCREW, 3/8"NC x 1" (For reversible fan) 
LOCKWASHER, 3/B" 

SPACER, fan (1/2" wide)(For use with push fan only) 

SPACER, fan (1-9/32" wide) ) 
For use with suction fan only 

SPACER, fan (2" wide) 

PULLEY ASSY. (Consists of items 5 thru 17) 

PULLEY ASSY, (Consists of items 5 thru 17) 

NUT, jam, slotted, 1-1/4"NF 
PIN, roll, 1/4" x 1-7/8" 
KEY, #7 woodruff, 1/8" x 1-3/4" 

SPINDLE 

RING, snap" fan pulley 

RETAINER, spindle sealing washer 

WASHER, spindle sealing (cork) 

WASHER, retaining, rear bearing 

BEARING, ball, rear 

PULLEY 

PULLEY 

SLEEVE, spacing, spindle bearings 

WASHER, spacing, front bearing 

BEARING, ball, front 

NUT, spindle (self-locking, 7/B"NF) 

CAP, pulley 

RING, snap, cap retaining 

WASHER, plain 

BRACKET, fan mounting 

CAPSCREW, 1/2"NC x 2-1/4" 
CAPSCREW, 1/2"NC x 3-1/4" 
LOCKWASHER, 1/2" 

BELT, fan (Furnished in matched pairs) 

Replaces original page 89 in the HD21 (Series B) Parts Catalog 0664645-9 
Printed in U. S, A. 89 970) 



6 __ ~ 

14 

L..;..---_______ W ATE R 0 U T LET MAN IF 0 L D ________ T:.-,..;3:.,;7..:2.;:,0,;,.9.J 

ITEM PART NO. 

1 4~8682 7 
919224 
919226 
904206 
910324 

2 4376527 

QTY. DESCRIPTION 

1 MANIFOLD, rear 
6 CAPSCREW, 3/8"NC x 1-1/8" 
3 CAPSCREW, 3/8"NC x 1-5/8" 
9 LOCKWASHER, 3/8" 
3 NUT, 3/8"NC 

1 DGASKET, manifold connecting 

( Continued) 

90 

HD2l Parts Catalog 0664645-9 



ITEM PART NO. 

3 4388563 

919840 
920416 
920525 
919224 
904206 

4 4354537 

5 4376520 

6 4317554 

7 4389036 
914588 
912415 
918395 
918740 
904207 

8 4386137 

9 4386891 

10 

11 

12 

13 

14 

15 

16 

17 

18 

916274 
904206 

4362458 

4313015 
915408 
904206 

4386894 
922198 

4386881 
916271 
904206 

4391237 
916272 
920275 
904206 

4378112 

4376483 

WATER OUTLET MANIFOLD (Continued) 

QTY. DESCRIPTION 

1 MANIFOLD, front (When making first replacement also order items 
10 and 11) 

1 PLUG, pipe, hex-hd., 1/4"NPT 
1 PLUG, pipe, hex-hd., 1/2"NPT 
1 PLUG, pipe, hex-hd., 3/4"NPT 
6 CAPSCREW, 3/8"NC x 1-1/8" 
6 LOCKWASHER, 3/8" 

2 THERMOSTAT 

1 DGASKET, thermostat cover 

2 SEAL, thermostat 

1 COVER ASSEMBLY, thermostat (Includes item 6) 
1 ELBOW, street, brass, 90°, 1/4 ff NPT 
1 COCK, T-handle, 1/4"NPT (For venting air) 
4 CAPSCREW, 7/16"NC x 3-1/4" 
1 CAPSCREW, 7/16 "NC x 4" 
5 LOCKWASHER, 7/16" 

1 DGASKET, water by-pass tube 

1 TUBE, water by-pass 
2 CAPSCREW, 3/8"NC x 2-1/4" 
2 LOCKWASHER, 3/8" 

1 
2 
2 

DGASKET, manifold cover } 

COVER, front manifold 
CAPSCREW, 3/8"NC x 3/4" 
LOCKWASHER, 3/8" 

ELBOW, water by-pass tube (rubber) 

Not original equipment 
See item 3 

1 
2 CLAMP, hose, 1-9/16" to 2-9/16" diam. 

1 
2 
2 

1 
2 

2 

6 

ELBOW, water by-pass line 
CAPSCREW, 3/8"NC xl" 
LOCKWASHER, 3/8" 

FLANGE, water pump 
CAPSCREW, 3/8"NC x 1-1/4" 
CAPSCREW, 3/8"NC x 3" 
LOCKWASHER, 3/8" 

DGASKET, water pump flange 

DGASKET, manifold to head 

GAUGE, temperature (See INSTRUMENTS) 

ELBOW AND GASKET (See RADIATOR AND MOUNTING) 

91 



'" '" 

\WATER OUTLET MANIFOLD 

/[-":""\_ .. -
r-'-" 

~\\! 
f-.7 ": .. 

12 13 15 

20~ 

O~OO 
19 21 22 C'I 

0 If -------~n.~----
20 

/ 
24 20 

1 

\ 
• 
., 
B 

• , , 
, , , 

\ 

3 ~D<"" .\ 4'. .:.·::·<h··':: $. J '----.... if.,' .' :6" :'ii . .... \ .' 
.. '"' ' 

--'/. 

'------------WATER INLET MANIFOLD AND HEAT EXCHANGERS T-73033, 

~ 



WATER INLET MANIFOLD AND BEAT EXCHANGERS 

) ITEM PJ?-RT NO. QTY. DESCRIPTION 

1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

II 

12 

13 

14 

15 

16 

17 

4389289 
919231 
916317 
916318 

904208 

925612 

4389291 

4391462 
916311 
915987 
916320 
904208 
912333 

4386495 

4662263 
922199 

4388185 

923651 

4371160 

4387418 
919294 
915987 
916322 
904208 
916009 

4389678 

4388465 
919840 
915987 
915969 
904208 
916272 
911115 
904206 
910324 

4389676 

4387453 
922290 
910244 
904208 

4390506 

4390588 

4255781 

1 
4 
3 
1 

8 

12 

1 

1 
5 
2 
1 
8 
8 

1 

1 
2 

1 

2 

1 

1 
2 
6 
4 

12 
4 

1 

1 
1 
4 
4 
8 
2 
2 
2 
2 

1 

1 
2 
2 
2 

1 

1 

2 

MANIFOLD, water inlet 
.CAPSCREW, 1/2"NC x 1-7/8" 
CAPSCREW, 1/2"NC x 2-3/4" 
CAPSCREW, 1/2"NC x 3-1/4" (Also attaches water filter hose 

bracket) 
LOCKWASHER, 1/2" 

DO-RING, water inlet ITIanifold 

DGASKET I water and oil manifold 

MANIFOLD, water and oil 
CAPSCREW, 1/2 "NC x 1-1/4" 
CAPSCREW, 1/2"NC x 1-1/2" 
CAPSCREW, 1/2"NC x 4" 
LOCKWASHER, 1/2" 
WASHER, plain 

DGASKET, manifold to block 

HOSE, heat exchanger to water pump 
CLAMP, hose, 2-9/16" to 3-9/16" diam. 

TUBE, pump to bonnet 

DO-RING, bonnet tube 

DGASKET, heat exchanger adaptor 

ADAPTOR, heat exchanger 
CAPSCREW, 1/2"NC x 4-1/4") To exchanger 
CAPSCREW, 1/2"NC x 1-1/2" 
CAPSCREW, 1/2"NC x 5" (To manifold) 
LOCKWASHER'i.l / 2 " 
WASHER, plain'~L, 

IflY,,\ 
oGASKET. heat exchanger adaptor 

BONNET, heat exchanger 
PLUG, pipe, hex-hd., 1/4"NPT 
CAPSCREW, 1/2"NC x 1-1/2"} 
CAPSCREW, 1/2"NC x 3" 
LOCKWASHER, 1/2" 

. CAPSCREW, 3/8"NC x 1-1/4" "\ 
WASHER, plain, SAE std., 3/8" '> 
LOCKWASHER, 3/8" ) 
NUT, 3/8"NC 

OGASKET, heat exchanger bonnet 

BRACKET, supporting, heat exchanger 
CAPSCREW, 1/2"NC x 2" 
WASHER, plain, SAE std., 1/2" 
LOCKWASHER, 1/2" 

EXCHANGER, heat, transmission oil 

EXCHANGER, heat, engine oil 

DO-RING, heat exchanger elbows 

(Continued) 

93 

To heat exchanger 

To supporting bracket 



WATER INLET MANIFOLD AND HEAT EXCHANGERS (Continued) 

ITEM PART NO. 

18 4390591 
916191 
904207 

19 4390595 

20 4255631 

21 4390592 
919225 
912069 
904206 

22 4255631 

23 4390589 
919225 
912069 
904206 

24 4390594 

25 4390590 
916191 
904207 

26 4390582 

917809 
917806 
919481 
901839 

QTY. DESCRIPTION 

1 ELBOW, heat exchanger discharge 
4 CAPSCREW, 7/16" NC x 1-1/2" 
4 LOCKWASHER, 7/16" 

1 TUBE. heat exchanger discharge 

8 DO-RING, heat exchanger tubes 

1 ELBOW, oil manifold, upper 
I CAPSCREW, 3/8"NC x 1-3/8" 
I CAPSCREW, 3/8"NC x 2-1/2" 
2 LOCKWASHER, 3/8" 

2 DO-RING, oil manifold elbows 

1 ELBOW, oil manifold, lower 
I CAPSCREW, 3/8"NC x 1-3/8" 
I CAPSCREW,3/8"NCx2-1/2" 
2 LOCK WASHER, 3/8" 

1 TUBE, heat exchanger intake 

1 ELBOW, heat exchanger intake 
4 CAPSCREW, 7/16"NC x 1-1/2" 
4 LOCKWASHER, 7/16" 

I TUBE ASSEMBLY, air bleed (Includes NUTS and SLEEVES indented 
below) 

2 NUT, Imperial, 1/4" tube 
2 SLEEVE, Imperial, 1/4" tube 
2 ELBOW, Imperial, 1/4" tube, 1/4"N,PT male 
I BUSHING, pipe reducing, I/2"NPT to 1/4"NPT 

94 

) 



\~)~lUl11 

L ___________ W ATE R P U M PAS S E M B L Y _________ .±T..:-~3_'_7_'_18"'5'_' 

USAGE: See page 96 

ITEM PART NO. 

4387607-7 

4393323-3 

4375682-4 
0920333-2 
0920416-5 

2 4041092-0 

3 4372421-0 

4 4041097-9 

5 4375686-5 

{ 4389359-3 
6 

4393324-1 

7 4375694-0 

8 4386862-9 

9 4387609-3 
0920333-2 

10 4387051-8 

11 4387605-1 

12 4254100-3 

13 4255338-8 

14 4387050-0 

* Engines prior to No. 21-11619 
':,* Engines No. 21-11619 and up 

QTY. DESCRIPTION 

1 
1 
1 
4 

PUMP ASSY., water (Includes items 1 thru 22) 

PUMP ASSY., water (Includes items 1,2,3,6, 8 thru 22) 

COVER, pump inlet 
1 PLUG, pipe, hex-hd., 3/8"NPT 
1 PLUG, pipe, hex-hd., 1/2"NPT 
4 CAPSCREW ASSY. (Includes lockwasher) 

1 GASKET, pump inlet cover 

PIN, cotter, impeller retaining nut 

NUT, impeller retaining 

IMPELLER ASSY. } 
1 IMPELLER ASSY. 

PIN, impeller retaining 

Each includes 
ceramic insert 

SEAL ASSY. (Serviced only as a unit) 

1 BODY, pump 
1 PLUG, pipe, hex-hd., 3/8"NPT 

1 GASKET, pump body 

SEAL, oil, rear end 

1 RING, snap, J;ear bearing 

BEARING, roller (rear) 

1 SLEEVE, extension 

(Continued) 

Replaces page 95 in HD21 Series B Parts Catalog 0664645-9 (Revised October 1971) 
Printed in U.S.A. 

95 



WATER PUMP ASSEMBLY (Continued) 

ITEM PART NO. QTY. DESCRIPTION 
~~ ** 

{ 4387606-9 SHAFT ) 
15 

4393325-8 SHAFT 

16 4660677-8 KEY, pump shaft 

l7 4253871-0 BEARING, ball (front) 

18 4253318-2 RING, snap, front bearing 

19 4254948-5 SEAL, oil, front end 

20 4386924-7 HUB, drive 

21 4375691-5 WASHER, hub retaining 

{ 4052167-6 NUT, hub retaining 
22 0900808-7 PIN, cotter, 1/8" x 1-1/2" 

0918182-7 NUT, self-locking, 3/4"NF (plated) 

23 

5 6 

) 
L _______________ W ATE R P U M P ____________ "'T..:-.!.7=-50~4!.:3::..J 

Replaces page 96 in HD21 Series B Parts Catalog 0664645-9 (Revised October 1971) 
PrintedinU.S.A. 96 



ITEM 

I 
2 

3 

4 

5 

6 

8 

9 

10 

II 

12 

13 

14 

15 

16 

17 

18 

19 

20 

21 

22 

23 

24 

PART NO. 

4513810-4 
0904206-0 
0910123-9 

4376398-6 

0923935-1 

4361740-6 

4391003-3 
0919224-6 
0912069-2 
0904206-0 

4391950-5 
0913683-9 

0924863-4 

4391949-7 

4391933-1 

4391955-4 

4391934-9 

4391938-0 
0919225-3 

4390992-8 

4255839-5 

4254100-3 

4391154-4 

4390655-1 
0910847-3 
0923421-2 

4390995-1 

4255110-1 

4391593-3 
4752002-8 

4391351-6 

WATER PUMP 

QTY. DESCRIPTION 

I PUMP ASSY. (See page 95) 
5 STUD, attaching 
5 LOCKWASHER, 3/8" 
5 NUT, 3/8"NF 

I 
1 
2 
3 

2 

1 
2 

4 

DGASKET, pump mounting 

DO-RING, pump body 

DGASKET, idler support 

SUPPOR T, belt tightening idler 
CAPSCREW, 3/8"NC x 1-1/8" 
CAPSCREW, 3/8"NC x 2-1/2" 
LOCKWASHER, 3/8" 

BRACKET, idler mounting 
SETSCREW, hex-socket, dog-pt., 3/8"NC xl" 

SCREW, bracket clamping 

ARM ASSY., idler (Includes item Il) 

BUSHING, idler arm pivot (flex-type) 

CAPSCREW, idler arm retaining 

BUSHING, damper mounting (flex-type) 

DAMPER ASSY. (Include s item 13) 
CAPSCREW, 3/8"NC x 1-3/8" 

SHAFT, idler pulley 

SEAL, oil, idler pulley 

RING, snap, idler pulley 

BEARING, ball, idler pulley 

BOLT, idler pulley 
NUT, jam, 3/4"NF 
WASHER, plain 

PULLEY, idler 

CAP, idler pulley 

PULLEY 
BOLT, self-locking, 3/8"NF x 1/2" 

BELT, pUITlP driving 

HOSE (See WATER INLET MANIFOLD AND HEAT EXCHANGER) 

Replaces page 97 in HD21 Series B Parts Catalog 0664645-9 (Revised Octcber 1971) 
Printed in U. S. A. 97 



~ ~ 

11-17 

13 

0/
12 

~.<-' ---12 

~ 

TO WATER PUMP 

T-39381 

T-72473 '--_____________ COO L AN T F IL T E R ___________ ===:.J 
ITEM PART NO, QTY, DESCRIPTION 

4359248 FILTER ASSEMBLY, water (Consists of items 2 thru 9. Has element 

916311 
900818 
904Z08 
914670 
901165 
904Z05 

Z 4055031 
9Z 0 131 

3 4054569 

4 4054568 

Z 
Z 
Z 
Z 
Z 
Z 

1 
Z 

for use with permanent anti-freeze) 
CAPSCREW, l/Z"NC x 1-1/4" 
WASHER, plain, U,S, std" l/Z" 
LOCKWASHER, l/Z" 
CAPSCREW, 5/16"NC x 1-1/8" 
WASHER, plain, U,S, std" 5/16" 
LOCKWASHER, 5/16" 

BODY, filter 
PLUG, pipe, 3/8" NPT 

SPRING, filter element 

PLATE, filter element, lower 

(Continued) 

Replaces page 98 in HD Zl Series B Parts Catalog 0664645-9 
Printed in U. S. A. 98 

(Revised October 1971) 

) 

) 

) 



ITEM 

5 

6 

7 

8 

9 

10 

11 

12 

13 

14 

15 

16 

17 

PART NO. 

4059380- 8 

4059979-7 

4055034-5 

4054566-7 

4055032-9 

40'55033-7 

0921911-4 

0921911-4 

4255286-9 
0902071-0 

4255287-7 
0904271-4 

0622992-6 
0911115-4 

0919789-8 

4388574-8 

0920722- 6 

QTY. 

1 

1 

1 

1 
2 

1 
2 

2 
1 

1 
1 

COOLANT FILTER (Continued) 

DESCRIPTION 

ELEMENT KIT, filter (Includes items 4,6 and 7)(Chromate 
type, for use with !tDowthern" 209) 

ELEMENT KIT, filter (Includes items 4, 6 and 7)(Original 
equipment. All-purpose, recommended for use with plain 
water as well as most type of permanent and non­
permanent anti-freeze except rtDowthernl' 209) 

PLATE, filter element, upper 

GASKET, filter cover 

COVER, filter 

BOLT ASSY., filter cover (Includes washer) 

HOSE, water pump to filter (14-1/2" long, Order item 17) 
CLAMP, hose, 11/16 11 to 1-1/411 diam. 

HOSE, filter to water pump (44-1/4" long, Order item 17) 
CLAMP, hose, 11/16" to 1-1/4" diam, 

ELBOW, water hose (90 0 , 5/8" nipple, 3/8"NPT) 
BUSHING, pipe reducing, I"NPT to 3/8"NPT 

VALVE, water shut-off (5/8" nipple, 3/8"NPT) 
BUSHING, pipe reducing, 1/2"NPT to 3/8"NPT 

CLAMP, water inlet hose 
WASHER, plain, SAE std., 3/8" 

CLAMP, hose binding 

SLEEVE, hose binding clamp (plastic) 

HOSE, rubber, 5/8"1. D., 25 ft. roll (Use as reguired) 

Replaces page 99 in HD-21 Series B parts catalog 0664645-9 
Printed in U. S. A. (Revised October 1971) 

99 



-, 
I 

OJ 
I i 

I I 
\ \ C\J 

\ 

T 

100 

, 
E-< 

p:; 
r,; 
E-< 
p:; 
r,; 
> 
z 
o 
u 
r,; 
::> 
a 
p:; 
o 
E-< 



TORQUE CONVERTER 

ITEM PART NO. QTY. DESCRIPTION 

1 

2 

3 

4 

5 

6 
7 

8 

9 

10 

11 

12 
13 
14 

15 

16 

654305 

040013 
904207 

924828 

666791 

666790 

921117 
041250 
904207 

923664 

664399 
919062 
919127 

666957 
916310 
904208 

094467 

658514 
912069 
919015 
044973 
904206 
911026 

044973 

055914 

19 
19 

1 

1 

8 
16 
16 

4 

1 
1 
1 

1 
4 
4 

2 

2 
1 
1 
1 
2 
2 

3 

2 

CONVERTER ASSY. ,torque (See page 103 for parts. Includes engine 
clutch) 

CAPSCREW, 7/16"NC x 1-3/4" 
LOCKWASHER, 7/16" 

O-RING, torgue converter to flywheel housing 

TUBE, converter to heat exchanger 

TUBE, heat exchanger to converter 

FLANGE, tube and hose attaching (half only) 
CAPSCREW, 7/ 16"NC x 1-1/4" 
LOCKWASHER, 7/16" 

oeRING, hose flange 

HOSE, breather line (See HOSE PARTS) 
CONNECTOR, flare type, 3/8" tube, 1/4"NPT male 
CONNECTOR, flare type, 3/8" tube, 1 /2"NPT male 

COVER, dozer pump drive } 
CAPSCREW, 1/2"NC xl" 
LOCKWASHER, 1/2" 

Not used on units with 
special hydraulic dozer 

CLIP, breather hose supporting (3/4" diam.) 

BLOCK, tube supporting 
CAPSCREW, 3/8"NC x 2-1/2" 
CAPSCREW, 3/8"NC x 3-1/2" 
WASHER, plain 
LOCKWASHER, 3/8" 
NUT, 3/8"NC 

WASHER, block spacing (large) } 

WASHER, block spacing (small) 
Use as required 

"ALWAYS GIVE MOOEl AND SERIAL NUMBER WHEN ORDERING PARTS" 

101 



o 
tv 

1-2 

T-750B7, 
TORQUE CONVERTER ASSEMBLY 654305 -------------=--'-"=-'-' 



TORQUE CONVERTER ASSEMBLY 654305 

USAGE: See page 101 

ITEM 

I 
2 

3 

4 

5 
6 

7 

8 

9 

10 

II 

12 

13 

14 

15 

16 

17 
18 

19 

20 
21 

22 

23 

24 

25 

PART NO. 

916272 

657982 

657977 

916311 

058974 

054073 

657981 

3007501 

923585 

657978 

666069 

655619 

666071 

638611 

657991 
916272 

657958 

657989 
639534 

067766 

666042 

656774 

056362 

QTY. 

16 

I 

12 

I 

I 

I 

I 

I 
2 

2 
4 

1 

1 

DESCRIPTION 

TORQUE CONVERTER SUB-ASSEMBLY (See page 107 for parts) 
CAPSCREW, 3/8" NC x 1-1/4" 

GASKET, gear housing 

HOUSING, gear train 

ENGINE CLUTCH SUB-ASSEMBLY (See pagel05for parts) 
CAPSCREW, 1/2" NC x 1-1/4" 

BEARING, ball, front 

BEARING, ball, dozer pump drive, front 

GEAR, dozer pump drive 

BEARING, ball, dozer pump drive, rear 

O-RING, dozer pUlTIP drive 

CARRIER, dozer pump drive a-ring 

RING, snap, carrier retaining 

SEAL, oil, dozer pump drive 

SPACER, idler gear bearing 

BEARING, roller, idler gear 

SHAFT, idler 
CAPSCREW, 3/8" NC x 1-1/4" 

GEAR, idler 

WASHER, retaining, idler gear (half only) 
CAPSCREW, self-locking, 3/8" NF x 5/8" 

BEARING, ball, transmission pump drive, front 

GEAR, transmission pump drive 

BEARING, ball, transmission pump drive, rear 

RING, snap, bearing retaining 

103 



) 

L _________ ENG I NEe L UTe H SUB - ASS EM B L Y _______ -=Tc..::--=7.:::.5co°2.9 :oJ4 

104 



ENGINE CLUTCH SUB-ASSEMBLY 
USAGE: See page 103 

ITEM PART NO. 

{ 

0670629-5 

0676093-8 

0676130-8 

0911201-2 

2 0668837-8 

3 

4 

5 

6 

7 

8 

9 

9A 

10 

11 

12 

13 

14 

15 

15A 

16 

17 

18 

19 

20 

21 

22 

23 

24 

25 

26 

28 
29 
30 
31 
32 
33 
34 

0662919-0 

( 
0662920-8 
0656704-4 

\.. 0925966-4 

0662918-2 

0670631-1 

0662917-4 

0662916-6 

0186451-1 

0639939-8 

0640779-5 

0657975-9 

3034873-4 

0658023-7 

0670628-7 

0670386-2 

0638767-4 

0657979-1 

0657967-6 

0657970-0 

0658931-1 

0666039-3 

0666037-7 

( 
0656704-4 
0925966-4 

0665851-2 

0667055-8 

0639939-8 

0657960-1 

0675282-8 

0927473-9 

0916271-0 
0656704-4 
0665852-0 
0661583-5 
0666036-9 
4054572-5 
0668279-3 
0662973-7 

QTY. 
1 

2 

1 

2 

2 

12 

4 

4 

1 

1 

2 

2 

2 

4 
1 
1 
1 
1 
2 
2 
4 

Replaces page 105 inHD21 
Printed in U. S. A. 

DESCRIPTION 
FLANGE, driving (Converters prior to #237180) 

FLANGE ASSY., driving (Includes plug indented below)(Converter 
#237180 and up) 

PLUG, pipe, hex-socket, 1/8"NPT 

KEY, woodruff#E, 3/8" x 1-1/4" 

VALVE ASSY., check (Consists of items 3 thru 10) 

RING, snap, check valve 

WASHER, shimming (.010" thick) ) 
WASHER, shimming (.024 0 thick) Use as re'quired 
WASHER, shimming (.049" thick) 

GUIDE, check valve spring 

SPRING, check valve 

SEA T, check va lye spring 

PISTON, check valve 

SLEEVE, check valve (Not serviced separately) 

O-RING, check valve sleeve 

SCREEN, filtering, check valve 

GEAR ASSY., accessory drive (Includes bushing which is not 
serviced separately) 

SPIDER 

RING, snap, gear retaining 

PLATE, oil baffle 

HUB ASSY. (Includes items 14 and 16)(1£ for converters prior to 
#235370 also order item 15A) 

WASHER, hub spacing (Half-only)(Effective with Converter#235370) 

PLUG, core, 7/16 11 diam. 

PLATE, friction (bi-metallic) 

PLATE, friction (steel) 

PISTON, clutch engaging 

GASKET piston sealing (outer) 

GASKET, piston sealing (inner) 

CARRIER ASSY., clutch piston (Includes items 23 thru 32) 

WASHER, shimming (.024" thick) ) 
WASHER, shimming (.049" thick) 

SPRING, pressure relief valve 

PISTON, pressure relief valve 

FILTER, pressure relief valve 

CAP (Converters prior to #237180) 

Use as required 

CAP ASSY., relief and overspeed valve (Includes plug indented 
below)(Converters #237180 and up) 

PLUG, pipe, hex-socket, 1/16"NPT 

CAPSCREW, 3 /8"NC xl" 
WASHER, overspeed valve 
SPRING, overspeed valve 
PISTON, over speed va lve 
SLEEVE, overspeed valve 
PIN, dowel, piston carrier 
WASHER, retaining, clutch piston carrier (half only) 

BOLT, self-locking, 5/l6"NC x 3/4" 
Series B Parts Catalog 0664645-9 (Revised October 1971) 

105 



~ 

o 
0' 

474851 '_ 

g::.\/ r ",,_~5 r-, __ '~ 
6:: ".,.;/ >6- _ ":' __ --:- __ ,? -~L ~"' 'p 0'\ '. ''('\,<c~r-' -'T' ':', , 

/~,::'.~~~Q'" ,':~ '" 11',;/~')8r '" ", ( ~ 
,"/0 ~"'" 'C~?j \..~ 

~ , 1_, ,0 I ./ 

491~ ,"",~ ~_\ I '~i:R\, 
10/, _ ~~ 0' ." '-.-( ~ \ ' 
\ \ i" '\ U ~~C~ OOK Y 
" \\ / \ / '0 ,0 n .~~_ yIJ 
' \0(' \ '~_' l--d ,~,~_ ,,', ' \0\ ' \' '0 '- " r--+.... 

\ \ '- ~ 0 0 '/0)/0"'-=:::::;-401 ' ~~ ,>'/' /,/, 40 

' \', '~ , , '?/t,p, :8, / 3\~.r \ ,,~ ~ ~ " r']V 
-----~-;,,'~6"==,,~, ~,-, '0,,6/ 41:. i{~ 42 "'" ",,/\ - 'J?43 

25~"_44 

IT-75094 TORQUE CONVERTER SUB-ASSEMBLY T-75133 



TORQUE CONVERTER SUB-ASSEMBLY 

USAGE: See page 103 

ITEM PART NO. QTY. DESCRIPTION 

2 

3 

4 

5 

6 

7 

8 

9 

10 

II 

12 

13 

14 

15 

16 

17 

18 

19 

20 

21 

22 

23 

24 

24A 

24B 

657949 

668281 

914392 

681070 

186563 

657944 

186531 

657947 
916225 

657941 

657955 

657951 

658116 

657953 

657954 

657943 

657945 

657952 

658115 

665771 

657948 

657942 
919224 
657956 

657950 
916271 

657988 

916311 

657985 
926292 

921467 

669020 

669"021 
903628 
657956 

4 

5 

1 
20 

I 

2 

2 

1 
36 
36 

1 
12 

I 

7 

1 
1 

1 

1 

HOUSING, rotating 

CARRIER, sealing ring (If for first replacement on Converters 
prior to #237822 also order I-RING HI Sj 

CAPSCREW, 5/l6"NC xl" (''ifID70) 
RING, sealing, output shaft 

BEARING, ball, output shaft, front 

CARRIER I fT ont bearing 

RING, snap, turbine wheel hub 

HUB, turbine wheel 
CAPSCREW, 3/8" NF x I" 

WHEEL, turbine 

RING, clamping, turbine wheel 

RACE, front thrust bearing (front) 

BEARING, thrust, front 

RACE, front thrust bearing (rear) 

RING, snap, guide wheel 

WHEEL, guide 

CARRIER ASSEMBLY, guide wheel (Includes bushing which is not 
serviced separately) 

RACE, rear thrust bearing 

BEARING, thrust, rear 

RING, sealing, guide wheel carrier 

HUB, impeller wheel 

WHEEL, irnpeller 
CAPSCREW, 3/8" NCx 1-1/8" 
WASHER, plain 

PLATE, clamping, impeller wheel 
CAPSCREW, 3/8" NC x I" 

SUPPORT ASSEMBLY, guide wheel'"arrier (Includesl,bushing which 
is not serviced separately) %4', 

CAPSCREW, 1/2"NC x 1-1/4" 

HOUSING ASSY., stationary (Includes itelTlS 24A and 24B) 
CONNECTOR, flare-type, 1/4" tube, 9/ 16"NF lTlale end 

(Includes O-RING 921885) 
CAP, flare type, 1/411 tube 

TUBE, jumper } 

CLAMP b t
· Not illustrated 

, tu e supp~r lng 
CAPSCREW, 3/8"NC x 5/8" 
WASHER, plain 

(Continued) 

Replaces page 107 in HD21 Series B Parts Catalog 0664645-9 (R~vised October 1971) 
Printed in U. S. A. 107 



TORQUE CONVERTER SUB-ASSEMBLY (Continued) 

ITEM PART NO. QTY. DESCRIPTION 

25 

26 

27 

28 

29 

30 

31 

32 

33 

34 

35 

36 

37 

38 

39 

40 

41 

42 

43 

44 

45 

46 

47 

48 

49 

50 

51 

188309 

657999 

657998 

3007389 

658114 

658026 

657994 
916272 

657993 

923826 

658001 
915513 
023416 

657997 

658002 

914465 

665761 

657980 

657976 
920275 
923163 

921467 

676091 

657990 

3035090 

3035073 

677065 

920275 

6579S3 

666074 
919015 

658008 

657992 

923561 

657987 
925983 
921885 

2 

I 
6 

I 
I 
I 

I 
4 

4 

I 
4 

2 

I 
2 
2 

PIN, dowel, stationary housing 

TUBE, oil 

SHAFT, output 

BEARING, ball, output shaft, rear 

SEAL, oil, rear 

GASKET, rear seal carrier 

CARRIER, rear oil seal 
CAPSCREW, 3/8" NC x 1-1/4" 

ADAPTER, output shaft yoke 

O-RING, output shaft, rear 

WASHER, end, output shaft 
PIN, spring, 1/4" x 3/4!J 
CAPSCREW, drilled-hd., 1/2" NC x 1-1/2" 

RING, snap, output shaft yoke adapter 

YOKE ASSEMBLY, output shaft (Includes item 38 and FITTING 
indented below) 

FITTING, lubricating, straight, 1/8"NPT 

PLUG, dust, output shaft yoke 

GASKET, converter outlet regulator valve 

BODY, converter outlet regulator valve 
CAPSCREW, 3/8" NC x 3" 
CONNECTOR, flare type, 1/4" tube, 7/16" NF male end 

(Includes O-RING 921883) 
CAP, flare type, 1/4" tube 

PISTON, converter outlet regulator valve 

SPRING, converter outlet regulator valve 

WASHER, regulator valve plug 

PLUG, regulator valve 

VALVE ASSEMBLY, pressure regulating and cold oil by-pass 
(See page 110 for parts) 

CAPSCREW, 3/8" NC x 3" 

GASKET, pressure regulating valve 

VALVE ASSY., control,modulating clutch (See page 109 for parts) 
CAPSCREW, 3/S"NC x 3-1/2" 

GASKET, modulating clutch valve 

TUBE, oil supply, modulating clutch 

O-RING, oil supply tube 

TUBE ASSY., housing to pressure regulating valve (Includes nuts) 
ELBOW, adjustable, 90°, flare type, 3/S"tube, 9/16" male thd. 
O-RING, elbow sealing 

Replaces page 108 in HD21 Series B Parts 
Printed in U. S. A. 

Catalog 0664645-9 

108 

(Revised October 1971) 

) 



2 6 5 1 8 9 10 11 12 13 11~ 

1 ~ 
= 11-------0 () 

~~~ --,{ 
\ 

\ 16 

\ =r 
14 15 

CONTROL VALVE ASSEMBL Y 666074 
T-75096 

USAGE: See page 107 

ITEM PART NO. QTY. DESCRIPTION 

1 659129 1 CAP, end, valve body 
2 914392 4 CAPSCREW, 5/16"NC x 1" 

3 658010 1 GASKET, lower cover 

4 658013 1 SPOOL, valve 

5 658004 1 BODY 
917673 1 PLUG, pipe, hex- socket, 1/8"NPT 

6 188168 1 PLUG, orifice body 

7 639939 1 FILTER, oil 

8 658019 1 SEAT, spring 

9 658018 1 SPRING, inner 

10 658017 1 SPRING, center 

11 658011 PISTON 

12 3034905 RING, piston 

13 658009 GASKET, upper cover 

14 667139 1 COVER ASSY.(Includes pin) 
917673 3 PLUG; pipe, hex- socket, 1/8"NPT 

15 046321 4 CAPSCREW, 5/16"NC x 1-1/2" 

16 661237 1 PLUG, orifice, upper cover 

17 915904 1 BALL 

18 658005 1 SPRING 

109 



ITEM 

1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

14 

15 

16 

L-----------------------------FIRST TYPE----------------------------~ 

PRESSURE REGULATING VALVE ASSEMBLY 0677065-5 __ =-T_--,-7.::6.::8.::66,,-_ 

PART NO. 

0681223-4 

3037730-3 

0680899-2 

0680818-2 

0923565-6 

0928445-5 

0680820-0 

0680819-0 

0921235-8 

0666082-3 

QTY. DESCRIPTION 

1 

1 

1 

BODY (Not serviced separately) 

PLUG, pressure regulating section 

PISTON, pressure regulating section, short 

WASHER, piston spring 

PISTON, pressure regulating section, long 

PIN, stop, pressure regulating piston 

PISTON, pres sure regulating section, long 
(If for Converters prior to #241770 also 
order item 8) 

WASHER, piston spring (If for Converters 
prior to #241770 also order item 7) 

WASHER, shimming (Use as required) 

PISTON, pressure regulating section, short 

1 O-RING, piston to rod 

RING) retaining 

PIN, piston stop 

1 PLUG, pressure regulating section 

O-RING, plug 

SPRING, short piston, inner 

( Continued) 

Used prior to 
Converter 

#241000. Order 
items 7 thru 14 

Converter 
#241000 and 

up 

Replaces page 110 in HD-21 Series B parts catalog 0664645-9 
Printed in U. S. A. 

110 (Revised October 1971) 

) 

) 



PRESSURE REGULATING VALVE ASSEMBLY 0677065- 5 (Continued) 

ITEM PART NO. QTY. DESCRIPTION 

17 0666081-5 1 SPRING, short piston outer 

18 3041475-6 2 O-RING, plug 

19 0669423-6 PLUG, pressure regulating section (1-1/ 1 61!NF thread) 

20 0666076-5 PLUG, cold oil relief section 

21 0658025-2 SPRING, piston, oil relief sections, outer 

22 0659615-9 1 SPRING, piston, oil relief section, inner 

23 3035074-8 PISTON, cold oil relief section 

Insert in HD-21 Series B parts catalog 0664645-9 
Printed in U. S. A. 11 OA (Added October 1971) 



I TO FLYWHEEl HOUSING 

I, 1 2 

d·~·,-----, . . 
'" ')~~,a' : I; 

7 

Q 
8 

) 
3 

6 5 
TO TRANSMISSION 

T-76864 
'--------ENGINE CLUTCH SCAVENGING SYSTEM----------' 

USAGE: }:'.ractor serial No. 10S17519 and up excluding 10S17579 thru 10S17628 

ITEM 

1 

2 
3 
4 
5 

6 

7 

8 

9 

10 

PART NO. QTY. 

0640636-7 1 

0670634-5 1 
0035733-5 3 
0054069- 0 1 
0041481-3 1 
090420S- 6 4 
0023633-1 1 

06063S4-6 2 
0921913-0 8 

0670708-7 

0670671-7 
0919224-6 
0904206- 0 

0662633-7 

1 
4 
4 

DESCRIPTION 

GASKET, flywheel housing drain elbow 

ELBOW, drain, flywheel housing 
CAPSCREW, 1/2"NC x 1-3/S" 
CAPSCREW, drilled-hd., 1/2"NC x 2" 
CAPSCREW, drilled-hd., 1/2"NC x 2-1/4" 
LOCKWASHER, 1/2" 
WI RE, locking, 1/ 16" 

HOSE I tube connector 
CLAMP, hose, 1-13/16 11 to 2-3/4" diam. 

TUBE, transmission to flywheel housing 

PLATE, tube connecting 
CAPSCREW, 3/S"NC x l-1/S" 
LOCKWASHER, 3/S" 

GASKET, tube connecting plate 

Insert in HD21 Series B Parts Catalog 0664645-9 
Printed in. U. S.A. (Added October 1971) 

110B 

) 

) 



9 7 8 6 5 4 

T-75098 
'--_______ ENGINE CLUTCH SCAVENGING SYSTEM 

ITEM PART NO. QTY. DESCRIPTION 

1 

Z 

3 

4 

5 

6 

7 

8 

9 
10 
11 
lZ 

13 

14 

660876 
924688 

921227 

662619 
914847 
904206 

662633 

665637 

922988 

640575 

641109 

641110 

640663 

641052 
035733 
054069 
041481 
904208 
023633 

640636 

1 
1 

1 

1 
4 
4 

1 

1 

1 

1 

1 

1 

1 

1 
3 
1 
1 
4 
1 

1 

HOSE ASSY., oil return, pump to transmission (See HOSE PARTS) 
CONNECTOR, flare type, 1" tube, 1-5/16"NF (Includes 

O-RING 921Z14) 
ELBOW, adjustable, 90°, flare type, 1" tube, 1-5/16"NF 

(Includes washer, nut and O-RING 921Z14) 

PLATE, adapting, oil return hose 
CAPSCREW, 3/8"NC x 1-I/Z" 
LOCKWASHER, 3/8" 

GASKET, adapting plate 

TUBE ASSEMBLY, oil return, flywheel housing to pump (Includes 
nuts) 

CONNECTOR, flare type, 1-1/4" tube, 1-5/16"NF (Includes 
O-RING 921214) 

ADAPTER, oil return hose 

GASKET, oil return hose adapter 

SCREEN, flywheel housing drain elbow 

RING, sealing (rubber) 

ELBOW, drain, flywheel housing 
CAPSCREW, 1/2"NC x 1-3/8" 
CAPSCREW, drilled-hd., l/Z"NC x Z" 
CAPSCREW, drilled-hd., l/Z"NC x Z-1/4" 
LOCKWASHER, 1/2" 
WIRE, locking, 1/16" 

GASKET. flywheel housing drain elbow 

111 



9~©J 
~ ;!yl0 

7 2 

~ I 

--r 
4 5 

15 14 11 

16 

T-74957 
L.... ______________ UNIVERSAL JOINT 

ITEM PART NO. QTY. DESCRIPTION 

1 663615 

2 035689 4 
023633 2 

3 667192 1 
4 179504 8 
5 023633 4 

6 090311 2 
912808 2 

7 069954 8 

JOINT ASSEMBLY, converter to transmission (Consists of items 
3 thru 10) 

CAPSCREW. drilled-hd .. 1I2"NF x 1-3/8" 
WIRE, locking,1/16l! x 1211 

PLATE, connecting 
CAPSCREW, drilled-hd., 1I2"NF x 1-3/8" 
WIRE, locking, 1/16" x 12" 

SPIDER ASSEMBLY (Includes iteITl 7 and FITTING indented below) 
FITTING, lubricating, straight, 1/4"NF 

SHIELD, dust 

( Continued) 

112 

) 
~ 



UN IV E R S AL JOIN T (Continued) 

ITEM PART NO. QTY. DESCRIPTION 

8 667191 8 WASHER, sealing, spider bearing 

9 667193 4 BEARING ASSEMBLY, spider to connecting plate (Serviced only.as a unit) 

10 667194 4 BEARING ASSEMBLY, spider to yokes (Serviced only as a unit) 

II 
12 
13 

14 

15 
16 

628794 
035689 
023633 

075420 

663468 
023633 

I 
4 
2 

I 

I 
I 

YOKE, rear 
CAPSCREW, drilled-hd., 1/2"NF x 1-3/8" 
WIRE, locking, 1/16" x 12" 

W ASHER, yoke retaining 

CAPSCREW, yoke retaining (drilled hd., 1-1/8"NF x 2-1/8") 
WIRE, locking 1/16" x 12" 

113 



TOROUE ,o.""""..l 

L-______________ T RAN S MIS S ION ___________ ---=.T.:::-.!.7=-50"-9!.-9u 

ITEM PART NO. 

1 0656650-9 

( 0927115-6 
2 0631795-2 

0912942-0 

3 0923579-7 

4 0923834-6 

5 ---------

6 ---------

7 ---------

QTY. DESCRIPTION 

TRANSMISSION ASSY. (Includes items 5 thru 11) 
SCREW, 12 pt. -hd., Nylok, 5/8"NF x 1-3/4" 

11 CAPSCREW, Nylok, 5/8"NF x 1-3/4" 
12 LOCKWASHER, 5/8" 

O-RING, transmission to final drive case, lower 

O-RING, transmission to final drive case, upper 

See TRANSMISSION CLUTCH SHAFT (Forward and Reverse) 

See TRANSMISSION COUNTER-SHAFT 

See TRANSMISSION BEVEL PINION SHAFT 

(Continued) 
Replaces page 114 in HD21 Series B Parts Catalog 0664645-9 
Printed in U. S. A. 114 

(Revised October 1971) 



TRANSMISSION (Continued) 

ITEM PART NO. QTY. DESCRIPTION 

8 

9 

10 

II 

12 

13 
14 

IS 

16 

17 
18 

19 

20 

21 

22 

23 

24 

25 
26 

27 

28 

29 

30 

{ 0670692-3 

0654060-3 

0665687-0 
0665688-8 

0654002-5 

0919062-0 { "'''''"" 
0670706-1 

0921117-8 
0041250-2 
0904207-8 

3002227-1 

0654277-3 
0921326-5 

0921205-1 

0654061-1 
0922522-8 

0919135-4 
0921885-0 

0669217-2 
0922792-7 

0923737-1 
0921349-7 

0653980-3 

4506607-3 

0094527-9 
0035244-3 
0911115-4 
0904206-0 
0911026-3 

0652613-1 

0663343-2 

{ 0922211-8 
0900817-8 

0662549-5 
0922507-9 

I 
I 

I 

2 
4 
4 

1 
I 

I 
I 

1 
7 

I 
I 

I 
I 
I 
I 
I 

I 
4 
4 

I 
I 

0921349-7 
Replaces page liS in HD21 
Printed in U.S.A. 

See TRANSMISSION CLUTCH SHAFT (First Speed) 

See TRANSMISSION CLUTCH SHAFT (Second and Third Speeds) 

See TRANSMISSION CASE AND COVERS 

See TRANSMISSION OIL FILLER AND BREATHER 

TUBE ASSY., oil jumper (Includes nuts)(Tractor unit #17519 and 
up excluding #17579 thru #17628) 

TUBE ASSY., oil jumper (Includes nuts)(Tractors prior to unit 
#17519; also tractor unit #17579 thru #17628) 

CONNECTOR, right side (restricted) 
CONNECTOR, left side (restricted) 

TUBE ASSY. , jumper tube to pinion shaft front bearing 
retainer (Includes nuts) 

CONNECTOR, flare type, 3/8" tube, 1/4"NPT male 

HOSE, oil supply, converter to transmission (Tractors prior to 
unit #17519; also tractor unit #17579 thru #17628) 

HOSE, oil supply, converter to transmission (Tractors unit #17519 
and up, excluding #17579 thru #17628) 

FLANGE, hose attaching (half only) 
CAPSCREW, 7/16"NC x 1-1/4" 
LOCKWASHER, 7/16" 

O-RING, hose flange 

TUBE ASSY., oil jumper tube to top shaft collector 
CONNECTOR, flare type, 5/8" tube, 7/8"NF straight male 

thread (Includes O-RING) 
O-RING, connector 

TUBE ASSY. J oil supply, counter-shaft front bearing (Includes nuts) 
CONNECTOR, flare type, 3/8" tube, 9/16"NF male end 

(Includes O-RING) 0 

ELBOW, flare type, 90, 3/8" tube, 1/4"NPT male 
O-RING, connector 

TUBE ASSY., oil level gauge (Includes nuts) 
TEE, adjustable, flare type, 1/2" tube, 3/4"NF (Includes 

washer, nut and O-RING) 
CAP, flare type, 1/2" tube 
O-RING, tee 

GAUGE ASSY., oil level (Includes item 24) 

SEAL, oil level gauge (cork) 

CLIP, tube supporting 
CAPSCREW, 3/8"NC x 3/4" 
WASHER, plain, SAE std., 3/8" 
LOCKWASHER, 3/8" 
NUT, 3/8"NC 

ANGLE, tube supporting 

BAFFLE, oil 
CAPSCREW, Nylok, 3/8"NC x 1-1/4" 
WASHER, plain, U. S. std., 3/8" 

TUBE ASSY., oil return, inhibitor valve (Includes nutsr~; 
ELBOW, adjustable, 45 0

, flare type, 1/2" tube, 3/4"NF 
(Includes washer, nut and O-RING) 

O-RING, elbow 
Series B Parts Catalog 0664645.-9 (Revised Q9,t9Rer 1971) 

liS 



7 8 

o 
o 
o 
o 
o 

O@O 

o 

o 00 00 

4 
2 

'-_________ T RAN S MIS S ION CAS E AND CO V E R S _______ T=___-7.:..:5::..:I:..:O:.::0:.J 

ITEM PART NO. QTY. DESCRIPTION 

654191 1 CASE, translTIission 

2 654105 1 COVER, bottom 
3 035236 21 CAPSCREW, 1/2"NC x 1-3/4" 

904208 21 LOCKWASHER, 1/2" 

4 654104 1 GASKET, bottom cover 

5 035250 PLUG, drain 

6 667252 GASKET, drain plug 

( Continued) 

116 



TRANSMISSION CASE AND COVERS (Continued) 

ITEM PART NO. QTY. DESCRIPTION 

7 
8 

9 

10 

11 

12 

13 

14 

15 

16 

17 

656681 
035190 
904208 

653798 

624695 

623804 

656756 

923819 

656746 

923821 

656766 

923823 

1 
29 
29 

1 

3 

3 

1 

1 

1 

1 

COVER, front 
CAPSCREW, 1 /2"NC x 1-1/2" 
LOCKWASHER, 1/2" 

GASKET. front cover 

PIN. dowel, front cover 

RING, snap, dowel pin 

PLUG, cup (4-23/32" diam) 

O-RING, plug sealing (4-5/8" O. D. ) 

PLUG, cup (4-29/32" diam.) 

O-RING, plug sealing (4-7/8" O. D. ) 

PLUG, cup (5-1/2" diam.) 

O-RING, plug sealing (5-3/8" O. D. ) 

117 



T-75104 
'--------- TRANSMISSION BEVEL PINION SHAFT ----------' 

ITEM PART NO. QTY. DESCRIPTION 

1 656790 1 PINION, bevel (12 teeth) 

2 629355 1 RING, snap. bearing retaining 

3 905360 1 BALL, retaining. rear bearing (3/8" diarn.) 

4 644337 1 BEARING, roller, rear end 

5 657313 1 SPACER, first speed gear 

6 925241 1 O-RING, rear bearing retainer 

7 653740 1 RETAINER, rear bearing 
917733 6 CAPSCREW, socket- hd. , 3/8"NC x 1-1/4" 

8 925652 1 O-RING, rear bearing retainer 

9 648619 1 SEAL, oil 

10 656594 1 GEAR, first speed (59 teeth) 

11 656593 1 GEAR, third speed (39 teeth) 

12 629356 SLEEVE, gear spacing 

( Continued) 

118 



TRANSMISSION BEVEL PINION SHAFT (Continued) 

ITEM PA-RT NO. QTY. DESCRIPTION 

13 656597 I GEAR, second speed (48 teeth) 

14 656598 I GEAR, idling (53 teeth) 

15 629138 I RING, snap, idling gear 

16 657324 1 BEARING, roller (Consists of 2 roller assemblies, 2 cups and 
1 spacer. Serviced only as a unit) 

17 657318 1 BEARING, roller, front end (Consists of 2 roller assemblies, 1 cup 

18 657316 
{ 

657315 

19 

20 
21 
22 

23 

24 
25 
26 
27 

28 

657317 

657302 

662411 
035018 
629358 

{ 

657312 

657314 

653819 
028979 
916317 
916321 
904208 
910244 

7 

5 

7 

I 

I 
3 
I 

5 

5 

I 
3 
2 
3 
8 
2 

and 1 spacer. Serviced only as a unit) 

SHIM, pinion adjustment (. 005" thick) } 

SHIM, pinion adjustment (.007" thick) 

SHIM, pinion adjustment (. DID" thick) 

RING, snap, front bearing 

RETAINER, front bearing, inner 
CAPSCREW, 1/2"NF x 1-1/2" 
PLATE, capscrew locking 

SHIM, bearing retainer (. 005!! thick) } 

SHIM, bearing retainer (.007" thick) 

RETAINER, front bearing, outer 
CAPSCREW, 1/2"NC x 2-1/2" 
CAPSCREW, 1/2"NC x 2-3/4" 
CAPSCREW, 1/2 "NC x 4-1/2" 
LOCKWASHER, 1/2" 
WASHER, plain, SAE std., 1/2" 

Use as required 

Use as required 

PUMP (See SHIFT INHIBITING PUMP AND LINES) 

119 



TRANSMISSION COUNTER SHAFT T-75105 

ITEM PART NO. QTY. DESCRIPTION 

1 657328 1 SHAFT 

2 657299 2 RING, snap, gear retaining 

3 656601 GEAR, rear end (39 teeth) 

4 657322 1 SPACER, rear end gear 

5 624445 1 BEARING, roller, rear end 

6 624688 RING, snap, bearing retaining 

7 65660Z 1 GEAR, front end (31 teeth) 

8 657305 1 SPACER, front end gear 

9 G,'Miff? 1 BEARING, ball, front end 

10 6Z9350 1 WASHER, shaft end 
11 614478 2 CAPSCREW, l/z"NF x 1-3/8" 
lZ 6Z9349 1 PLATE, capscrew locking 

13 657319 1 GASKET, front bearing retainer 

14 6573Z9 1 RETAINER, front bearing 
15 035190 6 CAPSCREW, 1/2"NC x I-liz" 

904Z08 6 LOCKWASHER, liz" 

lZ0 



14 13 12 11 10 9 8 7 5 6 

(W 0 _" \ uom 
j 

I , 

'------ T RAN S MISS I ON C L U T C H S H AF T (Forward and Reverse) ___ -'T~--'7_'5'_'0'_'8_'5'_' 

ITEM 

2 

3 

4 

5 

6 

7 

8 

9 

10 

12 

13 

14 

PART NO. 

0679934-0 

0657323-2 

0624445-3 

0624688-8 

0663442-2 

0663482-8 

0656612-9 

0647996-8 

0624783-7 

0657319-0 

0653947-2 

0670397-9 
0919140-4 
0921467-7 

0035190-8 
0904208-6 

0657581-5 

0657582-3 

QTY. DESCRIPTION 

1 CLUTCH AND SHAFT ASSY. (See page 129 for parts) 

1 

1 

1 
2 
2 

6 
6 

SPACER, clutch shaft, rear 

BEARING, roller, rear 

RING, snap, rear bearing 

RETAINER, rear bearing 

SEAL, oil, rear 

SPACER, clutch shaft, front 

BEARING, ball, front end 

RING, snap, front bearing 

GASKET, oil collector 

COLLECTOR, oil (Tractors prior to unit #17047) 

COLLECTOR, oil (Tractors unit #17047 and up) 
CONNECTOR, flare type, 1/4" tube, 1/4"NPT male) Late 
CAP, flare type, 1/4 '1 tube Units 

CAPSCREW, 1/2"NC x 1-1/2" 
LOCKWASHER, 1/2" 

SPACER, front oil seal 

SEAL, oil, front 

Replaces page 121 in HD21 Series B Parts Catalog 0664645-9 (Revised October 1971) 
Printed in U.S.A. 121 



ITEM 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

PART NO. 

0656968-5 

0657303-4 

0629347-6 

0624783-7 

0657305-9 

0656599-8 

0647996-8 

0639759-0 

0628784-1 

0639501-6 
0918850-9 

0901652-8 
0919140-4 

0921467-7 
0035190-8 
0904208-6 

0901653-6 

2 3 4 

T-75083 TRANSMISSION CLUTCH SHAFT (First Speed) ____ -"-'=.::.::...J 

QTY. DESCRIPTION 

1 CLUTCH AND SHAFT ASSY. (See page 125 for parts) 

1 
2 

SPACER, rear bearing 

BEARING, roller, rear 

RING, snap, rear bearing 

SPACER, front bearing 

GEAR, driving (33 teeth) 

BEARING, ball, front end 

NUT, clutch shaft 

GASKET, oil collector 

COLLECTOR, oil 
PLUG, pipe, hex-socket, l/4!1NPT (Tractors prior to 

unit #17737) 
PLUG, pipe, 1/4"NPT } 
CONNECTOR, flare type, 1/4" tube, 

1/4"NPT male 
CAP, flare type, 1/4" tube 
CAPSCREW, 1/2"NC x 1-1/2" 
LOCKW ASHER, 1/2" 

PLUG, oil by-pass chamber (3/8"NPT) 

TRANSMISSION PINION SHAFT 

Tractors unit 
#17737 and up 

Replaces page 122 in HD21 Series B Parts Catalog 0664645-9 (Revised October 1971) 
Printed in U. S. A. 122 



13 12 11 10 9 8 7 6 2 3 4 5 

I I l 1-[)--

~ I~ 
0 

~ -- ~ 

T-75086 
'------ T R AN SMISSI ON C L U T C H SHAF T (Second and Third Speeds) ---"-"':"::":"::= 

ITEM PART NO. QTY. DESCRIPTION 

1 656969 1 CLUTCH AND SHAFT ASSEMBLY (See page 127 for parts) 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

657321 

657303 

042951 

624783 

629346 

656596 

657305 

629348 

639759 

628784 

639501 
918850 
035190 
904208 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 
2 
6 
6 

SPACER, clutch shaft, rear 

SPACER, rear bearing 

BEARING, roller, rear end 

RING, snap. rear bearing 

RING, snap, clutch shaft 

GEAR, driving (28 teeth) 

SPACER, front bearing 

BEARING, ball, front end 

NUT, clutch shaft 

GASKET, oil collector 

COLLECTOR, oil 
PLUG, pipe, hex- socket, 1/ 4"NPT 
CAPSCREW, 1/2"NC x 1-1/2" 
LOCKWASHER, 1/2" 

123 



lib 

1\ 
",- '\ H n;;.. 

//- 12 , 

/ \~ I 
I 
\ ~ \ 

N , 

"" 
~ A 

, '" \ 

35 

29 15 h6'i · ~'\ 
----------------------/ 

",,, ':~n " ~: n~~ ~~\ { 

31 30 

/ 

\ 
I 
I 

/ , 
/ 

/ 

T-75084 
'--------------- C L UTe HAN D S H AF T ASS E M B L Y 656968 ------------------' 



CLUTCH AND SHAFT ASSEMBLY 656968 

USAGE: See page 122 

) ITEM PART NO. QTY. DESCRIPTION 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

14 

15 

16 
17 

18 

19 

20 

21 

Z2 

23 

24, 

25 

26 

27 

28 

29 

30 

31 

32 

33 

34 

35 

656978 

186648 

639588 

3037767 

639598 

922745 

3037768 

642144 

639579 

642329 

639578 

3037676 

3037675 

3037669 

3037674 

639583 
3037641 

3037681 

3037597 

3037598 

656971 

3037656 

639547 

656981 

3037629 

656982 

3037677 

3037667 

3037684 

643761 

642061 

642147 

639556 

643762 

3037678 

2 

2 

6 

6 

6 

2 

2 

6 

2 

1 

2 

2 
2 

1 

2 

2 

1 

2 

1 

1 

2 

1 

1 

1 

1 

8 

8 

8 

1 

1 

SHAFT ASSY. (Includes items 2 thru il) 

SHAFT. only (Not serviced separately) 
PLUG, pipe,hex-socket, 1/4 H NPT 

RING, snap. carrier retaining 

PLATE, valve 

PISTON, valve actuating 

PIN, retaining, piston stop pin 

PIN, piston stop 

CARRIER ASSY. (Includes items 9 thru il) 

VAL VE, flapper 

GUARD, flapper valve 

RIVET, flapper valve 

O-RING, carrier 

RING, carrier sealing 

HOUSING, piston 

RING, shaft sealing, center 

RETAINER, clutch hub (half only) 
CAPSCREW, thin-hd., 5/16"NF x 1/2" 

SPACER 

BEARING, thrust 

WASHER, thrust 

GEAR AND DRUM (27 teeth) 

BEARING, roller, clutch gear (1-1/2" wide) 

BEARING, roller, clutch gear (1!1 wide) 

SPACER, gearing 

RING, shaft sealing, end 

SPACER, drive gear 

RING, snap, actuating piston housing 

PISTON, clutch actuating 

SEAL, actuating piston 

HUB, clutch 

PLA TE. friction, outer 

PLATE, friction, inner 

SPRING, clutch hub 

RETAINER, clutch hub spring 

RING, snap, spring retainer 

125 



31 31 33 34 

!b6b~~ 
10 19 18 17 16 \ 15 

b6b lijlib 

9,," 1'1.: 10 
8 UU/ 

=-tfC (~. 'b ~jJI/"~ ~ 
!~ ':' :\\ ~ t 
5 7--! 6 5 4 3 

'----------.: 

14 

, , 

-T-75106 
'----------------CLUTCH AND SHAFT ASSEMBLY 656969 ! 

.~ 



CLUTCH AND SHAFT ASSEMBLY 656969 

USAGE: See page 123 

ITEM PART NO. QTY. DESCRIPTION 

1 656979 1 SHAFT ASSEMBLY (Includes items 2 thru 11) 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

14 

15 

16 
17 

18 

19 

20 

21 

22 

23 

24 

25 

26 

27 

28 

29 

30 

31 

32 

33 

34 

186648 

639588 

3037767 

639598 

639577 

3037768 

642144 

639579 

642329 

639578 

3037676 

3037675 

3037669 

3037674 

639583 
3037641 

3037681 

3037597 

3037598 

656973 

3037656 

639547 

3037629 

656975 

3037677 

3037667 

3037684 

643761 

642061 

642147 

639556 

643762 

3037678 

2 

2 

6 

6 

6 

2 

2 

6 

1 

2 

1 

2 

4 
4 

2 

4 

5 

I 

2 

2 

3 

I 

I 

I 

2 

16 

16 

16 

2 

2 

SHAFT, only (Not serviced separately) 
PLUG, pipe, hex- socket, 1/4"NPT 

RING, snap, carrier retaining 

PLATE, valve 

PISTON, valve actuating 

PIN, retaining, piston stop pin 

PIN, piston stop 

CARRIER ASSEMBLY (Includes items 9 thru II) 

VALVE, flapper 

GUARD, flapper valve 

RIVET, flapper valve 

O-RING, carrier 

RING, carrier sealing 

HOUSING, piston 

RING, shaft sealing. center 

RETAINER, clutch hub (half only! 
CAPSCREW, thin-hd., 5/16"NF x 1/2" 

SPACER 

BEARING, thrust 

WASHER, thrust 

GEAR AND DRUM, third speed (42 teeth) 

BEARING, roller, clutch gear (1-1/2" wide) 

BEARING, roller, clutch gear (l" wide) 

RING, shaft sealing, end 

GEAR AND DRUM, second speed (33 teeth) 

RING, snap, actuating piston housing 

PISTON, clutch actuating 

SEAL, actuating piston 

HUB, clutch 

PLATE, friction, outer 

PLATE, friction, inner 

SPRING, clutch hub 

RETAINER, clutch hub spring 

RING, snap, spring retainer 

127 



~ 

N 
<YO 

I 
I 

I 

d~b~Jbbb~ w\_r\\~_ 
000 rg 

15 

1\ 
! 0 '\ 

" } \ 

1'--- - --- -- ---- -- - ------ ---- --- ------------------------------------ - ------------- ,/ 

\1Il~ -'" 1 ~'\'i 
14 15 

/U~ \ 
\@o 

\, '-
\ 

.~.J1r 

L----------------CLUTCH AND SHAFT ASSEMBLY 656970 T 75107, 

'~-~ 



CLUTCH AND SHAFT ASSEMBLY 656970 

USAGE: See page 121 

ITEM 

I 

2 

3 

4 

5 

6 

7 

8 

9 

10 

II 

12 

13 

14 

IS 

16 
17 

18 

19 

20 

21 

22 

23 

24 

25 

26 

27 

28 

29 

PART NO. 

656977 

907859 

639588 

3037767 

639598 

922745 

3037768 

642144 

639579 

642329 

639578 

3037676 

3037675 

3037669 

3037674 

639583 
3037641 

3037681 

3037597 

3037598 

656972 

3037656 

639547 

656980 

4054656 

656974 

3037677 

3037667 

3037684 

QTY. 

I 

I 
I 

2 

2 

6 

6 

6 

I 

2 

2 

6 

I 

2 

I 

2 

4 
4 

2 

4 

4 

I 

4 

4 

I 

I 

I 

I 

DESCRIPTION 

SHAFT ASSEMBLY (Include s item s 2 thru II) 

SHAFT, only (Not serviced separately) 
PLUG, pipe, hex-socket, 1/4"NPT 

RING> snap, carrier retaining 

PLATE, valve 

PISTON, valve actuating 

PIN, retaining, piston stop pin 

PIN, piston stop 

CARRIER ASSEMBLY (Includes items 9 thru ll) 

VALVE, flapper 

GUARD, flapper valve 

RIVET, flapper valve 

O-RING, carrier 

RING, car rie r seal iug 

HOUSING, piston 

RING, shaft sealing, center 

RETAINER, clutch hub (half only) 
CAPSCREW, thin- hd., 5/16"NF x 1/2" 

SPACER 

BEARING, thrust 

WASHER, thrust 

GEAR AND DRUM, forward (31 teeth) 

BEARING, roller, clutch gear (1-1/2" wide) 

BEARING, roller, clutch gear (I" wide) 

SPACER, clutch gear bearing 

RING, shaft sealing, end 

GEAR AND DRUM, reverse (28 teeth) 

RING, snap, actuating piston housing 

PISTON, clutch actuating 

SEAL, actuating piston 

( Continued) 

129 



CLUTCH AND SHAFT ASSEMBLY 656970 (Continued) 

ITEM PART NO. QTY. DESCRIPTION 

30 643761 2 HUB, clutch 

31 642061 16 PLATE, friction, outer 

32 642147 16 PLATE, friction, inner 

33 639556 16 SPRING, clutch hub 

34 643762 2 RETAINER, clutch hub spring 

35 3037678 2 RING, snap, spring retainer 

"ALWAYS GIVE MODEl AND SERIAL NUMBER WHEN ORDERING PARTS" 

130 



'--__ SECOND TYPE -_ .... '---FIRST TYPE ----' 

T-75101 
L-------TRANSMISSION OIL FILLER AND BREATHER---------' 

ITEM 

I 
2 

PART NO. 

0653950-6 
0044249-1 
0904206-0 

3 0627346-0 

4 0035250- 0 

5 0667252-2 

6 {::~::~:~: 

7 

8 

9 

10 

II 

12 

13 

0901694-0 
0912085-8 

3002767- 6 

3002769-2 

3002768-4 
0914172-2 
0904203-7 

0679115-6 

0679118-0 

0678591-9 

QTY. 

I 
10 
10 

I 

I 

I 

I 

I 

I 
I 

I 

I 

I 
I 
I 

I 

I 

I 

I 

DESCRIPTION 

FILLER, oil 
CAPSCREW, 3/8"NC x 1-1/8" 
LOCKWASHER, 3/8" 

GASKET J oil filler to case 

PLUG, oil filler 

GASKET, oil filler plug 

BREATHER ASSEMBLY (C onsists of items 7 thru 9)(Tractors 
prior to unit #18020. Order Breather Assy., 679375) 

BREATHER ASSEMBLY (Consists of items 10 thru 14)(Tractors 
unit #18020 and up) 

ELBOW, pipe, 45°, 3/4"NPT 
NIPPLE, pipe, 3/4 IJ NPT x 7 11 

BASE, breather 

ELEMENT, breather 

CAP, breather 
SCREW, machine, #IONF x 1-1/4" 
LOCKWASHER, #10 

BASE, breather (Not ];'equired separately) 

ELEMENT, breather 

COVER, breather 

GASKET, wing nut 

14 0918470-6 I NUT, wing, 1/4"NC 

Replaces page 131 in HD21 Series B Parts Catalog 0664645-9 
Printed in U.S.A. 131 (Revised Qctober 1971) 



3 

4 

, .. 

'-" UNITS WITH Op·HIONI,L_-.J 
OIL-BATH AIR CLEANER 

UNITS WITH OPTIONAL 
OIL-BATH AIR CLEANER 

16 19 

15 

L ___ FIRST TYPE ___ --I 

'" r TRANSMISSION 

'I 
~ I 

... _~ ____ _ L J 

T-75102 
L------TRANSMISSION OIL PUMP AN D FILTER LINES--------' 

Replaces page 132 in HD-21 parts catalog 0664645-9 
Printed in U. S. A. 132 (Revised October 1971) 

/ 



ITEM 

1 { 

Z 

3 { 

4 

5 

6 

7 

8 

9 

10 

11 

lZ 

TRANSMISSION OIL PUMP AND FILTER LINES 

PART NO. 

0035190-8 
0916311-4 
0904Z08-6 

09Z3587-0 

0660877-Z 

0670757-4 

09Z 1228- 3 

0921ZZ7-5 

09Z1Z14-3 

09Z56ZZ-3 
0914847-9 
0911115-4 
0904Z06-0 
0911 OZ6- 3 

0044973-6 

0095869-4 
0916310- 6 
0910Z44-5 
0904Z08- 6 
09110Z8-9 

0919840- 9 
09Z0583-Z 
091Z441-3 

0660875-6 
09Z1ZZ7-5 

09Z1Z14-3 

09Z1117-8 
0916197-7 
0904Z07-8 

300ZZZ7-1 

09Z1Z35-8 

0670668-3 
0916311-4 
0916315-5 
0904Z08-6 

QTY. 

1 

1 

Z 
Z 

Z Z 

1 

1 

1 

1 

Z 1 

Z Z 
1 1 
1 1 
1 1 
1 1 

1 

1 
1 1 
Z Z 

1 

1 
1 

1 1 
3 3 
3 3 

1 1 
1 1 

1 1 

Z 4 
4 8 
4 8 

1 

1 

1 
Z 
Z 
4 

*Tractors prior to serial No. 16550; also tractor serial 
No. 10S16551 thru 10S17518 and 10S17579 thru 10S176Z8 

>'f'*Tractors serial No. 10S17519 and up excluding 10517579 
thru 10S176Z8 

DESCRIPTION 

PUMP ASSY., oil (See page 134) 

PUMP ASSY., oil (See page 133B) 

CAPSCREW, l/z"NC x I-liZ" 
CAPSCREW, liz "NC x 1-1/4" 
LOCKWASHER, liZ" 

0- RING, oil pump 

HOSE, pump to filter (See HOSE PARTS) 

HOSE, pump to filter (See HOSE PARTS) 

CONNECTOR, flare type, 1" tube, 1-5/16"NF straight 
male thread (Includes a-RING) 

ELBOW, adjustable, 90°, flare type, Itl tube, 1-5/16 11 

straight male thread (Includes washer, nut and O-RING) 
O-RING 

CLIP, hose supporting 
CAPSCREW, 3/8"NC x I-liz" 
WASHER, plain, SAE std., 3/8" 
LOCKWASHER, 3/8" 
NUT, 3/8"NC 

WASHER, clip spacing 

CLIP, hose supporting 
CAPSCREW, l/Z"NC xl" 
WASHER, plain, SAE std., liZ" 
LOCKWASHER, liz" 
NUT, l/z"NC 

FILTER ASSY., oil (See page 135) 
PLUG, pipe, hex-hd., 1 14"NPT 
CAPSCREW, l/z"NC x 1-1/2" 
LOCKWASHER, liz" 

HOSE, filter to torque converter (See HOSE PARTS) 
ELBOW, adjustable, 90°, flare type, 1" tube, 1-5/16" 

straight male thread (Includes washer, nut and O-RING) 
a-RING, elbow 

FLANGE, hose attaching (half only) 
CAPSCREW, 7/16"NC x 1-1/4" 
LOCKWASHER, 7/16" 

a-RING, hose flange 

a-RING, hose flange 

TUBE, suction line 
CAPSCREW, l/Z"NC x 1-1/4" 
CAPSCREW, l/Z"NC x z-1/4" 
LOCKWASHER, liz" 

( Continued) 

Replaces page 133 in HD-Zl Series B parts catalog 0664645-9 
Printed in U. S. A. 133 (REvised October 1971) 



ITEM 

13 

14 

16 

17 

18 

19 

ZO 

ZI 

ZZ 

Z3 

TRANSMISSION OIL PUMP AND FILTER LINES (Continued) 

PART NO. QTY. 

0921887-6 

06Z3234-2 
0921913-0 

0653874-1 

0670666-7 

0660887-1 

09ZIZ14-3 

0653873- 0 
0044Z49-1 
0904206- 3 

0652389-8 

06679Z6-9 
0920574-1 
0912441-3 

0664855-4 

0657986- 6 
0188476-6 

0637589-3 

2 Z 
8 8 

I 

I I 
4 4 
4 4 

I 

I I 
3 3 
3 3 

I 

I 
1 

I 

DESCRIPTION 

O-RING, suction line tube 

HOSE, suction line 
CLAMP. hose. 1-13/16" to Z-3/4" diam. 

TUBE, suction line 

TUBE, suction line 

ELBOW ASSY., suction line (Includes item 17) 

O-RING, suction line elbow 

SCREEN, suction line 
CAPSCREW. 3/8"NC x 1-1/8" 
LOCKWASHER. 3/8" 

GASKET, suction line screen 

BRACKET, filler mounting (Units with oil- bath air cleaner only) 
CAPSCREW. I/Z"NC x 1-3/8" 
LOCKWASHER. I/Z" 

SPACER, filter mounting bracket 

COUPLING. pump 
RING. snap 

STRIP. hose supporting 

NOTE: See PAINTING AND MARKING for transfer applied 
to filter 

Insert in HD-21 Series B parts catalog 0664645-9 
Printed in U. S. A. 133A (Added October 1971) 

) 



12 

[{
13 t..r 15 

~14 18 

T-76868 
'-----------TRANSMISSION OIL PUMP PAR TS-__________ ..J 

USAGE: See page 133 

ITEM PART NO. QTY. DESCRIPTION 

0670675-8 

1 ---------

2 ---------

3 ---------

4 ---------

5 .. _-------

6 ---------

7 ---------

8 ._--------

9 ---------

10 ---------

11 ---------

12 ---------

13 ---------

14 ---------

15 ---------

16 ---------

17 ---------
---------

18 ---------
19 0670672-5 

20 0670673-3 

21 0670674-1 

PUMP ASSY., oil (Includes items 1 thru 18) 

1 SEAL, dust) 
See items 19,20 and 21 

1 SEAL, oil 

1 ADAPTER (Not serviced) 

2 O-RING (See items 20 and 21) 

1 PLATE, wear (See item 21) 

1 RING, seal (See items 20 and 21) 

1 PLATE, spacing 

2 PIN, dowel 

SHAFT ASSY. (Includes gears) 

1 SHAFT ASSY. (Includes gears) 

1 PLATE, wear (See item 21) 

1 SEAL, rear cover 

1 SEAL, back-up 

2 O-RING 

2 SEAL, shaft 

1 

4 
4 

2 

COVER 

CAPSCREW. cover retaining 
LOCKWASHER 

PIN, roll 

1 KIT, seal (Includes 1 and 2) 

} 

Not serviced 

See items 20 and 21 

Not serviced 

1 KIT, minor sevice (Includes items 1,2,4,6,12,13,14and15) 

1 KIT, intermediate service (Includes 1,2,4,5,6,11,12,13,14, and 15) 

Insert in HD21 Series B Parts Catalog 0664645-9 
(Added October 1971) Printed in U. S. A. 133B 



T-75103 L _________ TRANSMISSION OIL PUMP PARTS _________ :...:::..::..:..:'--J 

USAGE: See page 133 

QTY. 
ITEM PART NO. ':' ,',', 

1 

2 

3 

5 

6 

8 

9 

12 

0656474-4 

0662304-5 

0653935-7 

0925219-8 

0925218-0 

0653921-7 

4905633-6 

0653916-7 
0921085-7 

0653917-5 

0653918-3 

0669992-0 

0653919-1 

0653920-9 

0661202-2 

0670078-5 

0661201-4 

0670077-7 

0661203-0 

{ 

0661204-8 
13 

0670079-3 

1 

1 

1 1 

4 4 

4 4 

1 

2 
2 

2 

2 

2 

2 

1 

1 

1 

2 
2 

2 

2 

2 

2 

1 

1 

2 2 

1 

1 

~:, Tractors prior to serial No. 16208 
~:q:, Tractors serial No. 16208 and up; also tractors serial No. 

10S16551 thru 10S17518 and 10S17579 thru 10S17628 

DESCRIPTION 

PUMP ASSEMBL Y, oil 

PUMP ASSEMBL Y, oil 
} Each includes items 1 thru 13) 

SEAL, oil 

SCREW, 12-pt-hd, 3/8"NC x 7" 

SCREW, 12-pt-hd, 3/8"NC x 6-3/4" 

} Includes bushings 
PLATE ASSY., front 

PLATE ASSY., front 

SPRING, check valve 
BALL, steel, 13/32 11 diam 

SEAL, diaphragm 

GASKET, diaphragm (.03" thick) 

GASKET, diaphragm (. 02" thick) 

GASKET, diaphragm (.067" thick) 

DIAPHRAGM, sealing 

GEAR ASSY., drive 

GEAR ASSY., drive 

GEAR ASSY., driven 

GEAR ASSY., driven 

PIN, dowel 

BODY, front 

BODY, front 

( Continued) 

} Includes shaft 

} Includes shaft 

Replaces page 134 in HD21 Series B Parts Catalog 0664645-9 
Printed in U. S. A. (Revised October 1971) 

134 

) 



"12--
~. 
~~, "', 

-----10 
II 

12 

13 

14 

15 

16 

T-73758 

TRANSMISSION OIL FILTER PARTS 

USAGE: See page 133 

,:~ Tractors prior to Serial No. 16550; also Tractors 
Serial No. IOSI6551 thru IOSI7196 

*~,.: Tractors Serial No. 10517197 and up 

ITEM 

2 

3 

4 

5 

6 

7 

8 

9 

10 

II 

PART NO. 

0659519-3 

0676660-4 

0923438-6 

0641029-4 

0677289-1 

0901652-8 

0661534-8 

0661268-3 

0632060-0 

0900970-5 

0646532-2 

{

0923836-1 

0671617-9 

[

0640780-3 

12 
0669434-3 

[ on""-' 
13 

0671616-1 

14 0641031-0 

[ 0641027-8 

15 
0671615-3 

QTY. 

I 

I 

2 2 

I 

I 

I I 

I 

DESCRIPTION 

FILTER ASSY., 

FILTER ASSY .. 

'JEach 01 includes 

'1 items 1 
01 thru 16 

CAPSCREW, tank retaining 
(3/4"NF x 5-1/2") 

WASHER, tank retaining 
caps crew 

HEAD ASSY. (Includes item 
4 and plug indented below) 

PLUG, pipe, 1/4"NPT 

VALVE ASSY .. by-pass 
(Consists of items 5 thru 9) 

HOUSING, by-pass valve 
(Not serviced separately) 

VALVE, by-pass (Not 
serviced separately) 

SPRING, by-pass valve 

WASHER, by-pass valve 
spring 

PIN, cotter, 1/16" x 1/2" 

RING, back-up 

O-RING, filter head 

O-RING, filter head 

ELEMENT KIT (Ele-1 Each 
ment is 8-1/2" long includes 

items 
ELEMENT KIT (Ele- 2,10 

rnent is 12_1/211 longj and 11 

O-RING, element seating 
plate 

O-RING, element seating 
plate 

PLATE, element seating 

SPRING, element seating 
plate 

SPRING, element seating 
plate 

TANK (12-1/4" long) 
( 

0650428-6 
16 

0671497-6 
Replaces page 135 in HD21 Series B Parts Catalog 0664645-9 

TANK (16-1/4" long) 
(Revised October 1971) 

Printed in U. S. A. 135 



( 
I 

\ 
\ 
" 

8 

2 

\ " TRANSMISSION ) 

\ \ . 
\ \ ( (----

\' ( / 
, ,i. ' / 

\ '~ .( '",,/ ( 'I 

.'----.- ~ \ \_-~ 
\_-~.( \\. .! 

-. ..--' - .. ---- '--... 

~. -----.. .. - .. --. 

1i~_ ---~- . ...-----

/ 

/ 

3 

/ 
/ 

T-74952 
'----------- 5 PEE D CON T R 0 L PIP I N G ----:=c--,--,:-::c--,,:.-.c-.:.,~ 
Replaces page 136 in HD21 Series B Parts Catalog 0664645-9 (Revised October 1971) 
Printed in U.S.A. 136 



ITEM PART NO. QTY. 

Z 

3 

0663472-7 

09Z1409-9 

09Z2507-9 

09Z1349-7 

0658640-8 

09Z1409-9 

092140Z-4 

09Z1349-7 

0654066-0 
09Z25ZZ-8 

0919136-2 
0921885-0 

{ 

0654053-8 

4 0669687-7 

6 

7 

8 

9 

10 

0919172-7 
09225ZZ-8 

0921885-0 

0654039-7 

0669686-8 

0919172-7 
09ZZ5ZZ-S 

09Z1S85-0 

0641504- 6 

06Z0063-8 
0916310-6 
0910Z44-3 
0904Z08-6 
09110Z8-9 

064Z533-4 

0640675-5 
0915408-9 
0911115-4 
0904Z06- 0 
09110Z6-3 

0058614-9 

1 

Z 

1 

1 

2 

1 

1 

1 

1 
1 

1 

1 

1 
1 
1 
1 
1 

Z 

3 
2 
4 
Z 
Z 

3 

SPEED CONTROL PIPING 

DESCRIPTION 

TUBE ASSY .. inhibitor valve to forward and reverse shaft 
collector, left side (Includes nuts) 

CONNECTOR, flare type, I/Z" tube, 3/4"NF male end 
(Includes O-RING) 

ELBOW, adjustable, 45°, flare type, 1/2" tube, 3/4"NF 
(Includes washer, nut and O-RING) 

O-RING 

TUBE ASSY .. inhibitor valve to forward and reverse shaft 
collector right side (Includes nuts) 

CONNECTOR, flare type, 1/2" tube, 3/4"NF male end 
(Includes O-RING) 

ELBOW, adjustable, 90°, flare type, 1/2" tube, 3/4"NF 
(Includes washer, nut and O-RING) 

O-RING 

TUBE ASSY. J control valve to clutch shaft collector (1st speed) 
CONNECTOR, flare type, 3/8" tube, 9/16" male end 

(Includes O-RING) 
ELBOW, flare type, 3/8" tube, 3/8"NPT male 
O-RING, connector 

TUBE ASSY., control valve to clutch shaft collector (2 ud speed) 
(Tractors prior to #16199) 

TUBE ASSY., control valve to clutch shaft collector (2nd speed) 
(Tractor # 16199 and up) 

CONNECTOR, flare type, 3/8" tube, 3/8"NPT male 
CONNECTOR, flare type, 3/8" tube, 9/16" male end 

(Includes 0- RING) 
O-RING, connector 

TUBE ASSY., control valve to clutch shaft collector (3rd speed) 
(Tractors prior to #16199) 

TUBE ASSY., control valve to clutch shaft collector (3rd speed) 
(Tractor #16199 and up) 

CONNECTOR, flare type, 3/8 11 tube, 3/S"NPT male 
CONNECTOR, flare type, 3/8 11 tube, 9/16° male end 

(Includes O-RING) 
O-RING, connector 

CLIP, tube supporting, left 

CLIP, tube supporting, right 
CAPSCREW, l/ZIINC xIII 
WASHER, plain, SAE std .. l/Z" 
LOCKWASHER, 1 /Z" 
NUT, 1/Z"NC 

ANGLE, tube supporting 

CLIP, tube supporting 
CAPSCREW, 3/8"NC x 3/4" 
WASHER, plain, SAE std. , 3/8" 
LOCKWASHER, 3/8" 
NUT, 3/8"NC 

WASHER, spacing, supporting angle 

Replaces page 137 in HDZI Series B parts catalog 0664645-9 
Printed in U. S. A. (Revised October 1971) 

137 



~ 

eN 

'" 

37 ENLARGED VIEW 32 

329 3335 

25 26 27 28 -\ -

~ I 

I I \ 

28 

L'_-_ f+.,.l.!\ 

;::-} 0, 1 -
I 

2 

p:==- .-=,-t-

~ 
I' j 

9 10 13 

@ \ I@ 

12 11 31 

16 ': 

15- l IU 
r ' 

I 

u l _ 
,--

6 

7 

II 1-~20 

3 

21-22-23 

26 27 28 

6 

2 1-_--34 

~ 1 \\ fii----
36 ,F ~ 1!1-f32 

--- --

12 
15 

16 

~5 
, (-14 

J\f;l!!~ 18 

SPEED CONTROL LINKAGE T-74953 

,-,/~ 

, 



SPEED CONTROL PIPING 

ITEM PART NO. QTY. DESCRIPTION 

2 

3 

4 

5 

6 

7 

8 

663472 

921409 

922507 

658640 

921409 

921402 

654066 
922522 

919136 

654053 
919172 
922522 

654039 
919172 
922522 

641504 

620063 
916310 
910244 
904208 
911028 

642533 

1 

1 

1 

1 

1 

1 

1 
1 

1 

1 
1 
1 

1 
1 
1 

1 

1 
1 
1 
1 
1 

1 

TUBE ASSEMBLY, inhibitor valve to forward and reverse shaft 
collector, left side (Includes nuts) 

CONNECTOR, flare type, 1/2" tube, 3/4"NF male end 
(Includes O-RING 921349) 

ELBOW, adjustable, 45°, flare type, 1/2" tube, 3/4"NF 
(Includes washer, nut and O-RING 921349) 

TUBE ASSEMBLY, inhibitor valve to forward and reverse shaft 
collector right side (Includes nuts) 

CONNECTOR, flare type, 1/2" tube, 3/4"NF male end 
(Includes O-RING 921349) 

ELBOW, adjustable,90o, flare type, 1/2" tube, 3/4"NF 
(Includes washer, nut and O-RING 921349) 

TUBE ASSEMBLY, control valve to clutch shaft collector (1 st speed) 
CONNECTOR, flare type, 3/8" tube, 9/16" male end (Includes 

O-RING 921885) 
ELBOW, flare type, 3/8" tube, 3/8"NPT male 

TUBE ASSEMBLY, control valve to clutch shaft collector (2nd speed) 
CONNECTOR, flare type, 3/8" tube, 3/8"NPT male 
CONNECTOR, flare type, 3/8" tube, 9/16" male end (Includes 

O-RING 921885) 

TUBE ASSEMBL Y, control valve to clutch shaft collector (3rd speed) 
CONNECTOR, flare type, 3/8" tube, 3/8"NPT male 
CONNECTOR, flare type, 3/8" tube, 9/16" male end (Includes 

O-RING 921885) 

CLIP, tube supporting, left 

CLIP, tube supporting, right 
CAPSCREW, 1/2"NC xl" 
WASHER, plain, SAE std., 1/2" 
LOCKWASHER, 1/2" 
NUT, 1/2"NC 

ANGLE, tube supporting 

137 



37 ENLARGED VIEW 32 

329 3335 

::;; 25262728 
00 \ 

\ I n 
\ 

L 

6 
2 11/7 \ ( \ 

r=pLw -,=1 1- _ 11,04 

9 101~L32" .I 
29Ji I U@ U@ ~36, 

30-mII~Tot1'!:Jq~li " 

16 

15 

24 

11" r_~1 
\ 12 11 31/1 3 

Hili 
I 

II 

L--
II -"LX©»-- 20 

21-22-23 

26 27 28 

19 '" 

~ 1 \ \ 7 ( \ -34 

\ 1 \ \ - :/='I~ 

36 I'I ~32 
,AJII\L ~5 

H14 
~I U J. \n I r" illlJh-- ( 

18 

Ii ~12 15 

II 16 

SPEED CONTROL LINKAGE T-749
53 1 

" 



ITEM PART NO. 

1 653778 
092013 

2 659700 

3 653902 
4 070960 

904206 
044973 

5 035190 
064531 
904208 
911028 

6 629709 

7 653726 

8 650712 

9 652857 
910863 
907801 

10 653795 

11 

12 

13 

14 

15 

16 

17 

18 
19 
20 

Zl 

653796 

656784 
012992 
904206 

630795 

652512 
905123 
905664 
904205 
911025 

656919 
911048 

652366 
911048 

653721 
904206 
911 041 

617932 
092013 
070960 
904206 
911 026 

655746 

SPEE D CONT ROL LINKAGE 

QTY. DESCRIPTION 

1 GUIDE, control 
4 CAPSCREW, Nylok, 3/8"NC x 1-1/8" 

1 COVER, shifting tower bracket 

1 BRACKET, shifting tower 
Z CAPSCREW, 3/8"NC x I-lIz" 
2 LOCKWASHER, 3/8" 
Z WASHER, plain 
3 CAPSCREW, l/2"NC x I-lIZ" 
3 WASHER, plain 
3 LOCKWASHER, lIz" 
3 NUT, 1/ 2"NC 

1 KNOB, speed shift lever 

1 LEVER ASSEMBLY, speed shift (Includes item 8) 

2 BEARING, speed shift lever 

1 CAPSCREW, speed shift lever 
1 NUT, slotted, 3/8"NF 
1 PIN, cotter, 3/32" x 3/4" 

1 BLOCK, lever pivot 

1 
3 
3 

z 

1 
1 
1 
1 

1 
2 

1 
2 

1 
1 
1 

3 
1 
2 
2 
2 

z 

SHAFT, speed shift lever 

BRACKET ASSEMBLY, speed shift lever shaft (Includes item 13) 
CAPSCREW, 3/8"NF x 1-1/4" 
LOCKWASHER, 3/8" 

BUSHING, bracket,lever shaft 

LEVER, control valve 
KEY, #9 woodruff, 3 I 16" x 3 I 4" 
CAPSCREW, 5/16"NC x 1-3/4" 
LOCKWASHER, 5/16" 
NUT, 5/16"NC 

ROD, valve control, forward and reverse (vertical, rear position) 
NUT, jam, 3/8"NF 

ROD, valve control, speed selection (vertical, front position) 
NUT, jam, 3/8"NF 

JOINT, ball, speed selection rod (upper position) 
LOCKWASHER, 3/8" 
NUT, 3/8"NF 

END, rod (female) 
CAPSCREW, Nylok, 3/8"NC x 1-1/8" 
CAPSCREW, 3/8"NC x 1-1/2" 
LOCKWASHER, 3/8" 
NUT, 3/8"NC 

BELLCRANK ASSEMBLY, control rods (Includes items 2Z and 23) 

( Continued) 

139 



ITEM PART NO. 

22 624584 

23 631476 

24 653794 

25 

26 

27 

28 

29 

30 

31 

32 

33 

34 

35 

36 

37 

918413 

653750 
916311 
904208 

653954 
911048 

628736 

078810 
900801 

653862 

049988 

653854 
918413 

653855 

078810 
900801 

632038 

650726 

631844 

653857 
036032 
904206 
630753 

SPEED CONTROL LINKAGE (Continued) 

QTY. DESCRIPTION 

2 BUSHING, bellcrank (small) 

2 BUSHING, bellcrank (large) 

1 SHAFT, bellcrank pivot 
1 PIN, spring, 1/8" x 1-5/8" 

1 
3 
3 

2 
2 

2 

4 
4 

1 

2 

1 
1 

1 

1 
1 

1 

1 

1 

1 
2 
2 
2 

BRACKET, bellcrank 
CAPSCREW, 1/2"NC x 1-1/4" 
LOCKWASHER, 1/2" 

ROD, control (horizontal) 
NUT, jam, 3/8"NF 

YOKE, horizontal control rods 

PIN, yoke, horizontal control rods 
PIN, cotter, 3/32" x 3/4" 

BRACKET ASSEMBLY, neutral lock (Includes item 30) 

BUSHING, neutral lock bracket 

SHAFT, pivot, neutral lock bracket 
PIN, spring, liS" x 1-5/8" 

LEVER, neutral lock 

PIN, neutral lock lever 
PIN, cotter, 3/32 1l x 3/411 

KNOB, neutral lock lever 

SPRING, neutral lock lever 

SWITCH, safety (Includes mounting nuts) 

BAR, adjustment, neutral lock bracket 
CAPSCREW, 3/8"NF x 3/4" 
LOCKWASHER, 3/8" 
WASHER, plain 

140 

) 



o 
o 

T-74954 
'---------SPEED CONTROL VALVE ASSEMBLY 654304 

USAGE: See page 143 

ITEM 

1 

2 

3 

4 

5 

6 

7 
8 

9 

10 

11 

12 

13 

PART NO. 

926697 

921885 

921216 

921214 

923589 

664651 
664650 

668598 

668599 

3037744 

QTY. 

1 

9 

9 

2 

2 

1 

1 
2 

4 

4 

1 

1 

2 

DESCRIPTION 

BODY, valve (Not serviced separately) 

PLUG, valve body (Includes item 3) 

O-RING, body plug (small) 

PLUG, valve body (Includes item 5) 

O-RING, body plug (large) 

O-RING, valve sealing 

RETAINER, o-ring 
CAPSCREW, #10-24NC x 3/8" 

DETENT 

SPRING, detent 

PLUNGER, operating, 

PLUNGER, operating, 

SEAL, oil 

141 

speed selection } 
Not serviced separately 

forward and rever s e 



~ ... 
N 

10 8----' , 
I 

[ 

.. ~ORUUE CONVERTER 

I·~ 
__ -i l I 

2 SEE OECElERATING BRAKE ~ 

~i~~~~~-~~~ -, ~ .f~, \ I.,I,.,,J.1,--"""9'-; -- 3 
_.1'~__ _ i ""'" ~ I'R 

r- -...../" - ',-/ .. 1:-.. ,-==--==-.:-:=.,-l 
\ I .. 
f-- \ ._1 5 

1-'------· - -. -1 I 
I . . 
_ .. _ .. _ ._ .. _1 I 

1·\- -- " I I 1-··-

II 4 6 7 

I 

I . 

'-----------------SPEED CONTROL VALVES AND LINES T-7S088, 

'-... , .. ",,_.j" 



) 

SPEED CONTROL VALVES AND LINES 

ITEM PART NO. QTY. DESCRIPTION 

1 
2 
3 

4 

5 

6 

7 

8 

9 

10 

654304 
919015 
916275 
904206 

662559 
916275 
904206 

656849 
921402 

923157 

662368 
923157 

662315 

922523 

662367 

922523 

925295 

622992 
916271 
911115 
904206 
911026 

638313 
916310 
904208 

1 
1 
2 
3 

1 
3 
3 

2 
3 

1 

1 
1 

1 

2 

1 

1 

1 

2 
1 
1 
1 
1 

1 
1 
1 

VALVE ASSY., speed control (See page 141 for parts) 
CAPSCREW, 3/8"NC x 3-1/2" 
CAPSCREW, 3/8"NC x 3-3/4" 
LOCKWASHER, 3/8" 

VALVE ASSY., shift inhibiting (See page 144 for parts) 
CAPSCREW, 3/8"NC x 3-3/4" 
LOCKWASHER, 3/8" 

HOSE, torque converter to valves (See HOSE PARTS) 
ELBOW, adjustable, 90°, flare type, 1/2" tube, 3/4"NF 

(Includes washer, nut and O-RING 921349) 
TEE, adjustable, flare type, 1/211 tube, 3/4 rr NF male side 

(Includes washer, nut and O-RING 921349) 

TUBE ASSY., tee to inhibitor valve (Includes nuts) 
TEE, adjustable, flare type, 1/211 tube, 3/4 11 NF male side 

(Includes washer, nut and O-RING 921349) 

TUBE ASSY., speed control valve to inhibitor valve, left (Includes 
nuts) 

ELBOW, adjustable, 90°, flare type, 3/8" tube, 9/16"NF 
(Includes washer, nut and O-RING 921885) 

TUBE ASSY., speed control valve to inhibitor valve, right (Includes 
nuts) 

ELBOW, adjustable, 90°, flare type, 3/8" tube, 9/16"NF 
(Includes washer, nut and O-RING 921885)(short type) 

ELBOW, adjustable, 90°, flare type, 3/8" tube, 9/16"NF 
(Includes washer, nut and O-RING 921885)(long type) 

CLIP, hose supporting 
CAPSCREW, 3/8"NC x 1" 
WASHER, plain, SAE std., 3/8" 
LOCKWASHER, 3/8" 
NUT, 3/8"NC 

ANGLE, hose support,ing 
CAPSCREW, 1/2"NC x 1" 
LOCKWASHER, 1/2" 

143 



19 

) 
12 22 

o o 

20 9 21 

2 

f 
~=L= 2 ~ = /1J ern / 

!( 

gO 
) 

I( ) 

t 
J L..J , 

5 4 

'-------SHIFT INHIBIT ING VAL VE ASSEMB L Y 662559 _____ T=-=--7!..;5::.:0:::8~9 

USAGE: See page 143 

ITEM PART NO. QTY. DESCRIPTION 

I ------ BODY (Not serviced separately) 

2 667633 I GASKET, cover 

3 667634 I COVER, top 
919224 8 CAPSCREW, 3/8"NCx 1-1/8" 

4 923831 I O-RING, valve mounting 

5 664651 I RETAIN"ER, valve mounting o-ring 
664650 2 CAPSCREW, #10-24NC x 3/8" 

6 189269 2 SPRING, follower piston 

7 664655 2 PISTON, follower, direction control 

( Continued) 

144 



S HI F T INHI B IT ING V AL V E AS S E M B L Y 662559 (Continued) 

ITEM PART NO. QTY. DESCRIPTION 

8 664656 2 SPRING, direction control piston 

9 667632 2 WASHER, spring 

10 664664 1 PISTON, direction control 

11 664659 2 PISTON, flow regulating 

12 667638 1 SPRING, regulating piston 

13 657463 1 VALVE, orifice 

14 662919 1 RING, snap, screen retaining 

15 639939 1 SCREEN, oil 

16 667640 1 PISTON, flow sensing 

17 667637 1 SPRING, flow sensing piston, outer 

18 

19 

20 

21 

22 

664652 

664654 
922820 

664657 

667635 
922820 

667639 

1 

1 
6 

1 

1 
5 

1 

SPRING, flow sensing piston, inner 

COVER, side (large) 
CAPSCREW, 12-pt. hd., 3/8"NC x 1-1/4" 

GASKET, side cover (large) 

COVER, side (small) 
CAPSCREW, 12-pt. hd., 3/8"NC x 1-1/4" 

GASKET, side cover (small) 

"ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING PARTS" 

145 



~ 
~ 
z 

I, " '" '" " t;: 

'" w 

146 

-------... ..----

r­
/ 

--~' 

DO 
o -U1 
C­, 
f-< 

~ 

~ 
Z 
~ 



ITEM PART NO. 

1 

2 

3 

4 

5 

5A 

6 

7 

8 

9 

10 

11 

12 

13 

0915813-0 
0904205-2 

0667563-1 

0667260-4 
0921326-5 

0921205-1 

0654831-7 

0923561-5 

0669709- 6 

0667709- 9 
0910948-9 
0904206- 0 

0923947- 6 

0659683- 7 
0922522-8 

0922523- 6 

0921885- 0 

0669179-4 

0922522-8 

0922523-6 

0921885-0 

0659422-0 

0640675- 5 
0915408-9 
0911115-4 
0904206- 0 
0911026- 3 

0662578-4 

SHIFT INHIBITING PUMP LINES 

QTY. 

1 
2 
2 

1 

2 
2 

2 

2 

2 

2 

1 
2 
2 

2 

1 
1 

1 

2 

1 

1 

1 

2 

1 

1 
1 
1 
1 
1 

1 

DESCRIPTION 

PUMP ASSEMBLY, oil supply, shift inhibiting valve (See page 148) 
CAPSCREW, 5/16"NC x 7/8" 
LOCKWASHER, 5/16" 

GASKET, pump mounting 

TUBE ASSEMBLY, suction (Includes nuts) 
CONNECTOR, flare type, 5/8" tube, 7/8"tube, 7/8"NF 

straight male thread (Includes O-RING) 
O-RING, connector 

VALVE, check, suction line 

O-RING, suction line check valve 

RING, 0- ring retaining 

RETAINER, check valve 
CAPSCREW, 3/8"NC x 2" 
LOCKWASHER, 3/8" 

O-RING, retainer 

TUBE ASSEMBLY, oil jumper (See TRANSMISSION) 

TUBE ASSEMBLY, pump to shift inhibiting valve, left (Includes nuts) 
CONNECTOR, flare type, 3/8" tube, 9/16" male end 

(Includes 0- RING) 
ELBOW, adjustable, 90°, flare type, 3/8" tube, 9/16"NF 

(Includes washer, nut and 0- RING) 
O-RING 

TUBE ASSEMBLY, pump to shift inhibiting valve, right 
(Includes nuts) 

CONNECTOR, flare type, 3/8" tube, 9/16"male end 
(Includes O-RING) 

ELBOW, adjustable, 90°, flare type, 3/8"tube,9/16"NF 
(Includes washer, nut and O-RING) 

O-RING 

CLIP, supporting, left tube 

CLIP, supporting, right tube 
CAPSCREW, 3/8"NC x 3/4" 
WASHER, plain, SAE std., 3/8" 
LOCKWASHER, 3/8" 
NUT, 3/8"NC 

ANGLE, tube supporting 

ReplaCEs page 147 in HD-21 SHiES B parts catalog 0664645-9 
Printed in U.S.A. (Revis r 1971) 

147 



10 

2 

T-74962 
L __________ S H 1FT IN H I BI TIN G P U M P ----------------' 

USAGE: See page 147 

ITEM 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

PART NO. 

0667752-0 

0669932-6 

0914590-5 

{ 
4999593- 9 
0923448-5 
0904204-5 

4980021-2 

( 0668479-9 

0670157-7 

3015050-2 

0099949-0 

( 0668480-7 

0670159-3 

0668482-3 

( 0668481-5 

0670158-5 

0244554-2 

---------

:';:Tractors prior to serial No. 16650; also tractors serial 
No. 10S16551 thru 10S17000 

*:]: Tractors serial No. 10817001 and up 
QTY. 
:>;: i,'~:: 

1 

1 

1 1 
2 2 
8 

8 
8 

5 5 

2 

2 

2 2 

2 2 

DESCRIPTION 

PUMP ASSEMBL Y 
) Each includes items 1 thru 11) 

PUMP ASSEMBL Y 

HOUSING, gear (Not serviced separately) 
PLUG, expansion, 11/16 11 diarn. 
SCREW ASSEMBLY (Includes 10ckwasher) 
CAPSCREW, 12 point, 1/4"NC x 1-3/4" 
LOCKWASHER, 1/4" 

BEARING, roller, shaft 

GEAR 

GEAR 

RING, snap, drive gear retaining 

RING, snap, idler gear retaining 

SHAFT, drive 

SHAFT, drive 

1 KEY, drive gear (1/8" x 1/2") 

1 SHAFT, idler 

1 SHAFT, idler 

1 PIN, drive, idler gear 

STATOR, pUlTIP (Not serviced separately) 

Replaces page 148 in HD21 Series B Parts Catalog 0664645-9 
U. S. A. 148 (Revised October 1971) 

) 

) 



L ____________ BE VEL G EAR AND S H AFT __________ T=--;:.3;:.08;:.8::.7'-J 

ITEM 

1 
2 
3 

4 

5 

6 

7 

8 
9 

10 

PART NO. QTY. 

0629085-2 1 
0645321-1 12 
0645319-5 12 

0675017-8 

0&/'3"1 J!S-Jj J 
0645316-1 

0051997-5 2 

0042877-1 2 

0623006-4 2 
0927522-3 16 
0912441-3 16 

0052459-5 4 

0067483-8 12 

0067484-6 10 

0067485-3 4 

DESCRIPTION 

GEAR, bevel (45 teeth) 
CAPSCREW 
NUT, elastic stop, 3/4"NF :4-- . 77 ._ 

~4&.:r<7-7-V'~-7J4:;..7//J/ )80/ c::;, 
SHAFT, bevel gear (If for fir st~e£"tacement on tractors prior to -::7 

unit #17209 also order 1 CAPSCREW 0673521-1 and 1 WASHER 
p67.J§22-9) /J 

.A/.;fc-H' .fi //)/ I '7f ::; / &-~ jr ' 
RING/ spacing, shaft'-'bearing 

CONE ASSY., shaft bearing 

CUP, shaft bearing 

CAGE ASSY., bearing (Includes item 10) 
CAPSCREW, 1/2"NF x 1-3/4" 
LOCKWASHER, 1/2" 

PIN, bearing cage 

SHIM, bearing adjustment (.005" thick) 

SHIM, bearing adjustment (,007" thick) 

SHIM, bearing adjustment (.030" thick) 

Replaces page 149 in HD21 Series B Parts Catalog 0664645-9 (Revised October (971) 
Printed in U. S. A. 149 



;:

'j5 
,34 

, 33 

" 

41 

42 

SECOND TYPE FIRST TYPE OIL BAFFLES ______ , 

----;--'8 Ilb-II­, 

, , 
I 

~ 

, , 

11- ____ _ 

, 
I 

G> 
@ 

~. ~ ~ 
46 47 48 45 50~\ 

51 52 49 

",' 

21 22 

-.1 
Q 

\ 
11 

16 I c;: 
$, 

\ 
24 23 

_ ______________________ ~T~-~7~5~1~0~9 
L..--__ ------------------- MAIN H 0 U SIN G 
Replaces page 150 in HD21 Series B Parts Catalog 0664645_9 (Revised October 1971) 
Printed in U. S. A. 150 

) 



ITEM 

2 

3 
4 

5 
6 

PART NO. 

0652007 -I 

0684241-3 

0911081-8 
0904223-5 

0643740-4 

0058019-1 
0073424-4 
0910916-6 

0664301-9 
0073424-4 
0910916-6 

7 0664270-6 

8 0667168-9 

9 0667165-5 
10 0927522-3 

0912441-3 

II 0651421-0 

12 0651369-1 
13 0927522-3 

0912441-3 
13A 0927233-7 

0677008-5 

13B 0097413-9 

14 0052979-2 

15 0621486-0 

16 0664852-1 

17 0664851-3 

( 
0656983-4 

18 
0656984-2 

19 0922726-5 
0912441-3 

20 0052976-8 

21 
22 

23 

24 

25 

0052977-6 
0927205-5 
0912942-0 

( 
0647567-7 

0647568-5 

0031990-5 
0904209-4 

0035250-0 

MAIN HOUSIN G 

QTY. DESCRIPTION 

I 

2 
2 

4 

2 
4 
4 

2 
4 
4 

2 

2 

2 
28 
28 

I 
4 
4 
8 
8 

8 

6 

2 

4 

4 

32 
32 

I 

I 
9 
9 

I 

8 
8 

6 

HOUSING ASSY. (Includes items 2 thru 7)(Tractors prior to 
unit #18516. Order HOUSING 0684241-3 and FINAL 
DRIVE KIT 0684272-8 (See page 9A). 

HOUSING ASSY. (Includes items 2 thru 7)(Tractors unit #18516 
and up) 

PLUG pipe. slotted-hd. 1/4"NPT 
PLUG pipe, ctsk-hd. 1/2"NPT 

PIN, dowel, clutch compartment covers 

CAP, track frame pivot shaft, outer 
CAPSCREW, I "NF x 4" 
LOCKW ASHER I" 

CAP, track frame pivot shaft, inner 
CAPSCREW, I "NF x 4" 
LOCKWASHER, I" 

PIN, dowel, pivot shaft inner cap 

GASKET, clutch compartment cover plate 

PLATE, cover, clutch compartment 
CAPSCREW, 1/2"NF x 1-3/4" 
LOCKWASHER, 1/2" 

GASKET, bevel gear compartment top cover 

COVER, bevel gear compartment, top 
CAPSCREW, 1/2"NF x 1-3/4" ) 8 additional used prior 
LOCKWASHER, 1/2" to tractors unit # 
CAPSCREW, 1/2"NF x 2-3/4" ) T t 't # 
WASHER, plain racorSUUl and up 

BLOCK, capscrew (Effective tractors unit # ) 
PLUG, thread protecting (1-1/4"NF, socket-hd.) 

GASKET, final drive compartment cover 

CORK, thread protecting (1-1/4" diam.) 

CORK, thread protecting (5/8" diam,) 

COVER, final drive compartment, left side 

COVER, final drive compartment, right side 

CAPSCREW, 1/2 "NF x 1-1/2" 
LOCKW ASHER, 1/2" 

GASKET, gear compartment cover 

COVER, bevel gear compartment, rear 
CAPSCREW, Nylok, 5/8"NC x 1-1/4" 
LOCKWASHER, 5/8" 

GUARD, track sprocket, upper left 

GUARD, track sprocket, upper right 

CAPSCREW, 5/8"NC x 2-1/2" 
LOCKWASHER, 5/8" 

PLUG, filling and drain 

(Continued) 

} Special equipment 

Replaces page lSI in HD-21 Series B Parts Catalog 0664645-9 (Revised February 1972) 
Printed in U. S. A. 151 



ITEM 

26 

27 

28 

29 
30 

31 

33 

34 

35 

36 

37 

38 

39 

40 

41 

43 

44 

PART NO. 

0667252-1 

0067543-9 

{ 0647565-1 

0647566-9 

0023618-2 
0072366-8 

0667561-6 

0667562-4 

0919173-5 

0640677 - I 
0922300-9 
0910287-2 
0911115-4 

0919824-3 

3002767- 6 

3002769-2 

3002768-4 
0914172-2 
0904203-7 

0679115-6 

0679118-0 

0678591-7 

0918470-6 

0667412-1 

0667625-8 

0678866-5 

0922726-5 
0912441-3 

0632368-7 

MAIN HOUSING (Continued) 

QTY. DESCRIPTION 

7 GASKET, filling and drain plugs 

8 
8 

I 

2 

4 
4 
4 
4 

I 

I 

I 

I 

I 

I 

2 
2 

PLUG, drain, bevel gear compartment (magnetic) 

GUARD, track sprocket, lower left 

GUARD, track sprocket, lower right 

CAPSCREW, 5i8"NF x 2-1/2" 
NUT, high, 5/8"NF 

} Special equipment 

TUBE ASSY., final drive breathe!", left (Includes nut) 

TUBE ASSY., final drive breather, right (Includes nut) 

ELBOW, flare type, 1/4" tube, 1/8"NPT male 

CLIP, tube supporting 
CAPSCREW, 3/8"NC x 3/4" 
LOCKWASHER, 3/8" 
WASHER, plain, SAE std., 3/8" 

BREATHER ASSY., (Consists of items 33 thru 35) (Tractors 
prior to unit #18019. Order Breather Assy. 0679375-6) 

BREATHER ASSY. (Consists of items 36 thru 40) (Tractor 
unit 1118019 and up) 

ELBOW, street, 90 0
, 3/4"NPT to 1/2"NPT 

BASE, breather 

ELEMENT, breather 

CAP, breathe r 
SCREW, machine, IIIONF x 1-1/4" 
LOCKWASHER, #10 

BASE, breather (Not serviced seperately) 

ELEMENT, breather 

COVER, breather 

GASKET, wing nut 

NUT, wing, 1/4"NC 

GAUGE, oil level 

TUBE, oil filler (Tractol's prior to unit #17754 excluding 
#17737 and including #17759, 17760 and 17769) 

TUBE, oil filler (Tractor unit #17754 and up including#I7737 
and excluding #17759, 17760 and 17769) 

CAPSCREW, l/2"NF x 1-l/2" 
LOCKWASHER, 1/2" 

GASKET, oil filler tube 

45 0640109-5 I BAFFLE, oil, front section 
46 0927483-8 I CAPSCREW, drilled-hd., 3/8"NC x 2" 
47 0023633-1 I WIRE, locking. 1/16" x 12" 
48 0044973-6 I WASHER, plain 
49 0667670-4 I BAFFLE, oil, rear section 
50 0927483-8 2 CAPSCREW, drilled-hd., 3/8"NC x 2" 
51 0023756-0 I WIRE, locking, 1/16" x 26" 
52 0044973- 6 2 WASHER, plain 

Replaces page 152 in HD-21 Series B parts catalog 0664645-9 
Printed in U. S. A. 152 (Revised October 1971) 



FIRST TYPE 
c, ~ 

r~1~~ 
7 6 5 4 

20 19 18 17 16 15 14 13 12 11 (c,\ '~\ 

j,l~j ,- =~~'((~iI,~lliP{~ G "I~\ 
\,,\,'i ~ . ' •. ~ U' ~)" ,.~~ •• ~ 

10 9 3 2 8 6 4 IT" 

_________________ ~T~-~2~7~4~0~7 
L-------------------FINAL DRIVE PINION SHAFT 

USAGE: Tractors prior to serial No. 10818516 

ITEM 

2 

3 

PART NO. 

0093953-8 

0623344-9 

0650811-3 

4 ( ::~::::~: 
5 0623347-2 

6 
( ---------

0673522-9 

7 0052066-8 

8 0623346-4 

9 0623350-6 

10 ---------
11 0927522-3 

0912441-3 

12 0052420-7 

13 ---------
14 ---------

{ 
---------

15 
0675028-5 

16 ---------
17 ---------

( 0084048-5 

18 0084049-6 

0084050-4 

19 ---------
20 0927522-3 

0912441-3 

QTY. DESCRIPTION 

DRUM, brake 

HUB, brake drum 

BOLT, brake drum (5/8"NC x 1-1/2") 

2 

2 

24 

2 CAPSCREW. hub retaining (Tractors prior to unit #17209. 
Order CAPSCREW 0673521-1 and item 6) 

2 

2 

CAPSCREW, hub retaining (Nylok)(Tractor unit #17209 and up) 

WASHER, locking, hub retaining (Tractors prior to unit #17209) 

2 WASHER ASSY., hub retaining (Includes item 7)(Tractors prior 
to unit #17209. Order WASHER 0673522-9 and item 4) 

2 WASHER, hub retaining (Tractor unit #17209 and up) 

2 PIN, hub retaining washer (Tractors prior to unit #17209) 

2 SEAL, oil, pinion shaft (rubber) 

2 SEAL, oil, brake drum hub 

2 ~;( CAGE, inner bearing cup 
12 CAPSCREW, 1/2"NF x 1-3/4" 
12 LOCKWASHER, 1/2" 

2 GASKET, bearing cage 

2 * CUP, inner bearing 

2 :',.: CONE ASSY., inner bearing 

2 * PINION (13 teeth)(Tractors prior to unit #18043 excluding #18041) 

2 PINION (13 teeth)(Tractor unit #18043 and up including #18041) 

2 ~:: CONE ASSY., outer bearing 

2 

4 

4 

20 

:',.: CUP, outer bearing 

SHIM, bearing adjustment (.005" thick) } 

SHIM, bearing adjustment (.007" thick) 

SHIM, bearing adjustment (.010" thick) 

Use as required 

2 ~:, CAGE, outer bearing cup 
8 CAPSCREW, 1/2"NF x 1-3/4" 
8 LOCKW ASHER, 1/2" 

NOTE: For initial service on items indicated by asterisk (~:~) 
order FINAL DRIVE KIT 0684272-8 (See page 9A). Once 
the FINAL DRIVE KIT has been installed, the design on 
this page becomes void and service thereafter is governed 
by the design shown on page 153A. 

Replaces page 153 in HD-21 Series B Parts Catalog 0664645-9 (Revised February 1972) 
Printed in U. S.A. 153 



21 20 19 18 17 

\ \ 1 

16 15 14 12 11 8 7 

\ 
o 0 

0 
- , , 

\ 
!, G 
J, 

~~ 10 

T-76964 FINAL DRIVE PINION SHAFT-----------'c::.c..::...e~ 

USAGE: Tractors serial No. IOSI8516 and up 

ITEM 

2 

3 

4 

5 

6 

7 

8 

9 

10 

II 

12 
13 

14 

15 

16 

17 

18 

19 

20 
21 

PART NO. QTY. DESCRIPTION 

0093953-8 2 DRUM, brake 

0623344-9 2 HUB, brake drum 

0650811-3 24 BOLT, brake drum (5/8"NC x 1-1/2") 

0681558-3 2 LOCK, hub ret?-ining capscrew 

0928506-5 4 CAPSCREW (3/8"NC x 518") 

0023633-1 2 WIRE, locking, 1/16" x 12" 

0681543-5 2 CAPSCREW, hub retaining 

0681560-9 2 WASHER ASSY., hub retaining (Includes item 9) 

0052066-8 2 PIN, hub retaining washer 

0623346-4 2 SEAL, oil, pinion shaft (rubber) 

0623350-6 2 SEAL, oil, brake drum hub 

0684128-2 
0927522-3 
0912441-3 

0684132-4 

0905358-8 

0684126-6 

0684131-6 

0905357-0 

0084050-4 

0684130-8 
0927522-3 
0912441-3 

2 
12 
12 

2 

2 

2 

2 

2 

20 

2 
8 
8 

RETAINER, inner bearing 
CAPSCREW, 1/2"NF x 1-3/4" 
LOCKWASHER, 1/2" 

BEARING, inner 

BALL, inner bearing (steel, 1/4" diam.) 

PINION (13 teeth) 

BEARING, outer 

BALL, outer bearing (steel, 3/16 J1 diam.) 

SHIM, bearing adjustment (.010 11 thick. Use as required) 

RETAINER, outer bearing 
CAPSCREW, 1/2"NF x 1-3/4" 
LOCKWASHER, 1/2" 

f 

Insert in HD21 Series B Parts Catalog 0664645-9 (Added February 1972) 
Printed in U. S. A. 153A 

/ 



ITEM PART NO. 

1 0623010-6 
2 0650812-1 

3 0051836-5 

4 0052118-7 

5 0623016-3 

6 0650691-9 

7 0623017-1 

8 0623018-9 

9 0054809-9 

10 0052119-5 
11 0052519-6 

12 0623013-0 

14 

15 

1 6 

17 

18 

19 
20 

21 
22 

23 

24 

25 

0052066-8 

0623347-2 

0673521-1 

0681543-5 

0681560-9 

0052066-8 

0681558-3 
0928506-5 
0023633-1 

0684568-9 
0927597-5 

0023633-1 

0075679-1 

0623014-8 

0623007-2 

STEERING CLUTCHES 

QTY. DESCRIPTION 

2 CLUTCH ASSY. (Consists of items 3 thru 11) 
24 BOLT, self-locking, 5/8"NC x 2" 

2 PLATE, throwout 

20 SPACER, throwout plate 

20 SPRING, pressure 

2 HUB, steering clutch 

32 DISC, friction (bi-meta 11ic) 

34 DISC, friction (steel)(Use as required) 

2 PLATE, pressure 

20 CAPSCREW, throwout plate 
4 WIRE, locking, 1/16" x 39" 

2 HUB, driving 

2 WASHER ASSY., hub retaining (Includes item 14)(Tractor prior 
to unit #17209. Order WASHER 0673522-9 and item 16) 

2 WASHER, hub retaining (Tractors unit #17209 thru #18515) 

2 

2 

2 

2 

2 

2 

2 

2 
4 
2 

2 
4 

2 

8 

2 

2 

PIN, hub retaining washer 

WASHER, locking hub retaining bolt 
) 

Tractors prior to 
unit #17209 

CAPSCREW, hub retaining (Tractors prior to unit #17209. 
Order CAPSCREW 0673521-1 and item 13) 

CAPSCREW, hub retaining (Tractor unit #17209 thru #18515) 

CAPSCREW, hub retaining (Tractors unit #18516 and up) 

WASHER ASSY., hub retaining (Includes item 18) 

PIN, hub retaining washer 

LOCK, hub retaining caps crew 

Tractors 
unit #18516 
and up 

CAPSCREW, dri11ed-hd., 3/8"NC x 5/8" 
WIRE, locking, 1 /16!1 x 12" 

LOCK, hub retaining caps crew 
CAPSCREW, drilJed-hd., 

3/8"NC x 1-1/2" 
WIRE, locking, 1/16" x 12 It 

KEY, lock spacing 

SLEEVE, throwout 

} 
CONE ASSY. J clutch throwout bearing 

(Continued) 

Not original equipment. 
For service only on units 
prior to #18516 which have 
been up-dated with instal­
lation of FINAL DRIVE KIT. 
(See page 9A) 

Insert in HD21 Series B Parts Catalog 0664645-9 (Added February 1972) 
Printed in U. S. A. 153B 



7 

154 

~-----~ 

~--~ 
EJ r:~ .. ¥ 

I 
I 
I 
I 
I 
I 
I 
I 
I 

Fe uary 

o 



ITEM 

26 

27 

28 

29 

30 

31 

32 

33 

34 

PART NO. 

0623008-0 

0623003-1 

0623012-2 

0623004-9 

0642448-5 
0921573-2 
0921349-7 
0920574-1 
0912441-3 

0040475-6 

0645074-6 
0921402-4 

0921349-7 

STEERING CLUTCHES (Continued) 

QTY. DESCRIPTION 

2 CUP, clutch throwout bearing 

2 RING, sealing, actuating piston, outer 

2 PISTON. actuating 

2 

2 
2 
2 
6 
6 

6 

2 
2 

2 

2 

RING, sealing, actuating piston, inner 

RING, collector 
PLUG, hex-hd., 3/4" straight thread (Includes O-RING) 
O-RING, plug 
CAPSCREW, 1/2"NC x 1-3/8" 
LOCKW ASHER, 1/2" 

SPRING, actuating piston 

HOSE, oil pressure (See HOSE PARTS) 
ELBOW, adjustable, 90 0 , flare type, 1/2" tube, 3/4" 

straight thread (Includes washer, nut and O-RING) 
O-RING, elbow 

UNION (See CONTROL VALVE AND LINES) 

Replaces page 155 in HD21 Series B Parts Catalog 0664645-9 (Revised February 1972) 
Printed in U.S.A. 155 



Replaces page 156 in HD21 Se-ries B Parts Catalog 0 4 45-9 (Revised August 1970) 
Printed in U.S.A. 156 



FINAL LRIVE SPROCKET, SHAFT AND GEAR 

ITEM PART NO. QTY. 

2 
3 
4 

5 

6 

7 

8 
9 

10 

11 

12 

13 

14 

16 
17 

18 

19 

20 

21 

22 

23 

24 
25 

26 

0651501-9 

0052161-7 
0035439-9 
0052444-7 

0671082- 6 

0051997-5 

0042877-1 

0067350-9 
0067348-3 
0049918-6 

0091573-6 

0923824-7 

0082307-0 

0082308-8 

0067518-1 
0067519-9 
0067520-7 

0082310-4 
0035229-4 
0904209-4 

0084432-4 

0080547-3 

0082320-3 

0082322-9 

0669770-0 

0082323-7 

0082321-1 
0035221-1 
0904208- 6 

0662274- 0 

27 { 0668719-8 

0679534-8 

28 ( 

" [ 
0668717-2 

0679509-0 

0097056-6 
0070400-7 

0679508-3 
0679507- 5 

30 0662275-7 

31 

32 

33 
34 

35 

0082318-7 

0082315-3 

0630056-0 
0035190-8 
0904208- 6 

0091978-7 

2 

4 
8 
8 

2 

2 

2 

2 
2 
2 

2 

2 

2 

2 

4 
4 

20 

2 
16 
16 

6 

6 

2 

4 

2 

2 

2 
12 
12 

2 

2 

2 

18 

18 

54 
54 

54 
\ 54 

2 

2 

2 

2 
4 
4 

2 

DESCRIPTION 

GEAR, driving (43 teeth) 

LOCK, gear retaining 
CAPSCREW, 3/8"NC xl" 
LOCK, caps crew 

SHAFT, sprocket 

CONE ASSY., inner bearing 

CUP, inner bearing 

CAGE. inner bearing cup 
SETSCREW, hex-hd., dog-pt., 5/8"NF x 3" 
WASHER, plain (copper) 

COVER, inner bearing 

O-RING, inner bearing cover 

CONE ASSY., intermediate bearing 

CUP, intermediate bearing 

SHIM, bearing adjustment (. 005!! thick) 
SHIM, bearing adjustment (.007" tbick) 
SHIM, bearing adjustment (.010 11 thick) 

} Use as required 

CAGE ASSY., intermediate bearing (Includes items 18 and 19) 
CAPSCREW, 5/8"NF x 2" 
LOCKWASHER, 5/8" 

o PIN, locating, seal ring (9/16" long) 

o PIN, locating, seal ring gasket (13/32" long) 

o GASKET, seal ring 

o RING, inner seal 

o FOLLOWER ASSY., inner seal (Serviced only as a unit) 

o BOOT, inner seal 

GUARD, seal 
CAPSCREW, 112 "NC xl" 
LOCKWASHER, 1/2" 

SPROCKET, track driving (Standard, has flat tooth- base) 
(Tractors prior to unit #17005) 

HUB, sprocket segment (Tractors unit #17005 thru#18062) 

HUB, sprocket segment (Tractors unit#18063 and up) 

SEGMENT, sprocket (Tractors unit #17005 thru #18062) 

SEGMENT, sprocket (Tractors unit #18063 and up) 

BOLT, sprocket segment } # # 6 
NUT, high, 7 18"NF Tract~rs unit 17005 thru 180 2 

BOLT, sprockeJ segment }Tractors unit #18063 and up 
NUT, 7/8"NF 

SPROCKET RIM (Flat tooth-base. Requires welding to install) 

NUT, sprocket retaining 

LOCK, sprocket retaining nut 

RING, nut protecting 
CAPSCREW, I/2"NC x 1-1/2" 
LOCKWASHER, 1/2" 

SEAL KIT, final drive (Includes parts for one (l) side only; 
items 18 thl'u 23) 

o Components of item 35 

Replaces page 157 in HD-21 Series B parts catalog 0664645-9 
Printed in U. S. A. (Revised October 1971) 

157 



I' 
f \ 
I ' 

Rep aces page In 
Printed in U. S. A. 

erles ar s a a og 

158 

(Revised August 1970) 



FINAL DRIVE OUTBOARD BEARING AND SEAL 

ITEM 

1 
2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

14 

PART NO. 

0082316-1 
0927574-4 
0912441-3 

C 0013467-6 
0921597-5 
0912942-0 

( 

0082358-3 

0082357-5 

0082356-7 

0082311-2 
0904016-3 

0683970-8 

0082327-8 

0069761-5 

0084432-4 

0082309-4 

0082303-7 
" 

0082317 -7 

0082312-8 

[

0622411-7 

0622412-5 
15 

0672263 -1 

0672264-9 

16 0921403-2 

17 

18 

19 

20 

21 

0677010-1 

0622413-3 

0622414-1 

0672265-6 

0672266-4 

0921403-2 
0677010-1 

0033288-2 

0054890-9 

0091979-5 

QTY. 

2 
6 
6 

12 
12 
12 

4 

4 

8 

DESCRIPTION 

1-3/8" 
CAP, outboard bearing 

CAPSCREW, 1/2"NF x 
LOCKWASHER, 1/2" 
CAPSCREW, 5/8"NF x 
CAPSCREW, 5/8"NC x 
LOCKWASHER, 5/8" 

3" (Tractors prior to #16209) 
3" (Tractors #16209 and up) 

SHIM, outboard bearing cap (.005" thick) 

SHIM, outboard bearing cap (.007" thick) 

SHIM, outboard bearing cap (.010 11 thick) 

} Use as required 

2 NUT, retaining, outboard bearing 
2 PIN, cotter, 3/8 11 x 4" 

2 BEARING, roller, outboard (Each consists of 1 roller assy. 
and 2 cups. Serviced only as a unit) 

2 CAGE, outboard bearing 

12 SHIM, outboard bearing cage (.015 11 thick. Use as required) 

6 DPIN, locating. seal ring 

2 DGASKET, seal ring 

4 DRING, seal 

2 DFOLLOWER ASSY., seal (Serviced only as a unit) 

2 DBOOT, seal 

6 
6 

4 
4 

2 

SPROCKET (See SPROCKET, SHAFT AND GEAR) 

PLATE, front closure, left side 

PLATE, front closure, right side 

PLATE, front closure, left side 

PLATE, front closure, right side 

CAPSCREW, 5/8"NC x 2" 
WASHER, plain 

) 
) 

PLATE, rear closure, left side } 

PLATE, rear closure, right side 

PLATE, rear closure, left side 

PLATE, rear closure, right side 

CAPSCREW, 5/8"NC x 2" 
WASHER, plain 

CEMENT, neoprene. 1/2 pt. can 

} 

Tractors prior to 
unit #17005 

Tractor units 
#17005 and up 

Tractors prior to 
unit #17005 

Tractor units 
#17005 and up 

SOLVENT. neoprene cement, 1/2 pt. can 
} 

For cementing 
boots and gaskets 

SEAL KIT, final drive (Includes parts for one (1) side only; 
items 9 thru 13) 

DComponents of item 21 

Replaces page 159 in HD-21 Series B Parts Catalog 0664'&45-9 (Revised Fe bruary1972) 
Printed in U. S. A. 159 



FIRST TYPE 

T-75110 
L--------FINAL DRIVE INTERMEDIATE GEARS------=-=-=~ 

ITEM PART NO. 

{ ---------
0684140-7 

0927529-8 
0912942-0 

{ 0666872-7 
2 

0684139-9 

3 {";;C.&71.:"i8'-J 
O.gH .... I 

4 0905360-4 

5 { ;~;~;;~~~ 
6 0052372-0 

0923276-0 
7 0052444-7 

{ 0651498-8 
8 

0680947-9 

9 0684176-1 

10 { ~:~:~~;~~ 
II 0905358-8 

12 ---------
0923276-0 

13 0068999-2 

):-:Tractors prior to Serial No. 10818516 
*i~ Tractors Serial No. 10818516 and up 

QTY. 

* ** 
2 

2 

12 12 
12 12 

2 

20 

2 

2 

2 2 

2 

2 

4 4 
8 8 
8 8 

2 

2 2 

2 

2 

2 

2 

2 
8 
8 

DESCRIPTION 

RETAINER, pinion outer bearing (See NOTE) 

RETAINER, pinion outer bearing 

CAPSCREW, 5/8"NF x 1-3/4" 
LOCKWASHER, 5/8" 

GASKET I bearing retainer 

SHIM, bearing retainer 

BEARING, roller, pinion (outer)(See NOTE) 

BEARING, roller, pinion (outer) 

BALL, outer bearing (steel, 3/8 11 diam.) 

PINION (! 3 teeth)(See NOT E) 

PINION (! 3 teeth) 

LOCK, gear 
CAPSCREW, 3 /8"NF x I" 
LOCK, capscrew 

GEAR (34 teeth)(Tractors prior to unit #18096) 

GEAR (34 teeth)(Tractors unit #18096 and up) 

RING, inner bearing 

BEARING, roller, pinion (inner, 5-1/2" O. D. )(See NOTE) 

BEARING, roller, pinion (inner, 6" O. D.) 

BALL, inner bearing (steel, 1/4" diain.) 

CAGE, pinion inner bearing (See NOTE) 
CAPSCREW, 3/8"NF x I" 
LOCK, caps crew 

NOTE: For initial replacement order FINAL DRIVE KIT 
0684272-8 (See page 9A)Rework of Main Housing is 
also required per Sketch 8-5787. Thereafter service 
individual parts as listed in second column. 

Replaces page 160 in HD21 Series B Parts Catalog 0664645-9 (Revised February 1972) 
Printed in U. S. A. 160 



MEMO 

"ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING PARTS" 

I 161 



~ 

0"­
N 

~ 15 

14 

TRANSMISSION 

13 
16 

-""~ _" '<;!) I 

p=_=..=C~ 
I' ~--

1 ~ 
1)- ~~ 

CASE _____ Z.'l 

12 

1 ' 

[I 
11 

'------------------STEERING CONTROL HYDRAULICS T-,n", 



STEERING CONTROL HYDRAULICS 

ITEM PART NO. QTY. DESCRIPTION 

1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

14 

15 

16 

652011 

667148 
916311 
904208 

667187 

623234 
921913 

641763 

623094 

653965 

641963 

921887 

623235 
916309 
916310 
904208 
910325 

653989 

667245 
919342 
922935 

652911 
919342 
922965 

644612 
911115 

1 

1 
4 
4 

1 

5 
20 

1 

1 

1 

6 
1 
5 
6 
1 

1 

1 
1 
1 

1 
1 
1 

1 
1 

STEERING PUMP AND FILTERS (See page 165 for details) 

GASKET, suction line elbow 

ELBOW, suction line 
CAPSCREW, 1 /2"NC x 1-1/4" 
LOCKWASHER, 1/2" 

TUBE, suction line, front upper section 

HOSE, suction line 
CLAMP, hose, 1-13/16" to 2-3/4" diam. 

TUBE, suction line, front section 

TUBE, suction line, intermediate front section 

TUBE, suction line, rear section 

ADAPTER, suction line 

O-RING, suction line adapter 

CLIP, tube supporting 
CAPSCREW, 1/2"NC x 3/4" 
CAPSCREW, 1/2"NC xl" 
LOCKWASHER, 1/2" 
NUT, 1/2"NC 

ANGLE, tube supporting 

HOSE, filter to valve, left (See HOSE PARTS) 
CONNECTOR, flare type, 3/4" tube, 3/4"NPT male 
CONNECTOR, flare type, 3/4" tube, 3/4"NF male end 

(Includes O-RING 921349) 

HOSE, filter to valve, right (See HOSE PARTS) 
CONNECTOR, flare type, 3/4" tube, 3/4"NPT male 
ELBOW, adjustable, 900 , flare type, 3/4" tube, 3/4"NF 

male end (Includes O-RING 921349) 

CLIP, hose supporting 
WASHER, plain, SAE std., 3/8" 

VALVE, control (See CONTROL VALVE AND LINES) 

163 



~ 

'" "" 

'" , ...., 
<.n 
o 

25 

l-g STEERING PUMP AND FILTERS --------------------' 

,---~/ 



ITEM 

2 

3 

4 

5 

6 
7 
8 

9 

10 

II 

12 

13 

14 

15 

16 

17 

18 

19 

20 

PART NO. 

{ 

655782 

676787 

919227 
904206 
916197 
904207 

4371742 

655999 

667180 
916272 
919227 
904206 

667186 

623234 
921913 

667162 
916311 
904208 

652011 

651113 
916313 
904208 
911028 

667232 
9163 !3 
904208 

644607 
922981 

645239 
922981 

667243 
919342 

667242 
919342 

633797 
915987 
904208 

094467 
916268 
904206 
911115 

STEERING PUMP AND FILTERS 

QTY. 

3 
3 
2 
2 

I 
I 
I 
2 

2 
8 

I 
4 
4 

I 

I 
3 
3 
3 

I 
3 
3 

I 
I 

I 
I 

I 
3 
3 

2 

DESCRIPTION 

PUMP ASSEMBLY (See page 167 for parts)(First type) 

PUMP ASSEMBLY (See page 167 for parts)(Second type) 

CAPSCREW, 3/8"NC x 3-1/4" 
LOCKWASHER, 3/8" 
CAPSCREW, 7/16"NC x 1-1/4" 
LOCKW ASHER, 7/16" 

GASKET, pump mounting 

GASKET, inlet elbow 

ELBOW, pump inlet 
CAPSCREW, 3/8"NC x 1-1/4" 
CAPSCREW, 3/8"NC x 3-1/4" 
LOCKWASHER, 3/8" 

TUBE, pump inlet 

HOSE, suction line 
CLAMP, hose, 1-13/16" to 2-3/4" diam. 

ELBOW, pump inlet 
CAPSCREW, 1/2"NC x 1-1/4" 
LOCKWASHER, 1/2" 

GASKET, inlet elbow 

FILTER ASSEMBLY, suction line (See page 169 for parts) 
CAPSCREW, 1/2"NC x 1-3/4" 
LOCKWASHER, 1/2" 
NUT, 1/2"NC 

BRACKET, filter mounting 
CAPSCREW, 1/2"NC x 1-3/4" 
LOCKWASHER, 1/2" 

HOSE, pump to rear filter (See HOSE PAR TS) 
CONNECTOR, flare type, 3/4" tube, 1-1/16" straight male 

thread (Includes O-RING 921206) 

HOSE, pump to front filter (See HOSE PARTS) 
CONNECTOR, flare type, 3/4" tube, 1-1/16" straight male 

thread (Includes O-RING 921206) 

TUBE ASSEMBLY, pump to rear filter (Includes nut) 
CONNECTOR, flare type, 3/4" tube, 3/4"NPT male 

TUBE ASSEMBLY, pump to front filter (Include s nuts) 
CONNECTOR, flare type, 3/4" tube, 3/4"NPT male 

FILTER ASSEMBLY, pressure line (See page 168 for parts) 
CAPSCREW, 1/2"NC x 1-1/2" 
LOCKWASHER, 1/2" 

CLIP, tube supporting 
CAPSCREW, 3/8"NC x 5/8" 
LOCKWASHER, 3/8" 
WASHER, plain, SAE std., 3/8" 

( Continued) 

Replaces page 165 in HD21 Series B Parts Catalog 0664645-9 (Revised October 1971) 
Printed in U. S. A. 165 



STEERING PUMP AND FILTERS (Continued) 

ITEM PART NO. QTY. DESCRIPTION 

21 
22 

23 

24 
25 

26 
27 
28 

29 

30 

665684 
915408 
904206 
911115 
916310 
904208 
910244 
911028 

660748 
916309 
904208 

644612 
915408 
916271 
904206 
911115 
911026 
916311 
904208 
910244 
911028 

654106 

( 

631115 
31 

673517 

916272 
904Z06 
911026 

32 

33 

644611 

915990 
904Z06 
044973 
9110Z6 

644614 
916311 
904Z08 

2 
I 
I 
I 
I 
I 
I 
I 

2 

6 

I 
2 
2 
2 
I 
I 
I 
I 

I 

2 
2 
2 

2 

2 
2 
2 
Z 

I 
2 
2 

CLIP, hose supporting (For two 1-3/16" diam. hoses) 
CAPSCREW, 3/8"NC x 3/4" 
LOCKWASHER, 3/8" 
WASHER, plain, SAE std., 3/8" 
CAPSCREW, 1/2"NC x I" 
LOCKWASHER, 1/2" 
WASHER, plain, SAE std., 1/2" 
NUT, 1/2"NC 

ANGLE, hose supporting 
CAPSCREW, 1/2"NC x 3/4" 
LOCKWASHER, 1/2" 

CLIP, hose supporting (1-3/16" diam., 17/3Z" bolt-hole) 
CAPSCREW, 3/8"NC x 3/4" 
CAPSCREW, 3/8"NC x I" 
LOCKWASHER, 3/8" 
WASHER, plain, SAE std., 3/8" 
NUT, 3/8"NC 
CAPSCREW, 1/2"NC x 1-1/4" 
LOCKWASHER, 1/2" 
WASHER, plain, SAE std., 1/2" 
NUT, I/Z"NC 

ANGLE, hose supporting 

BRACKET, hose supporting (Tractor 5 prior to unit #17227) 

BRACKET, hose supporting (Tractors unit #17227 and up) 

CAPSCREW, 3/8"NC x 1-1/4" 
LOCKWASHER, 3/8" 
NUT, 3/8"NC (Tractors prior to unit #17227) 

CLAMP, hose supporting (Half only. Plain holes. For crim-type 
hose) 

CAPSCREW, 3/8"NC x Z-3/4" 
LOCKWASHER, 3/8" 
WASHER, plain 
NUT, 3/8"NC 

PLATE, hose supporting clamps 
CAPSCREW, I/Z"NC x 1-1/4" 
LOCKWASHER, 1/2" 

Replaces page 166 in HD21 Series B Parts Catalog 0664645-9 (Revised October 1971) 
Printed in U. S. A. 166 

) 



STEERING PUMP PAR TS 
T -72496 

USAGE: See page 165 

,:~ Fir st type 
'1'* Second type 

ITEM PART NO. QTY. DESCRIPTION 
i,: ** 

0655782-1 1 PUMP ASSY. (Includes items 1 thru 25) 

0676787-5 PUMP ASSY. (Includes items 3 thru 25) 

1 0653932-4 1 1 PLATE, adapting 
0922063-3 2 2 CAPSCREW, 12 pt. 7/16 "NC x 1 " 
0914678-8 2 2 LOCKWASHER, 7/16" 

2 0656179-9 GASKET, front plate 

3 0650677-8 SEAL, oil 

4 1126490-0 PLATE ASSY., front (Includes bushings) 

5 0650679-4 2 2 SPRING, check valve 
0915903-9 2 2 BALL, stee 1, 7/32 11 diam. 

6 0650673-7 SEAL, front diaphragm 

7 0650676-0 2 2 GASKET, diaphragm (thin) 

8 0650675-2 2 2 GASKET, diaphragm (thick) 

9 0650674-5 DIAPHRAGM, sealing. front 

10 0653933-2 SHAFT, drive 

11 0650672-9 2 2 KEY, pump gear 

( 0650189-4 3 GEAR, pump 
12 

0669351-9 3 GEAR, pump 

13 0653936-5 2 2 RING, snap. pump gear 

( 0653931-6 GEAR ASSY., idler (Includes shaft) 
14 

0669352-7 GEAR ASSY., idler (Includes shaft) 

(Continued) 

Replaces page 167 in HD21 Series B Parts Catalog 0664645-9 (Revis ed October 1971) 
Printed in U. S. A. 167 



ITEM 

15 

16 

17 

18 

19 

20 

21 

22 

23 

24 

25 

STEERING PUMP PARTS (Continued) 

PART NO. QTY. DESCRIPTION 

* 
0669345-1 

0926216-3 

{ 0653934-0 

0669350-1 

0650678-6 

0827650-3 

0653937-3 2 

0681695-3 

{ 0653930-8 

0669348-5 

0919223-8 4 

0924226-4 2 

0924227-2 2 

12 

13 

T-39345 

i.: 

BODY, front 

2 O-RING 

. BODY, center (Includes bushings) 

,I, 
.'I';:, Ii; 

BODY, center (Includes bushings) 

I SEAL, rear diaphragm 

DIAPHRAGM, sealing, rear 

2 PIN, dowel 

BODY, rear 

PLATE, rear 

PLATE, rear 

4 CAPSCREW, 5/l6"NC x 4-1/2" 

2 CAPSCREW, S/16"NC x 5 11 

2 SCREW, 12 pt-hd. , 5/l6"NC x 5" 

FILTER ASSEMBLY 0633797-6 

USAGE: See page 165 

ITEM PART NO. QTY. 

0638796-3 2 

2 0631869-5 2 

3 0633310-8 I 

4 

5 

6 

7 

8 

10 

II 

12 

13 

0901666-8 2 

0633995-6 

(

0631870-3 

0661268-3 

0632060-0 

0632061-8 

0900970-5 

0632062-6 

0632063-4 

0631828-1 

0631872-9 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

DESCRIPTION 

CAPSCREW, tank retaining (5/8"NFx 5") 

WASHER. tank retaining caps crew 

HEAD 
PLUG, pipe, ctsk-hd., I"NPT 

VALVE ASSY., by-pass (Consists of items 
5 thru 9) 

VALVE, by-pass (Order item 4) 

HOUSING, by-pass valve (Order item 4) 

SPRING, valve (1-1/4" long)(Early units) 

SPRING, valve (1-7/16" long)(Late units) 

WASHER, by-pass valve spring 

RING, snap. by-pass valve (Early units) 

PIN, cotter, 1/16" x 1/2" (Late units) 

RING, back-up, filter head o-ring 

O-RING, filter head 

ELEMENT KIT (Includes items 2,10 and 
I I) 

TANK 

Replaces page 168 in,BD21 S"ries B Parts Catalog 0664645-9 (Revised October 1971) 
Printed in U. S. A. 168 



FILTER ASSEMBL Y 651113 

USAGE: See page 165 

t=~ 
ITEM PART NO. QTY. DESCRIPTION 

I 918553 CAPSCREW, 7/16" x 4-1/2" 

2 651533 WASHER, head capscrew 0 

~: 
3 

3 651529 HEAD 
o· 

4 923834 O-RING, tank sealing 

~ , 4 5 651532 ELEMENT 
", 

'Ill 6 656574 PLATE, bottom (large) 
1

111
" iii 1)1 

5 

III\U: 7 641029 I WASHER, sealing 

I f II! 
8 656573 WASHER, bottom (small) 

6 

(!~7 9 656572 SPRING, elem.ent retaining 

t : 10 651531 TANK 

JO 

T-73736 

169 



r , , 
I , , , 

T-30894 L--------STEERING CONTROL VALVE AND LINES------=--==-='-'--' 

ITEM PART NO. 

( 
0651432-7 

0677645-4 

0920611-1 
0915480-8 
0904206-0 

2 0923947-6 

3 0644604-1 
0921409-9 

0921349-7 

4 0644603-3 
0921409-9 

0921349-7 

5 0644608-2 
0919615-5 
0922935-2 

0921349-7 

6 ---------
7 ---------
8 0669565-4 

QTY. DESCRIPTION 

VALVE ASSY., control (11Cessna". See page 171 for parts) 
(Tractors prior to unit #17610) 

VALVE ASSY., control ('lCessna!!. See page 170A for parts) 
(Tractor s unit # 1761 0 and up) 

1 CAPSCREW, 3/8"NF x 3-1/2" 
2 CAPSCREW, 3/8"NF x 1-3/4" 
3 LOCKWASHER, 3/8" 

O-RING, valve to compartment cover 

1 HOSE, clutch control, left (See HOSE PAR TS) 
1 CONNECTOR, flare type, 1/2"tube, 3/4"NF male end 

(Includes O-RING) 
O-RING, connector 

1 HOSE, clutch control, right (See HOSE PARTS) 
1 CONNECTOR, flare type, 1/2" tube, 3/4"NF male end 

(Includes O-RING) 
O-RING, connector 

2 HOSE, brake control (See HOSE PAR TS) 
2 CONNECTOR, flare type, 3/4"tube 1/2"NPT male 
2 CONNECTOR, flare type, 3/4" tube, 3/4"NF male end 

(Includes O-RING) 
1 O-RING, connector 

COVER, bevel gear compartment (See MAIN HOUSING) 

VALVE ASSY. (See BRAKES) 

2 Union, bulkhead 

Replaces page 170 in HD21 Series B Parts 
Printed in U. S. A. 

Catalog 0664645-9 

170 

(Revised February 1972) 

) 

J 





) 

STEERING CONTROL VALVE ASSEMBLY 0677645-4 T-75919 

USAGE: See page 170 

ITEM PART NO. QTY. DESCRIPTION 

--------- 1 BODY (Not serviced separately) 
0919134-5 2 PLUG, pipe, hex-hd., 1/8"NPT 

2 --------- 2 PLUNGER (Not serviced separately) 

3 0677636-3 2 SLEEVE 

4 0677643-9 2 SPRING 

5 0677637-1 2 BUSHING 

6 0677640-5 2 PIN 

7 0677644-7 2 SPRING 

8 0677641-3 2 WASHER 

9 0677642-1 2 SPRING 

10 0677639-7 2 NUT 

11 0677638-9 2 RETAINER 

12 0677634-8 2 CAP 

13 0924416-1 2 O-RING (large) 

14 0923645-6 2 O-RING (small) 

) 

Insert in HD21 Series B Parts Catalog 0664645-9 (Added October 1971) 
Printed in U. S. A. 170A 



STEERING CONTROL VALVE ASSE ME L Y 651432 
T-72040 

USAGE: See page 170 

ITEM PART NO. QTY. DESCRIPTION 

------ I BODY (Not serviced separately) 
919134 2 PLUG, pipe, hex-hd., !/8"NPT 

2 ------ 2 PLUNGER (Not serviced separately) 

3 651564 2 PISTON, pres sure regulating 

4 651569 2 SPRING, pressure regulating (short) 

{ 651576 SHIM, pressure adjustment (.015 11 thick) 
5 

651577 SHIM, pressure adjustment (.005 11 thick) 

6 651571 2 SLEEVE, valve plunger (outer) 

7 651572 2 SLEEVE, valve plunger (inner) 

8 651573 2 WASHER, valve plunge r 

9 ( 651574 SHIM, pressure adjustment (,015 11 thick) 

651575 SHIM, pressure adjustITlent (. OOSt! thick) 

10 661676 2 SPRING, pressure regulating (long) 

II 651565 2 SLEEVE J plunger return spring 

12 651570 2 SPRING, plunger return 

13 651567 2 WASHER, end, valve plunger 
924989 2 SCREW, machine, flat-hd .. 1/4"NF x 7/8" 

14 651566 2 CAP, valve plunger 

15 924416 2 O-RING, valve body (large) 

16 923645 2 O-RING, valve body (small) 

17 663123 2 SHIM, plunger clearance (Use as required) 

171 



~ 

-J 
N 

~ 

0---1-0 
2 :~: ~ 

~ 41, 

~.~( \\ 5 6 

l\f)jt " . 16"" '\~11 ~~ "i: !J-: T '~{ «, " 1Ir::~ iJ' " " j 
t t /' d /~ 

17 I f> 8 13 18 12 &' 9 

~,.54f) JlL ~) " 

iJJ 6 & 'I" " , [I ',,===c~ I \r a 

32 34 22 31 29 

t 1/./ j 28 26 2

1
3 2[4 ~~, '';-~ .. ,~ n", ~ " 

il '\,. 0 '~'o(}) 
33 J ,r, 0 Qi"@@~ _ 1 /1 t 30 27 "-

25 

3 35 

'\ 

~\ 
7 ' .. .J) 
~-"~"~ 

J V/ 

21 36 

STEERING LEVERS AND LINKAGE 

~ 
38 3:<)0 

""",,L"t Q'_ 

"-""\ r:::-. -10 .. ~--

T-75093 

~ 



ITEM PART NO. 

1 090020 

2 {630847 

630848 

3 624584 

4 630795 

5 075053 

6 666261 
915797 

7 666259 

8 
9 

10 

11 
12 

13 

14 

15 

16 
17 

18 

19 

20 

21 

22 

23 
24 

25 

654656 
916381 
904206 

629717 
905123 

630837 
910948 
904206 
911026 

624584 

648956 

630795 

630841 
916274 
904206 
911026 

624584 

043881 

666258 
911041 

628736 

629454 
905123 

630837 
910948 
904206 
911026 

624584 

STEERING LEVERS AND LINKAGE 

QTY. DESCRIPTION 

2 KNOB, steering lever 

1 LEVER ASSEMBLY, steering, left (Includes items 3 and 4) 

1 LEVER ASSEMBLY, steering, right (Includes items 3 and 4) 

2 BUSHING, steering lever (small) 

4 BUSHING, steering lever (large) 

2 SPACER, steering levers 

1 SHAFT, steering levers 
1 PIN, spring, 3/16" x 1-1/4" 

2 ROD, control, upper 

1 
2 

2 
2 
2 
2 

2 

2 

2 
2 
2 
2 

2 

2 

2 
2 

4 

1 
2 

1 
1 
1 
1 

1 

BEARING ASSEMBLY, upper cross shaft (Includes bushing) 
CAPSCREW, 3/8"NF x 3/4" 
LOCKWASHER, 3/8" 

SHAFT, cross, upper 
KEY, #9 woodruff, 3/16" x 3/4" 

LEVER ASSEMBLY, upper cross shaft (Includes item 13) 
CAPSCREW, 3/8"NC x 2" 
LOCKWASHER, 3/8" 
NUT, 3/8"NC 

BUSHING, upper cross shaft lever 

TUBE ASSEMBLY, torgue, upper cross shaft (Includes item 15) 

BUSHING, torgue tube 

LEVER ASSEMBLY, torgue tube (Includes item 18) 
CAPSCREW, 3/8"NC x 2-1/4" 
LOCKWASHER, 3/8" 
NUT, 3/8"NC 

BUSHING, torgue tube lever 

SPRING, cross shaft lever 

ROD, control, vertical 
NUT, 3/8"NF 

YOKE, control rod 

SHAFT, cross, lower 
KEY, #9 woodruff, 3/16" x 3/4" 

LEVER ASSEMBLY, lower cross shaft, left (Includes item 25) 
CAPSCREW, 3/8"NC x 2" 
LOCKWASHER, 3/8" 
NUT, 3/8"NC 

BUSHING, lower cross shaft lever 

( Continued) 

173 



STEERING LEVERS AND LINKAGE (Continued) 

ITEM PART NO. QTY. DESCRIPTION 

26 

27 

28 

29 
30 

31 

32 
33 

34 

630852 

624584 

630795 

630850 
913105 
904208 

630795 

630836 
910948 
904206 
911026 

624584 

35 078810 
900801 

{ 

653975 
36 

653976 

37 

38 

39 

40 

41 

911 041 

627451 
900801 

656151 

630833 
900801 

I 

2 

2 

I 
2 
2 

2 

I 
I 
I 
I 

10 
10 

I 

I 

2 

2 
2 

2 

2 
2 

I 

I 

BELLCRANK ASSEMBLY, lower cross shaft (Includes item 27 and 
28) 

BUSHING, lower cross shaft bellcrank (small) 

BUSHING, lower cross shaft bellcrank (large) 

BRACKET ASSEMBLY, lower cross shaft (Includes item 31) 
CAPSCREW, 1/2"NF x 1-1/2" 
LOCKWASHER, 1/2" 

BUSHING, lower cross shaft bracket 

LEVER ASSEMBLY, lower cross shaft, right (Includes item 34) 
CAPSCREW, 3/8"NC x 2" 
LOCKWASHER, 3/8" 
NUT, 3/8"NC 

BUSHING, lower cross shaft lever 

PIN, control1inkage yokes 
PIN, cotter, 3/32 11 x 3/4 11 

ROD, control, lower left 

ROD, control, lower right 

NUT, 3/8"NF 

PIN, lower control rod 
PIN, cotter, 3/32" x 3/4" 

OVER-TRAVEL ASSEMBLY (Serviced only as a unit) 

PIN, retaining, over-travel 
PIN, cotter, 3/32 tl x 3/4 11 

VALVE, control (See CONTROL VALVE AND LINES) 

LEVER, throttle (See THROTTLE CONTROL) 

174 



4 

.-co 9 
-.; -= 

PARKING BRAKE LEVER ASSEMBLY 631981 

USAGE: See page 177 

ITEM PAR T NO. 

1 637801 

2 637802 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

14 

15 

16 

923548 

637803 

637818 

637804 

637819 

637805 

637811 
900818 
900806 

637808 

637806 

637809 

637810 

099575 
919219 

637820 
648406 

QTY. 

1 

1 

1 

1 

1 

1 
1 
1 

2 

2 

2 

1 

1 
1 

1 
1 

DESCRIPTION 

CAP, adjusting stud 

NUT, cap locking 

O-RING, adjusting stud knob 

LEVER, operating 

STUD, lever adjusting 

TUBE, adjusting stud 

PIN, connecting link 

LINK, connecting 

PIN, clevis 
WASHER, plain, U.S. std., 1/211 
PIN, cotter, 1/8" xIII 

BRACKET, pivot 

SPACER, pivot bracket (3/4" O. D.) 

SPACER, pivot bracket (5/8" O. D.) 

SPACER, pivot bracket (l/2" O. D.) 

BRACKET, supporting (Not serviced separately) 

CAPSCREW, pivot bracket 
NUT, elastic stop, thin, 3/S Il NF 

PIN, lever locking {Includes chain} 
PIN, drive 

175 

T-37196 



~ 

-J 

'" 

",-,/ 

38 

3 

~3""-' .:::...::..,~'=-= 

~S'~~ 

39 ___ 

36, ~ 

37~. ,-\;---1 j~" 
35~--'" 40~ 
44,," ®a-iU!J.@(lJ 
13 U 

~ 

2 
~8 

I 
13 

'~ . 

~ '1~1~ 
43 42 41 

PARKING BRAKE-­
CD"'" 

= / 

14/ 
21y /1:(D1'l ~/ 

19~ 

18>-~ 20.. , 
25 22 ~~ 17 

~, ~~ , 

,d ~24 
/"%' = &-23 

26 ~~;;; /,j 31 30 34 

29~i'''~~27 ': I / I 
28 C'"~' CH 'Il \ ~'-(]} /K 
41l:I' A 'cco/ 32 n,", 

33 'r~-~""'==== ___________ --,,-_ E CONTRO-~ BRAK 



ITEM PART NO. 

I 655473 
2 035278 

904208 
911 043 

3 623151 

4 050433 

5 

6 
7 

8 
9 

10 
II 

12 

13 

14 

15 
16 

17 
18 

19 

20 

21 

22 

23 

904209 
911044 

655643 

650026 
035073 
064531 
904208 
911043 

655711 
035190 
904208 

655478 
035278 
904208 
911043 

050308 

655642 

631883 

655958 
035073 
064531 
904208 
911043 

655709 
916313 
904208 
064531 

623139 
910302 

628535 

628536 
910847 

643024 

623164 

BRAKE CONTROL 

QTY. DESCRIPTION 

2 LEVER, pedal 
2 CAPSCREW, 1/2" NFx 2-3/4" 
2 LOCKWASHER, 1/2" 
2 NUT, 1/2" NF 

2 PAD, pedal lever 

2 BOLT, eye, pedal lever pad 
2 LOCKWASHER, 5/8" 
2 NUT, 5/8" NF 

3 
6 
6 
6 
6 

I 
4 
4 

2 
2 
2 
2 

2 

1 

5 

I 
2 
2 
2 
2 

I 
2 
2 
2 

4 
4 

2 

2 
2 

2 

2 

SHAFT, left pedal 

BEARING, pedal shafts, left side 
CAPSCREW, 1/2" NF x 1-3/4" 
WASHER, plain 
LOCKWASHER, 1/2" 
NUT, 1/2" NF 

BRACKET, pedal shaft bearings, left 
CAPSCREW, 1/2" NFx 1-1/2" 
LOCKWASHER, 1/2" 

LEVER ASSEMBLY, pedal shafts (Includes item 12) 
CAPSCREW, 1/2" NF x 2-3/4" 
LOCKWASHER, 1/2" 
NUT, 1/2" NF 

BUSHING, pedal shaft lever 

SHAFT, right pedal 

KEY, pedal shafts (1/4" x 1-1/4") 

BEARING, pedal shaft, right side 
CAPSCREW, 1/2" NF x 1-3/4" 
WASHER, plain 
LOCKWASHER, 1/2" 
NUT, 1/2" NF 

BRACKET, pedal shaft bearing, right 
CAPSCREW, 1/2"NC x 1-3/4" 
LOCKWASHER, 1/2" 
WASHER, plain 

PIN, yoke, pedal shaft lever rod 
PIN, cotter, 5/32 11 x 1-1/411 

YOKE, pedal shaft lever rod 

ROD, pedal shaft lever 
NUT, jam, 3/4" NF 

LEVER ASSEMBLY, rocker (Includes items 23, 24, and 25) 

BUSHING, rocker lever, lower 

(Continued) 

177 



BRAKE CONTROL (Continued) 

ITEM PART NO. QTY. DESCRIPTION 

24 

25 

26 

27 

28 

29 

30 

31 
32 
33 

34 

35 

36 

37 

38 

39 

40 

41 

42 

43 
44 

631882 

052669 

052671 
900806 

647907 

658737 

631882 

629252 
035190 
035236 
910244 
904208 

639459 
910320 

631881 

638338 
911051 

052671 
900806 

631981 

035221 
904208 
910244 

068389 

654860 

052671 
900806 

631974 
065588 
904208 
911043 

4 

2 

2 

4 
4 

2 

2 

4 

2 
4 
2 
4 
6 

2 
4 

1 
1 

1 
1 

1 

4 
4 
1 

1 

1 
1 

1 
1 
1 
1 

BUSHING, rocker lever, center 

BUSHING, rocker lever J upper 

CYLINDER ASSEMBLY (See DECELERATING BRAKE) 

PIN, yoke, cylinder 
PIN, cotter, 1/8 11 x II! 

CLIP, retracting spring 

SPRThfG, retracting 

BUSHING, rocker lever bracket 

BRACKET ASSEMBLY, rocker lever (Includes item 30) 
CAPSCREW, 1/2" NC x 1-1/2" 
CAPSCREW, 1/2" NC x 1-3/4" 
WASHER, plain, SAE std., 1/2" 
LOCKWASHER, 1/2" 

PIN, rocker lever bracket 
PIN, cotter, 5/32 11 x 1-1/211 

YOKE, shaft bracing 

EYE, shaft bracing yoke 
NUT, jam, II!NF 

PIN, bracing yoke eye 
PIN, cotter, 1/8 11 xlII 

LEVER ASSEMBLY, operating, parking brake (See page 175 for 
parts) 

CAPSCREW, 1/2" NC x 1" 
LOCKWASHER, 1/2" 
WASHER, plain, SAE std., 1/2" 

YOKE, parking brake rod 

ROD, connecting, parking brake lever 

PIN, parking brake lever 
PIN, cotter, 1/8 11 x II! 

LEVER, parking brake 
CAPSCREW, 1/2" NF x 3-1/2" 
LOCKWASHER, 1/2" 
NUT, 1/ 2 "NF 

1 78 



ITEM 

1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

14 

15 

1 

\ TO BRAKE CONTROL 

0$ 

~ 
10 

PART NO. QTY. 

667662 1 
919227 2 
904206 2 
911026 2 

667664 1 

085694 1 

667665 1 

923664 2 

667663 2 
916272 8 

667453 1 
921409 1 

667454 1 
921409 1 

922792 1 

646142 2 
922522 4 

667365 2 

------ 2 

923649 2 

------ 2 

------ 2 

668339 2 

9 SPEED CONTROL 
-S,r- VALVES'AND 
/. LINES 

==~ 
t rll-r c :tc rm'r--~ 

1 
SEE TRANSMISSION 

.1 

I.! c, 

r 
l TO TRANSMISSION CASE 

6 5 4 3 2 

DECELERATING BRAKE 

DESCRIPTION 

VALVE ASSEMBLY sensing (Consists of items 2 thru 6) 
CAPSCREW, 3/8"NC x 3-1/4" 
LOCKWASHER, 3/8" 
NUT, 3/8"NC 

HOUSING, sensing valve 

SPRING, sensing valve 

SPOOL, sensing valve 

O-RING, sensing valve cover 

COVER, sensing valve 
CAPSCREW, 3/8"NC x 1-1/4" 

HOSE ASSEMBLY, oil supply (See HOSE PARTS) 

T-74959 

CONNECTOR, flare type, 1/2" tube, 3/4"NF male end (Includes 
O-RING 921349) 

HOSE ASSEMBLY, oil return (See HOSE PARTS) 
CONNECTOR, flare' type, 1/2" tube, 3/4"NF male end (Includes 

O-RING 921349) 
TEE, adjustable, flare type, 1/Z11 tube side and end, 3/4 11 NF 

male end (Includes washer, nut and O-RING 921349) 

HOSE ASSEMBLY, valve to cylinder (See HOSE PARTS) 
CONNECTOR, flare type, 3/8" tube, 9/16"NF male end (Includes 

O-RING 921885) . 

CYLINDER ASSEMBLY (Consists of items 11 thru 14) 

BARREL. cylinder (Not serviced separately) 

DO-RING, cylinder barrel 

DSEAL wiper, cylinder piston (Order item 15) 

PISTON, cylinder (Not serviced separately) 

SEAL KIT (Consists of items 12 and 13) 

OCornponents of item 15 

179 



28 27 

" \ 

~ 
6 

~7 

31 

~~-\~ 

, --«I ~ 32 

_l, t - 6\ 

o \ 
\ , 

\ , 
\J , 

17 

21 

T-70590 
BRA K E S ---------'--------~------------------ 180 

) 



BRAKES 

ITEM PART NO. QTY. DESCRIPTION 

1 637993 Z BAND ASSEMBLY, top section (Includes bonded lining) 

2 638002 Z BAND ASSEMBLY, bottom section (Includes bonded lining) 

3 637997 Z BAND ASSEMBLY, rear section (Includes bonded lining) 

4 623130 2 PIN, band hinge 
912900 4 WASHER, plain 
900806 4 PIN, cotter, 1/8 11 xIII 

5 650276 Z SCREW, band adjusting 

6 650275 2 PIN, adjusting screw, upper band 

7 623153 2 PIN, adjusting screw, bottom band 

8 650273 2 DRIVE ASSEMBLY, universal, band adjustment (Serviced only as 
a unit) 

921330 Z PIN, spring, 7/3Z" x 1-1/8" (lower) 
921469 2 PIN, spring, 7/32 11 X 111 (upper) 

9 624193 Z SPRING, band adjustment 

10 650274 Z SLEEVE, band adjustment 

11 623144 2 GASKET, brake adj ustment hole plug 

lZ 653773 2 PLUG, brake adjustment hole 

13 62313Z Z PIN, top band 
900808 4 PIN, cotter, 1/8" x 1-1/Z" 

14 6Z 3133 2 YOKE, brake band, upper 

15 6Z3131 4 PIN, band yoke 

16 6Z3158 2 YOKE, brake band, lower 

17 62318Z Z BRACKET ASSEMBLY, band lever (Includes item 19) 
18 OZ 3465 lZ CAPSCREW, 5/8"NF x 1-3/4" 

904209 12 LOCKWASHER, 5/8" 

19 643740 2 PIN, band lever bracket 

ZO 6Z3165 Z LEVER ASSEMBLY, band operating (Includes item Zl) 

ZI 6Z 3164 2 BUSHING, band operating lever 

ZZ 6Z3139 Z PIN, connecting rod, rear 
910302 2 PIN, cotter, 5/32!! x 1_1/411 

Z3 623140 2 ROD, connecting 

Z4 637729 2 PIN, connecting rod, front 
904003 2 PIN, cotter, 1/8 11 x 2-1/4" 
637730 4 WASHER, plain 

Z5 638818 2 EYE, connecting 
910847 2 NUT, jam, 3/4"NF 

(Continued) 

181 



BRAKES (Continued) 

ITEM PART NO. QTY. DESCRIPTION 

26 651467 2 VALVE ASSEMBLY, operating (See page 183 for parts) 

908944 2 PLUG, pipe, hex-socket, 1/2"NPT 
27 035073 8 CAPSCREW, 1/2"NF x 1-3/4" 
28 035892 4 CAPSCREW, 1/2"NF x 2-1/2" 

904208 12 LOCKWASHER, 1/211 

29 923575 2 O-RING, valve discharge port 

30 623138 2 BOOT, connecting 
921914 4 CLAMP, hose, 2-5/16" x 3-1/4" diarn. 

31 623137 2 COVER, band linkage 
901653 2 PLUG, pipe, 3/8"NPT 

32 035067 4 CAPSCREW, 1 /Z!lNF x 211 
33 070467 8 CAPSCREW, 1 /2"NF xl" 

904208 12 LOCKWASHER, 1/2" 

34 623136 2 GASKET, band linkage cover 

'----------- B R AK E V A L V E AS S E M B L Y 65146 7 _______ ---=T..:-"-3~08~9""'3o!J 

182 



BRAKE VALVE ASSEMBLY 651467 

USAGE: See page 181 

ITEM PART NO. QTY. DESCRIPTION 

I 

2 
3 
4 

5 

6 

7 

8 

9 

10 

II 

12 

13 

14 

15 
16 

17 

18 

19 

20 

21 

22 

23 

651451 

623195 
921912 
921913 

623197 

623489 

623198 

623202 
908944 

651464 

623206 

623203 

623204 

623207 

623196 

623205 
614478 
904208 

623211 

628019 

623210 
911982 

638563 

638561 
911048 

641148 

638562 

I 

I 
I 
I 

I 

I 

I 
2 

2 

I 

I 

I 

I 
4 
4 

I 

I 

I 
I 

I 

I 
I 

I 

I 

NOTE: ~ll quantities are for one (1) Valve Assembly only 

SPOOL, valve 

BOOT J valve spool 
CLAMP, hose, 1-1/16 rl to 2" diam. 
CLAMP, hose, 1-13/16" to 2-3/4" diam. 

SEAL, outer 

WASHER, back-up, inner seal (vellumoid) 

SEAL, inner 

HOUSING 
PLUG, pipe, hex-socket-hd. J l/ZIINPT 

PISTON ASSEMBLY (Includes fulcrum pin) 

RING, snap, actuating rod 

RETAINER, actuating rod spring 

SPRING, actuating rod 

ROD, actuating 

GASKE T, actuating rod retainer 

RETAINER, actuating rod 
CAPSCREW, 1/2"NF x 1-3/8" 
LOCKWASHER, 1/2" 

SEAT, relief valve 

VALVE, relief 

SPRING J relief valve 
WASHER, plain 

CAP, relief valve spring 

CAPSCREW, pressure adjustment 
NUT, jam, 3/8"NF 

GASKET, cap 

CAP, pressure adjustment screw 

183 



{\J 

<0,_---111 
I 

r-

o 

184 

o 
{\J 

(\J 

<D 

'" 

'¢ 

!") 

w 
~ 
~ 

'" ,., 
Z 
H 

~ 

~ 



MAIN FRAME 

ITEM PART NO. QTY. DESCRIPTION 

6604Z5 1 
Z 074103 12 

~=9147gb lZ 

3 
4 

5 
6 

630038 
031055 
910916 

6473Z7 
031055 
910916 

7 660Z0Z 
8 916374 

910916 
911047 

9 040503 
10 013006 

070400 

{ 

661691 
11 

661692 

lZ 919Z30 

13 

14 
15 

16 

17 
18 

19 

ZO 

21 

ZZ 

904208 
064531 

630018 
912895 
904369 
061689 

091634 
070469 
904208 

653953 
916Z 2 1 
904209 
064810 

666940 
916Z21 
904Z09 
064810 
916331 
061689 
904369 
911 045 

642633 
035061 
904208 

630039 
919190 
904Z08 
064531 

{ 
631959 

631960 

1 
Z 
Z 

1 
6 
6 

1 
4 
4 
4 

1 
4 
4 

1 

1 

12 
lZ 
12 

1 
10 
10 
10 

Z 
8 
8 

1 
6 
6 
6 

1 
6 
6 
6 
Z 
Z 
Z 
Z 

1 
2 
2 

1 
4 
4 
4 

Z 

Z 

FRAME ASSEMBLY (Includes items 3 thru 6) 
CAPSCREW, 1-1/4"NF x 4-3/4" 
LOCKWASHER, 1-1/4" 

CAP, beam pivot pin, front 
CAPSCREW, I"NF x 3-3/4" 
LOCKWASHER, 1" 

CAP, beam pivot pin, rear 
CAPSCREW, I"NF x 3-3/4" 
LOCKW ASHER, 1" 

BUMPER, front 
CAPSCREW, I"NF x 3" 
LOCKWASHER, 1" 
NUT, 1 "NF 

HOOK, front pull (Special eguipment) 
CAPSCREW, 7/8"NF x 3-3/4" 
NUT, high, 7/8"NF 

PLATE, closure, left 

PLATE, closure, right 

CAPSCREW, 1/Z"NC x 1-3/8" 
LOCKWASHER, I/Z" 
WASHER, plain 

GUARD ASSEMBLY, crankcase (Includes items 14 and 15) 
CAPSCREW, 3/4"NC x 2" 
LOCKWASHER, 3/4" 
WASHER, plain 

PLATE, cover, oil and water drain holes 
CAPSCREW, 1/2"NF x 1-1/4" 
LOCKWASHER, 1/z" 

GUARD, transmission, front section 
CAPSCREW, 5/8"NC x 1-3/4" 
LOCKWASHER, 5/8" 
WASHER, plain 

GUARD ASSEMBL Y, transmission, rear section (Includes item 20) 
CAPSCREW, 5/8"NC x 1-3/4" 
LOCKWASHER, 5/8" 
WASHER, plain 
CAPSCREW, 3/4"NF x Z-I/4" 
WASHER, plain 
LOCKWASHER, 3/4" 
NUT, 3/ 4"NF 

COVER, transmission oil drain 
CAPSCREW, 1/2"NC x 1-1/4" 
LOCKWASHER, 1/2" 

PLATE, guard attaching 
CAPSCREW, 1/Z"NF x 1-3/8" 
LOCKWASHER, 1/2" 
WASHER, plain 

SHIM, rear guard (1/16 0 thick. Use as required) 

SHIM, rear guard (l/St I thick. Use as required) 

185 



6 6 
;: 

@ ~ ~ jv~ 

[~ ?~ 

:1 0 0 

\~ ::::::". 

t'l 
@ @ 

" t'l 

I'" "'" . t'l 

~ 
t'l 

/ 
o 0 V' 

;: 

" ~ 
(') 

@ @ 
..-

(J) 

Q 
p:; 

c2- 1I I I If ~ 
«: 
::> 

~ 
a 

w 
~ '> 

w 0 

'" E-< 
iii E-< 

0 
p:j 

- :2 

CO ~ ~ iii!> ~ ----0 

" ~ " -- ~ -
@ @ @ 

" ~ (5) ~,<5 
I 

" 
g ~ " ~ 

. 1 

@ @ @ @ 

<5 (') 

186 



BOTTOM GUARDS 

USAGE: Special equipment. 

ITEM PART NO. 

1 664745 
2 012453 

904369 
061689 

3 645961 
4 916331 

904369 
900820 

5 916335 
061689 
904369 
911 045 

6 667764 
7 915439 

904209 
064810 

8 916334 

9 

10 
11 

12 
13 

061689 
904369 
911045 

631959 

664774 
916331 
904369 
900820 

633283 
916310 
904208 

QTY. DESCRIPTION 

1 FRAME, front 
10 CAPSCREW, 3/4"NF x 2" 
10 LOCKWASHER, 3/4" 
10 WASHER, plain 

2 PLATE ASSEMBLY, bottom, front sections (Includes items 12 and 13) 
10 CAPSCREW, 3/4"NF x 2-1/4" 
10 LOCKWASHER, 3/4" 
10 WASHER, plain, US std., 3/4" 

4 CAPSCREW, 3/4"NF x 3-1/4" 
8 WASHER, plain 
4 LOCKWASHER, 3/4" 
4 NUT, 3/4"NF 

1 FRAME, rear 
12 CAPSCREW, 5/8"NC x 2" 
12 LOCKWASHER, 5/8" 
12 WASHER, plain 

2 CAPSCREW, 3/4"NF x 3" 
2 WASHER, plain 
2 LOCKWASHER,3/4" 
2 NUT, 3/4"NF 

1 
8 
8 
8 

4 
16 
16 

SHIM, rear frame (Use as reg 1d) 

PLATE ASSEMBLY, bottom, rear section (Includes items 12 and 13) 
CAPSCREW, 3/4"NF x 2-1/4" 
LOCKWASHER, 3/4" 
WASHER, plain, US std., 3/4" 

COVER, access holes 
CAPSCREW, 1/2"NC x 1" 
LOCKWASHER, 1/2" 

187 



r·-·-··-

N 

, 
E-o 

:t 

~ 
;:;! 

::! 

~ -~ 
~ 
i'4 , 
~ 

e> " " 
. 

I 
U 
~ 
~ 

. " 

E-o I " 

I 

188 



ITEM PART NO. QTY. 

2 
3 

4 

5 

6 

7 

8 

0667439-4 

0667440-2 

0669405-3 

0669406-1 

0914465-0 

0069810-0 
0052077-5 
0904210-2 

0664268-0 

0664280-5 

0664281-3 

0630624-0 

0631704-4 

( 
0632575-7 

9 0637601-6 

10 
11 
12 

0631690-5 
0646045-5 
0647080-1 

13 0052144-3 

14 0904208-6 
{ 

0035067-8 

0915439-4 
0904209-4 

15 0664850-5 

16 0097490-7 

17 0044973-6 [~~~m~=6 
0913828-0 
0904209-4 
0064810-5 

20 

0656795-2 

0656796-0 

0012453-7 
0904369-6 
0911045-3 

2 

2 
4 
4 

2 

2 

4 

4 

4 

4 

4 

20 
20 
20 

6 
6 
6 
6 
6 

12 

2 
4 
4 
4 
4 
4 
4 

2 

2 

8 
8 
8 

TRACK FRAME 

DESCRIPTION 

FRAME ASSY., left 

FRAME ASSY., right 

FRAME ASSY., left 

FRAME ASSY., right 

} 
Tractors prior 
to #16209 

} 
Tractors #16209 
and up 

FITTING, lubricating, 1/8"NPT 

CAP, sprocket shaft bearing 
CAPSCREW, 1-1/4"NF x 6" 
LOCKWASHER, 1-1/4" 

BUSHING, pivot shaft 

SHAFT, pivot 

SEAL, grease, pivot shaft 

BAR, slide, track idler, upper 

BAR, slide, track idler, lower 

Each includes 
items 2 thru 4 

SHIM, slide bar (. 028!! thick. Use as required) 

SHIM, slide bar (.014 11 thick. Use as required) 

DOWEL, tapped, track idler slide bar 
CAPSCREW, Nylok, 3/8"NF xl" 
WASHER, plain (hardened) 

BLOCK, tapped (For mounting dozing equipment) 
CAPSCREW, 1/2 "NF x 2" } . 
LOCKWASHER, 1/2" Tractors pnor to #16209 

CAPSCREW 5/8"NC x 2" } 
LOCKWASHER, 5/8" Tractors #16209 and up 

CORK (1 If diam. )(For protecting dozer mounting holes) 

PLATE, closure 
CAPSCREW, 3/8"NF x 1-1/4" 
LOCKWASHER, 3/8" 
WASHER, plain 
CAPSCREW, 5/8"NC x 1-1/2" 
LOCKWASHER, 5/8" 
WASHER, plain 

) 
) 

Tractors prior 
to #16209 

Tractors #16209 
and up 

NOTE: Items listed below are Special Equipment 

GUARD, end left hand 

GUARD, end, right hand 

CAPSCREW, 3/4"NF x 2" 
LOCKWASHER, 3/4" 
NUT, 3/4"NF 

Replaces page 189 in HD21 Series B Parts Catalog 0664645-9 (Revised August 1970) 
Printed in U. S. A. 189 



~ 

-.D 
o 

13 12 8 

: = (' 0 ; I:' ~ I i ~ ~ ~ 
5~F=ez==h1 '~~~ ~ ~ 
\~,~,,: ~dr'" ~'" 0 ~3'~~~::::::::::::==:=-::-:::==---::> 7 

,1 ' .. " ;;;;; C "~~6 ~ Q" I ') 
GE--eE!~{g= ~~ ~~ ~-~;;~-,;;;;; 
~:V:;;-'\\ j'\;Jr:!' _ ~~ r~ i - ~~ ~~~~~_ ('''')V, \ _''N',_, "X" -",,'ii, ' ; .' 1/ 

\ \ "'cJ:- ". ~\ ...... • 

2 1 11 10 9) ;;17 8 3 4) 
® 

GUARDS MARKED "X" ARE SPECIAL EQUIPMENT 

T-36228 
L.. ___________________ T R AC K R 0 L L ERG U AR DS --------------------' 

~. 



ITEM 

I 
2 

3 
4 

5 

6 

7 

8 
9 

10 
II 

12 
13 

14 

15 

16 

17 

( 

PART NO. 

0669551-4 
0070285-2 
0677012- 6 

0669552-2 
0070285-2 
0677012-6 

0632349-7 

0632325-7 

0632350-5 

0669550-6 
0070285-2 
0677012- 6 

0669553-0 
0070285-2 
0677012-6 

0669554-8 
0070285-2 
0677012- 6 

0"669555-5 

0669556-3 

0070285-2 
0677012-6 

0632361-2 

0650847-7 
0910916-6 
0911047-9 

QTY. 

3 3 
15 15 
15 15 

3 3 
15 15 
15 15 

4 4 

4 4 

4 4 

6 
24 
24 

2 
8 
8 

2 
8 
8 

1 

1 

10 
10 

2 16 

2 16 
4 32 
4 32 

T RACK R 0 L L ERG U A R D S 

,;: Partial guarding. Standard equipment 
,;0:: Full guarding. Special equipment 

DESCRIPTION 

GUARD, end section, left hand 
CAPSCREW, 3/4"NF x 3" 
WASHER, plain 

GUARD, end section, right hand 
CAPSCREW, 3/4"NF x 3" 
WASHER, plain 

BLOCK, tapped, front guard attachment (16-1/4" long) 

BLOCK, tapped, front guard attachment (8-1/2" long) 

BLOCK, tapped, rear guard attachment 

GUARD, intermediate section 
CAPSCREW, 3/4"NF x 3" 
WASHER, plain 

GUARD, intermediate front section, left hand 
CAPSCREW, 3/4"NF x 3" 
WASHER, plain 

GUARD, intermediate front section, right hand 
CAPSCREW, 3/4"NF x 3" 
WASHER, plain 

GUARD, rear inner section, left side 

GUARD, rear inner section, right side 

CAPSCREW, 3/4"NF x 3" 
WASHER, plain 

SPACER, guard bracing 

ROD, guard bracing 
LOCKW ASHER, 1" 
NUT, l!lNF 

Replaces page 191 in HD-21 parts catalog 0664645-9 
Printed in U. S. A. (Revised October 1971) 

191 



~ 

'" '" 

I 
19 20 

18~ 6 ' I 

16 -- ':t , 

17---~ 

2 

2______.., 

DOUBLE-FLANGE ROLLER 

I r[], [] 11~~IUDn~_.~G] 
4 3 

'---------------------- T R AC K R 0 L LE R S T-51481 

,~' 



TRACK ROLLERS (First Type) 

USAGE: Tractor s prior to serial No. 10817615 

ITEM PART NO. 

{ 0667647-2 

0667648-0 

{ 0667645-6 
2 

0667646-4 

3 0622437-2 

4 0076296-3 

5 0604398-8 

6 0622197-2 

7 0905357-0 

8 0923822-1 

[ 0655470-2 

0648748-2 

9 0076294-8 

lO0762 93-0 

0076292-2 

10 0667600-1 
I I 0913105-3 

0904208-6 

IIA 0923932-8 

12 0051623-7 

13 0051959-5 

14 0051629-4 

15 0076298-9 

16 0098744-6 
17 0085026-3 

0676122-5 

18 0098730-6 
0012453-7 
0904369-6 

19 0033288-2 

20 0054890-9 

21 0622234-3 

QTY. DESCRIPTION 

6 ROLLER ASSY., single-flange 

8 ROLLER ASSY., double-flange } Each consists of 
items Z thru 15 

6 ROLLER, single-flange 

8 ROLLER, double-flange 

14 SHAFT 

28 CONE ASSY" bearing 

28 CUP, bearing 

28 DRING, seal, inner 

28 DBALL, steel, 3/16" diam. 

28 DO-RING, seal ring 

56 SHIM, bearing adjustment (. 003" thick) 

28 SHIM, bearing adjustment (.005" thick) 

56 

56 

SHIM, bearing adjustment (.007" thick) 

SHIM, bearing adjustment (. 010!! thick) 

28 SHIM, bearing adjustment (.032" thick) 

28 RETAINER, bearing 
168 CAPSCREW, I /2"NF x 1-1/2" 
168 LOCKWASHER, 1/2" 

28 O-RING. bearing retainer 

28 DRING, seal, outer 

Use as required 

28 SPRING ASSY., seal (Serviced only as a unit) 

28 

28 

28 
56 
56 

56 
56 
56 

DBOOT, seal spring 

RETAINER, seal 

BRACKET, attaching 
CAPSCREW, 7/8"NF x 4-1/2" 
W ASHER, plain 

BLOCK, tapped, attaching capscrew 
CAPSCREW, 3/4"NF x 2" ) Not used when full set of Track 
LOCKWASHER, 3/4" Roller Guards is installed 

CEMENT, neoprene, 1/2 pint can } F t' Or cemen lUg 

SOLVENT, neoprene cement, 1/2 pint can seal boots 

14 SEAL KIT (Includes parts for one (I) roller only; items 6, 7, 8, 
12 and 14) 

OComponents of item 21 

Replaces page 193 in HD-21 (Series B) Parts Catalog 0664645-9 (Revised March 1971) 
Printed in U.S.A. 193 



Insert in HD-21 (Series 
Printed in U.S.A. 

Parts ata og (Added March 1971) 
193A 



TRACK ROLLERS (Second Type) 

USAGE: Tractors serial No. 10S17615 and up 

ITEM PART NO. QTY. 

{ 0671146-9 6 

0671153-5 8 

2 0927143-8 56 
0676122-5 56 

{ 0671143-6 6 
3 

0671144-4 8 

4 0671145-1 2 

5 0671127-9 1 
0923,8/·g 

6 89 238 5i- 8 2 

7 0923591-2 2 

8 0671130-3 2 

9 0670849-9 12 

10 0669707-2 6 

II 0671129-5 2 

12 0671177-4 2 

13 0670852-3 2 

14 0922419-7 2 

15 0098730-6 4 
0012453-7 4 
0904369-6 4 

DESCRIPTION 

ROLLER ASSY., single-flange 

ROLLER ASSY., double-flange } 
CAPSCREW, 7/8"NF x 4-3/4" 
WASHER, plain 

Each includes 
items 3 thru 14 

ROLLER ASSY., single-flange 

ROLLER ASSY., double-flange 
} Each includes item 4 

NOTE: Quantities listed below are for one (1) roller only 

BUSHING, roller 

SHAFT 

O-RING, shaft 

O-RING, retainer 

RET AINER ASSY. (Includes items 10 and 11) 

CAPSCREW, retainer attaching 

PIN. washer retaining 

WASHER, thrust (Also order item 9)(Requires a grind and 
drill operation to install) 

SEAL ASSY. (Serviced only as a unit) 

CAP, seal retaining 

PIN, spring (1/2" x 1-1/8") 

BLOCK, roller mounting 
CAPSCREW, 3/4"NF x 2" 
LOCKWASHER, 3/4" } Not used when full 

set of Track Roller 
Guards is installed 

Insert in HD-21 (Series B) Parts Catalog 0664645-9 (Added March 1971) 
Printed in U. S. A. 193B 



~ 

'"' "" 

C) 

\ 
27 i 1. I//j U "~" 

. ' \ , CD \ 

24 25 
31 30 29 

Q 

21 20 

~~ 
W\ \\ Cl 

-" -11 I!! 1-

,. , I I /' 3 2 14 8 

l-ill=®_~m~t@-I-ID-®' o 

OJ 

e 

'---------------------- T R AC K ID L E R T-33433, 

'~/ 



ITEM P.'l.RT NO. 

1 ( 667380 

667388 

2 ( 622203 

622649 

3 667379 

4 076296 

5 630345 

{""'" 6 
051615 

051616 

655548 

7 622202 
916406 
904209 

8 051959 

9 051629 

10 622197 

11 051623 

12 905357 

13 923822 

14 622199 

15 622545 
16 916342 
17 012767 

18 622546 
19 916342 
20 012767 

21 051647 

22 667236 
916406 

23 ( 667378 

667377 

24 926566 

25 ( 667366 

667367 

26 084997 
27 916021 

904209 

28 084998 
29 916021 

904209 

30 033288 

31 054890 

32 622234 

TRACK IDLER 

QTY. DESCRIPTION 

2 

2 

IDLER ASSEMBLY, track (Spoke-type. 

IDLER ASSEMBLY, track (Solid-type. 

2 IDLER, only (Spoke-type. Standard) 

2 IDLER, only (Solid-type. Special) 

2 SHAFT 

4 CONE ASSEMBLY, bearing 

CUP, bearing 

Standard) ) 

Special) 

Each consists of 
items 2 thru 14 

4 

6 

6 

6 

8 

4 

SHIM, bearing adjustment (. 032" thick) } 

SHIM, bearing adjustment (. 010 11 thick) 

SHIM, bearing adjustment (. 007" thick) 

SHIM, bearing adjustment (.003" thick) 

RETAINER, bearing 

Use as required 

24 
24 

CAPSCREW, 5/8"NF x 1-3/4" 
LOCKWASHER, 5/8" 

4 SPRING ASSEMBLY, seal (Serviced only as a unit) 

4 DBOOT, seal 

4 0 RING. seal, inner 

4 DRING, seal, outer 

4 DBALL, steel, 3/16" diam. 

4 DO-RING, seal ring 

4 RETAINER, seal follower 

2 BRACKET ASSEMBLY, left (Includes item 21) 
4 CAPSCREW, 3/4"NF x 5- 3/4" 
4 NUT, high, 3/4"NF 

2 BRACKET ASSEMBLY, right (Includes item 21) 
4 CAPSCREW, 3/4"NF x 5-3/4" 
4 NUT, high, 3/4"NF 

4 PIN, dowel, idler bracket 

4 PLATE, guide 
24 CAPSCREW, 5/8"NF x 1-3/4" 

8 SHIM, guide plate (.062" thick. Use as required) 

8 SHIM, guide plate (.031 11 thick. Use as required) 

4 

16 

4 

2 
6 
6 

2 
6 
6 

2 

CAPSCREW, idler adjustment (l"NF x 2") 

SHIM, idler adjustment (1/16" thick) 

SHIM, idler adjustment (1/32" thick) 

GUARD, left } 
CAPSCREW, 5/8"NF x 2" 
LOCKWASHER, 5/8" Not used with special 

GUARD, right solid-type idler 
CAPSCREW, 5/8"NF x 2" 
LOCKWASHER, 5/8" 

CEMENT, neoprene, 1/2 pint can) For cementing seal 

SOL VENT. neoprene, 1/2 pint can boots and gaskets 

SEAL KIT (Includes parts for one (1) idler only; items 9 thru 13) 

o Components of item 32 

195 



~ 

'"" Cf' 

, 

16 15 14 

19 

3 2 

r---- 'll I) , loil1W 
~ 

T- 32087 

© © 17 ~ 18===: .." \ 
/11 ... ff~h~ 

/ V-
m
", II ----, 

~ .. _.' <~<l I 
I.! .==11 1 
~I U,' - I 

r- :-".-/ // 

T-3Z088 
T R AC K CARR I ER RO L L E R ---------------------' 



TRACK CARRIER ROLLER 

ITEM PART NO. QTY. DESCRIPTION 

1 

2 

3 

4 

5 

" { 
7 
8 

9 

10 

11 

12 

13 

14 

15 

16 

17 

18 

19 

623825 

623828 

623827 

043491 

659149 

655458 

073024 

073025 

073026 

073023 
013058 
904206 

073029 

073027 

905357 

621283 

048666 

048665 

073634 

623829 

012762 
905347 

623826 

078941 

4 

4 

4 

8 

8 

16 

16 

16 

8 

8 
48 
48 

8 

8 

8 

8 

8 

8 

8 

8 

16 
16 

8 

4 

ROLLER ASSEMBLY (Consists of items 2 thru 16) 

BRACKET 

SHAFT 

CONE ASSEMBLY, bearing 

CUP, bearing 

SHIM, bearing adjustment (.003" thick) } 

SHIM, bearing adjustment (.007" thick) 
Use as 

SHIM, bearing adjustment (.010 11 thIck) 

SHIM, bearing adjustment (.032 11 thick) 

RETAINER, bearing 
CAPSCREW, 3/8"NC x 1-1/4" 
LOCKWASHER, 3/8" 

DO-RING, seal packing 

ORING, seal, inner 

DBALL, steel, 3/16" diarn.. 

ORING, seal, outer 

required 

SPRING ASSEMBLY, seal (Serviced only as a unit) 

BOOT, seal spring 

RETAINER, seal 

ROLLER 

CAPSCREW, attaching (7/ 8"NF x 3-1/4") 
LOCKWASHER, 7/8" 

BLOCK, tapped, attaching caps crews 

SEAL KIT (Includes parts for one (1) roller assembly only; 
items 9 thru 12) 

OComponents of item 19 

197 



~ 

'" <X> 

~, 

I 
\ 
\ 

\ 

"­
'-

"- - --

t:==': 
'fl'-.-4 

------------TRACK RELEASE 

31 32 

-~ 

"-

13 -34 

" \ 

33 

\ 
\ 
) 

T-73574 



TRACK RELEASE 

ITEM PART NO. QTY. DESCRIPTION 

2 

3 

4 

5 

6 

7 

8 

9 

10 

II 

12 

13 
14 
15 
16 

17 

18 

19 

20 
21 

22 

23 

24 

25 

26 

27 

28 

29 

30 

31 

32 

33 

34 

66511 0 

666367 

666407 

628915 

665115 

3045326 

628914 

665114 

665113 

666597 

923831 

621204 

649761 
012984 
012767 
012526 
904369 

035250 

667252 

051786 

051812 
035712 
904208 

051799 

649763 

649765 

649762 

649763 

649764 

051790 

059179 

051800 

095529 

064819 

051795 

649766 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

4 

2 

2 
12 
12 

6 
6 

4 

4 

2 

2 
4 
4 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

YOKE ASSEMBLY (Includes items 2 thru 9) 

PLUG. yoke 

FITTING, pressurizing 

VAL VE ASSEMBL Y. check (Serviced only as a unit) 

RING, wear, release yoke 

RING, snap 

SEAL, piston 

RING, wear, adjusting piston 

PISTON, adjusting 

BAR, push 

O-RING, crosshead 

CROSSHEAD 

GUIDE, crosshead 
CAPSCREW, 3/4"NF x 2-3/4" 
NUT, high, 3/ 4"NF 
CAPSCREW, 3/4"NF x 3" 
LOCKWASHER, 3/4" 

PLUG, crosshead guide filling hole 

GASKET, crosshead guide filling hole plug 

GASKET, crosshead guide 

BLOCK, tapped, crosshead guide mounting 
CAPSCREW, 1/2"NC x 2-1/4" 
LOCKWASHER, 1/2" 

PIN, belle rank pivot 

PIN, front push rod 

ROD, push, front 

BELLCRANK 

PIN, rear push rod 

ROD, push, rear 

PLUNGER, spring 

SPRING, inner 

SPRING, outer 

SEAT, spring 

CAPSCREW, spring adjustment 

LOCK, spring adjustment capscrew 

GUIDE ASSEMBLY, crosshead (Consists of items 13,22 thru 27) 

Replaces page 199 in HD21 Series B Parts C~talog 0664645-9 (Revised October 1971) 
Printed in U. S. A. 199 



10 

ITEM PART NO. QTY. 

* *~< 

( 0667299-2 2 

0679324-4 2 

2 0667263-8 78 78 

3 0667264-6 78 78 

4 0667435-2 2 2 

5 0667436-0 2 2 

6 0079601-1 78 78 

7 0621294-8 2 2 

2-4 

14 

9 

! ,-

13 

8 3 -5 

TRACK 

" Standard (Sea led type) 

11 

,',,' Special (Unsealed type) 

DESCRIPTION 

\ 

CHAIN ASSY. (40 links)(Consists 

CHAIN ASSY. (40 links)(Consists 

LINK, left 

LINK, right 

LINK, ITlaster, left 

LINK, master, right 

PIN 

PIN, master 

(Continued) 

Replaces page 200 in the HD21 Series B Parts Catalog 0664645-9 
Printed in U. S. A. 200 

T-75136 

of items 2 thru 9) 

of itenlS 2 thru 8 and 10) 

) 

(Revised October 1971) 



TRACK (Continued) 

ITEM PART NO. QTY. DESCRIPTION 
~:: ~::~:, 

( 0667292-7 80 2 BUSHING 
8 

0679274-1 78 BUSHING 

9 0667233-1 160 SEAL 

10 0679275-8 4 SPACER 

[ 
0097056-6 320 320 BOLT, track shoe (2-5/8" long) 

II 0097053-3 320 BOLT, track shoe (2-15!16 t' long)(For use with semi-grouser 
shoes only) 

0655838-1 320 320 BOLT, track shoe (2-3/4" long)(For severe- service shoes only) 

12 0663466-1 320 320 NUT, track shoe bolt 

TRACK SHOES 

COMPLETE TRACK ASSEMBLIES 
WITH SHOES (2 Required) 

" i,,~, 

0663563-5 80 80 SHOE, grouser, 2211 0667315-6. . 0679295-6 

0664005-6 80 80 SHOE, grouser, 2211 
(Severe - service) 0667347-9 0680227-6 

0663370-5 80 80 SHOE, grouser, 2411 0667300-8 0680229-4 

0663575-9 80 80 SHOE, grouser, 24 Jt 

(Sever e - 5 ervice) 0667340-4 0679306-1 
13 

0663552-8 80 80 SHOE, grouser, 26 11 0667328-7 0680231-8 

0664009-8 80 80 SHOE, grouser, 26" 
(Severe- service) 0667350-3 0680235-9 

0663548-6 80 80 SHOE, grouser, 2Sl! 0667331-3 0680233-4 

0663574-2 80 80 SHOE, grouser, 28 11 

(Sever e - service) 0667343-8 . 0680237-5 

14 0663596-5 80 SHOE, semi-grouser, 2411 0667318-0 

Replaces page 201 in the HD21 Series B Parts Catalog 0664645-9 
Printed in U. S. A. 201 

(Revised October 1971) 



'-------------- E QUA LI Z 1 N G BE A M __________ -.:.T'---...:7...:4,;:.6.::.82::.J 

ITEM PART NO. QTY. DESCRIPTION 

1 662957 1 BEAM ASSEMBLY (Includes item 2) 

2 052256 2 BUSHING, beam pivot 

3 630032 1 PIN, beam pivot 

4 630302 2 RING I pivot pin retaining 

5 650770 2 PAD, shock l outer 

6 662924 2 PAD, shock, inner 

7 662897 8 BUSHING, bracket spacing 

8 662940 2 BRACKET, shock pad 
9 073424 8 CAPSCREW, 1 IfNF x 4" 

617611 8 WASHER, plain 
10 600236 8 NUT, high, 1 !lNF 

202 



MEMO 

202A 



• 

9 10 

r-' "'-,,- 15 19 21 

A:' I~.l j 
t 18 'T D, ~ ", G~ £----~ 

14 16 -.:... 20 I '=: ! I ~" ... 9 
t ' """@ I 

! (I 0 I ' ' 
r--------t ---{l I ®-()f)--
I I () 0 ' 

: " 0 0 () 

I ' r 

, , , 
r--------------..J 

r 
I 
r 
r 
r 
I 
I 
r 
I 
r 
r 
r 
r 
I 
I 3 

~ i i< 
2

'>\ ~ " .. ~~0 ==~r:roo ;:::@~, ~ ~~ ® ~~~------~~~--~~( 
r 

'£ i-i' 
5~rjr'~::::::::::::::::::~~' ~ ~: ~ .. 0\ ~ ~ 

8 ' "-.... i 
~C@-

'----------______ "'-_ SEA T _____________ -.2T-=--~75~1~4~8 

202B 

) 



ITEM PART NO. 

1 659093 

2 660637 
3 915987 
4 916317 

911028 
064531 
904208 

5 661658 
6 916313 

064531 
904208 
911028 

7 660680 
8 916314 

904208 
064531 

9 666235 
10 916313 

064531 
904208 
911028 

11 666240 

12 
13 

14 
15 

16 
17 
18 

19 
20 
21 

22 

632179 
919331 
916965 
920743 

632188 
919331 
916965 
920743 

660687 
915987 
916313 
904208 
064531 

660678 
916271 
919225 
044973 
904206 
911026 

657564 

SEAT 

QTY. DESCRIPTION 

1 SEAT ASSEMBLY (See page 205 for parts) 

1 ANGLE, seat supporting, front 
1 CAPSCREW, 1/2"NC x 1-1/2" 
1 CAPSCREW, 1/2"NC x 2-3/4" 
1 NUT, 1/2"NC 
3 WASHER, plain 
2 LOCKWASHER, 1/2" 

1 CHANNEL, seat supporting, rear 
3 CAPSCREW, 1/2"NC x 1-3/4" 
5 WASHER, plain 
3 LOCKWASHER, 1/2" 
2 NUT, 1/2"NC 

1 BRACKET, channel supporting 
2 CAPSCREW, 1 /2"NC x 2" 
2 LOCKWASHER, 1/2" 
2 WASHER, plain 

1 SUPPORT, seat 
3 CAPSCREW, 1/2"NC x 1-3/4" 
3 WASHER, plain 
3 LOCKWASHER, 1/2" 
3 NUT, 1/2"NC 

1 PLATE, seat support spacing 

1 
4 
4 
4 

CUSHION, arm rest, left side 
CAPSCREW, 3/8"NF xl" ) 
LOCKWAHSER, 3/8" 
WASHER, plain 

Plated 

1 
4 
4 
4 

CUSHION, arm rest, right side 
CAPSCREW, 3/8"NF xl" ) 
LOCKWASHER, 3/8" Plated 

1 
2 
2 
4 
4 

1 
2 
2 
6 
4 
4 

1 

WASHER, plain 

SUPPOR T, right arm rest cushion 
CAPSCREW, 1/2"NC x 1-1/2" 
CAPSCREW, 1/2"NC x 1-3/4" 
LOCKWASHER, 1/2" 
WASHER, plain 

ANGLE, bracing, right arm rest support 
CAPSCREW, 3/8"NC xl" 
CAPSCREW, 3/8"NC x 1-3/8" 
WASHER, plain 
LOCKWASHER, 3/8" 
NUT, 3/8"NC 

BEL T, safety (Special eguipment. Not illustrated) 

203 



~~. 

I 

I 
~~;; 
'? __ -o 

M 

o o 

204 



USAGE: See page 203 

ITEM 

2 

3 

4 

5 

6 

7 

8 

9 

10 

II 

12 

13 

14 

15 

16 

17 

18 

19 

20 

21 

22 

23 

24 

25 

PART NO. 

{ 

638422 

642499 

[ 
638421 
916532 
914105 

642498 

C 
659102 

642500 

638431 

638432 
916532 
914105 

650143 
916532 
914105 

650132 
916532 
914105 

650141 
916532 
914105 

650137 

650144 

650138 

650142 

650146 

650136 

650135 

638351 

188436 

650147 

650133 

650139 

650131 

638351 

650145 

650140 
188436 
924169 

650134 

QTY. 

I 

I 
2 
2 

2 
4 

2 
2 
2 

I 
6 
6 

2 
4 
4 

2 
2 

2 

2 

2 

2 

4 

6 

12 

I 
I 
2 

SEAT ASSEMBL Y 659093 

DESCRIPTION 

CUSHION, back (outside section) 

COVER, slip, back cushion (Includes fastenings)(Not original equipment) 

CUSHION, back (center section) 
SCREW, machine, rd-hd., 1/4 1t NC x 3/4 11 

LOCKWASHER, ext-tooth, 1/4" 

COVER, slip, back cushion(Includes fastenings)(Not original equipment) 

CUSHION ASSEMBLY, seat (Includes item 4) 

COVER, slip, seat cushion(Includes fastenings)(Not original equ.ipment) 

PLATE, bearing, seat cushion 
SCREW, wood, fl-hd., #8 x 1/2" (Procure locally) 

BRACKET, pivot, seat cushion 
SCREW, machine, rd-hd" 1/4 f1 NC x 3/4" 
LOCKWASHER, ext-tooth, 1/4" 

PLATE, reinforcing, back cushion 
SCREW, machine, rd-hd., 1/4 11 NC x 3/41! 
LOCKWASHER, ext-tooth, 1/4" 

BRACKET, retaining, back cushion 
SCREW, machine, rd-hd., 1/4 11 NC x 3/4" 
LOCKWASHER, ext-tooth, 1/4" 

ROD ASSEMBLY, back cushion adjustment (Includes mounting clips) 
SCREW, machine, rd-hd., 1/4 11 NC x 3/4 11 

LOCKWASHER, ext-tooth, 1/4" 

SPRING, back cushion adjustlnent rod 

FRAME, seat 

SPRING, retracting, seat frame 

LA TCH, seat adjustment 

BEARING, seat adjustment latch 

SHAFT, seat adjustment latch 

SPRING, seat adjustment latch 

RING, snap, seat adjustment latch shaft 

WASHER, seat adjustment latch 

RING, snap. seat adjustment latch 

KNOB, seat adjustment latch 

LINK, suspension, seat frame 

PIN, seat frame suspension link 

RING, snap, suspension link pin 

FRAME ASSEMBLY, base (Includes items 24 and 25) 

ROD, seat release 
WASHER, plain 
PIN, groove, 1/81> x I" 

SPRING, seat release rod 

205 



FLOOR 
(Not Illustrated) 

ITEM PART NO. QTY. DESCRIPTION 

1 655449 1 PLATE, left front 
2 035733 5 CAPSCREW, 1 12"NC x 1-3/8" 

904208 5 LOCKWASHER, 1/2l! 
3 064531 5 WASHER, plain (1-1/8" O. D.) 

{ 654087 1 PLATE, right front (Standard) 
4 

645229 1 PLATE, right front. Used on units equipped with special Air Cleaner 
Unloader Extension) 

5 035733 4 CAPSCREW, 1/2"NC x 1-3/8" 
904208 4 LOCKWASHER, 1/2" 

6 064531 4 WASHER, plain (1-1 18" O. D. ) 

7 660624 1 PLATE, left rear 
8 035190 4 CAPSCREW, 1 12"NC x 1-1/2" 

904208 4 LOCKWASHER, 1/2" 
9 092163 4 WASHER, plain (1-3/4" O. D.) 

10 654080 1 PLATE, right rear 
11 035190 5 CAPSCREW, 1/2"NC x 1-1/2" 

904208 5 LOCKWASHER, 1/2" 
12 092163 5 WASHER, plain (1-3/4" O. D.) 

13 654072 1 CHANNEL, supporting 
14 035236 4 CAPSCREW, 1/2"NC x 1-3/4" 

904208 4 LOCKWASHER, 1/2" 

{ 665791 4 SHIM, channel spacing (1/32 11 thick. Use as required) 
15 

665790 1 SHIM, channel spacing (1/8" thick. Use as required) 

) 

206 



ITEM PART NO. 

0660179-3 

0669387-3 
1 

0660180-1 

0669388-1 

Z 09Z0583-Z 
0677008- 5 
091Z441-3 
09110Z8-9 

3 09Z 7519- 9 
0677010-1 

{ 066108Z-8 
4 

0669386- 5 

09Z0583-Z 
091Z441-3 

QTY. 

1 

0 

0 

\ 
FRONT 

~--

Q 

0 

, , 

0 

0 

FENDERS 

4 

o 

Q 

1 
2 

T-76870 

'::Tractors prior to serial No. 16550; also tractor serial 
No. 10S16551 thru 10S17001 

*:{:Tractor serial No. 10817001 and up 

DESCRIPTION 

FENDER, left side 

FENDER, left side 

1 FENDER, right side 

1 FENDER, right side 

4 4 
4 4 
4 4 
4 4 
6 6 
6 6 

4 4 
4 4 

CAPSCREW, I/Z"NC x 1-1/4" 
WASHER, plain 
LOCKWASHER, I/Z" 
NUT, I/Z"NC 
CAPSCREW, Nylok, 5/8"NC x 1-3/4" 
W ASHER, plain 

ANGLE) fender bracing 

ANGLE, fender bracing 

CAPSCREW, I/Z"NC x 1-I/Z" 
LOCKWASHER, 1/2" 

Replaces page 207 in H])'21 Series B parts catalog 0664645-9 
Printed in U. S. A. (Revised October 1971) 

207 



6 , 
I 
I 
L_--

o 

-----
o 

<> 

o 
o 

5 8 

~® 
@ 

------':.. 

REA R FEN D E R S ___________ ..;!T;.:-..c7c:6.::.8.::.69"----_ 

USAGE: Tractors prior to serial No. 10517001 

ITEM 

I 
2 

3 
4 

6 

7 
8 

9 

PART NO. 

0654020-7 
0926774-1 
0064810-5 
0921171-5 
0648717-7 
0061689- 6 
0677012-6 
0904369- 6 
0012767-0 

0654688-1 

0654090-0 

0926774-1 
0064810-5 
0921171-5 
0648717-7 
0061689- 6 
0677012-0 
0904369-6 
0012767-0 

0670430-8 

QTY. 

4 
4 
3 
2 
2 
6 
2 
3 

I 

4 
4 
3 
2 
2 
6 
2 
3 

DESCRIPTION 

FENDER, left side 
CAPSCREW, Nylok, 5/8"NC x 1-3/4" 
WASHER, plain 
CAPSCREW, 3/4"NF x 2-3/4" 
CAPSCREW, Nylok, 3/4"NF x 2-1/4" 
WASHER, plain 
WASHER, plain 
LOCKWASHER, 3/4" 
NUT, 3/4"NF 

FENDER, right side (For standard units or units equipped with 
hydraulic dozer) 

FENDER, right side (For units equipped with cable dozer) 

CAPSCREW, Nylok, 5/8"NC x 1-3/4" 
WASHER, plain 
CAPSCREW, 3/4"NF x 2-3/4" 
CAPSCREW, Nylok,3/4"NF x2-1 /4" 
WASHER, plain 
WASHER, plain 
LOCKWASHER, 3/4" 
NUT, 3/4"NF 

SPACER, shimming (Use as required) 

Insert in HD2l Series B Parts Catalog 0664645-9 
Printed in U. S. A. (Added October 1971) 

207A 

) 



~ , 

L---------------R EAR FEN D E R S ____________ T"--7_6:...8:...6:..;5...J 

USAGE: Tractors serial No. IOS17001 and up 

ITEM PART NO. 

I 0669536-5 
2 0922509-5 

0064531-7 
3 0926774-1 

0064810-5 
4 0921171-5 
5 0648717-7 

0061689-6 
0677012-6 
0904369-6 
0012767-0 

( 0669544-9 

6 

0669482-2 

7 0922509-5 
0064531-7 

8 0926774-1 
0064810-5 

9 0921171-5 
10 0648717-7 

0061689-6 
0677012-6 
0904369-6 
0012767-0 

II 0670430-8 

QTY. DESCRIPTION 

I FENDER, left side 
2 CAPSCREW. Nylok, 1/2"NC x 1-3/4" 
2 WASHER, plain 
2 CAPSCREW, Nylok, 5/8"NC x 1-3/4" 
2 WASHER, plain 
3 CAPSCREW, 3/4"NF x 2-3/4" 
2 CAPSCREW, Nylok, 3/4"NFx2-1/4" 
2 WASHER, plain 
6 WASHER, plain 
2 LOCKWASHER, 3/4" 
3 NUT, 3/4"NF 

FENDER, right side (For standard units or units equipped 
with hydraulic dozer) 

FENDER, right side (For units equipped with cable dozer) 

2 CAPSCREW, Nylok, 1/2"NC x 1-3/4" 
2 WASHER, plain 
2 CAPSCREW, Nylok, 5/8"NC x 1-3/4" 
2 WASHER, plain 
3 CAPSCREW, 3/4"NF x 2-3/4" 
2 CAPSCREW, Nylok, 3/4"NF x 2-1/4" 
2 WASHER, plain 
6 WASHER, plain 
2 LOCKWASHER, 3/4" 
3 NUT, 3/4"NF 

SPACER, shimming (Use as required) 

Insert in HD21 Series B Parts Catalog 0664645-9 
Printed in U. S. A. 207B 

(Added October 1971) 



T-75147 
L--------------HOOD----------------' 

ITEM 

1 

2 

3 

4 

5 

6 

7 

8 

PART NO. 

0665680-5 

0679741-9 

0663594-0 

0679743-5 

0665809-0 

0679742-7 

0097494-9 
0092163-5 

0664624-4 

0917648-8 
0900806-1 

0668541-6 
0904208-6 
0911028-9 

0642441-0 

0628238-8 

0667475-8 
0915987-2 
0904208-6 
0064531-7 

QTY. 

r ;{~* 
1 

1 

1 

1 

1 

5 5 
5 5 

2 2 

2 2 
2 2 

2 2 
4 4 
4 4 

2 2 

4 4 

2 2 
4 4 
4 4 
4 4 

;{~Tractors prior to serial No. 16550; also tractor serial 
No. 10S16551 thru 10S18043 

*;{:Tractors serial No. 10518044 and up 

DESCRIPTION 

HOOD, engine )Standard 
HO OD, engine 

HOOD, 

HOOD, 
engl.ne )For units equipped with special oil-bath air cleaner 
englne 

HOOD, engine) 
. Units with special air and exhaust extension stacks HOOD, englne 

CAPSCREW, Nylok, 1/21!NC x Itl} 2.1ess re~uir:d on units 
wlth speclal aIr and ex-

WASHER, plain haust extensions 

HOOK, hold-down 

PIN, hold-down hook 
PIN, cotter 

ROD, hold-down hook 
LOCKWASHER, 1/2" 
NUT, 1/2"NC 

SNUBBER, vibration, hold-down 

WASHER, snubber 

BRACKET, mounting, hold-down 
CAPSCREW, 1 /2"NC x 1-1/2" 
LOCKWASHER, 1/2" 
WASHER, plain 

NOTE: See PAINTING AND MARKING for transfers 

Replaces page 208 in HD-21 Series B parts 
Printed in U. S. A. 

catalog 0664645-9 

208 (Revised October 1971) 



ITEM 

I 

Z 
3 

4 

5 

6 

{ 

PART NO. 

065863Z-5 

0661772-5 

0669475-5 

0669890-6 

0673536-9 

TRANSMISSION OIL 

\

FILTER MOUNTING 
BRACKET 

1\ ;c=rr \ 
l-..! I 

I \ 
I .... ~ 
t=~~=~.J:'-D 

,-UNITS WITH OIL· BATH ~ 
AIR CLEANER 

-'----~ 

T-7S146 
COW L -------------------' 

*Standard. Units with dry-type air cleaner 
::'*Special. Units with oil-bath air cleaner 

QTY. DESCRIPTION 
:',.: *~:, 

I 

I 

COWL } 
COWL 

Tractors prior to unit #17001 

I 

I 

COWL } COWL 
Tractor unit #17001 thru #17500 

I COWL 
Tractor unit # 17501 and up 

067354Z-8 I COWL 
} 

09Z0585-7 
0064531-7 
091Z441-3 
0911028-9 

0658139-1 
0035733-5 
0904Z08-6 

06569Z1-4 
0922763-8 
0910Z87-9 
0044973-6 

0667405-5 

0661776-5 

0913830-6 
0917666-0 
0917648-8 
0900806-1 

0667406-3 
0911035-4 
091Z441-3 
09110Z8-9 

8 8 
8 8 
8 8 
8 8 

I 
Z 
2 

1 1 
2 2 
Z Z 
Z 2 

1 

I 
1 
Z 
2 

Z 
Z 
1 
1 

I 

I 
I 
2 
Z 

CAPSCREW, I/Z"NC x 1-3/4" 
WASHER, plain 
LOCKWASHER, I/Z" 
NUT, 1/2"NC (Tractors prior to unit # 17001) 

REST, right foot 
CAPSCREW, l/Z"NC x 1-3/8" 
LOCKWASHER, I/Z" 

COVER, access 
CAPSCREW, 3/8"NC x I" 
LOCKWASHER, 3/8" 
WASHER, plain 

ROD, cowl bracing 

ROD, cowl bracing 

ROD 

NUT, jam, 1/2"NF 
YOKE, rod end, adjustable, 1/2 11 NF 
PIN, yoke, 1/2 11 diam. 
PIN, c.)tter, 1/8" x 111 

NUT, jam, l/2 11 NC 
LOCKWASHER, I/Z" 
NUT, I/Z"NC 

NOTE: See PAINTING AND MARKING for transfers 

Replaces page Z09 in HD-Zl Series B parts catalog 0664645-9 
Printed in U. s. A. (Revised October 1971 ) 

209 



7 6 9 8 

J~:~i~ --
FIRST TYPE 

L--------RADIATOR GUARD (Not for units with cable dozer) T-74612 

ITEM 

2 

3 

4 

5 

PART NO. 

0669717-1 

0677989-6 

0679769-0 

0669716-3 

0677988-8 

0679767-4 

0926567-9 
0926208-0 

0667506-0 

0667507-8 

0677885-6 
0917730-4 

QTY. DESCRIPTION 

12 
12 

2 

7 
7 

GUARD, radiator (Tractors prior to unit #17699) } 

GUARD, radiator (Tractorsunit#17699thru#18043) 

GUARD, radiator (Tractors unit #18044 and up) 

GUARD, radiator (Tractors prior to unit#17699) } 

GUARD, radiator (Tractor s unit #17699 thru #18043) 

GUARD, radiator (Tractors unit #18044 and up) 

CAPSCREW, Nylok, 1-1/4"NC x 3" 
WASHER, plain 

For units 
without 
dozer 

Each includes 
items 6 and 7. 

For units with 
hydraulic 
dozer 

PAD, friction (plastic, 20
11 

long)} See item 23. For tractors 

PAD f · . (1 t' 40" 1 ) prior to unit #17699 , Tlctlon p as -Ie, ong 

BUTTON, bumper, hood 
NUT, elastic stop, 1/4!1NC 

(Continued) 

) For tractor unit 
#17699 and up 

Replaces page 210 in the HD21 Series B Parts Catalog 0664645-9 
(Revised October 1971) Printed in U. S. A. 210 

) 

) 



ITEM 

6 

7 

8 

9 

10 

II 

12 

13 

14 

15 

16 

17 

18 

19 

20 

21 

22 

23 

RADIATOR GUARD (Not for units with cable dozer)(Continued) 

PART NO. QTY. DESCRIPTION 

0085140-2 
0914465-0 
0036546-0 
0910916-6 

0084581-8 

0084612-1 

0669368-3 
0922763-8 
0910287-2 
0900817 -8 

0667511-0 
0921556-9 
0677008-5 

0663249-1 
0921076-4 
0677006-9 

0661955-5 

0668469-0 
0921076-4 
0677006-9 

0661137-0 
0922763-8 
0677006-9 

0667518-5 
0926774-1 
0677010-1 

0667520-1 

0667159-8 
0922509-5 
0677008-5 

0643124-1 

0920570-9 

0643229-8 

0660513-3 

0919230-3 
0904208-6 
0064531-7 

0667082-2 

4 
4 
8 
8 

4 

4 

I 
10 
10 
10 

I 
4 
4 

I 
5 
5 

2 

2 
6 
6 

I 
4 
4 

I 
6 
6 

4 
8 
8 

4 

4 

4 

2 

2 
2 
2 

CAP, trunnion 
FITTING, lubricating, straight, 1/8"NPT 
CAPSCREW, I"NFx4-1/4" 
LOCKW ASHER, I" 

BUSHING, trunnion 

PLATE, retaining, trunnion bushing 

COVER, top closure 
CAPSCREW, 3/8"NC x I" 
LOCKWASHER, 3/8" 
W ASHER, plain, U. S. std., 3/8" 

BAR, front closure plate supporting 
CAPS CREW, 1/2"NC x 2" 
WASHER, plain 

BAFFLE, air, lower 
CAPSCREW, 3/8"NC x 1-1/4" 
WASHER, plain 

BAFFLE, air, side (rubber) 

STRIP, re-enforcing, baffle 
CAPSCREW, 3/8"NC x 1-1/4" 
WASHER, plain 

BAFFLE, air, upper 
CAPSCREW, 3/8"NC x I" 
WASHER, plain 

PLATE, front closure, upper 
CAPSCREW, Nylok, 5/8"NC x 1-3/4" 
WASHER, plain 

PLATE, front closure, lower 

BRACKET, hinge, bottom closure plate 
CAPSCREW, Nylok, 1/2"NC x 1-3/4" 
WASHER, plain 

PIN, hinge 

PIN, hinge pin retaining 

CHAIN ASSY., hinge pin (Serviced only as a unit) 

For GUARDS 
0669716-3, 
0677988-8 and 
0679767-4 

STRAP, cylinder tie-down (Used only when transporting tractor 
with dozer blade removed) 

CAPSCREW, 1/2"NC x 1-3/8" 
LOCKW ASHER, 1/2" 
WASHER, plain 

CEMENT, adhesive, 4 oz. can (Use to apply hood friction pads) 

Replaces page 211 in the HD21 Series B Parts Catalog 0664645-9 (Revised October 1971) 
Printed in U.S.A. 211 



~54 
,. I'~ 

-; '" \~ _,r- .'-

I ,. of[] 111)1, 
! I \J:W 

222120 
FIRST TYPE 

9 

I 

eX
T , 

.' . ) 

/ -

/: \ /~ 
8 12 

(, 
2 24 

T-75135 L----------RADIATOR GUARD (Units with Cable Dozer) -------=-=~=~ 

ITEM PART NO. 

{ 
0669721-3 

1 0677991-2 

0679768-2 

2 0926567-9 
0926208-0 

3 0667506-0 

4 0667507-8 

5 0677885-6 
0917730-4 

6 0669368-3 
0922763-8 
0910287-2 
0900817-8 

7 0667511-0 
0921556-7 
0677008-5 

8 0663249-1 
0921076-6 
0677006-9 

9 0661955-5 
0921076-6 
0677006-9 

QTY. DESCRIPTION 

GUARD, radiator (Tractors prior to unit #17699) 

GUARD, radiator (Tractors unit #17699 thru #18043) 

12 
12 

GUARD, radiator (Tractors unit #18044 and up) 

PAD, 

CAPSCREW, Nylok, 1-1I4"NC x 3" 
WASHER, plain 

friction (plastic, 20" long) 
See item 25. Tractors 

2 PAD, friction (plastic, 40" long) ) prior to unit # 1 76 99 

7 
7 

BUTTON, 
NUT, 

bumper, hood 
elastic stop l/4 f' NC 

1 COVER, top closure 
10 CAPSCREW, 3/8"NCx 1" 
10 LOCKWASHER, 3/8" 

) Tractors unit #17699 
and up 

10 WASHER, plain, U.S. std., 3/8" 

1 BAR, front closure plate supporting 
4 CAPSCREW, 1/2"NC x 2" 
4 WASHER, plain 

1 BAFFLE, air, lower 
5 CAPSCREW, 3/8"NC x 1-1/4" 
5 W ASHER, plain 

2 
6 
6 

BAFFLE, air, side 
CAPSCREW, 3/8"NC x 1-1/4" 
WASHER, plain 

(Continued) 
R~places page 212 in the HD21 Series 
Printed in U.S.A. 

B Parts Catalog 0664645-9 

212 
(Revised October 1971) 

) 



RADIATOR GUARD (Units with Cable Dozer)(Continued) 

ITEM PART NO. QTY. DESCRIPTION 

10 0661137-0 1 BAFFLE, air, upper 
0922763-8 4 CAPSCREW, 3/8"NCx 1" 
0677006-9 4 WASHER, plain 

11 0660845-9 1 PLATE, front closure, upper 
0926774-1 6 CAPSCREW, Ny1ok, 5/8"NC x 1-3/4" 
0677010-9 6 WASHER, plain 

12 0660846-7 PLATE, front closure, lower 

13 0667159-8 4 BRACKET, hinge, bottom closure plate 
0922509-5 8 CAPSCREW, Ny1ok, 1/2"NC x 1-3/4" 
0677008-5 8 WASHER, plain 

14 0643124-1 4 PIN, hinge 

15 0920570-9 4 PIN, hinge pin retaining 

16 0643229-8 4 CHAIN ASSY., hinge pin (Serviced only as a unit) 

C 
0660177-7 

17 
0669431-9 

PIPE, cable protecting (33" long)(Tractors prior to #17001) 

PIPE, cable protecting, front (31-3/4" long)(Tractors #17001 and up) 

18 0665394-3 2 COUPLING ASSY., pipe (Includes nuts and seals) 

19 0669430-1 PIPE, cable protecting, rear (11-3/4" long)(Tractors #17001 and up) 

20 0084758-2 3 SHEAVE, control cable 

21 0044875-3 3 BEARING. roller, cable sheave 

22 0665364-6 3 SHAFT, sheave 
0917936-7 3 PIN, spring, 3/8" x 3-1/2" 
0914465-0 3 FITTING, lubricating, straight, 1/8"NPT 

23 0084694-9 1 GUIDE, cable 
24 0921174-9 2 CAPSCREW, 5/8"NC x 2-1/2" 

0912942-0 2 LOCKWASHER, 5/8" 

25 0667082-2 CEMENT, adhesive, 4 oz. can (Use to apply hood friction pads) 

Replaces page 213 in the HD21 Series B Parts Catalog 0664645-9 
Printed in U. S. A. 213 

(Revised October 1971) 



:1 
\: 

I I 
I 

"-
"-

"-
Q) 

, 
(1) , 

2 "-

"-'~ Q) Q) Q) 
"-

@, Q) 

\1 3~ 
T-75824 

FIXE D DRAWBAR 

USAGE: Standard equipment on tractors serial No. 10817233 and up 

ITEM PART NO. 

1 0674318-1 
2 0926856-6 

0914730-7 
3 0926857-4 

0912603-8 

4 00674320-7 

5 0674321-5 
0922526-9 
0915972-4 

QTY. 

1 
2 
2 
4 
4 

DESCRIPTION 

DRAWBAR 
CAPSCREW, 1-1/4"NF x 4" 
LOCKWASHER, 1-1/4" 
CAPSCREW, 1-1/2"NF x 4" 
LOCKWASHER, 1-1/2" 

PIN, coupling 

1 PLATE, pin retaining 
1 CAPSCREW, 1/2"NC x 2-1/2" 
1 NUT, elastic stop, 1/2!1NC 

Insert in HD2l Series B Parts Catalog 0664645-9 
Printed in U. S. A. 

213A 

} 

Not used when 
eg uipped with 
countel'weight 

(Added October 1971) 

) 

) 





o 

--

O I . 
~---- ; 

(J--, --- --£ 
, -- ¥J~8 

FIXED DRAWBAR 

6 

~~~'--=--.=-~-~----' 
o '--_~C::;=--1 
O'~-------' 

USAGE: Standard equipment on Tractors prior to serial No. 10817233 and optional 
equipment thereafter. 

ITEM 

I 
2 

3 

4 

5 

6 
7 

8 

PART NO. 

0098837-8 
0648331-7 
0913077-4 
0916555-6 

0633674-7 

0629697 -2 

0629698-2 
0900806-1 

0633675-4 
0926856-6 
0904210-2 
0625383-5 
0913077-4 

QTY. DESCRIPTION 

I BRACKET, coupling 
6 CAPSCREW, 1-1/2"NF x 6-1/4" 
6 LOCKWASHER, 1-1/2" 
6 NUT, 1-1/2"NF 

I 
2 

I 
4 
4 
4 
4 

PIN, drawbar 

BLOCK, retaining, drawbar pin 

PIN, retaining block 
PIN, cotter, 1/8 If x 111 

BRA CKET, supporting 
CAPSCREW, 1-1/4"NF x 4" 
LOCKWASHER, 1-1/4" 
CAPSCREW, 1-1/2"NF x 4" 
LOCKWASHER, 1-1/2" 

3 

2 

T-71ZZ0 

Replaces page 214 in HD21 Series B Parts Catalog 0664645-9 (Revised October 1971) 
Printed in U.S.A. 

214 

) 



USAGE: Optional equipment 

ITEM PART NO. QTY. 

I 648683 I 
2 629966 2 

913077 2 
3 052361 6 

904210 6 

4 056995 

5 
6 

7 

8 

9 
10 

II 

12 

13 

14 

15 

052155 
035018 
904208 
064531 

648643 

648652 

648646 
098266 
904210 
913097 

052366 

052159 

052069 

052367 

052060 

I 
2 
2 
2 

2 

I 
4 
4 
4 

I 

11 

I 
I 

l'l 
7 I 

8~ I 
I 
I 
I 
I 
I 
I 

: =--'6~ 
9 'c> 

= = = 
, = ,= 

cb , , , 

~n 
I n ___ 
tr lO 

I 

SWINGING DRAW BAR 

DESCRIPTION 

BRACKET, mounting 

= 

CAPSCREW, 1-1/2"NF x 4-1/4" 
LOCKWASHER, 1-1/2" 
CAPSCREW, 1-1/4"NF x 4" 
LOCKWASHER, 1-1/4" 

PIN, hinge 

PLA TE, hinge pin retaining 
CAPSCREW, 1/2"NF x 1-1/2" 
LOCKWASHER, 1/2" 
WASHER, plain 

DRAWBAR 

SHOE, wear 

PLATE, drawbar supporting 
CAPSCREW, 1-1/4"NF x 5-5/8" 
LOCKWASHER, 1-1/4" 
NUT, 1-1/4"NF 

PIN, draw bar locking 

PIN. locking arm 

ARM, locking. draw bar pins 

PIN, draw bar coupling 

SHAFT, locking arm 

215 

T-71875 



PAINTING AND MARKING 
(Not Illustrated) 

ITEM PART NO. QTY. DESCRIPTION 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

14 

15 

16 

17 

925109 

925110 

925108 

664188 

664189 

034076 

667207 

034076 

621357 

650587 

666497 

644616 

644619 

621343 

{ ",,,," 
659538 

632226 

644534 

621342 

659160 

656642 

1 

4 

NOTE: Approximately 6 gallons paint required for spraying 

ENAMEL) A-C yellow, quart can 

ENAMEL, A-C yellow, gallon can 

ENAMEL, A-C yellow, 12 oz. pressurized spray-type can 

NOTE: All plates and transfers listed below are English 
language printings unless otherwise indicated. 

PLATE, lubrication and serVi.ce gUl.de (71! x .10
11

)} Attached to side 

of battery box PLATE, lubrication and serVIce gUIde {multl-
language, 7 '1 x 12-7 f8 l1

} 

SCREW, thd. -cutting, cross-recessed-hd., #8 x 1/2" (2 
additional required for multi-language plate) 

PLATE, warning, automatic brake (3-1/81 ' x 4 '1 )(Attached to top 
of steering lever housing) 

4 SCREW, thd-cutting, cross-recessed-hd., #8 x 1/211 

1 TRANSFER, lubrication certification (3-7/8" x 6-3/4")(Applied to 
front of battery box) 

1 TRANSFER, turbocharger altitude warning (1-3/4" x 3-1/2")(Applied 
to top of steering lever housing) 

TRANSFER, instruction, engine operation (2_1/411 x 4-1 /21l){Applied 
to top of steering lever housing) 

1 TRANSFER, instruction, 1 st stage fuel filter (1- 3 /4" x 2 -1/4") 
(Applied to filter) 

1 TRANSFER, instruction, 2 nd stage fuel filter 0- 3/4" x 2- 1/4") 
(Applied to filter) 

2 TRANSFER, instruction, oil filter (2-5/16" x 3-1/4")(Applied to 
engine oil filter) 

1 TRANSFER, warning, by-pass oil filter (Includes Portuguese 
translation, Z" x 10")(Applied to FILTER ASSEMBLY 4390593) 

1 TRANSFER, warning, by-pass oil filter (French and Spanish 
translations, 2" x 10")(Applied to FILTER ASSEMBLY 4390593) 

2 TRANSFER, instruction, steering pressure line oil filter (1-3/4" 
x 2-1/4")(Applied to filters) 

1 TRANSFER, instruction, transmission oil filter (1-3/4" x 2-1/4") 
(Applied to filter) 

1 TRANSFER, instruction, engine primer (1_3/4 11 x 6 11 )(Applied to 
dash) 

1 TRANSFER, instruction, dry-type air cleaner (Applied to cleaner 
air inlet tube) 

TRANSFER, instruction, oil-bath air cleaner (1-1/2" x 3-3/40) 
(Applied to cleaner) 

( Continued) 

216 



ITEM PART NO. 

18 665147 

19 661227 

20 666405 

21 925158 

22 924552 

23 924550 

24 924555 

{ 924320 
25 

924541 

{ 924306 
26 

924463 

PAINTING AND MARKING (Continued) 

QTY. DESCRIPTION 

TRANSFER, instruction, coolant filter (2_3/4 1f x 3-1/21l)(Applied to 
filter) 

3 TRANSFER, "HD 21" (Applied to rear of fuel tank, sides of battery 
box and sides of hydraulic tank. or tool box) 

3 TRANSFER, "SERIES B" (1-1/4" x 8-1/8")(Applied to rear of fuel 
tank, sides of battery box and sides of hydraulic tank or tool box) 

2 TRANSFER, "21000-Mark II Power" (2" x 7-3/4")(Applied to sides 
of radiator guard) 

2 TRANSFER, "ALLIS- CHALMERS" (2-3/8" x 39")(Applied to sides of 
hood) 

1 TRANSFER, "ALLIS-CHALMERS" (1-7/8" x 30")(Applied to front 
of radiator guard) 

1 TRANSFER, "ALLIS-CHALMERS" (3-3/8" x 55")(Applied to rear of 
fuel tank) 

TRANSFER, trademark (6-3/4l!, orange and black) } Applied to rear 

TRANSFER, trademark (6-3/4", whiteH Optional) of fuel tank 

2 TRANSFER, trademark (7-3/4", orange and black)} Applied to sides 

2 TRANSFER, trademark (7-3/4", h" )(0 t" 1) of radiator guard W lte p lona 

217 



to 
~ 

en 

6 

/ 

~~ 
-*.0~~2 

~ 

CABLE CLIPS 

e2 THRU 22 

TO ALTERNATOR 

5 23 

TO STARTER 

~24 

LIGHTS AND WIRING 

TO INSTRUMENT lIGHT--

26 

'~i~r7h 

J~ 
25 27 

TO TAILLIGHT 

7 2B 11 10 

T-75144 



ITEM 

2 

3 

4 

5 

6 

7 

S 

9 

10 

1 1 

12 

13 

14 

15 

LIGHTS A ND WIRING 

L::,. Units with standard 20 amp. alternator 
A 1:::.. Units with optional 50 amp. alternator 

PART NO. QTY. DESCRIPTION 

,6 ,6t;;, 

0621429-0 
0910210-2 
0904208-6 
0911043-8 
0669792-4 

0076140-3 
0916903-8 
0904209-4 
0911029-7 

0659417-7 

( 
0926068-S 

0087855-3 

0083987-8 

( 
0652591-9 

0652592-7 

0916308-0 
090420S-6 

( 
0667626-6 

0667572-2 

0917376-6 

0208960-5 

0664959-4 

0667571-4 

0653645-2 

0667573-0 

0660218-9 

0098372-6 

0639388-8 
0915408-9 
0904206-0 
0911115-4 

0640674-8 

0640676-3 
0916268-6 
0911115-4 
0904206-0 

0644006-9 

2 
2 
2 
2 
2 

2 
2 
2 
2 

2 

2 

6 
6 

7 
3 
3 
3 

2 
1 
2 
1 

2 "LIGHT ASSY., head (See page 221 for parts) 
2 LOCKWASHER, ext-tooth, 1/2" 
2 LOCKWASHER, regular, 1/2" 
2 NUT, 1/2"NF 
2 SPACER, head lights 

2 "BRACKET, head light mounting } 
2 CAPSCREW, 5/S"NC x 3-1/2" 
2 LOCKWASHER, 5/8" 

Tractor 5 prior 
to unit #17001 

2 NUT, 5/S"NC 

1 ,. CABLE, head light 

2 "GROMMET, head light cable (large}{Tractors prior to unit #17001) 

2 ". GROMMET, head light cable (large}{Tractors unit#17001 and up) 

"'GROMMET, head light cable (small) 

,. GUARD, left head light 

,. GUARD, right head light 
Tractors prior to 
unit #17001 

6 CAPSCREW, 1 /2"NC x 7/8" 
6 LOCKWASHER, 1/2" 

HARNESS, wiring, front section 

HARNESS, wiring, front section 
) Each includes item 8 

NUT, #12NC (Attaches harness to alternator) 

FUSE, cartridge type, 1/4!! x 1_1/411,20 amperes 

HARNESS, wiring, intermediate section 

HARNESS, wiring, intermediate section } 

HARNESS, alternator and starter to ammeter, 
front section 

HARNESS, alternator and starter to ammeter, 
rear section 

HARNESS, wiring, rear section 

GROMMET, rear wiring harness 

Not 
Illustrated 

7 ':~CLIP, rear wiring harness (5/16 11 diam., 9/32!! bolt-hole) 
3 CAPSCREW, 3/8"NF x 3/4" 
3 LOCKWASHER, 3/8" 
3 WASHER, plain, SAE std., 3/8" 

1 

2 
1 
2 

CLIP, rear wiring harness 5/16 11 diam., 9/32 JJ bolt-hole) 

CLIP, wiring harness (5/16" diam., 13/32" bolt-hole) 
CAPSCREW, 3/8"NCx 5/S" 
WASHER, plain, SAE std., 3/S" 
LOCKWASHER, 3/8" 

CLIP, front wiring harness (9/16 11 diam., 17/32 11 bolt-hole) 

(Continued) 

Replaces page 219 in HD21 Series B Parts Catalog 0664645-9 (Revised October 1971) 
Printed in U,S.A. 219 



L IG H T S AN D WI RING (Continued) 

QTY. 
ITEM PART NO. /::, /::'6 DESCRIPTION 

16 

17 

18 

19 

20 

21 

22 

23 

24 

25 

26 

27 

28 

637741 
916310 
904208 
910244 

639314 
915408 
904206 
911026 
911115 

640675 
916310 
904208 
910244 

094527 
916268 
904206 
911115 

624508 
916310 
904208 
910244 

094422 
916268 
904206 
911115 
915343 
900816 
904204 
911024 

659422 

667579 

660694 

1 
2 
2 
2 
2 

1 
1 
1 
1 

4 
2 
2 
3 

1 
1 
2 
1 

3 
2 
2 
2 

1 

1 

1 

1 
1 
1 
1 

2 
2 
2 
2 

1 

9 
2 
2 
2 
1 
1 
1 
1 

CLIP, front wiring harness (5/8" diam., 17/32" bolt-hole) 
CAPSCREW, 1/2"NC xl" 
LOCKWASHER, 1/2" 
WASHER, plain, SAE std., 1/2" 

CLIP, wiring harness (3/8" diam., 13/32" bolt-hole) 
CAPSCREW, 3/8"NC x 3/4" 
LOCKWASHER, 3/8" 
NUT, 3/8"NC 
WASHER, plain, SAE std., 3/8" 

CLIP, front wiring harness (3/8" diam., 17/32" bolt-hole) 
CAPSCREW, 1/2"NC xl" 
LOCKWASHER,1/2" 
WASHER, plain, SAE std., 1/2" 

CLIP, wiring harness (l/2" diam., 13/32" bolt-hole) 
CAPSCREW, 3/8"NC x 5/8" 
LOCKWASHER, 3/8" 
WASHER, plain, SAE std., 3/8" 

CLIP, front wiring harness (l/ZII diam., 17/32 11 bolt-hole) 
CAPSCREW, l/2"NC xl" 
LOCKWASHER, 1/2" 
WASHER, plain, SAE std., 1/2" 

CLIP, wiring harness (5/8" diam., 13/32 11 bolt-hole) 
CAPSCREW, 3/8"NC x 5/8" 
LOCKWASHER, 3/8" 
WASHER, plain, SAE std., 3/8" 
CAPSCREW, 1/4"NC x 5/8" 
WASHER, plain, U. S. std., 1/4" 
LOCKWASHER, 1/4" 
NUT, 1/ 4"NC 

CLIP, wiring harness (3/8" diam., 17/32" bolt-hole) 

BOOT. protecting, alternator terminal 

SWITCH, pressure, alternator cut-off 

SWITCH, starter (See INSTRUMENTS) 

AMMETER (See INSTRUMENTS) 

SWITCH, lights (See INSTRUMENTS) 

SWITCH, safety (See SPEED CONTROL LINKAGE) 

*Special Equipment 

220 

/ 



QTY. 

LIGHTS AND WIRING 

b. Units with standard 20 amp. alternator 
6.6. Units with optional 50 amp. alternator 

ITEM PART NO. 6 66 DESCRIPTION 

1 621429 
910210 
904208 
911043 

2 076140 
916903 
904209 
911029 

3 659417 

4 926068 

5 083987 

6 {652591 

652592 

916308 
904208 

7 {667626 

667572 

8 

9 

10 

11 

12 

13 

14 

15 

208960 

664959 

667571 

653645 

667573 

660218 

098372 

639388 
915408 
904206 
911115 

640674 

640676 
916268 
911115 
904206 

644006 

2 
2 
2 
4 

2 
2 
2 
2 

1 

2 

1 

1 

1 

6 
6 

1 

1 

1 

1 

1 

7 
3 
3 
3 

1 

2 
1 
2 
1 

2 "LIGHT ASSY., head (See page 221 for parts) 
2 LOCKWASHER, ext-tooth, 1/2" 
2 LOCKWASHER, regular, 1/2" 
4 NUT, 1/2"NF 

2 "'BRACKET, head light mounting 
2 CAPSCREW, 5/8"NC x 3-1/2" 
2 LOCKWASHER, 5/8" 
2 NUT, 5/8"NC 

1 *CABLE, head light 

2 *GROMMET, head light cable (large) 

1 *GROMMET, head light cable (small) 

"GUARD, left head light 

1 "GUARD, right head light 

6 
6 

CAPSCREW, 1/2"NC x 7/8" 
LOCKWASHER, 1/2" 

HARNESS, wiring, front sectiOn} 
Each includes item 8 

HARNESS, wiring, front section 

1 

1 

1 

FUSE, cartridge type, 1/411 x 1-1/411, 20 amperes 

HARNESS, wiring, intermediate section 

HARNESS, wiring, intermediate section 

HARNESS, alternator and starter to ammeter, 
front section 

HARNESS, alternator and starter to ammeter, 
rear section 

1 HARNESS, wiring. rear section 

1 GROMMET, rear wiring harness 

Not illustrated 

7 "'CLIP, head light cables (1/8" diam., 13/32" bolt-hole) 
3 CAPSCREW, 3/8"NF x 3/4" 
3 LOCKWASHER, 3/8" 
3 WASHER, plain, SAE std., 3/8" 

1 CLIP, rear wiring harness (5/16 11 diam., 9/32 11 bolt-hole) 

2 CLIP, wiring harness (5/16" diam., 13/32" bolt-hole) 
1 CAPSCREW, 3/8"NC x 5/8" 
2 WASHER, plain, SAE std., 3/8" 
1 LOCKWASHER, 3/8" 

1 CLIP, front wiring harness (9/16" diam., 17/32" bolt-hole) 

( Continued) 

219 



LIGHTS AND WIRING (Continued) 

QTY. 
ITEM PART NO. '" "'''' DESCRIPTION 

16 

17 

18 

19 

20 

21 

22 

23 

24 

25 

26 

27 

28 

637741 
916310 
904208 
910244 

639314 
915408 
904206 
911026 
911115 

640675 
916310 
904208 
910244 

094527 
916268 
904206 
911115 

624508 
916310 
904208 
910244 

094422 
916268 
904206 
911115 
915343 
900816 
904204 
911024 

659422 

667579 

660694 

I 
2 
2 
2 
2 

4 
2 
2 
3 

I 
I 
2 
I 

3 
2 
2 
2 

I 

I 

I 
I 
I 
I 

2 
2 
2 
2 

9 
2 
2 
2 
I 
1 
1 
1 

1 

CLIP, front wiring harness (5/8 11 dialTI. I 17/32" bolt-hole) 
CAPSCREW, l/2"NC x I" 
LOCKWASHER, 1/2" 
WASHER, plain, SAE std., 1/2" 

CLIP, wiring harness (3/8 B diaITl., 13/32 11 bolt-hole) 
CAPSCREW, 3/8"NC x 3/4" 
LOCKWASHER, 3/8" 
NUT, 3/8"NC 
WASHER, plain, SAE std., 3/8" 

CLIP, front wiring harness (3/8 11 diarn., 17/32 11 bolt-hole) 
CAPSCREW, 1/2"NC x I" 
LOCKWASHER,I/2" 
WASHER, plain, SAE std., 1/2" 

CLIP, wiring harness (l/2" diam., 13/32" bolt-hole) 
CAPSCREW, 3/8"NC x 5/8" 
LOCKWASHER, 3/8" 
WASHER, plain, SAE std., 3/8" 

CLIP, front wiring harness (1/2 11 diaITl., 17/32" bolt-hole) 
CAPSCREW, 1/2"NC x I" 
LOCKWASHER, 1/2" 
WASHER, plain, SAE std., 1/2" 

CLIP, wiring harness (5/8" diam., 13/32" bol t-hole) 
CAPSCREW, 3/8"NC x 5/8" 
LOCKWASHER, 3/8" 
WASHER, plain, SAE std., 3/8" 
CAPSCREW, 1/4"NC x 5/8" 
WASHER, plain, U. S. std., 1/4" 
LOCKWASHER, 1/4" 
NUT, 1/4"NC 

CLIP, wiring harness (3/8" diam., 17/32" bolt-hole) 

BOOT, protecting, alternator terminal 

SWITCH, pressure, alternator cut-off 

SWITCH, starter (See INSTRUMENTS) 

AMMETER (See INSTRUMENTS) 

SWITCH, lights (See INSTRUMENTS) 

SWITCH, safety (See SPEED CONTROL LINKAGE) 

*Special EguipITlent 

220 

/ 



~ 

of\ 
I 1~~~~~,~,i\e~\~ I J 

~
)// 

/1 
I~_-

""" 
3 

\ 
1------------- L I G H T ASS E M B L Y 621429 _________ .:.T_-2=.7"'3"'9"'O'--' 

USAGE: See pages 219 and 222 

ITEM PART NO. QTY. DESCRIPTION 

NOTE: Quantities indicated are for one (1) light only 

1 182763 SEALED BEAM (24 volt) 

2 621428 1 RETAINER (rubber) 

3 621724 2 CABLE, sealed beam (Includes terminals) 

4 ------ 1 BODY ASSEMBLY (Not serviced separately) 

5 912731 2 SCREW, terminal (#8-32 NC x 5/16") 

221 



fJ
--- -

__ ----- i r------ : 

4 
6---1] 

'--------------REAR FLOOD LIGHT T-75149 

USAGE: Special equipment 

ITEM PART NO. 

1 621429 

2 

3 

4 

5 

6 

7 

8 

9 

10 

900818 
904208 
911043 

075429 
916272 
904206 
044973 

075535 

664780 
916287 
904369 

664776 
915408 
904206 
911115 

068367 

208960 

655485 

654545 

639388 
915408 
911115 
904206 

QTY. DESCRIPTION 

2 LIGHT ASSEMBLY (See page 221 for parts) 
2 WASHER, plain, U. S. std., 1/2" 
2 LOCKWASHER, 1/2" 
2 NUT, 1/2"NF 

2 
4 
4 
4 

2 

2 
2 
2 

2 
2 
2 
2 

1 

1 

1 

5 
2 
2 
2 

BRACKET, rrlOunting 
CAPSCREW, 3/8"NC x 1-1/4" 
LOCKWASHER, 3/8" 
WASHER, plain 

WASHER, mounting 

GUARD, flood light 
CAPSCREW, 3/4"NC x 1-1/2" 
LOCKWASHER, 3/4" 

ANGLE, guard bracing 
CAPSCREW, 3/8"NC x 3/4" 
LOCKWASHER, 3/8" 
WASHER, plain, SAE std., 3/8" 

CABLE, rear section (9" long) 

FUSE, cartridge type (1/4" x 1-1/4", 20 amperes) 

CABLE ASSEMBLY, front section (107" long. Includes item 7) 

CABLE, light connecting (68" long) 

CLIP, cable (1/8" diam., 13/32" bolt-hole) 
CAPSCREW, 3/8"NC x 3/4" 
WASHER, plain, SAE std., 3/8" 
LOCKWASHER,3/8" 

222 



'---------------- T A ILL I G H T ____________ --..:;T.:.-.:.7.:.46:;:,;4;:,.9u 

USAGE: S,pecial equipment 

ITEM 

I 
2 

3 

4 

5 

6 

7 

8 

9 

10 

II 

12 

13 

14 

PART NO. 

654652 
092635 
904204 
911024 

074452 

654991 
654990 

654988 

654989 

654987 

654986 

665508 
916287 
904369 
061689 

665505 

655485 

208960 

639388 
915408 
904206 
911115 

QTY. 

.2 
4 
4 
4 

2 

2 

2 
4 

2 

2 

2 

2 

2 
2 
2 
2 

I 

I 

4 
4 
4 
4 

DESCRIPTION 

LIGHT ASSEMBLY, tail (Consists of items 3 thru 9) 
WASHER, plain 
LOCKWASHER, 1/4" 
NUT, 1/4"NC 

BODY ASSEMBLY (Not serviced separately) 

BULB. incandescent, single contact. 6 c, p., 24 volt 

LENS, tail light (red) 
SCREW, retaining 

LENS-SEGMENT, tail light (clear) 

GASKET, lens-segment 

CLIP, lens-segment retaining 

WIRE ASSEMBL Y, tail light (Includes insulating bushing) 

GUARD, tail light 
CAPSCREW, 3/4"NC x 1-1/2" 
LOCKWASHER, 3/4" 
WASHER, plain 

CABLE. light connecting 

CABLE ASSEMBLY, (Includes item 13) 

FUSE, cartridge type (1/411 x 1-1/4", 20 amperes) 

CLIP, cable (1/8" diam., 13/32" bolt-hole) 
CAPSCREW, 3/8"NF x 3/4" 
LOCKWASHER, 3/8" 
WASHER, plain, SAE std., 3/8" 

223 



N 
N 

'" 

1 STARTING MOTOR 

//--1::>_ t I ~ --. , , Ii' :f""1 
\ \" , (i" /"-, I' ~ --------l: j \ \\ ,1~;'-::""'-- - J,: 

I';) 

I';) 

15 

~ ~~ 
~ 13 

14 
'--- CABLE CLIPS ---

8 

~~6 
7 

I';) 

9---, 
." , 
~ 
I 

3 

® 
~ 
@ 

\ 
~~~~~\~~~~~~\\ 

F \ ' 

\ 
e e \\ e e 

e e \\ e e \ 

BATTERY MOUNTING 

4 
\ \ / 

BATTERY 

\~ BOX 

~/ \' '1 d;-, 
\'='11 I~, j 

\ I 
'~ 
;e 
5/ 

L------------------BATTERIES AND CABLES T-750951 

"'-_/ 



BATTERIES AND CABLES 

ITEM PART NO. QTY. DESCRIPTION 

250545 

(

243526 
lA 

243527 

lB 

2 

3 

4 

5 

6 

7 

8 
9 

10 

11 

12 

13 

14 

15 

243528 

085680 

660086 

605801 
064531 
904208 
911043 

049993 
900806 

096908 
915406 
904204 
911024 

660220 

660189 
916310 
904208 
906961 

660216 

660215 

076572 
921912 

076469 
921912 

094422 
916268 
904206 
911115 

633653 

2 

2 

1 

4 
4 
4 
4 

4 
4 

1 
2 
2 
2 

1 

I 

I 

I 
I 

5 
5 

3 
3 
3 
3 

4 

BATTERY, storage, 12 volts, dry-charged (Each requires 15.7 
qts. electrolyte) 

ELECTROLYTE ("2" pack-6. 1 quarts) 

ELECTROLYTE ("F" pack-5 gallons) 

HOSE, electrolyte dispensing (For use with 5-gal. pack) 

PAD, battery bottom 

HOLD-DOWN, battery 

ROD, hold-down 
WASHER, plain 
LOCKW ASHER, 1 /2" 
NUT, 1/2"NF 

PIN, hold-down rod 
PIN, cotter, 1/8" xIII 

SWITCH ASSEMBLY, master (Serviced only as a unit) 
CAPSCREW, 1 /4"NC x 3/4" 
LOCKWASHER, 1/4" 
NUT, 1/4"NC 

CABLE, battery to master switch (121! long) 

CABLE, master switch to ground (4211 long) 
CAPSCREW, 1 /2"NC xl" 
LOCKWASHER, 1/2" 
LOCKWASHER, internal teeth, 1/2" 

STRAP, battery connecting 

CABLE, battery to starter (114-1/2" long) 

BOOT, protecting, starter terminal 
CLAMP, hose, 1-1/16!1to 211 diam. 

BOOT, cable protecting 
CLAMP, hose, 1_1/16 11 to 2,11 diam. 

CLIP, cable supporting 
CAPSCREW, 3/8"NC x 5/8" 
LOCKWASHER, 3/8" 
WASHER, plain, SAE std., 3/8" 

CLIP, cable supporting 

225 



N 
N 
0' 

~ 

14 15 

~-

UNITS EQUIPPED WITH DOZER HYDRAULICS --------, 

16 

17 

I 

___ J 

18 20 2 4 3 I! 

u . \ • \ • ~ l ---""._1 fll34 \ @I L£iJ 11 ~ ~~ 

o 0 

o 0 

b .~. ~©~~.-
I ~Ih I ~ 'Il\ 1 --fi"- I . I IT 

11 13 I l .~ J 
1 j.; 
L-" ~j 

10 7 8 

ENLARGED VIEW 

5 4. 6 

1--' II 
~.-.-~ 

" o 

" 
o 

8 10 9 7 

BATTERY AND TOOL BOXES T-75145, 



BATTERY AND TOOL BOXES 

ITEM PART NO. QTY. DESCRIPTION 

1 
2 
3 

4 

5 
6 

7 

8 
9 

10 

11 
12 
13 

14 

15 

16 

17 

18 
19 
20 

21 

660634 
916313 
916314 
904208 
064531 
911028 

660692 
916271 
904206 
044973 

650901 
911115 

660651 
916271 
904206 
044973 

656608 
916271 
070960 
904206 
044973 

1 
2 
4 
6 

10 
4 

1 
4 
4 
4 

1 
2 

1 
6 
6 
6 

1 
2 
2 
4 
2 

660670 1 
I SQIjj9',%3 3 

916971 3 
904209 6 
064810 6 

643369 
915408 
904206 
911026 

639480 
911608 

604943 
916272 
904206 
911115 

630753 

660090 
915987 
916313 
904208 
047063 
911028 

66S393 

916311 
904208 
064531 

1 
4 
4 
4 

2 
S 

I 
4 
4 
4 

4 

I 
3 
3 
6 
9 
3 

4 
4 
4 

NOTE: ToolBox, itemsllthru15, isnotusedonunitsequippedwith 
independent hydraulic systernfor dozer operation. See item 16 
for tool box applicable to units equipped with dozer hydraulics. 

BOX, battery 
CAPSCREW, 1/2"NC x 1-3/4" 
CAPSCREW, 1/2"NC x 2" 
LOCKWASHER, 1/2" 
WASHER, plain 
NUT, 1/2"NC 

COVER, battery box 
CAPSCREW, 3/8"NC xl" 
LOCKWASHER, 3/S" 
WASHER, plain 

LOCK ASSEMBLY, battery box cover (Serviced only as a unit) 
WASHER, plain, SAE std., 3/S" 

COVER, .speed control linkage 
CAPSCREW, 3/S"NC xl" 
LOCKWASHER, 3/S" 
WASHER, plain 

GUARD, speed shift lever 
CAPSCREW, 3/8"NC xl" 
CAPSCREW, 3/S"NC x 1-1/2" 
LOCKWASHER, 3/S" 
WASHER, plain 

BOX, tool 
CAPSCREW, S/S"NC x 2-1/4" 
CAPSCREW, <S/8"NC x 3-1/4" 
LOCKWASHER, S/S" 
WASHER, plain 

COVER ASSEMBLY, tool box (Includes item IS) 
CAPSCREW, 3/S"NC x 3/4" 
LOCKWASHER, 3/S" 
NUT, 3/S"NC 

CLAMP, cover latching 
RIVET, button-head, 1/8 11 x 3/8" 

BOX, tool (Mounts on right track fender) 
CAPSCREW, 3/S"NC x 1-1/4" 
LOCKWASHER, 3/S" 
WASHER, plain, SAE std., 3/8" 

WASHER, tool box spacing 

SUPPORT 
CAPSCREW, I/Z."NC x 1-1/2" 
CAPSCREW, 1/2"NC x 1-3/4" 
LOCKWASHER, 1/2" 
WASHER, piain 
NUT, 1/2"NC 

COVER, filter compartment (Not used on units equipped with dozer 
h ydr aulic s) 

CAPSCREW, 1/2"NC x 1-1/4" 
LOCKWASHER, 1/2" 
WASHER, plain 

227 



L _______________ A LT ER NAT OR T-75113 

QTY. 
ITEM PART NO. ~~ ~:~;'<: 

{ 660144 

662020 

920540 1 1 
920541 1 I 
910244 2 2 

2 667234 I I 

3 667188 I I 

4 667216 I 
916292 I I 
916170 I I 
916319 I I 
904208 I I 

5 667224 I I 
916311 2 2 
904208 I I 
910244 2 2 

6 650944 

915343 2 
904204 2 
911024 2 

" Standard (20 amp capacity) 
''':' Optional (50 amp capacity) 

DESCRIPTION 

ALTERNATOR ("Delco-Remy" #1100062) } 

ALTERNATOR ("Delco-Remy" #1117226) 

CAPSCREW, Nylok, 1/2"NC x 1-1/4" 
CAPSCREW, Nylok, 1/2"NC x 1-1/2" 
WASHER, plain, SAE std., 1/2" 

PULLEY 

NUT, pulley retaining 

BRACKET, alternator mounting 
CAPSCREW, 3/4"NC x 4-1/2" 

Order parts from 
local ttUnited Motors 
Service II agenc y 

NUT, elastic stop, 3/4 11NC . 
CAPSCREW, 1/2"NC x 3-1/2"} Also attach fan bracket 
LOCKWASHER, 1/2" 

STRAP, belt adjustment 
CAPS CREW, 1/2"NC x 1-1/4" 
LOCKWASHER, 1/2" 
WASHER, plain, SAE std., 1/2" 

REGULATOR, voltage and current (!'Delco-Remy ll # 1119518. Order 
parts from local ll United Motor s Service If agency)(Not illustrated) 

CAPSCREW, 1/4"NC x 5/8" 
LOCKWASHER, 1/4" 
NUT, 1/4"NC 

NOTE: See FAN for driving belts 

228 



3 

~" / ".. . .. '.' ,Iii 
I' "" .. \11-
1 

IrJ~2 

8 7 6 

'------------------- S TAR T ER 

ITEM PART NO. QTY. DESCRIPTION 

2 
3 

{ 

4387529 

620350 

631571 
648262 
904209 
911044 

1 

2 
1 
3 
1 

MOTOR, starting ("Delco-Remy" #1113898)(Standard) 

MOTOR, starting ("Delco-Remy" #1109986)(Heavy-duty) 

CAPSCREW, Nylok, 5/8"NC x 2-1/4" 
STUD, Nylok, 5/8"NC x 5/8"NF x 3-1/8" 
LOCKWASHER, 5/8" 
NUT, 5/8"NF 

T-39355 

NOTE: Order starter parts from local United Motors Service agency 

4 
5 

6 

7 

8 

630199 
914875 
904208 
906961 

631573 

631574 

631572 

1 
1 
1 
1 

1 

1 

STRAP, starter to ground 
CAPSCREW 1 /2"NF xl" 
LOCKWASHER, regular, 1/2" 
LOCKWASHER, int-tooth, 1/2" 

GASKET, starting motor 

ADAPTER, starting motor 

GASKET, starting motor adapter 

229 



~-====~~'T ~~ 
6 7 8 9 10 

T-74647 1-______________ INS T R U ME N TS ____________ ...::.....:..;:=.:.J 

ITEM PART NO. QTY. DESCRIPTION 

2 

3 

4 

5 

656905 

642746 
904206 
911048 

924950 

656923 

658641 

911049 
910334 

1 

3 
3 
3 

3 

1 

1 
1 

PLA TE J instrument mounting 

CUSHION, instrument mounting plate 
LOCKWASHER, 3/8" 
NUT, jam, 3/8"NF 

NUT, instrument mounting plate 

SEAL, weather, instrument mounting plate 

LIGHT ASSEMBLY, instrument panel (Consists of items 6 thru 10) 

NUT, jam, 5/8"NF 
LOCKWASHER, int-tooth, 5/8" 

( Continued) 

230 



INSTRUMENTS (Continued) 

ITEM PART NO. QTY. DESCRIPTION 

6 

7 074452 

8 095267 

9 095265 

10 659002 

{ 

658348 
11 

658534 

12 658397 

13 

14 

15 

16 

17 

18 

19 

639312 

240962 

661345 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

BASE ASSEMBLY (Not serviced separately) 

BULB, instrument light (single contact, 6 C. P., 24 volts) 

LENS, instrument light 

SPRING, retaining. instrument light cover 

COVER, instrument light 

AMMETER (30 amp. Includes mounting clamp}(Standard) 

AMMETER (80 amp. Includes mounting clamp}(Special equipment) 

GAUGE, engine temperature (Includes mounting clamp) 

CLIP, temperature gauge tube 

SWITCH ASSEMBLY, starter (Includes mounting nut) 

SWITCH ASSEMBLY, lights (Includes mounting nut) 

GAUGE, transmission lubricating oil pressure (See page 234) 

GAUGE, transmission hydraulic pressure (See page 234) 

GAUGE, engine oil pressure (See page 233) 

GAUGE, fuel oil pressure (See page 232) 

231 



if 
2 1 

4 

FUEL PRESSURE GAUGE 
T-74646 

ITEM PART NO. QTY. DESCRIPTION 

1 658349 1 GAUGE (Includes mounting clamp) 

2 088534 1 RESTRICT OR 

3 668516 1 HOSE (See HOSE PARTS) 
919171 1 CONNECTOR, flare type, 1/4" tube, 1/8"NPT female 

4 644006 1 CLIP, hose supporting 
915408 1 CAPSCREW, 3/8"NC x 3/4" 
904206 1 LOCKWASHER, 3/8" 
911115 1 WASHER, plain, SAE std., 3/8" 

) 

232 



r). r TO CYLINDER BLOCK 

YO / 

""" 
T-74648 '-----------ENGINE OIL PRESSURE GAUGE _________ .:...:..:....:...'-J 

ITEM PART NO. QTY. DESCRIPTION 

2 

3 

4 
5 

6 

7 
8 

658293 

658124 
919174 
919214 

093972 

047381 
916271 
904206 
911115 

658639 
919140 

620035 
915408 
911115 
904206 

I 
I 
I 

2 

2 
2 
2 
2 

1 
I 

2 
I 
2 

GAUGE, oil pressure (Includes mounting clamp) 

TUBE ASSEMBLY, oil pressure gauge (Includes nuts) 
CONNECTOR, flare type, 1/4" tube, 1/8"NPT female 
UNION, flare type, 1/4" tube 

BOOT, tube protecting (rubber) 

CLIP, tube supporting (5/8" diam., 13/32" bolt-hole) 
CAPSCREW, 3/8"NC x 3/4" 
LOCKWASHER, 3/8" 
WASHER, plain, SAE std., 3/8" 

HOSE, oil pressure line (See HOSE PARTS) 
CONNECTOR, flare type, 1/4" tube, 1/4"NPT male 

CLIP, hose supporting, (1/2" diarn., 13/32" bolt-hole) 
CAPSCREW, 3/8"NC x 3/4" 
WASHER, plain, SAE std., 3/8" 
LOCKWASHER, 3/8" 

233 



4 

TRANSMISSION r-, ~ [ OIL FILTER 

/' "y rf-=;-- ~:l 7 

l,i=--::--==---::D 6 
~.--

5 

3 

T-74645 1-_________ TRANSMISSION PRESSURE GA UGES ______ ---=:.......:....::..:..::.::..J 

ITEM PART NO. 

1 665909 

2 666185 

3 658121 
919174 
919214 

4 660842 
919140 
919174 

5 628723 

6 047381 

7 093972 

8 660850 

9 ------

QTY. DESCRIPTION 

GA UGE j lubricating oil (Includes mounting clamp) 

GAUGE, hydraulic pr.essure (Includes mounting clamp) 

TUBE ASSEMBLY, lube oil gauge (Includes nuts) 
CONNECTOR, flare type, 1/4" tube, 1/8"NPT fetnale 
UNION, flare type, 1/4" tube 

1 HOSE, hydraulic pressure gauge (See HOSE PARTS) 
1 CONNECTOR, flare type, 1/4" tube, 1/4"NPT tnale 
1 CONNECTOR, flare type, 1/4" tuve, 1/8"NPT fetnale 

CLIP, tube supporting (long) 

CLIP, tube supporting (short) 

2 BOOT, tube protecting (rubber) 

HOSE, lube oil gauge (See HOSE PARTS) 

1 HOSE, oil supply (See TRANSMISSION) 

234 



2 5 

'--------------- H 0 U R MET E R (Mechanical) 

USAGE: Standard equipment 

ITEM PART NO. QTY. DESCRIPTION 

2 

3 

4 

5 

4392013 

924137 

4359293 
4391914 
904204 

4355843 

4391912 

1 

1 

2 
2 
2 

1 

METER ASSEMBLY (Serviced only as a unit) 

O-RING, meter mounting 

CLAMP, meter attachment 
SCREW, hex-socket-hd., 1/4"NF x 3/4" 
LOCKWASHER, 1/4" 

SEAL, anti- tampering 

PLUG, camshaft (meter driving) 

235 

T-75074 



DI~--::! 

~F=~-!: 

'2) ~= 

~ ~~ 
'2} ~~ 

:2); &-= 
o 

236 

U) 

>-1 
o 
o 
E-< 



TOOLS 

ITEM PART NO. QTY. DESCRIPTION 

1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

14 

15 

16 

17 

18 

19 

20 

21 

22 

23 

012389 

012387 

036268 

914732 

052371 

050611 

050610 

050609 

050608 

050607 

914709 

914710 

914711 

914712 

914713 

914714 

914715 

914716 

914717 

914718 

050612 

914719 

668229 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

NOTE: For other recommended service tools, see Service Tool 
Manual Form 650850 

PLIERS, slip joint, 6" 

HAMMER, ball peen, 1 lb. 

SCREWDRIVER, 9-3/4" long 

SCREWDRIVER, Phillips #2 

BAR, pinch, 16 11 long 

WRENCH, open end, double head, 15°, 15/16" and 1-1/16" 

WRENCH, open end, double head, 15°, 3/4" and 7/8" 

WRENCH, open end, double head, 15°, 5/8" and 3/4" 

WRENCH, open end, double head, 15°, 1/2" and 9/16" 

WRENCH, open end, double head, 15°, 5/16" and 3/8" 

SOCKET, 1/2" square drive, 1/211 hex 

SOCKET, 1/2" square drive, 9/16" hex 

SOCKET. 1 f21t square drive, 5/8 11 hex 

SOCKET, 1/2" square drive, 1l/16" hex 

SOCKET, 1/211 square drive, 3/4 11 hex 

SOCKET, 1/2" square drive, 7/8" hex 

SOCKET, 1/2" square drive, 15/16" hex 

SOCKET, 1/211 square drive, 111 hex 

BAR, extension, socket, 1/2" drive, 211 long 

BAR, extension, socket, 1/2'1 drive, 5 11 long 

HANDLE, socket, sliding T, 1/211 square drive, 15 11 long 

HANDLE, socket, ratchet, 1/211 square drive 

GAUGE, wear (Includes maxirnum wear tolerances for track rails, 
grouser shoes, sprockets, idlers and track rollers) 

237 



FUEL TANK AND SEAT GUARD 
(Not Illustrated) 

USAGE: Special equipment 

ITEM PART NO. 

1 660211 
2 023755 
3 023465 
4 064810 

904209 
911029 

5 651184 

QTY. DESCRIPTION 

1 GUARD 
6 CAPSCREW, 5/8"NF x 2-1/4" 
4 CAPSCREW, 5/8"NF x 1-3/4" 

16 WASHER, plain 
10 LOCKWASHER, 5/8" 

6 NUT, 5/8"NF 

2 BLOCK, tapped (Reguire welding to install) 

238 



T-76867 
L-_____________ C 0 U NT E R WE IG HT -----------------1 

USAGE: Special equipment 

ITEM PART NO. QTY. 

2 

0671713-6 
0927286-5 
0914730-7 
0927287-3 
0912603-7 

0671727-6 
0914730-7 
0913097-2 

1 
2 
2 
4 
4 

4 
4 
4 

DESCRIPTION 

COUNTER WEIGHT 

STUD 

CAPSCREW, 1-1/4"NF x 14-1/2" 
LOCKWASHER, 1-1/4" 
CAPSCREW, 1-1/2"NF x 14-1/2" 
LOCKWASHER, 1-1/2" 

LOCKWASHER, 1,1/4" 
NUT, 1-1/4"NF 

Insert in HD2l Series B Parts Catalog 0664645-9 
Printed in U. S. A. 

238A 

} Also attach drawbar 

(Added October 1971) 



FOR TRACTORS WITH ORAWBAR OR 
REAR MOUNTED CABLE CONTROL UNIT 

FOR TRACTORS WITH CABLE WlNtH 

2 

T-75795 

L-------REAR MOUNTING BRACKETS (Safety Cab or Canopy) ______ ..J 

Insert in HD21 Series B Parts Catalog 0664645-9 (Added October 1971) 
Printed in U.S.A. 238B 

! 
j 



REAR MOUNTING BRACKETS (Safety Cab or Canopy) 

USAGE: Special. For units equipped with Safety Cab or Canopy 

ITEM PART NO. 

0669491-3 

0669492-1 

0925880-7 
0926208-0 

QTY. 

I 

6 
6 

DESCRIPTION 

BRACKET, cab or canopy mounting. left 

BRACKET, cab or canopy mounting, right 

CAPSCREW, 1-l/4"NF x 3-1/2" 
WASHER, plain 

F or tractors 
equipped with Drawbar 
or Rear Mounted 
Cable Control Unit. 
(See Note) 

NOTE: Item 1 requires re-working per print 5-5362 if 
for tractors equipped with Rear Mounted cable Control Unit. 

2 0669458-2 
0923201- 8 
0904210-2 

( 

0669468-1 

3 0669469- 9 

I 
6 
6 

I 

BRACKET, cab or canopy mounting 
CAPSCREW, 1-l/4"NF x 3" 
LOCKWASHER, 1-1/4" 

BLOCK, bracket mounting, right (Requires 
welding to install). 

BLOCK, bracket mounting. left (Requires 
welding to install). 

Insert in HD21 Series B Parts Catalog 0664645-9 
Printed in U. S. A. 

238C 

For tractors 
eq uipped with 
Cable Winch 

(Added October 1971) 



7 
HYDRAULIC TANK 

3 

ENGINE OIL FILLER TUBE 

-- -<=-

~1 

15 

INSTRUMENT PANEL 

in~ 6 

o 

v"L-i~--- / 

- - --------------- --

FUEL TANK 

14 

15 

HYDRAULIC TANK SIGHT GAUGE 

10 

11 

9 

ENGINE OIL DIPSTICK 

15 

8 

L... _________ V AND A LIS M PRE V E N T ION PAR T S _______ T:..-=-7:..:6:::4:.:3e:3c----l 

Insert in HD-21 Series B parts catalog 0664645-9 
Printed in U. S. A. 

238D (Added October 1971) 



VANDALISM PREVENTION PARTS 

USAGE: Special equipment 

ITEM 

2 

3 

4 

5 

6 

7 

8 

9 

10 

II 

12 

13 

14 

15 

PART NO. QTY. 

0658147- 4 

0658144- I 

0660078-7 
0916272-8 
0910287-2 
0044973-6 

0659112- 7 

0657553-4 

0924838- 6 

0657556-7 
0916285-0 
0910285- 6 
0911024-8 

0659175-4 

4254980-8 

0650178-7 

0925164- 6 

0925162-0 

0669008-5 
0916273- 6 
0910287-2 

0677711-4 
0920996- 6 
0915891-6 

0928052- 0 

I 

I 
I 
I 
I 

I 

I 

I 
I 
I 
I 

I 

I 

I 

I 
2 
2 

6 

DESCRIPTION 

GUARD, instrument panel (Requires welding to cowl) 

LUG, instrument panel guard (Requires welding to hood) 

COLLAR, engine oil filler elb~w 
CAPSCREW, 3/8"NC x 1-1/4" 
LOCKWASHER, 3/8" 
WASHER, plain 

BRACKET, engine oil filler closure 

COVER, fuel tank cap 

RIVE T, fuel, tank cap cover 

CLAMP, fuel tank filler neck 
CAPSCREW, 1/4"NC x I" 
LOCKWASHER, 1/4" 
NUT, 1/4"NC 

ANGLE, locking, engine oil level gauge 

CLAMP, supporting. locking angle 

NUT, locking, engine oil level gauge (upper) 

FERR U LE, locking nllt 

NUT, locking, engine oil level gauge (lower) 

PLATE, locking, hydraulic tank cap 
CAPSCREW, 3/8"NC x 1-3/4" 
LOCKWASHER, 3/8" 

CHANNEL, sight gallge gllarding 
CAPSCREW, 3/8"NC x 2-1/4" 
NUT, elastic stop, 3/81!NC 

PADLOCK 

Insert in HD21 Series B Parts Catalog 0664645-9 
Printed in U. S. A. (Added October 1971) 

238E 





T-39358 
'---------------- REA R PU S HE R _______________ ...J 

USAGE: Special equipment. Not for tractors equipped with dozer. 

ITEM PART NO. QTY. DESCRIPTiON 

094610 1 PUSHER, rear 
2 053251 10 CAPSCREW, 1-I/4"NF x 4-1/2" 
3 052077 2 CAPSCREW, 1-1/4"NF x 6" 

904210 12 LOCKWASHER, 1-1/4" 
4 075420 4 W ASHER, plain 

913097 2 NUT, 1-I/4"NF 

5 094622 8 SHIM, rear pusher (Use as req'd) 

6 078741 PLATE, supporting 
7 047138 4 CAPSCREW, 1-1/4"NF x 5" 

904210 4 LOCKWASHER, 1-1/4" 

{ 098145 
8 

098146 

I BRACKET, supporting plate, left 

1 BRACKET, supporting plate, right 

9 052361 2 CAPSCREW, 1- I/ 4"NF x 4" 
904210 2 LOCKWASHER, 1-1/4" 

10 642259 8 CORK, thread protecting (1-9/16" diam) (Not illustrated) 

239 



N ... 
o 

r~-
13~_ 11 10 

8 

I 
I 
I 
l~c,'=:5 
I 0 

o 

f'2(::t- 14 4 

-~-l 
I 

9 

fo 
~ 

~ 
(l) ~~-h L //Q ~_ :::;r / 6J 

6 5 

7 

\\~~ 

I 
3 

l-----------------REAR PUSHER (For tractors equipped with dozer) T-39359 



REAR PUSHER 

USAGE: Special equipment. For tractors equipped with dozer. 

ITEM PAR T NO. 

1 

2 
3 
4 

5 

6 

7 

8 
9 

10 
11 

12 
13 

14 

( 

617941 

648551 

617069 
077196 
600236 

615912 

617921 
916372 
910916 

614585 

078741 
047138 
904210 

098145 
052361 
904210 

098146 
052361 
904210 

648543 

QTY. 

~:~ Early units 
:!::!: Late units 

'''' DESCRIPTION 

1 

2 2 
8 8 
8 8 

32 32 

2 2 
12 12 
12 12 

2 2 

PUSHER, rear 

PUSHER, rear 

CAP, pusher 
CAPSCREW, l"NF x 5-3/4" 
NUT, high, 1 "NF 

SHIM, pusher caps (Use as required) 

TRUNNION 
CAPSCREW, l"NF x 2-1/2" 
LOCKWASHER, I" 

PLATE, trunnion mounting,(Requires welding to track frame} 

1 PLA TE, supporting 
4 CAPSCREW,1-1/4"NFx5" 
4 LOCKWASHER, 1-1/4" 

I BRACKET, supporting plate, left 
3 CAPSCREW, 1-1/4"NF x 4" 
3 LOCKWASHER, 1-1/4" 

1 BRACKET, supporting plate, right 
3 CAPSCREW, 1-1/4"NF x 4" 
3 LOCKWASHER, 1-1/4" 

1 BLOCK, spacing (Located on drawbar pin) 

241 



Part No. 

1)12387 ••• 237 
012389 ••• 237 
012453 ••• 187,189 
012526 ••• 199 
012762 ••• 197 
012767 ••• 195,199 
012984 ••• 199 
012992 ••• 139,189 
013006 ••• 185 
013058 ••• 89,197 

013467 ••• 159 
023416 ••• 108 
023465 ••• 1811238 
023618 ••• 152 
023633 ••• 11THRU 152 
023755 ••• 159.238 
023756 ••• 83,152 
028979 ••• 119 
031055 ••• 185 
031990 ••• 151 

033288 ••• 159,193,195 
034076 ••• 216 
035018 ••• 119THRU 215 
035061 ••• 73,185 
035067 ••• 182,189 
035073 ••• 149THRU 182 
035190 ••• 117THRU 206 
035221 ••• 157,178 
035229 ••• 157 
035236 ••• 116,178,206 

035244 ••• 115 
035250 ••• 33THRU 199 
035278 ••• 177 
035439 ••• 73,157 
035689 ••• 112,113 
035712 ••• 89,199 
035733 ••• 61THRU 209 
035892 ••• 182 
036032 ••• 140 
036268 ••• 237 

036546 ••• 211 
040013 ••• 101 
040382 ••• 73 
040475 ••• 155 
040503 ••• 185 
040570 ••• 77 
041250 ••• 101,115,133 
041481 ••• 111 
041917 •• • 89 
042850 ••• 108 

042877 ••• 149,153,157 
042951 ••• 123 
043491 ••• 197 
043881 ••• 62, 173 
043886 ••• 84 
044249 ••• 131,133 
044875 ••• 213 
044973 ••• 59THRU 227 
046321 ••• 61,109 
047063 ••• 227 

0'+7138 ••• 239,241 
0+7381 ••• 233,234 
048665 ••• 197 
048666 ••• 197 
049918 ••• 157 
049988 ••• 140 
049993 ••• 225 
050308 ••• 177 
050433 ••• 177 
050607 ••• 237 

NUMERICAL INDEX 

Part No. Page 

050608 ••• 237 
050609 ••• 237 
050610 ••• 237 
050611 ••• 237 
050612 ••• 237 
051614 ••• 195 
051615 ••• 195 
051616 ••• 195 
051623 ••• 193.195 
051629 ••• 193,195 

051647 •• • 195 
051715 ••• 89 
051790 ••• 199 
051795 ••• 199 
051799 ••• 199 
051800 ••• 199 
0518l2 ••• 199 
051836 ••• 155 
051959 ••• 193,195 
051997 ••• 149,153,157 

052060 ••• 215 
052066 ••• 153,155 
052069 ••• 215 
052077 ••• 189,239 
052106 ••• 89 
052118 ••• 155 
052119 ••• 155 
052144 ••• 189 
052155 ••• 215 
052159 ••• 215 

052161 ••• 157 
052225 ••• 61 
052256 ••• 201 
052361 ••• 214THRU 241 
052366 ••• 215 
052367 ••• 215 
052371 ••• 237 
052372 ••• 160 
052420 ••• 153 
052444 ••• 157,160 

052459 ••• 149 
052519 ••• 155 
052669 ••• 178 
052671 ••• 178 
052976 ••• 151 
052977 ••• 151 
052979 ••• 151 
053251 ••• 239 
053667 ••• 77 
054069 ••• 111 

054073 ••• 103 
054809 ••• 155 
054890 ••• 159,193,195 
055234 ••• 49 
055914 ••• 101 
056099 ••• 77 
056100 ••• 77 
056362 ••• 103 
056995 ••• 215 
057148 ••• 71 

058019 ••• 151 
058974 ••• 103 
059179 ••• 199 
0&0689 ••• 84 
061528 ••• 51 
061655 ••• 83 
061656 ••• 83 
061671 ••• 83 
061689 ••• 51THRU 223 
063222 ••• 62 

Part No Page 

242 

063890 ••• 45 
063891 ••• 45 
064531 ••• 43THRU 227 
0648l0 ••• 83THRU 238 
064819 ••• 199 
065588 ••• 178 
065777 ••• 89 
066251 ••• 81 
066252 ••• 81 
066253 ••• 79 

Ob6255 ••• 81 
066261 ••• 79 
066467 ••• 
066517 ••• 79 
066872 ••• 80 
066873 ••• 80 
066874 ••• 80 
066875 ••• 80 
066876 ••• 80 
067348 ••• 157 

061350 ••• 157 
067483 ••• 149 
067484 ••• 149 
067485 ••• 149 
067518 ••• 157 
067519 ••• 157 
067520 ••• 157 
067543 ••• 152 
067766 ••• 103 
067884 ••• 84 

067962 ••• 89 
068367 ••• 222 
068389 ••• 178 
068875 .... 81 
068876 ••• 81 
068878 ••• 81 
068879 ••• 81 
068881 ••• 81 
068999 ••• 160 
069164 ••• 81 

06976l ••• 159 
069810 ••• 189 
069954 ••• 112 
0702B5 ••• 191 
070400 ••• 185 
070467 ••• 182 
070469 ••• 185 
070960 ••• 139,227 
071085 ••• 153,155 
072366 ••• 152 

073023 ••• l97 
073024 ••• 197 
073025 ••• 197 
073026 ••• 197 
073027 •• • 197 
073029 ••• 197 
073424 ••• 151,202 
073539 ••• 83 
073634 ••• 197 
074103 ••• 185 

074452 ••• 223,231 
075053 ••• 173 
075203 ••• 89 
075420 ••• 113,239 
075429 ••• 222 
075535 ••• 222 
075769 ••• 81 
075770 ••• 81 
075771 ••• 79 
076140 ••• 219 

Part No. Page 

076292 ••• 193 
076293 ••• 193 
076294 ••• 193 
07&296 ••• 193,195 
076298 ••• 193 
076469 ••• 225 
076572 ••• 225 
077196 ••• 241 
078393 ••• 89 
078741 ••• 239.241 

078810 ••• 61,140,174 
078941 ••• 197 
079601 ••• 200 
080547 ••• 157 
080758 ••• 45 
081094 ••• 61 
081611 ••• 83 
081614 ••• 83 
081621 ••• 83 
082013 ••• 69 

082189 ••• 48 
082303 ••• 159 
082304 ••• 153 
082305 ••• 153 
082306 •• .159 
082307 ••• 157 
082308 ••• 157 
082309 ••• 159 
0823l0 ••• 157 
082311 •• .159 

082312 ••• 159 
082315 ••• 157 
082316 ••• 159 
082317 •• • 159 
082318 ••• 157 
082319 ••• 153 
082320 ••• 157 
082321 ••• 157 
082322 ••• l57 
082323 ••• 157 

(62326 ••• 157 
(62327 ••• 159 
082356 ••• 159 
082357 ••• 159 
082358 ••• 159 
082443 ••• 45 
082444 ••• 45 
082449 ••• 44 
1l82487 •• • 44 
082488 ••• 44 

082489 ••• 44 
082490 ••• 44 
082524 .... 77 
082608 ••• 83 
082661 ••• 78 
082662 ••• 78 
082663 ••• 78 
083065 ••• 87 
083068 ••• 87 
083069 ••• 87 

083070 ••• 87 
083071. •• 87 
083072 ••• 87 
083073 ••• 87 
083461 ••• 89 
083599 ••• 87 
083987 ••• 219 
084048 ••• 153 
084049 ••• 153 
084050 ••• 153 

) 



Part No. Page 

OB~~32 ••• 157,159 
084581. •• 211 
084612 ••• 211 
084694 ••• 213 
084758 ••• 213 
084897 ••• 45 
OB4899 ••• 45 
084997 ••• 195 
084998 ••• 195 
085026 ••• 193 

085140 ••• 211 
085680 ••• 225 
085694 ••• 179 
088534 ••• 232 
088561 ••• 89 
090020 ••• 61,173 
090311 ••• 112 
091513 ••• 157 
091634 ••• 185 
091978 ••• 157 

091979 ••• 159 
092013 ••• 139 
092122 ••• 89 
092160 ••• 79 
Q92163 ••• 51,206,208 
092635 ••• 223 
092665 ••• 83 
092727 ••• 48 
093751 ••• 49 
093752 ••• 43,49 

093945 ••• 149 
093953 ••• 153 
093972 ••• 233,234 
094167 ••• 45 
094422 ••• 220,225 
09~467 ••• 48,101,165 
094527 ••• 115.220 
094610 ••• 239 
094622 ••• 239 
095265 ••• 231 

095267 ••• 231 
095529 ••• 199 
095575 ••• 83 
095869 ••• 133 
096055 ••• 69 
096815 ••• 44 
096816 ••• 44 
096908 ••• 225 
097053 ••• 201 
097056 ••• 201 

091354 ••• 71 
097404 ••• 160 
097490 ••• 189 
097494 ••• b2,208 
097534 ••• 43,49 
098145 ••• 239,241 
098146 ••• 239,241 
098266 ••• 215 
098372 ••• 219 
098130 ••• 193 

.098744 ••• 193 
098837 ••• 214 
099062 ••• 11 
099575 ••• 175 
099949 ••• 148 
099962 ••• 157 
099963 ••• 152 
179504 ••• 112 
182763 ••• 221 
186425 ••• 107 

NUMERICAL INDEX 

Part No. Page 

186432 ••• 108 
186531. •• 107 
1B6563 ••• 107 
186648 ••• 125,127 
188168 ••• 109 
188309 ••• 108 
188436 ••• 205 
188476 ••• 133 
189269 ••• 144 
196606 ••• 59 

197576 ••• 73 
197588 ••• 75 
197805 ••• 75 
197806 ••• 75 
197808 ••• 75 
197809 ••• 75 
208960 ••• 219,222,223 
240962 ••• 231 
243526 ••• 225 
243527 ••• 225 

243528 ••• 225 
244554 ••• 148 
250545 ••• 225 
600236 ••• 202,241 
602448 ••• 159 
604398 ••• 193 
604943 ••• 227 
605801 ••• 225 
610563 ••• 61 
614478 ••• 120,159,183 

614585 ••• 241 
615912 ••• 241 
617069 ••• 241 
617611 ••• 202 
617666 ••• 209 
617921 ••• 241 
617932 ••• 139 
61794} ••• 241 
620035 ••• 233 
620063 ••• 137 

620350 ••• 229 
621204 ••• 199 
621283 ••• 197 
621294 ••• 200 
621342 ••• 216 
621343 ••• 216 
621357 ••• 216 
621428 ••• 221 
621429 ••• 219,222 
621406 ••• 151 

621724 ••• 221 
622197 ••• 193,19~ 
622199 ••• 195 
622202 ••• 195 
622203 ••• 195 
622234 ••• 193,195 
622411. •• 159 
622412 ••• 159 
622413 ••• 159 
622414 ••. 159 

622437 ••• 193 
622545 ••• 195 
622546 ••• 195 
622649 ••• 195 
622992 ••• 48,143 
623003 ••• 155 
623004 ••• 155 
623006 ••• 149 
623007 ••• 155 
623008 ••• 155 

Part No. Page 

24.3 

623010 ••• 155 
623012 ••• 155 
623013 ••• 155 
623014 ••• 155 
623016 ••• 155 
623017 ••• 155 
623018 ••• 155 
623094 ••• 163 
623130 ••• 181 
623131 ••• 181 

623132 ••• 181 
623136 ••• 182 
623137 ••• 182 
623138 ••• 182 
62~139 ••• 177,181 
623140 ••• 181 
623144 ••• 181 
623151 ••• 177 
623153 ••• 181 
623158 ••• 181 

623164 ••• 177,181 
623165 ••• 181 
623182 ••• 181 
623195 ••• 183 
623196 ••• 183 
623197 ••• 183 
623198 ••• 183 
623202 ••• 183 
623203 ••• 183 
623204 ••• 183 

623205 ••• 183 
623206 ••• 183 
623207 ••• 183 
623210 ••• 183 
623211 ••• 183 
623234 ••• 133,163,165 
623235 ••• 163 
623344 ••• 153 
623345 ••• 153,155 
623346 ••• 153 

623347 ••• 153,155 
623349 ••• 153 
623350 ••• 153 
623489 ••• 183 
623804 ••• 117 
623825 ••• 197 
623826 ••• 197 
623827. •• 197 
623828 ••• 197 
623829 ••• 197 

624193 ••• 181 
624445 ••• 120,121 
624508 ••• 49,220 
624584 ••• 61THRU 173 
624585 ••• 62 
624688 ••• 120,121 
624695 ••• 117 
624783 ••• 121,122,123 
625383 ••• 214 
625966 ••• 105 

627346 ••• 131 
627451 ••• 174 
628019 ••• 183 
628238 ••• 208 
628458 ••• 170 
628535 ••• 177 
628536 ••• 177 
628723 ••• 234 
628736 ••• 61THRU 173 
628737 ••• 62 

Part No. Page 

628738 ••• 59,62 
628784 ••• 122,123 
628794 ••• 113 
628914 ••• 199 
628915 ••• 199 
629085 ••• 149 
629138 ••• 119 
629205 ••• 
629252 ••• 178 
629346 ••• 123 

629347 ••• 122 
629348 ••• 120THRU 123 
629349 ••• 120 
629350; •• 120 
629355 ••• 118 
629356 ••• 118 
629358 ••• 119 
629454 ••• 173 
629697 ••• 214 
629698 •• ;214 

629709 ••• 139 
629717 ••• 173 
629755 ••• 69 
629966 ••• 215 
630018: •• 185 
630032 ••• 202 
630038 ••• 185 
630039 ••• 185 
630056 ••• 157 
630199 ••• 229 

630302 ••• 202 
630345 ••• 195 
630540 ••• 44 
630624 ••• 189 
630153 ••• 140,227 
630773 ••• 11 
630777 ••• 62 
630795 ••• 139,173,174 
630833 ••• 174 
630836 ••• 174 

630837 ••• 173 
630841 ••• 173 
630847 ••• 173 
630848 ••• 173 
630850 ••• 174 
630852 ••• 174 
630917 ••• 
631115 •• 0166 
631476 ••• 61,62,140 
631488 ••• 62 

631494 ••• 61 
631571 ••• 229 
631572 ••• 229 
631573 ••• 229 
631574 ••• 229 
631682 ••• 61 
631690 ••• 189 
631704 ••• 189 
631769.a.74 
631773 ••• 11 

631774 ••• 11 
631795 ••• 115 
631828 ••• 168 
631844 ••• 140 
631869 ••• 168 
631870 ••• 168 
631872 ••• 168 
631881. •• 178 
6)1882 ••• 178 
631883 ••• 177 



Part No. Page 

631959 ••• 185,187 
631960 ••• 185 
631974, •• 178 
631975 ••• 61 
631981 ••• 178 
632038 ••• 140 
632060 ••• 135,168 
632061 ••• 168 
632062 ••• 168 
632063 ••• 168 

632133 ••• ,181 
632179 ••• 203 
632188 ••• 203 
632226 ••• 216 
632325 ••• 191 
632349 ••• 191 
632350 ••• 191 
632361 ••• 191 
632368 ••• 152 
632547 ••• 133 

632575 ••• 189 
632647 ••• 87 
632710 ••• 61 
632716 ••• 61 
632747 ••• 61 
632752 ••• 61 
632756 ••• 61 
632766 ••• 61 
633152 ••• 61 
633283 ••• 187 

633310 ••• 168 
633519 ••• 51 
633653 ••• 225 
633674 ••• 214 
633675 ••• 214 
633 797 ••• 165 
633995 ••• 168 
634650 ••• 62 
637601 ••• 189 
637729 ••• 181 

637730 ••• 181 
637741 ••• 220 
637801 ••• 175 
637802 ••• 175 
637803 ••• 175 
637804 ••• 175 
637805 ••• 175 
637806 ••• 175 
637808 ••• 175 
637809 ••• 175 

637810 ••• 175 
637811 ••• 175 
637818 ••• 175 
637819 ••• 175 
637820 ••• 175 
637993 ••• 181 
637997 ••• 181 
638002 ••• 181 
638313 ••• 143 
638338 ••• 178 

638351 ••• 205 
638421 ••• 205 
638422 ••• 205 
638431 ••• 205 
638432 ••• 205 
638561' ••• 183 
638562 ••• 183 
638563 ••• 183 
638611 ••• 103 
638767 ••• 105 

NUMERICAL INDEX 

Part No. Page 

638796 ••• 168 
638818 ••• 181 
639312 ••• 231 
639314 ••• 220 
639388 ••• 219,222,223 
639459 ••• 178 
639480 ••• 227 
639501 ••• 122,123 
639534 ••• 103 
639547 ••• 125,127,129 

639556 ••• 125,127,130 
639577 ••• 127 
639578 ••• 125,127,129 
639579.~.125,127,129 

639583 ••• 125,127,129 
639588 ••• 125,127,129 
639598 ••• 125,127,129 
639759 ••• 122,123 
639920 ••• 108 
639939 ••• 105,109,145 

640109 ••• 152 
640575 ••• 111 
640636 ••• 111 
640663 ••• III 
640674 ••• 219 
640675 ••• 147,220 
640676 ••• 219 
640677 •• • 152 
640779 ••• 105 
640180 ••• 135 

641027 ••• 135 
641029 ••• 135,169 
641031 ••• 135 
641052 ••• 111 
641109 ••• 111 
641110 ••• 111 
641148 ••• 183 
641504 ••• 137 
641763 ••• 163 
641963 ••• 163 

642061 ••• 125,127,130 
642144 •• ~125,127,129 
642147 ••• 125,127,130 
642165 ••• 62 
642254 ••• 87 
642255 ••• 87 
642259 ..... 239 
642329 ••• 125,127,129 
642441 ••• 51,208 
642448 ••• 155 

642498 ••• 205 
642499 ••• 205 
642500 ••• 205 
642533 ••• 137 
642633 ••• 185 
642746 ••• 230 
643024 ••• 177 
643124 ••• 211,213 
643229 ••• 211,213 
643369 ••• 227 

643740 ••• 151,181 
643161 ••• 125,127,130 
643162 ••• 125,127,130 
644001 ••• 77 
644006 ••• 219,232 
644337 •• • 118 
644534 ••• 216 
644603 ••• 6,170 
644604 ••• 6,170 
644607 ••• 6,165 

Part No. Page 

644608 ••• 7,170 
644611 ••• 166 
644612 ••• 163,166 
644614 ••• 166 
644616 ••• 216 
644619 ••• 216 
644633 ••• 62 
644713 ••• 43 
645014 ••• 7,155 
645229 ••• 206 

645239 ••• 7,165 
645267 ••• 74 
645316 ••• 149 
645319 ••• 149 
645321 ••• 149 
645961. •• 187 
646045 ••• 189 
646084 ••• 191 
646142 ••• 179 
646532 ••• 135 

646910 ••• ·',73 
647080 ••• 189 
647327 ••• 185 
647565 ••• 152 
647566 ••• 152 
647567 ••• 151 
647568 ••• 151 
647907. •• 178 
647973 ••• 191 
647974 •• .191 

647975 ••• 191 
641976 ••• 191 
648262 ••• 229 
648331 ••• 214 
648406 ••• 175 
648471 ••• 62 
648543 ••• 241 
648551 ••• 241 
648619 ••• 118 
648643 ••• 215 

648646 ••• 215 
648652 ••• 215 
648683 ••• 215 
648717 ••• 207 
648148 ••• 193 
648956 ••• 173 
649121 ••• 191 
649122 ••• 191 
649161 ••• 199 
649762 ••• 199 

649763 ••• 199 
649764 ••• 199 
649165 ••• 199 
649766 ••• 199 
650026 ••• 177 
650131 ••• 205 
650132 ••• 205 
650133 ••• 205 
650134 ••• 205 
650135 ••• 205 

650136 ••• 205 
650137 ••• 205 
650138 ••• 205 
650139 ••• 205 
650140 ••• 205 
650141 ••• 205 
650142 ••• 205 
650143 ••• 205 
650144 ••• 205 
650145 ••• 205 

244 

Part No. Page 

650146 ••• 205 
650147 ••• 205 
650189 ••• 167 
650193 ••• 167 
650223 ••• 83 
650224 ••• 83 
650271. •• 49 
650273 ••• 181 
650274 ••• 181 
650275 ••• 181 

650276 ••• 181 
650299 ••• 
650428 ••• 135 
650509 ••• 51 
650587 ••• 216 
650672 ••• 167 
650673 ••• 167 
650674 ••• 167 
650675 ••• 167 
650676 ••• 167 

650677 ••• 167 
650678 ••• 167 
650679 ••• 167 
650691 ••• 155 
650712 ••• 139 
650726 ••• 140 
650770 ••• 202 
650811 ••• 153 
6508'12 ••• 155 
650847 ••• 191 

650901 ••• 227 
650944 ••• 228 
65C967 ••• 7,48 
651113 ••• 165 
651184 ••• 238 
651369 ••• 151 
651421 ••• 151 
651432 ••• 170 
651451. •• 183 
651464 ••• 183 

651467 ••• 182 
651498 ••• 160 
651501 ••• 157 
651502 ••• 153 
651529 ••• 169 
651532 ••• 169 
651533 ••• 169 
651564 ••• 171 
651565 ••• 171 
651566 ••• 171 

651567 ••• 171 
651569 ••• 171 
651570 ••• 171 
651571 ••• 171 
651572 ••• 171 
651573 ••• 171 
651574 ••• 171 
651575 ••• 171 
651576 ••• 171 
651577 ••• 171 

651631 ••• 169 
651999 ••• 7,48 
652007 ••• 151 
652011 ••• 163,165 
6~2025 ••• 7t48 
652026 ••• 7,48 
652366 ••• 139 
652389 ••• 133 
652512 ••• 139 
652591 ••• 219 

) 



Part No. Page 

652592 ••• 219 
652613 ••• 115 
652851 ••• 139 
652911ee.7,163 
653645 ••• 219 
653721 ••• 139 
653726 ••• 139 
653740e •• 116 
653150 ••• 140 
653113 ••• 181 

653718 ••• 139 
653794e.e140 
653195 ••• 139 
653796 ••• 139 
653798 ••• 117 
653819 ••• 119 
653854 ••• 140 
653855 •• e140 
653857 ••• 140 
653862 ••• 140 

653873 ••• 133 
653874 ••• 133 
653902 ••• 139 
653916 ••• 134 
653917 ••• 134 
653918u.134 
653919 .•• 134 
653920 ••• 134 
653921. ... 134 
653925 ••• 134 

653929 ••• 167 
653930 ••• 161 
653931 ••• 161 
653932 ••• 161 
653933 ••• 161 
653934 ••• 161 
653935 ••• 134 
653936 ••• 161 
653937 ••• 167 
653941 ••• 121 

653950 ••• 131 
653953 ••• 185 
653954 ••• 140 
653965 .... 163 
653968 ••• 115 
653975 ••• 174 
6539'76 ••• 174 
653980 ••• 115 
653989 ••• 49, 163 
653996 ••• 61 

654002 ••• 115 
654020 .... 207 
654039 ••• 131 
654053 ••• 131 
654060 ••• 115 
654061 ••• 115 
654066 ••• 131 
654072 .... 206 
654080 ••• 206 
654081 ••• 206 

654090 ••• 201 
654096 ••• 87 
654098 ••• 81 
654104 ••• 116 
654105 •• e 116 
654106 ••• 166 
654191 ••• 116 
654217 ••• 115 
654293 ••• 115 
654304 ••• 143 

NUMERICAL INDEX 

Part No. Page 

654305 ••• 101 
654545 ••• 222 
654652 ••• 223 
654656 ••• 173 
654688 ••• 201 
654640 ••• 51 
654860 ••• 118 
654986 ••• 223 
654987 ••• 223 
654988 ••• 223 

654969 ••• 223 
654990 ••• 223 
654991 ••• 223 
655271 ••• 77 
655449 ••• 206 
655452 ••• 11 
655458 ••• 197 
655470 ••• 193 
655473 ••• 177 
655478 ••• 177 

655485 ••• 222,223 
655548 ••• 195 
655619 ••• 103 
655642 ••• 177 
655643 ••• 177 
655109 ••• 177 
655711. •• 117 
655146 ••• 139 
655182 ••• 165 
655838 ••• 201 

655958 ••• 177 
655999 ••• 165 
656151 ••• 174 
656179 ••• 161 
656227 ••• 51 
656332 ••• 83 
656474 ••• 133 
656572 ••• 169 
656573 ••• 169 
656574 ••• 169 

656593 ••• 118 
656594 ••• 118 
656596 ••• 123 
656597 ••• 119 
656598 ••• 119 
656599 .... 122 
656601 ••• 120 
656602 ••• 120 
656608 ••• 227 
656612 ••• 121 

656642 ••• 216 
656644 ••• 78 
656645 ••• 78 
656646 ••• 78 
656647 ••• 78 
656650 ••• 115 
656681 ••• 117 
656704 ••• 105 
656746 ••• 117 
656756 ••• 117 

656166 ••• 117 
656114 ••• 103 
656784 ••• 139 
656790 ••• 118 
656795 .... 169 
656196 ••• 189 
656849 ••• 7,143 
656905 ••• 230 
656919 ••• 139 
656921, ••• 209 

Part No. Page 

245 

656923 ••• 230 
656958 ••• 122 
656969 ••• 123 
656970 ••• 121 
656971 ••• 125 
656972 ••• 129 
656973 ••• 127 
656974 ••• 129 
656915 ••• 127 
656977 ••• 129 

656918 ••• 125 
656919 ••• 127 
656980 ••• 129 
656981. •• 125 
656982 ••• 125 
656983 ••• 151 
656984 ••• 151 
651299 ••• 120 
657302 ••• 119 
657303 ••• 122,123 

6~7305 ••• 120,122,123 
657312 ••• 119 
657313 ••• 118 
657314 ••• 119 
657315 ••• li9 
657316 ••• 119 
6:'7317 ••• 119 
6573l8 ••• 119 
657319 ••• 120,121 
657321 ••• l23 

657322 ••• 120 
651323 ••• 121 
657324 ••• 119 
651328 ••• 120 
651329 ••• 120 
657463 ••• 145,147 
657564 ••• 203 
651581 •• ,)21 
657582 ••• 121 
657941. •• l07 

651942 ••• 101 
657943 ••• 107 
657944 ••• 107 
65.7945 ••• 107 
651947 ••• 107 
651948 ••• 107 
657949 ••• 101 
657950 ••• 101 
657951 ••• 107 
657952 ••. 107 

657953 ••• 107 
657954 ••• 101 
657955 ••• 107 
651956 ••• 107 
651958 ••• 103 
657960 ••• 105 
657966 ••• 105 
651967 ••• 105 
657970 ••• 105 
657975 ••• 105 

657976 ••• 108 
657977 ••• 103 
651978 ••• 103 
657979 ••• 105 
657980 ••• 108 
657981 ••• 103 
657982 ••• 103 
657983 ••• 108 
651985 ••• 107 
657986 ••• 133 

Part No. Page 

657987 ••• 108 
657988 ••• 107 
657989 ••• 103 
657990 ••• 108 
657991 ••• l03 
657992 ••• 108 
657993 ••• l08 
657994 ••• 108 
657995 ••• 107 
657997 ••• 108 

651998 ••• 108 
657999 ••• 108 
65800l ••• 108 
658002 ••• 108 
658004 ••• l09 
658005 ••• l09 
658008 ••• 108 
658009 ••• l09 
658010 ••• 109 
6580ll ••• l09 

658013 ••• 109 
6580l1 ••• 109 
658018 ••• 109 
658019 ••• 109 
658022 ••• l08 
658023 ••• 105 
658024 ••• 
658025 ••• 110 
658026 ••• 108 
658li4 ••• 108 

658115 ••• 107 
658116 ••• l07 
65812l ••• 234 
658124 ••• 233 
658139 ••• 209 
658293 ••• 233 
658348 ••• 231 
658349 ••• 232 
658391 ••• 23l 
658509 ••• 73 

658510 ••• 73 
6;;8514 ••• 101 
6585l8 ••• 73 
658532 ••• 73 
658534 ••• 231 
658619 ••• 73 
658632 ••• 209 
658633 ••• 71,73 
658639 ••• 7,233 
658640 ••• 137 

658641 ••• 230 
658731 ••• 178 
658774 •• e77 
658931 ••• 105 
6)9002 ••• 23l 
659015 ••• 59 
659093 ••• 203 
659l02 ••• 205 
659129 ••• 109 
659149 ••• 197 

659160 ••• 216 
659163 ••• 73,77 
659386 ••• 73 
659387 ••• 15 
6594l1 ••• 2l9 
659422 ••• 147,220 
659514 ••• l35 
659519 ••• 133 
659538 ••• 216 
659539 ••• 216 



Part No. Page 

659615 ••• 1l0 
659683 ••• 147 
659700 ••• 139 
660043 ••• 77 
660086 ••• 225 
660090 ••• 227 
660144"H228 
660177 ••• 213 
660179 ••• 207 
660180 ••• 207 

660181 ••• 213 
660189 ••• 225 
660202 ••• 185 
660211 ••• 238 
660215 ••• 225 
660216 ••• 225 
660218 ••• 219 
660220 ••• 225 
660342 ••• 211 
660387 ••• 83 

660425 ••• 185 
660480 ••• 83 
660513 ••• 211 
660557 ••• 84 
660561 ••• 84 
660606 ••• 83 
660624 ••• 206 
660634 ••• 227 
660637 ••• 203 
660651 ••• 227 

660670 ••• 227 
660678 ••• 203 
660680 ••• 203 
660687 ••• 203 
660692 ••• 227 
660694 ••• 220 
660700 ••• 83 
660748 ••• 49,166 
660776 ••• 73 
660841 ••• 73 

660842 .... 7,234 
660845 ••• 213 
660846 ••• 213 
660850 ••• 7,234 
660857 ••• 73 
660875 ••• 7,133 
660876 ••• 7,111 
660877 ••• 1,133 
660887 ••• 133 
661082 ••• 207 

661137 ••• 211.213 
661199 ••• 134 
661200 ••• 134 
661201 •• .134 
661202 ••• 134 
661203 ••• 134 
661204 ••• 134 
661205 ••• 134 
661206 .... 134 
661227 ••• 217 

661237 ••• 109 
661268 ••• 135 
661345 ••• 231 
661354 ••• 83 
661534 ••• 135 
661583 ••• 105 
661658 ••• 203 
661676 ••• 171 
661691 ••• 185 
661692 ••• 185 

NUMERICAL INDEX 

Part No. Page 

661761 ••• 17 
661762 ••• 77 
661772 ••• 209 
661773 ••• 77 
661176 ••• 209 
661791 ••• 209 
661955 ••• 211,213 
662020 ••• 228 
662038 ••• 89 
662058 ••• 89 

662132 ••• 51 
662274 ••• 157 
662275 ••• 157 
662315 ••• 143 
662366 ••• 147 
662367 ••• 143 
662368 ••• 143 
6624ll ••• 119 
662427 ••• 59 
662549 ••• 115 

662559 ••• 143 
662578 ••• 147 
662619 ••• 111 
662633 ••• 1ll 
662884 ••• 105 
662897 ••• 202 
662916 ••• 105 
662917 ••• 105 
662918 ••• 105 
662919 ••• 105,145 

662924 ••• 202 
662940 ••• 202 
662957 ••• 202 
662973 ••• 105 
662984 ••• 105 
662995 ••• 43 
663003 ••• 77 
663123 ••• 171 
663249 ••• 211,213 
663343 ••• 1l5 

663370 ••• 201 
663410 ••• 211,213 
663442 ••• 121 
663466 ••• 201 
663468 ••• 113 
663472 ••• 137 
663482 ••• 121 
663548 ••• 201 
663552 ••• 201 
663563 ••• 201 

663574 ••• 201 
663575 ••• 201 
663594 ••• 208 
663596 ••• 201 
663615 ••• 112 
663994 ••• 48 
663995 ••• 48 
664005 ••• 201 
664009 ••• 201 
664075 ••• 51 

664142 ••• 51 
664166 ••• 51 
664188 ••• 216 
664189 ••• 216 
664203 ••• 48 
664204 ••• 48 
664232 ••• 49 
664268 ••• 189 
664270 ••• 151 
664280 ••• 189 

Part No. Page 

664281 ••• 18~ 
664301. •• 151 
664343 ••• 75 
664399 ••• 7,101 
664624 ••• 208 
664650 ••• 141,144 
664651 ••• 141,144 
664654 ••• 145 
664655 ••• 144 
664656 .... 145 

664657 ••• 145 
664659 ••• 145 
664664 ••• 145 
664745 ••• 187 
664774 ••• 187 
664776 ••• 222 
664780 ••• 222 
664818 ••• 59 
664832 ••• 59 
664850 ••• 189 

664851 ••• 151 
664852 ••• 151 
664855 ••• 73,133,145 
664867 .... 51 
664959' ••• 219 
665110 ••• 199 
665113 ••• 199 
665114 ••• 199 
665ll5 ••• 199 
665147 ••• 217 

665364 ••• 213 
665394 ••• 213 
665505 ••• 223 
665508 ••• 223 
665585 ••• 71 
665588 ••• 71 
665590 ••• 71 
665591 ••• 71 
665592 ••• 71 
665594 ••• 71 

665596 ••• 71 
665598 ••• 71 
665600 ••• 71 
665601. •• 71 
665606 ••• 71 
665609 ••• 71 
665614 ••• 71 
665637 •• • 1ll 
665680 ••• 208 
665684 ••• 166 

665687 ••• 1l5 
665688 ••• 115 
665761 ••• 108 
665771 ••• 107 
665790 ••• 206 
665791 ••• 206 
665809 ••• 208 
665851 ••• 105 
665852 ••• 105 
665891 ••• 11 

665909 ••• 234 
665949 ••• 43 
666036 ••• 105 
666037 ••• 105 
666038 ••• 105 
666039 ••• 105 
666041 ••• 105 
666042 ••• 103 
666069 •• .103 
666071 •• .103 

Part No. Page 

666074 ••• 108 
666076 ••• 110 
666081. •• 110 
666082 ••• 110 
666083 ••• 110 
666185 ••• 234 
666196 ••• 1,84 
666219 ••• 61 
666221 ••• 62 
666223 ••• 62 

666235 ••• 203 
666240 ••• 203 
666258 ••• 173 
666259 ••• 173 
666261 ••• 173 
6663&7 ••• 199 
666405 ••• 217 
666407 ••• 199 
666497 ••• 216 
666518 ••• 89 

666597 ••• 199 
666760 ••• 89 
666790 ••• 101 
666791 ••• 101 
666795 ••• 61 
666831 ••• 87 
666832 ••• 83 
666858 ••• 160 
666859 ••• 160 
666865 ••• 160 

666872 ••• 160 
666874 ••• 160 
666940 ••• 185 
666955 ••• 83 
666957 ••• 101 
667055 ••• 105 
667078 ••• 84 
667082 ••• 211,213 
667097 ••• 84 
667139 ••• 109 

667148 ••• 163 
667159 ••• 211,213 
667162 ••• 165 
667165 ••• 151 
667168 ••• 151 
667180 ••• 165 
667182 ••• 73 
667186 ••• 165 
667187 •• • 163 
667188 ••• 228 

667191 ••• 113 
667192 ••• 112 
667193 ••• 113 
667194 ••• 113 

*667216 ••• 228 
667218 ••• 59 
667224 ••• 228 
667232 ••• 165 
667233 ••• 200 
667234 ••• 228 

667236 ••• 195 
667241 ••• 62 
667242 ••• 165 
6672~? •• 165 
667245 ••• 7,163 
667252 ••• 33THRU 199 
667253 ••• 59 
667260 ••• 147 
667263 ••• 200 
667264 ••• 200 

* See LATE ADDITIONS 
246 



Part No. Page 

667292 ••• 200 
667299 ••• 200 
667300 ••• 201 
667315 ••• 201 
667318 ••• 201 
667328 ••• 201 
667331 ••• 201 
667340 ••• 201 
667343 ••• 201 
667347 ••• 201 

667350 ••• 201 
667360 .... 89 
667365 ••• 179 
667366 ••• 195 
667367 ••• 195 
667377 ••• 195 
667378 ••• 195 
667379 ••• 195 
667380 ••• 195 
667388 ••• 195 

667405 ••• 209 
667406 ••• 209 
667412 ••• 152 
667435 ••• 200 
667436 ••• 200 
667438 ••• 83 
667439 ••• 189 
667440 ••• 189 
667453 ••• 179 
667454 ••• 179 

667455 ••• 
667456 ••• 
667466 ••• 59 
667469 ••• 59 
667475 ••• 208 
667505 ••• 211 
667506 ••• 211,213 
667507 ••• 211,213 
667511 ••• 211,213 
667518 ••• 211 

667520 ... 211 
667561. •• 152 
667562 ••• 152 
667563 ••• 147 
667571 ••• 219 
667572 ••• 219 
667573 ••• 219 
667579 ••• 220 
667600 ••• 193 
667625 ••• 152 

667626 ••• 219 
667632 ••• 145 
667633 ••• 144 
667634 ••• 144 
667635 ••• 145 
667637 ••• 145 
667638 .•• 145 
667639 ••• 145 
667640 ••• 145 
667645 ••• 193 

667646 ••• 193 
667647 ••• 193 
667648 ••• 193 
667662 ••• 179 
667663 ••• 179 
667664 ••• 179 
667665 ••• 179 
667670 ••• 152 
667676 ••• 43 
667709 •.• 147 

NUMERICAL INDEX 

Part No. Page 

667716 ••• 43 
667717 ••• 43 
667718 ••• 7,43 
667719 ••• 7,43 
667720 ••• 7,41 
667752 ••• 147 
667764 ••• 187 
667926 ••• 133 
668229 ••• 237 
668252 ••• 51 

668262 ••• 51 
668263 ••• 51 
668339 ••• 179 
668393 ••• 227 
668469 ••• 211 
668477 ••• 148 
668478 ••• 148 
668479 ••• 148 
668480 ••• 148 
668481 .... 148 

668482 ••• 148 
668516 ••• 7,232 
668541 ••• 208 
668598 ••• 141 
668599 ••• 141 
668804 ••• 51 
668805 ••• 51 

*668806 ••• 51 
827650 ••• 167 
900703 ••• 31 

900801 ••• 140,174 
900806 ••• 11THRU 225 
900808 ••• 11,95,181 
900816 .... 73,220 
900817 ••• 59THRU 213 
900818 ••• 98,175,222 
900820 ••• 187 
900942 ••• 61 
90C970 ••• 59THRU 168 
901165 ••• 98 

901171 ••• 56 
901174 ••• 59 
901310 ••• 56,79 
90165-2 ••• 77,135 
901653 ••• 122,182 
901661 .•• 168 
901667 ••• 63 
901694 ••• 131 
901781 ••• 81 
901839 ••• 94 

~,,902071 ••• 99 
903772 ••• 87 
903773 ••• 87 
904003 ••• 181 
904016 ••• 159 
904203 ••• 56THRU 152 
904204 ••• 22THRU 235 
904205 ••• 22THRU 147 
9Q4206 ••• 15THRU 211 
904207 ••• 35THRU 165 

904208 ••• 15THRU 208 
904209 ••• 115THRU 213 
904210 ••• 185THRU 241 
904223 ••• 151 
904271 ••• 99 
904273 .•• 73 
904369_ •• 'j 1 THRU 223 
905122 ••• 89 
905123 ••• 139,173 
905129 ••• 18 

Part No. Page 

905347 ••• 193,197 
905357 ••• 81THRU 197 
905360 ••• 118,160 
,-}05664 ••• 139 
905845 ••• 53 
906961 ••• 225,229 
907013 ••• 32 
907801 ••• 139 
907859 ••• 129 
908944 ••• 182,183 

909367 ••• 
910123 .... 31,96 
910141 ••• 32 
910210 ••• 219 
910224 ••• 38 
910243 ••• 59 
910244 ••• 47THRU 228 
910267 ••• 62 
910302 ••• 177,181 
910320 ••• 178 

910324 ••• 65,90,93 
910325 ••• 29,163 
910334 ••• 230 
910335 ••• 83 
910847 ••• 13THRU 181 
910~63 ••• 139 
910879 ••• 11 
910880 ••• 56 
910916 ••• 151THRU 241 
910923 ••• 207 

910948 ••• 147,173,174 
911024 ••• 45THRU 228 
911025 ••• 41THRU 139 
911026 ••• 59THRU 221 
911028 ••• 43THRU 221 
911029 ••• 219,238 
911034 ••• 62 
911035 ••• 62,209 
911040 ••• 73 
911041 ••• 71THRU 174 

911043 ••• 177THRU 225 
911044 .•• 177,229 
911045 ••• 185,187,185 
911046 ••• 84 
911047 ••• 185,191 
911048 ••• 61THRU 230 
en 1049 ••• 44,230 
911051 ••• 178 
911081. •• 151 
911114 ••• 22 

911115 ••• 43THRU 233 
911201. •• 105 
911423 ••• 33 
911608 ••• 227 
911982 ••• 183 
911993 ••• 43 
912060 ••• 73 
912069 ••• 31THRU 101 
912085 ••• 131 
912274 ••• 35 

912333 ••• 22THRU 93 
912415 ••• 12,47,91 
912453 ••• 193 
912731 ••• 221 
912808 ••• 112 
912895 ••• 185 
912900 ••• 181 
913077 ••• 214,215 
913097 ••• 215,239 
913105 ••• 153,174,193 

Part No. Page 

913168 ••• 
913280 ••• 11 
913434 ••• 71 
913544 ••• 25,65 
913683 ••• 97 
913706 ••• 79 
913755 ••• 36 
913798 .... 89 
913830 ••• 209 
914105 ••• 205 

914172 ••• 131,152 
914378 ••• 48 
9143~2 ••• 41,107,109 
914465 ••• 108THRU 213 
914588 ••• 91 
914590_ •• 148 
914659 ••• 55 
914670 ••• 98 
914686 ••• 46 
914709 ••• 237 

914710 ••• 237 
914711 ••• 237 
914712 ••• 237 
914713 ••• 237 
914714 ••• 237 
914715 ••• 237 
914716 ••• 237 
914717 ••• 237 
914718 ••• 237 
914719 ••• 237 

914732 .... 237 
914847 ••• 26THRU 133 
914875 ••• 229 
914876 ••• 213 
915343 ••• 33,220,228 
915389 ••• 48 
915406 ••• 29,45,225 
915408 ••• 15THRU 233 
915432 ••• 81 
915439 ••• 187 

915480 ••• 170 
915486 ••• 79 
915488 .... 79 
915513 ••• 108 
915556 ••• 79 
915557 ••• 79 
915692 ••• 89 
915751 ••• 38 
915797 ••• 173 
915807 ••• 29 

915809 ••• 67 
915813 ••• 22THRU 147 
915891 ••• 84 
915903 ••• 167 
915904 ••• 109 
915969 ••• 29,93 
915967 ••• 33THRU 227 
915990 ••• 89,166 
916001 ••• 36 
916009 ••• 11,93 

916021 ••• \95 
916170 ••• 228 
916191 ••• 94 
916197 ••• 165 
916221 ••• 185,213 
916222 ••• 167 
916225 ••• 107,160 
916268 ••• 65THRU 225 
'H6269 ••• 49 r 65 
916271 ••• 43THRU 227 

24.7 ,;= See LATE ADDITIONS 



Part No. Page 

916272 ••• 25THRU 227 
916273 ••• 73 
916274 ••• 51,91,173 
916275 ••• 143 
916277 •• . 43 
916284 ••• 22 
916285 ••• 77 
916286 ••• 47 
916287 ••• 222,223 
916288 ••• 84,207 

916289 ••• 51 
916292 ••• 228 
916308 .... 219 
916309 ••• 163,166 
916310 .... 43THRU 225 
916311 ••• 15THRU 228 
916313 ..... 165THRU 227 
916314 ••• 33THRU 227 
916316 ••• 14 
916317 ••• 14THRU 203 

916318 ••• 93 
916319 ••• 228 
916320 ••• 93 
916321 .... 15, 119 
916322 ••• 93 
916323 ••• 41 
916326 ••• 33 
916331 ••• 185,187 
916334 ••• 187 
916335 ••• 187 

916342 ••• 195 
916372 ••• 241 
916374 ••• 185 
916381 ••• 173 
916383 ••• 71 
916385 ••• 53 
916389 ••• 73,165 
916406 ••• 160,195 
916422 ••• 51 
916529 ••• 59 

916532 ••• 205 
916555 ••• 214 
916591 ••• 61 
916903 ••• 219 
916963 ••• 227 
916965 ••• 203 
916971 ••• 227 
917014 ••• 31 
917023 ••• 31 
917356 ••• 67 

917409 ••• 31,32 
917425 ••• 68 
917555 ••• 38,39 
917648 ••• 208,209 
917673 ••• 12THRU 109 
917733 ••• 118 
917806 .... 55,56,94 
917809 ••• 55,56,94 
917841. •• 32 
917936 ••• 213 

'-118111 ••. 62 
918182 ••• 32 
918210 ••• 
918308 ••• 73 
918395 ••• 91 
918413 ••• 140 
918553 ••• 169 
918697 ••• 41 
918740 •.• 91 
918794 ••• 56 

NUMERICAL INDEX 

Part No. Page 

918801 ••• 53 
*918850 ••• 12THRU 123 
918887 ••• 12,29,46 
918888 ••• 41 
918951 .... 41,84 
919015 ••• 101,108,143 
919063 ••• 43THRU 101 
919075 ••• 7 
919076 ••• 6,7 
919079 ••• 7 

919080 ••• 7 
919081 ••• 6,7 
919082 ••• 7 
919108 ••• 89 
919127 •• • 101 
919128 ••• 43 
919134 ••• 46,171 
919135 ••• 115 
919136 ••• 137 
919140 ••• 233,234 

919143 ••• 7 
919155 ••• 7 
919156 .... 6,7 
919159 ••• 7 
919171 ••• 232 
919172 ••• 47,137 
919173 ••• 152 
919174 ••• 73,233,234 
919175 ••• 6 
919190 ••• 185 

919194 ••• 7 
919196 ••• 7 
919205 ••• 47 
919206 ••• 48 
919214 ••• 233,234 
919218 ••• 7 
919219 ••• 175 
919223 ••• 167 
919224 ••• 15THRU 144 
919225 ••• 94,97,203 

919226 ••• 65,90 
919227 ••• 71THRU 179 
919228 ••• 53 
919229 ••• 13, 15 
919230 ••• 63THRU 18S 
919231. •• 93 
919253 ••• 7 
919254 ••• 7 
919277 ••• 6,7 
919281 ••• 6,7 

919282 ••• 7 
919288 ••• 46 
919294 ••• 93 
919303 ••• 55 
919331. •• 203 
919342 ••• 163,165 
919481 ••• 94 
919615 ••• 170 
919761 ••• 59 
919766 ••• 53 

919778 ••• 53 
919789 ••• 99 
919797 ••• 55 
919820 .... 6 
919821 ••• 6 
919824 ••• 152 
919840 ••• 12THRU 133 
920131 ••• 98 
920132 ••• 22 
920144 ••• 7 

Part No. Page 

920211 ••• 7 
920221 ••• 6,7 
920222 ••• 7 
920242 ••• 55 
920275 ••• 83,91,108 
9203(H ••• 7 
920302 ••• 7 
920303 ••• 7 
920333 ••• 46,95 
920344 ••• 6,7 

920416 ••• 91,95 
920509 ••• 6 
920512 ••• 6 
920513 ••• 6 
920514 ••• 6 
920525 ••• 91 
920540 ••• 228 
920541 ••• 207,228 
920542 .... 207,211 
920552 ••• 65 

920570 ••• 211,213 
920574 ••• 73,133 
920611 ••• 170 
920722 ••• 99 
920736 ••• 6 
920743 ••• 203 
920798 ••• 7 
920847 ••• 7 
920849 ••• 7 
920850 ••• 7 

920852 ••• 6,7 
920857 ••• 7 
920858 .... 7 
920862 ••• 7 
920864 ••• 7 
920865 ••• 6,7 
920867 .... 6,7 
920868 ••• 7 
920869 ••• 7 
920880 ••• 7 

920897 ••• 7 
921033 ••• 7 
921034 ••• 7 
921085 ••• 134 
921117 ••• 101,115,113 
921181 ••• 51 
921214 .... 133,141 
921216 ••• 141 
921225 ••• 6 
921227 ••• 111,133 

921228 ••• 133 
921235 ••• 110 
921254 ••• 73 
921326 ••• 115,147 
921330 ••• 181 
Q21402 ••• 137,143,155 
921409 ••• 115THRU 179 
921467 ••• 107,108 
921469 ••• 181 
921472 ••• 48 

921495 ••• 7 
921520 ••• 31 
921573 ••• 155 
921731 ••• 151 
921732 ••• 31 
921852 ••• 48 
921865 ••• 23,65 
921885 ••• 108,141 
921887 ••• 163 
921911 ••• 99 

* See LATE ADDITIONS 
248 

Part No. Page 

921912 .... 183,225 
921913 ••• 133THRU 183 
921914 ••• 83,64,182 
921915 ••• 74 
922042 ••• 6 
922044 ••• 6 
9220'45 ••• 6 
92201,5 ••• 33 
922198 ••• 23,91 
922199 ••• 93 

922207 •. . 6 
922208 ••• 6 
922211 ••• 115 
922221 ••• 6 
922290 ••• 93 
922372 ••• 6 
922406 ••• 6 
922459 ••• 211.213 
922505 ••• 7 
922507 ••• 115.137 

922522 ••• 115THRU 179 
922523 ••• 143.147 
922595 ••• 83 
922745 .... 125,129 
922792 ••• 179 
922820 ••• 145 
922884 ••• 22 
922935 ••• 163,170 
922965 ••• 163 
922981. •• 165 

922988 ••• 111 
923157 ••• 143 
923163 ••• 108 
923408 .... 38,39 
923~21 ••• 97 
923438 ••• 135 
923548 ••• 175 
923560 ••• 80 
923561 ••• 108,147 
923574 ••• 31 

923575 ••• 182 
923579 ••• 115 
923585 ••• 103 
923587 •• • 133 
9235,89 ••• 141 
923645 .... 55,171 
Q23649 ••• 135,179 
923651 ••• 93 
923664 ••• 101,179 
923738 ••• 29 

923810 ••• 22 
923819 ••• 117 
923821 ••• 117 
923822 ••• 193,195 
923823 ••• 117 
923824 ••• 157 
923831 ••• 144,199 
923834 ••• 115,115 
923836 ••• 135 
923932 ••• 193 

923935 ••• 96 
923947 ••• 147.170 
924102 ••• 110 
924137 ••• 235 
924169 ••• 205 
924226 ••• 167 
924227 ••• 167 
924306 ••• 217 
924320 ••• 217 
924416 ••• 171 



NUMERICAL INDEX 

Part No. Page Part No. Page Part No. Page Part No. Page 

924463 ••• 217 4021227 ••• 57 4251601 ••• 31 4361740 ••• 96 
924541 ••• 217 4027416 ••• 15 4253190 ••• 29 4361829 ••• 32 
924550 ••• 217 4040013 ••• 47 4253286 ...... 53 4362458 ... 91 
924552 ••• 217 4041092 ••• 95 4253318 ••• 95 4364166 ••• 32 
924555 ••• 217 4041097 ••• 95 4253749 ••• 17 4364404 ••• 31 
924688 ••• 111 4042081 ••• 89 4253862 ••• 89 4365129 ••• 33 
924694 ••• 11 4049009 ••• 67 4253871 ••• 95 4365627 ••• 32 
924828 ••• 101 4051484 ••• 46 4254100 ••• 95,97 4367090 .... 31 
924863 ••• 97 4051485 ••• 46 4254295 ••• 4368204 ••• 13 
924950 ••• 230 4052167 ••• 95 4254646 ••• 65 4368205 ••• 13 

924956 ••• 73 4052173 ••• 47 4254742 ••• 32 4368206 ••• 13 
924989 ••• 171 4052174 ..... 47 4254873 ••• 26 4369002 ••• 13 
925108 ••• 216 4053336 ••• 67 4254948 ••• 95 4369746 ••• 32 
925109 ••• 216 4053409 ••• 41 4254968 ••• 65 4371021 ••• 41 
925110 ••• 216 4053410 ••• 41 4254991 ••• 65 4371027 ••• 15 
925158 ••• 217 4054566 ••• 99 4255017 ••• 53 4371107 ••• 63,68 
925218 ••• 134 4054568 ••• 98 4255020 ••• 53 4371118 ••• 31 
925219 ••• 134 4054569 .... 98 4255110 ••• 97 4371160 ••• 93 
925225 •• .134 4054572 ••• 105 4255179 ••• 55 4371253 ••• 35 
925241 ••• 118 4054656 ••• 129 4255286 ••• 99 4371255 ••• 33 

925295 ••• 143 4055031 ••• 98 4255287 ..... 99 4371270 ••• 38,39 
925612 ••• 93 4055032 ••• 99 4255334 ••• 22 4371289 ••• 33 
925652 ••• 118 4055033 ••• 99 4255335 ••• 22 4371300 ••• 39 
925894 ••• 71 4055034 ••• 99 4255338 ••• 95 43-(1444 ••• 15 
925966 ••• 105 4055187 ••• 67 4255351 ••• 23 4371445 ••• 15 
925983 ••• 108 4055190 ••• 67 .4255361 ••• 23 4371707 ••• 89 
925985. ".110 4055192 ••• 67 ~4255631 ••• 41,94 4371742 ••• 165 
926068 ••• 219 4055193 ••• 67 4255665 ••• 53 4372325 ••• 41 
926178 ••• 199 4055194 ••• 67 4255770 ••• 99 4372421. •• 95 
926292 ••• 107 4055195 ••• 67 4255781 ••• 93 4373613 ••• 41 

926566 ••• 195 4055196 ••• 67 4255839 ••• 97 4373716 ••• 22 
~926567 ••• 211f213 40?5197 ••• 67 4255874 ••• 65 4374127 ••• 35 
·926686 ••• 22 4055198 ••• 67 4255881. •• 63 4374694 ••• 68 

926697 ••• 141 4055199 ••• 67 42:'>5895 ••• 63 4374695 ••• 68 
926699 ••• 51 4055201 ••• 67 4255898 ••• 22 4375682 ••• 95 

3002227 ••• 115, 133 4055203 ••• 67 4255904 ••• 22 4375686 ••• 95 
3002766 ••• 131,152 4055206 ••• 67 4255912 ••• 21 4375691 ••• 95 
3002767 ••• 131,152 4055454 ••• 78 4255914 ••• 63 4375694 ••• 95 
3002768 ••• 131,152 4055455 ••• 78 4303038 ••• 29 4376277 ••• 29 
3002769 ••. 131,152 4055565 ••• 46 4303694 ••• 21 4376294 ••• 35 

3007501 ••• 103 4055913 ••• 47 4310257 ••• 14,65,84 4376398 ••• 96 
3015050 ••• 148 4055971 ••• 41 4313015 ••• 91 4376483 ••• 91 
3034873 ••• 105 4055981 ••• 67 4317554 ••• 91 4376484 ••• 
3034905 ••• 109 4055982 ••• 67 4335548 ••• 36 4376497 ••• 25 
3035073 ••• 108 40~6026 ••• 67 4335610 ••• 35 43H520 ••• 91 
3035074 ••• 110 4056295 ••• 67 4335647 ••• 65 4376527 ••• 90 
3035090 ••• [.08 4056296 ••• 67 4335649 ••• 65 4376529 ••• 53 
3037597 ••• 125,127,129 4056339 ••• 67 4335666 ••• 41 43H538 ••• 29 
3037598 ••• 125, 121, 129 4056494 ••• 67 4335669 ••• 32 4376590 ••• 32 
3037629 ••• 125,127 4056617 ••• 67 4336491 ••• 11 4376591 ••• 31 

3037641 ••• 125,127,129 4056620 ••• 67 4336558 ••• 65 4,76596 ••• 31 
3037656 ••• 125,121,129 4056632 ••• 47 4336646 ••• 29 4316598 ••• 31 
3037667 ••• 125,127,129 4059012 ••• 53 4336897 ••• 22 4376&03 ••• 31 
3037669 ••• 125,127,129 4059013 ••• 53 4337015 ••• 53 4376&04 ••• 31 
3037674 ••• 125,127,129 4059014 ••• 53 4337019 ••• 53 4376&09 ••• 15 
3037675 ••• 125,127,129 4059015 ••• 53 4337022 ••• 53 4376&27 ••• 32 
3037676 ••• 125,127,129 4059016 .•. 67 4337023 ••• 53 4376&71 ••• 31 
3037677 ••• 125,127,129 4059017 ••• 67 4339021 ••• 41 4376749 ••• 14,41 
3037678 ••• 125,121,130 4059018 ••• 67 4339535 ••• 65 4376986 ••• 17 
3037681 ••• 125,127,129 4059262 ••• 44 4348440 ••• 29 4377038 ••• 38 

3037684 ••• 125,121,129 4059264 ••• 44 4348682 ••• 36 4377039 ••• 38,39 
3037730 ••• 110 40'59265 ••• 44 4348683 ••• 36 4377050 ••• 39 
3037744 ••• 141 4059266 ••• 44 4348684 ••• 36 4377054 ... 3g 
3037767 ••• 125,127,129 4059343 ••• 44 4348691. •• 32,36 4377[.20 ••• 13 
3037768 ••• 125,127,129 4059380 ••• 99 4354449 ••. 14 4377l22 ••• 31 
3041475 ••• 110 4059381 ••• 99 435'4537 ••. 91 4377201. •• 35 
3042943 ••• 75 4115287 ••• 55 4354568 ••• 36 4377202 ••• 36 
3045326 ••• 199 4119937 ••• 13,15 4354573 ••• 35 4377253 ••• 47 
3045531 .... 73 4250723 ••• 4355843 .... 53,.235 4377266 ••• 55 
4020145 ••• 55 4250898 ••• 19 4359293 ••• 235 4>772 67 ••• 55 

* 
* See LATTO' -

249 



Part No. Page 

4377278 ••• 32 
4377541 ••• 29 
4378031 ••• 57 
4378033 ••• 57 
4378112 ••• 91 
4378558 ••• 35 
4379038 ••• 53 
4379070 ••• 33 
4379076 ••• 53 
4379077 ••• 53 

4379178 ••• 13 
4379198 ••• 14 
4379268 ••• 41 
4379269 ••• 41 
4379283 ••• 65 
4379415 ••• 38 
4379610 ••• 39 
4379672 ••• 65 
4379723 ••• 65 
4'>79737 ••• 56 

4379913 ••• 65 
4380652 ••• 57 
4385301 ••• 
4385387 ••• 65 
4385412 ••• 65 
4385485 ••• 13 
4385536 ••• 35 
4385537 ••• 35 
4385614 ••• 65 
4385715 ••• 35 

4385781 ••• 33 
4385796 ••• 33 
4386077 ••• 38 
4366083 ••• 38 
4386088 ••• 38 
4386137 ••• 91 
4386237 ••• 65 
4386238 ••• 6,65 
4386262 ••• 13 
4386359 ••• 19 

4386360 ••• 19 
4386384 ••• 35 
4386405 ••• 29 
4386406 ••• 29 
4386413 ••• 25 
4386421 ••• 26 
4386433 ••• 55 
4386453 ••• 19 
4386454 ••• 19 
4386455 ••• 19 

4386456 ••• 19 
4386457 ••• 19 
4386458 ••• 19 
4386466 ••• 19 
4386467 ••• 19 
4386468 ••• 19 
4386469 ••• 19 
4386473 ••• 18 
4386474 ••• 18 
4386475 ••• 18 

4386476 ••• 18 
4386480 ••• 18 
4386481 ••• 18 
4386482 ••• 18 
4386483 ••• 18 
4?.H6495 ••• 93 

';,";: ••• 25 
'5 

NUMERICAL INDEX 

Part No. Page 

4386628 ••. 25 
4386650 ••• 22 
4386651 ••• 22 
4386653 ••• 25 
4386711 ••• 31 
4386770 ••• 6,53 
4386771 ••• 6,47 
4386772 ••• 6,47 
4386173 ••• 6,53 
4386774 ••• 6,47 

4386776 ••• 29 
4386790 ••• 25 
4386826 ••• 31 
4386827 ••• 90 
4386862 ••• 95 
4386879 ••• 32 
4386881 ••• 91 
4386891 ••• 91 
4386894 ••• 91 
4386901 ••• 26 

4386924 ••• 95 
4386941 ••• 26 
4387007 ••• 65 
4387014 ••• 68 
4387031 ••• 18 
4387032 ••• 18 
4387033 ••• 19 
4387050 ••• 95 
4387051 ••• 95 
4387129 ••• 47 

4387196 .... 47 
4387301 ••• 05 
4387385 ••• 55 
4387418 ••• 93 
4387453 ••• 93 
4387474 ••• 98 
4387529 ••• 229 
4387605 ••• 95 
4387606 ••• 95 
4387607 ••• 96 

4387609 ••• 95 
4387697 ••• 63,68 
4387726 ••• 26 
4387931 ••• 25 
4388109 ••• 47 
4388142 ••• 17 
4388146 ••• 17 
4388148 ••• 56 
4388185 ••• 93 
4388217 ••• 20 

4388261 ••• 35 
4388428 ••• 29 
4388465 ••• 93 
4388488 ••• 35 
4388563 ••• 91 
4388574 ••• 99 
4388648 ••• 73 
4388809 ••• 41 
4388810 ••• 41 
4388836 ••• 41 

4388848 ••• 41 
4389036 ••• 91 
4389040 ••• 14 
4389051 ••• 46 
4389052 ••• 18 
4389058 ••• 13 
4389113 ••• 46 
4389172 ••• 47 
4389231 ••• 13 
4389232 ••• 12 

Part No. Page 

4389233 ••• 13 
4389234 ••• 12 
4389235 ••• 12 
4389289 ••• 93 
4389291 ••• 93 
4389292 •• • 13 
4389293 ••• 25 
4389294 ••• 25 
4389317 ••• 29 
4389359 ••• 95 

4389397 ••• 25 
4389593 ••• 31 
4389599 ••• 31 
4389676 ••• 93 
4389678 ••• 93 
4389685 ••• 25 
4389732 ••• 35 
4389782 ••• 35 
4389784 ••• 15 
4389809 ••• 14 

4389810 ••• 14 
4389911 ••• 12 
4389923 ••• 13 
4389924 ••• 13 
4389943 ••• 13 
4389965 ••• 26 
4390006 ••• 57 
4390011 ••• 17 
4390043 ••• 25 
4390054 ••• 53 

4390055 ••• 53 
4390064 ••• 38 
4390067 ••• 38 
4390068 ••• 17 
4390080 ••• 69 
4390085 ••• 55 
4390086 ••• 55 
4390087. •• 55 
4390088 ••• 55 
4390089 ••• 55 

4390090 ••• 55 
4390093 ••• 55 
4390094 ••• 55 
4390095 ••• 55 
4390097 ••• 39 
4390098 ••• 35 
4390117 ••• 29 
4390170 ••• 25 
4390175 ••• 17 
4390217 ••• 

4390252 ••• 35 
4390254 .... 29 
4390270 ••• 29 
4390294 ••• 29 
4390295 ••• 29 
4390296 ••• 29 
4390297 ••• 29 
4390328 ••• 36 
4390362 ••• 35 
4390432 ••• 22 

4390435 ••• 23 
4390467 ••• 11 

*4390506 ••• 93 
4390582 ••• 94 
4390588 ••• 93 
4390589 ••• 94 
4390590 ••• 94 
4390591 ••• 94 
4390592 ••• 94 
4390593 ••• 43 

25D 

Part No. Page 

4390594 ••• 94 
4390595 ••• 94 
4390655 ••• 97 
4390661 ••• 
4390677 ••• 
4390678 ••• 25 
4390698 ••• 17 
4390709 ••• 53 
4390734 ••• 
4390766 ••• 13 

4390767 ••• 13 
4390769 ••• 65 
4390773 ••• 65 
4390809 ••• 12 
4390837 ••• 15 
4390992 ••• 97 
4390995 ••• 97 
4391003 ••• 96 
4391019 ••• 31 
4391022 ••• 20 

4391038 ••• 41 
4391131 ••• 63 
4391146 ••• 41 
4391154 ••• 97 
4391156 ••• 17 
4391157 ••• 17 
4391158 ••• 17 
4391159 ••• 17 
4391160 ••• 13 
4391231 ••• 21 

4391237 ••• 91 
4391240 ••• 57 
4391306 ••• 25 
4391307 ••• 25 
4391308 ••• 20,25 
4391351 ••• 97 
4391366 ••• 14 
4391378 ••• 14 
4391387 •• • 22 
4391390 ••• 33 

4391403 ••• 31 
4391407 ••• 31 
4391408 ••• 32 
4391411 ••• 31 
4391412 ••• 31,32 
4391419 ••• 31 
4391425 ••• 68 
4391441. •• 31 
4391462 ••• 93 
4391473 ••• 13 

4391475 ••• 32 
4391487 ••• 17 
4391489 ••• 17 
4391490 ••• 9 
4391554 ••• 32 
4391578 ••• 20 
4391581 ••• 63 
4391593 ••• 97 
4391603 ••• 8,9 
4391646 ••• 33 

4391649 ••• 20 
4391666 ••• 21 
4391683 ••• 
4391706 ••• 63 
4391707 ••• 63 
4391711. •• 22 
4391712 ••• 
4391713 ••• 
4391715 ••• 69 
4391845 ••• 29 



Part No. Page 

4391849 ••• 29 
4391869 ••• 29 
4391870 ••• 29 
4391885 ••• 32 
4391911 ••• 15 
4391912 ••• 235 
4391914 ••• 235 
4391933 ••• 97 
4391934 ••• 97 
4391936 ••. 

667207 ... 216 
668947 ... 84 
668948 ... 84 
669020 ... 107 
669021. .. 107 
669058 ... 110 
903628 ... 107 

NUMERICAL INDEX 

Part No. Page 

4391938 ••• 97 
4391949 ••. 97 
4391950 ••• 97 
4391955 ••• 97 
4392013 ••• 235 
4392037 ••• 25 
4392038 ••• 26 
.4392042 ••• 8 
4392057 ••• 57 
4392058 ••• 55 
* 

Part No. Page 

4396601 ••• 55 
4500230 ••• 13 
4506607. •• 115 
4507359 ••• 56 
4507415 ••• 56 
4509035 .... 35,36 
4511213 ••• 57 
4511243 ••• 57 
4513810 ••• 96 
4640973 ••• 89 

* See LATE ADDITIONS 

LATE ADDITIONS 

918851. .. 12 
926672 ... 25 
926673 ... 59 
4255490 ... 25 
4255577 ... 25 
4359310 ... 36 
4390547 ... 25 

4390548 ... 25 
4392051. .. 25 
4392052 ... 25 
4392053 ... 25 
4392054 ... 25 
4392068 ... 25 

251 

Part No. Page 

4640975 .... 89 
464C978 ••• 89 
4660358 ••• 13 
4660389 ••• 13 
4660423 ••• 35 
4660440 ••• 13 
4660492 ••• 15 
4660677 ••• 95 
4662263 ••• 93 
4705801 ••• 13 

4752002 ••• 97 
4980021 ••• 148 
4999593 ••• 148 

4392106 ... 18 
4392110 ... 25 
4392182 ... 29 
4392;83 ... 29 









WEIGHT OF VARIOUS MATERIALS 

Material 
Approximate Weight 

Material 
Approximate Weight 

Ibs./cu.yd. kgs/m 3 Ibs./cu.yd. kgs/m 3 

Ashes 1080 640 Grave I 
Loose 2700 1601 

Asphalt Gravel and Sand 3000 1779 
Crushed 2250 1335 

Gravel. Sand and Clay 
Basalt ( stabilized) 

Broken 3300 1957 Loose 2700 1601 
Solid 5076 3010 Compacted 4050 2400 

Bauxite Gypsum 
Crushed 4250 2521 Crushed 2'700 1601 
Piled 2150 1275 

Hematite 
Borax Broken 5430 3220 

Powder 2925 1735 
Piled 1425 845 Ice 

Solid 1550 920 
Caliche 2430 1440 

(ement 
Limestone 

Crushed 2625 1556 
Portland 2700 1601 

Limonite 
Cinders 810 479 Broken 4159 2466 

Clay Magnetite 
Dry lumps 1822 107~ Broken 5528 3278 
Wet lumps 2700 1601 

Mud 
Coal Fluid 2916 1669 

Anthracite, broken 1857 1100 Packed 3200 1898 
Bituminous, broken 1413 836 

Earth 
Phosphate Rock 

Broken 2970 1760 
Dry, loose 1890 1120 
Dry. rammed 2430 1440 Rip-Rap 
Dry, shaken 2214 1312 Limestone 2160 1280 
Damp, loose 2106 1248 Sandstone 2430 1440 
Damp, packed 2592 1537 

Shale I Earth and Gravel Broken 2430 1440 
Dry, loose 2700 1601 , 
Dry, rarrnued 3240 1921 Slag I 
Wet 3240 1921 Broken 2970 1760 

Earth and Sand Stone 
Dry, loose 2700 1601 Crushed 2700 1601 
Dry, rammed 3240 1921 
Wet 3240 1921 Taconite 4725 2803 

Granite Trap Rock 
Crushed 2778 1647 Broken 2950 1750 




